M20

(Gas/LPG)

(S/N 008000- )

Scrubber-Sweeper
Parts Manual

e

\e C HoO
/ An ORBIO" Technology

The Safe Scrubbing Alternative®
ES® Extended Scrub System
TennantTrue® Parts
Hygenic® Fully Cleanable Tanks
FloorSmart® Integrated Cleaning System
IRIS® a Tennant Technology
Pro-Panel ™
Insta-Fit™ Adapter

North America / International

9016001
Rev. 08 (7-2022)




L J L ]
POWER EQUIPMENT

Ref Part No. Description Qty.
82681 Bracket WIdt, Lpg Mount 1
63810 Latch Assy, Lpg Tank Mtg, W/Nut 4
51839 Nut Adjustable, Lpg Tank Mtg 2
1 49263 Tie, Cable 3
D 82556 Bracket, Vaporizer 1
6 54930 Vaporizer, LPG 1

1.
2.
3.

EN| 4.

HOW TO ORDER PARTS - See diagram above

Only use TENNANT Company supplied or equivalent parts. Parts and supplies may be ordered online,
by phone, by fax or by mail.

Follow the steps below to ensure prompt delivery.

(A) Identify the machine model.

(B) Identify the machine serial number from the data plate.

(C) Ensure the proper serial number is used from

the parts list.

Identify the part number and quantity.

Do not order by page or reference numbers.

Provide your name, company name, customer ID number,
billing and shipping address, phone number and

purchase order number.

Provide detail shipping instructions.

(D) V - ldentifies an assembly
A — ldentifies parts included in assembly

Please fill out at time of installation for
future reference.

Model No. -

Serial No. -

Machine Options —

Sales Rep. -

Sales Rep. phone no. -

Customer ID Number -

Installation Date -

Tennant Company

10400 Clean Street

Eden Prairie, MN 55344-2650

Phone: (800) 553-8033 or (763) 513-2850
www.tennantco.com

Thermo-Sentry, Touch-N-Go, 1-STEP, Clean-Wedge, Variable Drain Valve, EasyOpen, Grip—-N-Go, MaxPro2, Dura-Track, SmartRelease,
InstantAccess, Duramer, FaST-PAK, ErgoSpace and Lower Total Cost of Ownership are trademarks of Tennant Company.

Specifications and parts are subject to change without notice.

Original Information, copyright © 2016, 2017, 2018, 2019, 2020, 2021, 2022 TENNANT Company, Printed in U.S.A.




CN

Ll

i - SR TR
IAEA] TENNANT 24 Bl SR ARt RIS AR, BRCRANHER T DA ST, S i B
VERE T TR R R Y A A

W) HENLENE.
®) MEFEREHENRZFNS.
© HEEAMEFIRTHERTFS.
HESBG SMEE.
T%f THELZ 59 1T .
RIS, ARER. F7 D 5. AR,
G SIEMRIBESRS.
RO R B .

™ V - dEdAs
A - FEAG PRSI

& Lo BAEAT .
WSS RS %,
g -

FES -

AL -
wERE
BEREBIEER -
EPOID RS -
FHAY -

ES

COMO SOLICITAR PIEZAS - Consulte el diagrama anterior.

Utilice solo las piezas suministradas por TENNANT Company o piezas equivalentes. Puede solicitar las piezas a través de internet,
por teléfono, por fax o por correo.

Siga los siguientes pasos para que la entrega sea rapida.

1.

2
3.
4

(A) Indique el modelo de maquina.
(B) Indique el nimero de serie de la etiqueta de datos.
(C) Asegurese de que indica el nimero de serie correcto de la lista de piezas.

Indique la cantidad y el nimero de la pieza.
No realice el pedidoindicando el nimero de pagina o el de referencia.

Incluya su nombre, el nombre de la empresa, el ID de cliente,
las direcciones de envio y facturacion, el nimero de teléfono y el nimero del pedido de compra.

Facilite instrucciones de envio.

(D) V - identifica un conjunto
A - identifica piezas de un conjunto

Rellene estos datos cuando realice la instalacion para utilizarlos

como referencia en el futuro.

N¢ modelo -

N¢ serie —

Opciones de la maquina -

Vendedor -

N¢ teléfono vendedor —

Ne¢ cliente -

Fecha de instalacion -

COMMENT COMMANDER DES PIECES DETACHEES - Voir le schéma ci-dessus.

Utilisez uniquement des piéces fournies par la société TENNANT ou équivalentes. Les piéces et fournitures peuvent étre commandées en ligne, par téléphone, fax, ou par
courrier.

Suivez les étapes ci-dessous pour assurer une livraison rapide.

1.

(A) Identifiez le modéle de la machine.

A remplir au moment de I'installation a titre de référence.

2. (B) Identifiez le numéro de série de la machine, a partir de I'étiquette signalétique.
FR 3. (C) Assurez-vous que le numéro de série correct est utilisé a partir de la liste de piéces détachées.
4. Identifiez le numéro de piéce et la quantité. Ne commandez pas par page ou numéros de référence.| N°du modéle -
5.  Fournissez votre nom, le nom de votre société, votre numéro d’identification de client, 'adresse Ne de série -
de facturation et d’expédition, le numéro de téléphone et le numéro du bon de commande. . .
Options de la machine -
6. Fournissez des instructions d’expédition détaillées. .
Agent commercial -
) ¥ - identifie un assemblage N? tél. de agent commercial -
A - identifie les piéces composant I'assemblage Numéro d'identification client —
Date d’installation —
R—=yYoEFH*% ' LROEZSML TSN
TENNANTH B D A=V ELIERERDH EHBUIELY,
KU HTSA BOTEXIE. #5110, BE . FAX. T2 FHTHREVOLET.
HEEICBRITELLIC. LTOFERBMS IS0,
1. (A HEOETLAEZSMoELLIE,
2. B) SO T—ASALICHRIESh TS YT LES
EHHSEIED, ] o .
3. (©) /S—YYRMEBELT, ST AESHNELLA SRR REMETRSIIC. REMCEAL TS,
JP &Ly, EF L No. -

NR=YEBLHEEBMSELIIEN, 22T/ H505 D
R—UESOSRESTOIENITEEESEL,
BEFROBLH. R4 . BEDES ., FR/FALMER.
BHEES . INEBSEBALS HIEE,
RAICBETHIHEN BN, BBERL TS,

D V -F7EUIUERLET
A - TR IVITEFNSA—VERLET

VT N, -

BmOF T

PRFEIERE -

MRFE LIRS DRIEHS -

Fial

D& S

AEID
BH -

i







GENERAL RECOMMENDED MAINTENANCE

General Recommended Maintenance ltems

Ref. Part No. Serial Number Description Qty.
v 9002555 (008000- ) Maint Kit, Gas, 800hr[M20/T20] 1
A 31613 (008000- ) Strainer, Hyd, 25 Gpm 100 Mesh 1
A 25122 (008000- ) Cap, Breather, Hyd, 2.4 Ds 1
A 1021579 (008000- )  Filter Assy, Hyd, 10mic 1
A 372440 (008000- ) Filter, Fuel [Gm 1.61/3.01] 1
v 9007381 (008000- ) Maint Kit, 800hr [M20/T20/M30 Lpg 2010] 1
A 31613 (008000- ) Strainer, Hyd, 025gpm 100mesh 03psi 1
A 25122 (008000- ) Cap, Breather, Hyd, 2.4 Ds 1
A 1021579 (008000- )  Filter Assy, Hyd, 10mic 1
A 9007380 (008000- ) Filter Kit, Fuelock, Lpg 1
393982 (006000- ) Element, Fltr, Qil, Spin-On (Mits) 1
1048295AM (008000- ) Filter, Panl, Syn, 4.2 X 20.0 X 30.0 1
1027290 (008000- ) Filter, Soltn, 20mesh, Pm12 3.1d 02.6l 1
87866 (008000- ) Key, Ignition [Set Of 2] 1
10137 (008000- ) Battery, Wet, 12vdc 0475cca 1
20833 (008000- )  Wheel, 3.0d 1.38w 0.50b 2
1033644 (008000- ) Belt, Ribbed, 38.5I 1
1024586 (008000- ) Skirt, Neo, .06, 06.85w 27.95I, 08 Hole 2
1019295 (008000- ) Skirt, Neo, .18, 10.37w 27.95|, 12 H&S 2
1020166 (008000- ) Skirt, Neo, .06, 12.00w 45.88I, 07 Hole 1
1022009 (008000- ) Skirt, Neo, .06, 06.38w 40.86l, 06 Hole 1
1022007 (008000- ) Skirt, Rbr, .37, 04.50w 40.94l, 06 Hole 1
1017868 (008000- ) Blade, Sqge, Front [Linard] 1
1031331 (008000- ) Blade, Sqge, Rear, Linatex 1
83874 (008000- ) Gasket, Sqge 2
1031011 (008000- ) Blade, Sqge, 37.08l Linatex 2
1027719 (008000- ) Blade, Sqge, Front, 49.591 Pyu 1
1031945 (008000- ) Blade, Sqge, Rear, 53.78L Pyu 1
1031823 (008000- ) Blade, Sqge, .38 3.55w 038.3I, Ure 2
9014160 (008000- ) Plug, Spark 4
1059091 (008000- ) Blade, Sqge, Side Brush, Urethane 1
1059092 (008000- ) Blade, Sqge, Side Brush, Urethane 1
1046980 (008000- ) Blade, Sqge, Side Brush, Linatex 1
1047238 (008000- ) Blade, Sqge, Side Brush, Linatex 1
16411 (008000- ) Paint, Airdry, Off-White, 120z 1
16412 (008000- ) Paint, Airdry, Teal, 120z, Solid 1
377540 (008000- ) Paint, Airdry, Blk, 120z 1
377538 (008000- ) Paint, Airdry, Gray, 120z [Enamel] 1
377537 (008000- ) Paint, Airdry, Iron Gray,120z[Pwdr Coat] 1
1057710 (008000- ) Qil, Hyd [El, Iso 100, 01gal] 1
1057711 (008000- ) Qil, Hyd [El, Iso 100, 05gal] 1
1069019 (008000- ) Qil, Hyd [El, Iso 68, 01gal] 1
1069020 (008000- ) Oil, Hyd [El, Iso 68, 05gal] 1
1057707 (008000- ) Qil, Hyd [El, Iso 32, 01gal] 1
1057708 (008000- ) Qil, Hyd [El, Iso 32, 05gal] 1

M20 Gas/LPG 9016001 (12-2016) 1-1



GENERAL RECOMMENDED MAINTENANCE

1-2

M20 Gas/LPG 9016001 (8-2016)



STANDARD PARTS

SECTION 2
Contents Page Contents Page
Fig. 1 - Brushes, Replacement, Scrub Head 2-2 Fig. 44 — Squeegee Lift Group, Left Side .. 2-86
Fig. 2 - Brushes, Replacement, Side Brush 2-3 Fig. 45 - Solution Tank Group . . .......... 2-88
Fig. 3 - Main Frame Group .............. 2-4 Fig. 46 - Solution Tank Drain Group ...... 2-92
Fig. 4 - Operator Station Group .......... 2-6 Fig. 47 - Solution Control Group
Fig. 5 - Operator Station Insulation Group . 2-8 (008000-014000) ............. 2-94
Fig. 6 - Instrument Panel Group ......... 2-10 Fig. 48 — Solution Control Group
Fig. 7-SeatGroup .................... 2-12 (014001- ) ..., 2-96
Fig. 8 - SteeringGroup ................. 2-14 Fig. 49 - Recovery Tank Group .......... 2-98
Fig. 9 - Front CoverGroup .............. 2-16 Fig. 50 - Recovery Tank Drain Group .... 2-100
Fig. 10 - Engine Cover Group . ........... 2-18 Fig. 51 - Vacuum Fan Group, Scrubbing . 2-102
Fig. 11 - Mitsubishi Engine and Mount Fig. 52 - Vacuum Fan Group, Sweeping .. 2-104
Group,Gas .................. 2-20 Fig. 53 - Hydraulic Schematic ........... 2-106
Fig. 12 — Mitsubishi Engine and Mount Fig. 54 — Hydraulic Hose Group,
Group, LPG .................. 2-22 Steering and Propel .......... 2-108
Fig. 13 — Mitsubishi Engine EFI Group, Fig. 55 — Hydraulic Hose Group, Pump and
Gasoline ..................... 2-24 VacuumFans ............... 2-110
Fig. 14 - Mitsubishi Engine EFI Group, LPG 2-26 Fig. 56 — Hydraulic Hose Group, Brush and
Fig. 15 - Mitsubishi Engine Air Cleaner Hopper ..................... 2-112
Group, Gasoline .............. 2-28 Fig. 57 - Hydraulic Hose Group,
Fig. 16 — Mitsubishi Engine Air Cleaner Squeegee Lift ............... 2-114
Group, LPG .................. 2-30 Fig. 58 — Hydraulic Pumps Group . ....... 2-116
Fig. 17 — Mitsubishi Engine Alternator and Fig. 59 - Hydraulic Cooler and
FanGroup ................... 2-32 TubesGroup ................. 2-118
Fig. 18 — Mitsubishi Engine Muffler Group . 2-34 Fig. 60 — Hydraulic Reservoir Group ... .. 2-120
Fig. 19 — Mitsubishi Engine Radiator and Fig. 61 — Hydraulic Valve Group ......... 2-122
MountGroup ................. 2-36 Fig. 62 - Electrical Schematic ........... 2-124
Fig. 20 - Mitsubishi Engine Radiator Fig. 63 — Electrical Schematic, Gas
Hose Group .................. 2-38 Engine Harness ............. 2-132
Fig. 21 - Engine Fuel Tank Group, Gasoline 2-40 Fig. 64 - Electrical Schematic,
Fig. 22 - Engine Fuel Tank Group, LPG ... 2-42 LPG Engine Harness ......... 2-134
Fig. 23 - Battery and Electrical Group . ..... 2-44 Fig. 65 - Electrical Wire Harness Group,
Fig. 24 — Wheel Group, Front Drive ....... 2-46 Main (008000-014000) ....... 2-136
Fig. 25 - Wheel Group, Rear............. 2-48 Fig. 66 — Electrical Wire Harness Group,
Fig. 26 — Brake Pedal Linkage Group ..... 2-50 Main (014001- ) .......... 2-142
Fig. 27 - Directional Pedal Group ... ....... 2-52 Fig. 67 - Electrical Wire Harness Group,
Fig. 28 — Hydraulic Pump Linkage Group .. 2-54 Headlight ................... 2-149
Fig. 29 - Hopper Lift Arms Group .. ....... 2-56 Fig. 68 — Electrical Wire Harness Group,
Fig. 30 - Hopper and Debris Screen Group 2-58 Hopper ......... ... ... 2-150
Fig. 31 - Hopper Cover and Dust Filter Fig. 69 - Electrical Wire Harness Group,
Group ... 2-60 Hopper Cover ............... 2-151
Fig. 32 - Hopper Bumper Group . ......... 2-62 Fig. 70 - Electrical Wire Harness Group,
Fig. 33 - Hopper Door Group . ........... 2-64 Seat Switch ................. 2-152
Fig. 34 - Cylindrical Scrub Brush Drive Fig. 71 - Electrical Wire Harness Group,
Group, LeftSide .............. 2-66 Gasoline/LPG Engine ........ 2-153
Fig. 35 - Cylindrical Scrub Brush Drive Fig. 72 - Label Group .................. 2-154
Group, Right Side ............. 2-68
Fig. 36 — Cylindrical Scrub Brush Head
Lit Group ... 2-70
Fig. 37 - Cylindrical Brush Head Skirt Group 2-72
Fig. 38 - Squeegee Lift Group, Rear ...... 2-74
Fig. 39 - Squeegee Group, Rear ......... 2-76
Fig. 40 — Squeegee Linkage Group, Rear .. 2-78
Fig. 41 — Squeegee Group, Right Side .... 2-80
Fig. 42 - Squeegee Lift Group, Right Side . 2-82
Fig. 43 — Squeegee Group, Left Side ... ... 2-84

M20 Gas/LPG 9016001 (7-2022)




STANDARD PARTS

Fig. 1 - Brushes, Replacement, Scrub Head

354408 - M20
Ref. Part No. Serial Number Description Qty.
1 1026223 (008000- ) Brush, Sweep / Scb, 40L, Polypropylene, Spiral 2
1 1252156 (008000- ) Brush, Sweep / Scb, 40L, 24Sr, Super Abrasive, Spiral 2
1 1027697 (008000- ) Brush, Sweep / Scb, 40L, Polyester, Spiral 2
1 1030969 (008000- ) Brush, Sweep / Scb, 40L, Heavy Duty Polypropylene, Spiral 2
2 1040524 (008000- ) Brush, Sweep / Scb, 40L, Window, Polypropylene, Spiral 1
2 1059640 (008000- ) Brush, Sweep / Scb, 40L, Window, Super Abrasive, Spiral 1

2-2

M20 Gas/LPG 9016001 (11-2020)



STANDARD PARTS

Fig. 2 - Brushes, Replacement, Side Brush

SCRUBBING
SIDE BRUSH SWEEPING
SIDE BRUSH
354584 - NA, M20, T20
Ref. Part No. Serial Number Description Qty.

v 1 1220235 (008000- ) Brush Assy, Disk, Scb, 16.0d, Nylon 1
A 2 9014662 (008000- ) Brush Kit, Hub Assy, Drive, Ci [Hdpe In] 1
v 1 1220236 (008000- ) Brush Assy, Disk, Scb, 16.0d, Heavy Duty Polypropylene 1
A 2 9014662 (008000- ) Brush Kit, Hub Assy, Drive, Ci [Hdpe In] 1
v 1 1221543 (008000- ) Brush Assy, Disk, Scb, 16.0d, Super Abrasive 1
A 2 9014662 (008000- ) Brush Kit, Hub Assy, Drive, Ci [Hdpe In] 1
v 3 1220185 (008000- ) Brush Assy, Disk, Swp, 24.0d, Polypropylene 1
A 4 9014666 (008000- ) Brush Kit, Hub Assy, Drive, Ci [Uhmw] 1

M20 Gas/LPG 9016001 (8-2016) 2-3



STANDARD PARTS

Fig. 3 — Main Frame Group

M20 Gas/LPG 9016001 (2-2018)

2-4



STANDARD PARTS

354406 - M20
Fig. 3 — Main Frame Group

Ref. Part No. Serial Number Description Qty.
1 9002401 (008000- ) Frame WIdt, Main, Repimt [M20 & T20] 1
2 1060130 (008000- )  Wheel, 06.0D 2.00W 1.19B, Gray Rbr 6
3 1053838 (008000- ) Pin, 30mmd X 215mmi 2
4 23146 (008000- ) Pin, Roll, .187d X 1.62l, .187/.192 2
5 9002400 (008000- ) Tower, WIdt, Lift, Rh, Repimt [M20] 1
6 9002399 (008000- ) Tower, Widt, Lift, Lh, Replmt [M20] 1
7 39283 (008000- ) Screw, Hex, M10 X 1.5 X 25, 8.8 10
8 32492 (008000- ) Washer, Flat, 0.38 Std 10
9 1017791 (008000- ) Channel, Upper, Tower, Lift 1
10 1037346 (008000- ) Screw, Hex, M8 X 1.25 X 25, 9.8, Sems 4
11 39277 (008000- ) Screw, Hex, M8 X 1.25 X 25, 8.8 1
12 1019251  (008000- ) Pin Widt, Pivot, Hppr 2
13 74455 (008000- ) Screw, Hex, M6 X 1.0 X 12, Fmg 4
14 1021327  (008000- ) Block, Guide, Hppr 2
15 367771 (008000- ) Screw, Pan, M8 X 1.25 X 25, Ss 4
16 1027916 (008000- ) Panel Widt, Filler 1
17 12317 (008000- ) Screw, Hex, M10 X 1.5 X 30, Ss 4
18 01686 (008000- ) Washer, Flat, 0.44b 1.00d .08, Ss 4
19 363458 (008000- ) Tread, Non-Skid, 01.9w 08.0I 1
20 1075367  (008000- ) Headlight, 12Vdc, Oval, Led 2
21 34411 (008000- ) Pin, Cotter, Hair, 1.00d .178 Wir 2
22 53466 (008000- ) Clamp, Cable, Stl, 1.50d X 1.00w, 1hole 1
23 08709 (008000- ) Nut, Hex, Lock, M8 X 1.25, NI 1
24 32491 (008000- ) Washer, Flat, 0.31, Std 1
25 58819 (008000- ) Tread, Non-Skid, 03.0w 11.6l 1
26 1210807 (008000- ) Wire, Tie [W/.25” Fir Tree Clip] 1
27 1062566  (008000- ) Washer, Flat, 1.26B 1.88D .13, Stl, PI 2
28 1055605 (008000- ) Plug, Hole, Rnd, 0.38h .4-.7, Blk Nyl 12

M20 Gas/LPG 9016001 (2-2018) 2-5



STANDARD PARTS

Fig. 4 — Operator Station Group

M20 Gas/LPG 9016001 (8-2016)

2-6



STANDARD PARTS

354407 — M20, T20, G/LP, NA
Fig. 4 — Operator Station Group

Ref. Part No. Serial Number Description Qty.
1 9016324 (008000- ) Panel Widt, Gas, Repimt 1
1 9016320 (008000- ) Panel Widt, Gas, Replmt [W/Fast] 1
1 9016321 (008000- ) Panel Widt, Gas, W/ Es, Repimt 1
1 9016326 (008000- ) Panel Widt, Gas, Replmt, TJ (Japan only) 1
1 9016329 (008000- ) Panel Widt, Gas, Repimt, TJ [W/Fast] (Japan only) 1
1 9016332 (008000- ) Panel Widt, Gas, Replmt, TJ, W/Es (Japan only) 1
1 9016335 (008000- ) Panel Widt, LPG, Repimt 1
1 9016336 (008000- ) Panel Widt, LPG, Replmt [W/Fast] 1
1 9016337 (008000- ) Panel Widt, LPG, Replmt, W/Es 1
1 9016327 (008000- ) Panel Widt, LPG, Replmt, TJ (Japan only) 1
1 9016330 (008000- ) Panel Widt, LPG, Replmt, TJ [W/Fast] (Japan only) 1
1 9016333 (008000- ) Panel Widt, LPG, Replmt, TJ, W/Es (Japan only) 1
2 39283 (008000- ) Screw, Hex, M10 X 1.5 X 25, 8.8 1
3 04414 (008000- ) Washer, Flat, 0.53b 1.88d .12, Stl, PI 1
4 1047169 (008000- ) Bracket, Mtg, Insulation 2
5 82727 (008000- ) Plug, Hole, Rnd, 0.88h .03-.12, Blk Nyl 1
6 01493 (008000- ) Plug, Hole, Rnd, 1.00h .03-.12, Blk Nyl 1
7 1030017 (008000- ) Plug, Hole, Rnd, 2.50h .03-.25, Blk Nyl 1
8 16931 (008000- ) Screw, Hex, M8 X 1.25 X 20, 8.8 12
9 08708 (008000- ) Nut, Hex, Lock, M6 X 1.00, NI 2

10 1047295 (008000- ) Seal, Foam, 0.50 1
11 1071616 (008000- ) Bracket Widt, Mtg, Hose 1
12 1031665 (008000- ) Screw, Pan, M8 X 1.25 X 25, Blk 6
13 58819 (008000- ) Tread, Non-Skid, 03.0w 11.6l 4
14 1035832 (008000- ) Panel Widt, Adj [2007] 1
15 1030593 (008000- ) Seal, Afmkt, Bulb, 90, 0.75d F/11ga 08ft 1
16 53466 (008000- ) Clamp, Cable, Stl, 1.50d X 1.00w, 1h 5
17 1021834 (008000- ) Panel, Access, Door 1
18 1027218 (008000- ) Mat, Floor 1
19 06942 (008000- ) Screw, Hex, M6 X 1.00 X 16, 8.8 2
20 39349 (008000- ) Washer, Flat, 0.31 Sae 5
21 1022699 (008000- ) Panel, Access, Floor 1
22 32490 (008000- ) Washer, Flat, 0.25, Std 2
23 363976 (008000- ) Screw, Hex, M8 X 1.25 X 60, 8.8, Fl 1
24 39311 (008000- ) Nut, Hex, Std, M8 X 1.25 1
25 1035997 (008000- ) Bracket Widt, Mtg, Tank 1
26 09740 (008000- ) Screw, Hex, M8 X 1.25 X 20, Ss 3
27 1017218 (008000- ) Washer, Flat, 0.32b 1.00d .12, Ss 5
28 1033975 (008000- ) Bracket, Mtg 1
29 1027267 (008000- ) Mat, Floor 1
30 1030593 (008000- ) Seal, Afmkt, Bulb, 90, 0.75d F/11ga 08ft 1
31 1020168 (008000- ) Molding, Afmkt, Trim, Pvc, .08 .11, 1ft 1
32 80288 (008000- ) Plug, Hole, Rnd, 0.81h, Blk 1
33 39277 (008000- ) Screw, Hex, M8 X 1.25 X 25, 8.8 6
34 32491 (008000- ) Washer, Flat, 0.31, Std 17

M20 Gas/LPG 9016001 (11-2020) 2-7



STANDARD PARTS

Fig. 5 — Operator Station Insulation Group

M20 Gas/LPG 9016001 (8-2016)

2-8



STANDARD PARTS

354409 - M20
Fig. 5 — Operator Station Insulation Group
Ref. Part No. Serial Number Description Qty.

1 1034769 (008000- ) Insulation, Flame-retardant, 0.75-0.88 1
2 1034765 (008000- ) Insulation, Flame-retardant, 0.75-0.88 1
3 1040841 (008000- ) Insulation, Flame-Retardant, 0.75-0.88 1
4 1023464 (008000- ) Insulation, Flame-Retardant, 0.75-0.88 1
5 1034764 (008000- ) Insulation, Flame-retardant, 0.75-0.88 1
6 1034766 (008000- ) Insulation, Flame-retardant, 0.75-0.88 1
7 1034768 (008000- ) Insulation, Flame-retardant, 0.75-0.88 1
8 1034770 (008000- ) Insulation, Flame-retardant, 0.75-0.88 1
9 1023569 (008000- ) Insulation, Flame—-Retardant, 0.75-0.88 1

M20 Gas/LPG 9016001 (8-2016) 29




STANDARD PARTS

Fig. 6 - Instrument Panel Group

2-10 M20 Gas/LPG 9016001 (7-2022)



STANDARD PARTS

356674 - M20, G/LP
Fig. 6 - Instrument Panel Group

Ref. Part No. Serial Number Description Qty.
v 1 1223896 (008000- ) Panel Assy, Instmt, W/ Label, Afmkt 1
A 2 1006808 (008000- ) Spacer, Rnd, .125l, Aim 5
A 3 1008663 (008000- ) Washer, Flat, 0.15b 0.31d .05, Nyl 5
A 4 1022472 (008000- ) Stand- Off, Hex, M3 X M14, Alm 5
A 5 1008240 (008000- ) Screw, Pan, #04-24 X 0.50I, Hi - Low 5
A 6 1022905 (008000- ) Screw, Pan, M3 X 6, [Seelscrew] 8
7 32490 (008000- ) Washer, Flat, 0.25, Std 3
8 19065 (008000- ) Washer, Flat, 0.19b 0.44d .05, PI, 08 4
9 392171 (008000- ) Switch, Rocker, Dpdt, On / Off / On 1
10 398501 (008000- ) Plug, Hole, Rt, Rocker Switch, .87 X 1.7 1
11 1029951 (008000- ) Bezel, Switch [3 Gang] 1
12 1223906 (008000- ) Label, Switch, Rocker [Drago] 1
13 1224603 (008000- ) Switch, Rocker, Mom, Led (Dry Dust Control Only) 1
14 16968 (008000- ) Nut, Hex, Lock, #08- 32, NI 4
15 1028769 (008000- ) Flap, Battery 1
16 1028772 (008000- ) Bar, Flat, Ss 0.06, 00.50 X 10.00l, 2sl 1
17 1029362 (008000- ) Washer, Shid, Nyl [8- 32] 4
18 73736 (008000- ) Washer, Flat, 1.15b 1.75d .08, Stl 1
19 382516 (008000- ) Boot, .63id .291 .90w 1
v 20 87536 (008000- ) Switch, Ignition [Ku] 1
A 87866 (008000- ) Key, Ignition [Set of 2] 1
21 383165 (008000- ) Boot, Switch, Ignition 1
22 49266 (008000- ) Tie, Cable, Nyl, 07.31.19w 1.8 Max D 2
23 398508 (008000- ) Switch, Rocker, Dpdt, Mom / Off / Mom 2
24 56992 (008000- ) Plug, Hole, Rnd, 0.50h .03-.12, Blk Nyl 2
25 223599 (008000- ) Cup Holder, Rwk 1
26 06943 (008000- ) Screw, Hex, M6 X 1.00 X 20, 8.8 3
27 1223903 (008000- ) Label, Instrument Panel, Rh, [Drago] 1
28 1031665 (008000- ) Screw, Pan, M8 X 1.25 X 25, Blk 4
29 1075003 (008000- ) Keychain, Rectangle, Parts & Service 1
30 1223897 (008000- ) Plate, Instrument, Rh [Drago] 1
31 398501 (010900- ) Plug, Hole, Rt, Rocker Switch, .87 X 1.7 (Wet Dust Control 1
Only)
32 70622 008000- Boot, Bellows, 3.1l 4.4w 2.8h 1hole, Neo

33 70623 Retainer, Boot, Steering Column

35 398501 Plug, Hole, Rt, Rocker Switch, .87 X 1.7

36 1255914 Switch, Rocker [Mom,Off, Mom, Dual Led] (Detergent Me-
tering Option Only)

( )
( )
34 72970 (008000- ) Rivet, Plstc, .250d X 0.90
( )
( )

—_ DN

M20 Gas/LPG 9016001 (7-2022) 2-11



STANDARD PARTS

Fig. 7 — Seat Group

2-12 M20 Gas/LPG 9016001 (12-2021)



STANDARD PARTS

354411 - M20, NA
Fig. 7 — Seat Group

Ref. Part No. Serial Number Description Qty.
1 1034767 (008000- ) Insulation, Flame-retardant, 0.75-0.88 1
2 1019228 (008000- ) Plate Widt, Seat 1
3 1025736 (008000- ) Latch 1
4 09252 (008000- ) Screw, Hex, M5 X 0.8 X 20, 8.8 2
5 19066 (008000- ) Washer, Flat, #10 2
6 06549 (008000- ) Nut, Hex, Lock, M5 X 0.8, NI 2
7 49800 (008000- ) Latch 1
8 02850 (008000- ) Nut, Hex, Lock, M4 X 0.7, NI 4
9 06929 (008000- ) Screw, Pan, M4 X 0.7 X 25, 4.8 4

10 19065 (008000- ) Washer, Flat, #08 2
11 1023499 (008000- ) Insulation, Flame-Retardant, 1.0 1
12 223080 (008000- ) Arm WiIdt, Safety, Sppt, Seat, .38d 06.5d 1
13 06943 (008000- ) Screw, Hex, M6 X 1.0 X 20, 8.8 1
14 32483 (008000- ) Washer, Flat, 0.25 Sae 9
15 08708 (008000- ) Nut, Hex, Lock, M6 X 1.0, NI 1
16 21851 (008000- ) Spacer, Plstc, Ny 1
17 09740 (008000- ) Screw, Hex, M8 X 1.25 X 20, Ss 3
18 1017218 (008000- ) Washer, Flat, 0.32b 1.00d .12, Ss 11
19 9018721 (008000- ) Seat, Deluxe, Replmt [M20/T20/M30] (See Breakdowns) 1
20 19066 (008000- ) Washer, Flat,.25b 0.56d .05, PI, 10 6
21 32983 (008000- ) Nut, Hex, Lock, .31-18, NI 4
22 364749 (008000- ) Washer, Flat, 0.41b 1.25d .12, Pye 1
23 32492 (008000- ) Washer, Flat, 0.38 Std 2
24 08085 (008000- ) Pin, Cotter, Hair, 0.31d .058 Wir 1
25 1022005 (008000- ) Cover, Lower 1
26 1031665 (008000- ) Screw, Pan, M8 X 1.25 X 25, Blk 2
27 39349 (008000- ) Washer, Flat, 0.31 Sae 2
28 1018776 (008000- ) Shroud, Seat 1
29 1026825 (008000- ) Bracket, Latch, Shrd, Seat 1
30 09200 (008000- ) Screw, Pan, M5 X 0.8 X 12, Ss 8
31 1024464 (008000- ) Hinge WiIdt, Shrd, Rh 2
32 16931 (008000- ) Screw, Hex, M8 X 1.25 X 20, 8.8 8
33 1024425 (008000- ) Hinge WiIdt, Shrd, Rh 2
34 1025916 (008000- ) Girill, Side 1
35 41178 (008000- ) Washer, Flat, 0.25 Fendr 6
36 1020487 (008000- ) Bracket, Seat, Adj 1
37 1030588 (008000- ) Seal, Afmkt, Bulb, 90, 0.75d F/11ga 02ft 1
38 1031206 (008000- ) Seal, Afmkt, Bulb, 90, 0.50d, 02ft 1
39 58494 (008000- ) Stud, Ball, .39d .31-16, Gasspring 2
40 1258921 (008000- ) Gasspring, 135lb, 03.15strk 1
41 01760 (008000- ) Nut, Hex, Lock, .31-18, NI, Thin 2
42 76888 (008000- ) Plug, Hole, Rnd, 1.25H .03-.12, Blk Nyl 1
43 32491 (008000- ) Washer, Flat, 0.31, Std 4
44 68275 (008000- ) Pouch (OPTION) 1
45 1077073 (008000- ) Nut, Push, Bolt Retention, Stl,5/16 Thrd 4

M20 Gas/LPG 9016001 (12-2021) 2-13



STANDARD PARTS

Fig. 8 — Steering Group

M20 Gas/LPG 9016001 (7-2022)

2-14



STANDARD PARTS

356676 — M20
Fig. 8 - Steering Group

Ref. Part No. Serial Number Description Qty.
1 56835 (008000- ) Fitting, Hyd, Str, Jm08/Om06 1
2 56690 (008000- )  Fitting, Hyd, Str, Jm06/0Om06 2
3 47522 (008000- ) Fitting, Hyd, E45, Jm06/0Om06 1
4 1024260 (008000- ) Steer-Control, Hyd05, 06.1 2030 (See Breakdowns) 1
5 1223514 (008000- ) Plate, Widt, Mtg, Housing 1
6 1232054 (008000- ) Bracket WIdt, Steering, Tilt 1
7 16931 (008000- ) Screw, Hex, M8 X 1.25 X 20, 8.8 7
8 32490 (008000- ) Washer, Flat, 0.25, Std 7
9 1059073 (008000- ) Nut, Hex, Jam, 1.12-12 1
10 1223511 (008000- ) Bracket WIdt, Steering, Tilt, Rh 1
11 70709 (008000- ) Bearing, Fing, 2hole, 0.50b 2
12 1036892 (008000- ) Screw, Hex, M6 X 1.00 X 25, 9.8, Sems 4
13 1223504 (008000- ) Pin, Locking, Steering, Tilt 1
14 47585 (008000- ) Bearing, Fing, 2hole, 0.50b [NyI] 2
15 32483 (008000- ) Washer, Flat, 0.25, Sae 4
16 08708 (008000- ) Nut, Hex, Lock, M6 X 1.00, NI 4
17 70717 (008000- ) Ring, Retaining, Ext, 0.50d, Hd 1
18 22290 (008000- ) Spring, Cmpr, 0.720d .06wir 02.3I 1
19 32486 (008000- ) Washer, Flat, 0.53b 1.06d .10, Stl, PI 1
20 04706 (008000- ) Knob, Tee, 0.38-16, 2.5 X 1.0 1.1l,Plstc 1
21 9015636 (008000- ) Gearbox Kit, Steering, Afmkt[M20/30/T20] (See 1

Breakdowns)
22 1056412 008000- Wheel, Steering, 14.4d

( )
23 04846 ( ) Washer, Thrust, 0.79b 1.42d 0.06[Garlok]
24 9015634 (008000- ) Panel Kit, Pod, Afmkt [Std, M20/M30]
( )

25 9015633 Panel Kit, Pod, Afmkt [Pro, M20/M30/T20]
(Pro—-Panel Only)

—_ = N =

26 10632-13  (008000- ) Grommet, Rbr, 1.50id, F/1.8h, .19 Matl 1
27 06965 (008000- ) Screw, Hex, M10 X 1.50 X 80, 8.8 4
28 13248 (008000- ) Washer, Flat, 0.40b 1.12d .12, Stl, PI 4
29 1031665 (008000- ) Screw, Pan, M8 X 1.25 X 25, Blk 6
30 32491 (008000- ) Washer, Flat, 0.31, Std 6
31 1230341 (010230- ) Bracket Widt, Hose 1
32 08716 (010230- ) Screw, Hex, M6 X 1.00 X 20, Ss 1
33 08708 (010230- ) Nut, Hex, Lock, M6 X 1.00, NI 2
34 1213802 (014001- ) Inductor, Ferrite [Spit Case, 220@100hz] 1

M20 Gas/LPG 9016001 (7-2022) 2-15



STANDARD PARTS

Fig. 9 - Front Cover Group

2-16 M20 Gas/LPG 9016001 (2-2018)



STANDARD PARTS

Fig. 9 - Front Cover Group

354413 - M20, T20

Ref. Part No. Serial Number Description Qty.
1 1022069 (008000- ) Shroud, Front, Trimmed 1
2 1008916 (008000- ) Bracket Widt, Latch 1
3 06942 (008000- ) Screw, Hex, M6 X 1.0 X 16, 8.8 2
4 71941 (008000- ) Hinge, .38pin .11 3.5w 06.0I 6/0.38sl| 2
5 1017218 (008000- ) Washer, Flat, 0.32b 1.00d .12, Ss 10
6 16931 (008000- ) Screw, Hex, M8 X 1.25 X 20, 8.8 6
7 1035068 (008000- ) Grill Widt, Front 1
8 1037971 (008000- ) Strip Mtg, Seal 1
9 15331 (008000- ) Washer, Flat, 0.62 Sae 2

10 391368 (008000- ) Cable, Glv .09d 016.5I .38eye /.38eye 1
11 06943 (008000- ) Screw, Hex, M6 X 1.00 X 20, 8.8 2
12 07782 (008000- ) Nut, Hex, Std, M16 X 2.0 2
13 08708 (008000- ) Nut, Hex, Lock, M6 X 1.0, NI 2
14 1049919 (008000- ) Seal, Sponge, 0.88 1.00W 43.0L 1
15 06988 (008000- ) Screw, Hex, M16 X 2.0 X 90, 8.8 1
16 1037970 (008000- ) Strip Mtg, Seal 1
17 32490 (008000- ) Washer, Flat, 0.25, Std 6
18 16735 (008000- ) Screw, Hex, M8 X 1.25 X 16, 8.8 4
19 1214251 (008000- ) Nameplate, Tennant, Domed, 10 Inch 1
20 1037346 (008000- ) Screw, Hex, M8 X 1.25 X 25, 9.8, Sems 4
M20 Gas/LPG 9016001 (2-2018) 217




STANDARD PARTS

Fig. 10 - Engine Cover Group

M20 Gas/LPG 9016001 (8-2016)

2-18



STANDARD PARTS

354414 - M20, G/LP
Fig. 10 - Engine Cover Group

Ref. Part No. Serial Number Description Qty.
v 1 1071439 (008000- ) Shroud Assy, Eng 1
A 2 1026628 (008000- ) Angle, Brace, Shrd 1
A 3 1017218 (008000- ) Washer, Flat, 0.32b 1.00d .12, Ss 2
A 4 16931 (008000- ) Screw, Hex, M8 X 1.25 X 20, 8.8 2
5 39349 (008000- ) Wasbher, Flat, 0.31 Sae 2
6 384419 (008000- ) Bracket, Latch, Keeper [Southco] 1
7 33932 (008000- ) Nut, Hex, Lock, M4 X 0.7, NI, Ss 2
8 24265 (008000- ) Screw, Pan, M4 X 0.7 X 16, Ss 2
9 1024500 (008000- ) Hinge WiIdt, Shrd, Lh 2
10 1025196 (008000- ) Hinge WiIdt, Shrd, Lh 2
11 1020186 (008000- ) Bracket, Latch, Cover 1
12 1017218 (008000- ) Washer, Flat, 0.32b 1.00d .12, Ss 11
13 16931 (008000- ) Screw, Hex, M8 X 1.25 X 20, 8.8 7
14 41139 (008000- ) Washer, Lock, Int-Ext, 10 2
15 1026726 (008000- ) Girill, Eng 1
16 09200 (008000- ) Screw, Pan, M5 X 0.8 X 12, Ss 2
17 19066 (008000- ) Wasbher, Flat, #10 2
18 222267 (008000- ) Screw, Pan, Phl, 06-20 X 0.50, Fmg/Ab 6
19 1028412 (008000- ) Bracket, Guide, Shrd 1
20 1222018 (008000- ) Latch, Door, Yellow 1
21 06927 (008000- ) Screw, Pan, M4 X 0.7 X 16, 4.8 2
22 02850 (008000- ) Nut, Hex, Lock, M4 X 0.7, NI 2
23 1025806 (008000- ) Plate, Seal, Sound 1
24 09740 (008000- ) Screw, Hex, M8 X 1.25 X 20, Ss 2
25 1030588 (008000- ) Seal, Afmkt, Bulb, 90, 0.75d F/11ga 02ft 2
26 1022005 (008000- ) Cover, Lower 1
27 1031665 (008000- ) Screw, Pan, M8 X 1.25 X 25, Blk 2

M20 Gas/LPG 9016001 (8-2016) 2-19



STANDARD PARTS

Fig. 11 — Mitsubishi Engine and Mount Group, Gas

FRONT

M20 Gas/LPG 9016001 (12-2021)

2-20



STANDARD PARTS

356291

Fig. 11 - Mitsubishi Engine and Mount Group, Gas

Ref. Part No. Serial Number Description Qty.

1 9014202 (008000- ) Engine, Block, Long [Mits 12mm] (See Engine Breakdown) 1

393982 (008000- ) Element, Fltr, Oil, Spin-On (Mits) 1
2 1070756 (008000- ) Bracket WIdt, Mtg, Eng, Rear [Mit 2013] 1
3 41346 (008000- ) Screw, Hex, M12 X 1.75 X 30, 8.8 4
4 32486 (008000- ) Washer, Flat, 0.50 Sae 4
5 07299 (008000- ) Screw, Hex, M10 X 1.25 X 25, 8.8 6
6 32492 (008000- ) Washer, Flat, 0.38 Std 6
7 51176 (008000- ) Isolator, Vib, .50d 4
8 06972 (008000- ) Screw, Hex, M12 X 1.75 X 60, 8.8 4
9 04414 (008000- ) Washer, Flat, 0.53b 1.88d .12, Stl, PI 4
10 32493 (008000- ) Washer, Flat, 0.50 Std 3
11 08711 (008000- ) Nut, Hex, Lock, M12 X 1.75,NI 3
12 1070751 (008000- ) Bracket Widt, Mtg, Engine [Mit 2013] 1
13 1072669 (008000- ) Stand-Off, Hex, M8 X M8, Metal 1
14 1258789 (008000- ) Plate, Guard, Hose, Hyd, Steering 1
15 39281 (008000- ) Screw, Hex, M8 X 1.25 X 90, 8.8 1
16 32491 (008000- ) Washer, Flat, 0.31, Std 1
17 08709 (008000- ) Nut, Hex, Lock, M8 X 1.25, NI 1

M20 Gas/LPG 9016001 (12-2021) 2-21




STANDARD PARTS

Fig. 12 - Mitsubishi Engine and Mount Group, LPG

M20 Gas/LPG 9016001 (12-2021)

2-22



STANDARD PARTS

356292

Fig. 12 - Mitsubishi Engine and Mount Group, LPG

Ref. Part No. Serial Number Description Qty.

1 9014202 (008000- ) Engine, Block, Long [Mits 12mm] (See Engine Breakdown) 1

393982 (008000- ) Element, Fltr, Oil, Spin-On (Mits) 1
2 1070756 (008000- ) Bracket WIdt, Mtg, Eng, Rear [Mit 2013] 1
3 41346 (008000- ) Screw, Hex, M12 X 1.75 X 30, 8.8 4
4 32486 (008000- ) Washer, Flat, 0.50 Sae 4
5 07299 (008000- ) Screw, Hex, M10 X 1.25 X 25, 8.8 6
6 32492 (008000- ) Washer, Flat, 0.38 Std 6
7 51176 (008000- ) Isolator, Vib, .50d 4
8 06972 (008000- ) Screw, Hex, M12 X 1.75 X 60, 8.8 4
9 04414 (008000- ) Washer, Flat, 0.53b 1.88d .12, Stl, PI 4
10 32493 (008000- ) Washer, Flat, 0.50 Std 3
11 08711 (008000- ) Nut, Hex, Lock, M12 X 1.75,NI 3
12 1070751 (008000- ) Bracket Widt, Mtg, Engine [Mit 2013] 1
13 1072669 (008000- ) Stand-Off, Hex, M8 X M8, Metal 1
14 1258789 (008000- ) Plate, Guard, Hose, Hyd, Steering 1
15 39281 (008000- ) Screw, Hex, M8 X 1.25 X 90, 8.8 1
16 32491 (008000- ) Washer, Flat, 0.31, Std 1
17 08709 (008000- ) Nut, Hex, Lock, M8 X 1.25, NI 1

M20 Gas/LPG 9016001 (12-2021) 2-23




STANDARD PARTS

Fig. 13 - Mitsubishi Engine EFI Group, Gasoline

M20 Gas/LPG 9016001 (8-2016)

2-24



STANDARD PARTS

Fig. 13 - Mitsubishi Engine EFI Group, Gasoline

356293

Ref. Part No. Serial Number Description Qty.
1 3872470 (008000- ) Isolator, Box, Relay 2
2 19315 (008000- ) Screw, Hex, .25-20 X 0.50, G5 2
3 32490 (008000- ) Washer, Flat, 0.25, Std 4
4 19312 (008000- ) Nut, Hex, Std, .25-20 2
5 1071440 (008000- ) Fitting, Brs, Str, Pf06/Pm04 1
6 36159 (008000- ) Fitting, Brs, Str, Bm06/Pm06 1
7 1072559 (008000- ) Clamp, Hose, Spring Stl, 0.58d X 0.31w 2
8 1071502 (008000- ) Fitting, Brs, Str, Pf02/Pm02 [Bspt] 1
9 1055552 (008000- ) Fitting, Brs, Str, Bm06/Pm02 1

10 1072408 (008000- ) Hose, Aimkt, Rbr, Heater, 0.38id, 03ft 1
M20 Gas/LPG 9016001 (8-2016) 2-25




STANDARD PARTS

Fig. 14 - Mitsubishi Engine EFI Group, LPG

M20 Gas/LPG 9016001 (8-2016)

2-26



STANDARD PARTS

Fig. 14 - Mitsubishi Engine EFI Group, LPG

356294

Ref. Part No. Serial Number Description Qty.
1 3872470 (008000- ) Isolator, Box, Relay 2
2 19315 (008000- ) Screw, Hex, .25-20 X 0.50, G5 2
3 32490 (008000- ) Washer, Flat, 0.25, Std 4
4 19312 (008000- ) Nut, Hex, Std, .25-20 2
5 1071440 (008000- ) Fitting, Brs, Str, Pf06/Pm04 1
6 36159 (008000- ) Fitting, Brs, Str, Bm06/Pm06 1
7 1072559 (008000- ) Clamp, Hose, Spring Stl, 0.58d X 0.31w 2
8 1015815 (008000- ) Fitting, Brs, E90, Bm06/Pm04 1
9 1072408 (008000- ) Hose, Afmkt, Rbr, Heater, 0.38id, 03ft 1

M20 Gas/LPG 9016001 (8-2016) 2-27




STANDARD PARTS

Fig. 15 - Mitsubishi Engine Air Cleaner Group, Gasoline

M20 Gas/LPG 9016001 (8-2016)

2-28



STANDARD PARTS

Fig. 15 - Mitsubishi Engine Air Cleaner Group, Gasoline

356295 - M20, T20, NA

Ref. Part No. Serial Number Description Qty.
1 1070822 (008000- ) Bracket, Mtg, Fltr, Air [Mit 2013] 1
2 39277 (008000- ) Screw, Hex, M8 X 1.25 X 25, 8.8 2
3 32491 (008000- ) Washer, Flat, 0.31, Std 2
4 398279 (008000- ) Element, Fltr, Air, Safety (OPTION) 1
5 1070788 (008000- ) Hose, Intake, Mold [Epdm Mit 2013] 1
6 1070833 (008000- ) Tube WiIdt, Tee [Mit 2013] 1
7 381391 (008000- ) Hose, Drain,Overflow,Radiator[1pick=1ft] 1
8 14432 (008000- ) Clamp, Hose, Wormdrive, 1.81-2.75d, .50w 5
9 54333 (008000- ) Clamp, Hose, Wormdrive, 0.31-0.88d, .31w 2
v 10 369745 (008000- ) Filter Assy, Air 1
A 11 369746 (008000- ) Element, Fltr, Air [Dn] 1
12 1036892 (008000- ) Screw, Hex, M6 X 1.00 X 25, 9.8 Sems 2
13 08708 (008000- ) Nut, Hex, Lock, M6 X 1.00, NI 2
14 1020949 (008000- ) Hose, Intake, Mold, 2.00id [Epdm] 1
15 1071404 (008000- ) Hose, Intake, Mold, Gas [Epdm Mit 2013] 1
16 369747 (008000- ) Clamp, Mtg, Fltr, Air 1
17 08709 (008000- ) Nut, Hex, Lock, M8 X 1.25, NI 2
M20 Gas/LPG 9016001 (8-2016) 2-29




STANDARD PARTS

Fig. 16 - Mitsubishi Engine Air Cleaner Group, LPG

2-30 M20 Gas/LPG 9016001 (8-2016)



STANDARD PARTS

Fig. 16 — Mitsubishi Engine Air Cleaner Group, LPG

356296 — M20, T20, NA

Ref. Part No. Serial Number Description Qty.
1 1070822 (008000- ) Bracket, Mtg, Fltr, Air [Mit 2013] 1
2 39277 (008000- ) Screw, Hex, M8 X 1.25 X 25, 8.8 2
3 32491 (008000- ) Washer, Flat, 0.31, Std 2
4 398279 (008000- ) Element, Fltr, Air, Safety (OPTION) 1
5 1070788 (008000- ) Hose, Intake, Mold [Epdm Mit 2013] 1
6 1070833 (008000- ) Tube WiIdt, Tee [Mit 2013] 1
7 381391 (008000- ) Hose, Drain,Overflow,Radiator[1pick=1ft] 1
8 14432 (008000- ) Clamp, Hose, Wormdrive, 1.81-2.75d, .50w 5
9 54333 (008000- ) Clamp, Hose, Wormdrive, 0.31-0.88d, .31w 2
v 10 369745 (008000- ) Filter Assy, Air 1
A 11 369746 (008000- ) Element, Fltr, Air [Dn] 1
12 1036892 (008000- ) Screw, Hex, M6 X 1.00 X 25, 9.8 Sems 2
13 08708 (008000- ) Nut, Hex, Lock, M6 X 1.00, NI 2
14 1020949 (008000- ) Hose, Intake, Mold, 2.00id [Epdm] 1
15 1070787 (008000- ) Hose, Intake, Mold, Lpg [Epdm Mit2013] 1
16 369747 (008000- ) Clamp, Mtg, Fltr, Air 1
17 08709 (008000- ) Nut, Hex, Lock, M8 X 1.25, NI 2
18 69234 (008000- ) Clamp, Cable, Stl, 1.00d X 0.75w, 1hole 1
M20 Gas/LPG 9016001 (8-2016) 2-31




STANDARD PARTS

Fig. 17 - Mitsubishi Engine Alternator and Fan Group

,1&!/(%;
§ 43
AN

)
S

L
P ,
7 2
L
O
5

. FRONT
R
~.

M20 Gas/LPG 9016001 (7-2022)



STANDARD PARTS

Fig. 17 - Mitsubishi Engine Alternator and Fan Group

356297

Ref. Part No. Serial Number Description Qty.
1 1071727 (008000- ) Guard, Fan, Side 1
2 1070890 (008000- ) Arm WiIdt, Alternator [Mit 2013] 1
3 16931 (008000-012313 ) Screw, Hex, M8 X 1.25 X 20, 8.8 1
4 04375 (008000- ) Screw, Hex, M8 X 1.25 X 40, 8.8, Fl 1
5 32491 (008000- ) Washer, Flat, 0.31, Std 7
6 41186 (008000- ) Washer, Flat, Belleville, .31 1
7 1071144 (008000- ) Belt, Ribbed, Fan, 42.13I 1
8 1071145 (008000- ) Belt, Ribbed, Alternator, 41.5I 1
9 1070764 (008000- ) Bracket WIdt, Alternator [Mit13] 1

10 1031566 (008000- ) Fan, Cooling, 14.1d, 6 Blade, 0.5b Taper 1
11 49883 (008000- ) Screw, Hex, M8 X 1.25 X 120, 8.8, FI 1
12 1070619 (008000- ) Bracket, Mtg, Alternator [Mit 2013] 1
13 1071107 (008000- ) Block, Spacer 1
14 76570 (008000- ) Screw, Hex, M8 X 1.25 X 30, 8.8 5
15 39349 (008000- ) Washer, Flat, 0.31, Sae 2
16 1071108 (008000- ) Spacer, Pump, Water 1
17 07790 (008000- ) Nut, Hex, FIng, M6 X 1.00 4
18 1071110 (008000- ) Spacer, Crankfshaft 1
19 9021787 (008000-010387 ) Repair Kit, Sheave 1
20 1073529 (010388-012313 ) Plate Widt, Shaft, Fan [Shaft Extended] 1
21 1070426 (010388-012313 ) Sheave, Mach [Mit 2615rpm Fan] 1
22 1055377 (010388- ) Bearing, Ball, 20mm B 42mm D 12mm W 2
23 1017218 (010388-012313 ) Washer, Flat, 0.32b 1.00d .12, Ss 1
24 16735 (010388-012313 ) Screw, Hex, M8 X 1.25 X 16, 8.8 1
25 1070431 (010388- ) Spacer, Fan, Taper [Mit 2013] 1
26 10831 (010388-012313 ) Screw, Soc, .38-16 X 1.25, Al 3
27 00960 (010388- ) Key, Sq, 0.12 X 0.12, 0.50I 1
28 1074849 (010388- ) Ring, Retaining, Int, 42mm 2
29 08709 (008000- ) Nut, Hex, Lock, M8 X 1.25, NI 2
30 39281 (008000- ) Screw, Hex, M8 X 1.25 X 90, 8.8 3
31 1072421 (008000- ) Plate, Shield, Dust 1
32 1016314 (008000- ) Boot, Bulb, .50id 1.00id 2.50l, Red 1
33 19066 (008000- ) Washer, Flat, 0.25b 0.56d .05, PI, 10 1
34 32982 (008000- ) Washer, Lock, Int, 0.25 1
35 08708 (008000- ) Nut, Hex, Lock, M6 X 1.00, NI 1
36 1257706 (012314- ) Plate Widt, Shaft, Fan 1
37 1257986 (012314- ) Sheave, Mach 1
38 1025121 (012314- ) Ring, Retaining, Shaft, Ext, 20mmd, Hd 2
39 41358 (012314- ) Screw, Soc, M10 X 1.50 X 35, 12.9 1
40 06959 (012314- ) Screw, Hex, M8 X 1.25 X 100, 8.8 3
41 1017218 (012314- ) Washer, Flat, 0.32b 1.00d .12, Ss 2
42 39277 (012314- ) Screw, Hex, M8 X 1.25 X 25, 8.8 1
M20 Gas/LPG 9016001 (7-2022) 2-33




STANDARD PARTS

Fig. 18 - Mitsubishi Engine Muffler Group

See Engine

M20 Gas/LPG 9016001 (8-2016)

2-34



STANDARD PARTS

Fig. 18 — Mitsubishi Engine Muffler Group

356298

Ref. Part No. Serial Number Description Qty.
1 1028994 (008000- ) Channel, Shield, Muffler [M20/T20 2007] 1
2 08716 (008000- ) Screw, Hex, M6 X 1.0 X 20, Ss 2
3 32483 (008000- ) Washer, Flat, 0.25, Sae 4
4 9013159 (008000- ) Pipe Kit, Exhaust, Replmt [Mako Mitsu] 1
5 08166 (008000- ) Nut, Hex, M10 X 1.50 [Stover] 4
6 1028558 (008000- ) Sensor, Oxygen 1
7 1011216 (008000- ) Gasket, Exhaust, 2hole, 3.4bc 2
8 39284 (008000- ) Screw, Hex, M10 X 1.5 X 35, 8.8 4
9 1071376 (008000- ) Muffler, Catalytic [Mit 2.0l 2013] 1

10 1028753 (008000- ) Tube, Exhaust, Fing, 1.5d [M20/T20 2007] 1
11 1028929 (008000- ) Bracket, Mtg, Muffler [M20/T20 2007] 1
12 1013117 (008000- ) Rod, Hanger, Isolator 1
13 32492 (008000- ) Washer, Flat, 0.38, Std 2
14 25014 (008000- ) Nut, Hex, Std, .38-16 2
15 1013031 (008000- ) Isolator, Rbr 1
16 222496 (008000- ) Sleeve, P/M, 0.31b 0.50d 0.91 [430ss] 1
17 222505 (008000- ) Screw, Hex, M8 X 1.25 X 45, Ss 1
18 01685 (008000- ) Washer, Flat, 0.38b 0.88d .08, Ss 2
19 08713 (008000- ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 1
20 1071418 (008000- ) Shield, Tray, Drip [Mit 2013] 1
21 06943 (008000- ) Screw, Hex, M6 X 1.00 X 20, 8.8 3
22 32490 (008000- ) Washer, Flat, 0.25, Std 1
23 1071113 (008000- ) Bracket, Muffler 1
24 08165 (008000- ) Nut, Hex, Stover, M8 3
25 39349 (008000- ) Washer, Flat, 0.31, Sae 3

M20 Gas/LPG 9016001 (5-2019)

2-35




STANDARD PARTS

Fig. 19 - Mitsubishi Engine Radiator and Mount Group

M20 Gas/LPG 9016001 (12-2016)

2-36



STANDARD PARTS

Fig. 19 - Mitsubishi Engine Radiator and Mount Group

356299

Ref. Part No. Serial Number Description Qty.
v 1 1249770  (008000- ) Radiator, W/Hyd Cooler [Afmkt] 1
A 2 1045764 (008000- ) Cap, Radiator, 14Psi [Stant] 1

3 1037346 (008000- ) Screw, Hex, M8 X 1.25 X 25, 9.8, Sems 4
4 9010096 (008000- ) Shrd WiIdt,Fan,G/Lp, Replmt [M20/M30/T20] 1
4 9010097  (008000- ) Shrd Widt,Fan,G/Lp, Replmt [TJ] (Japan Only) 1
5 1070955 (008000- ) Plate, Door, Clean-Out [Mit2013] 1
6 1036892 (008000- ) Screw, Hex, M6 X 1.00 X 25, 9.8 Sems 3
7 1046962 (008000- ) Bracket, Mtg, Radiator 1
8 06962 (008000- ) Screw, Hex, M10 X 1.50 X 45, 8.8 4
9 32492 (008000- ) Washer, Flat, 0.38, Std 8
10 54274 (008000- ) Isolator, Vib, Bshg, 1.1d 0.61 .4b 0.78h 4
11 09832 (008000- ) Washer, Flat, 0.81b 1.06d .06, Stl 8
12 1014563 (008000- ) Washer, Flat, 0.40b 1.12d .12, Ss 4
13 41430 (008000- ) Nut, Hex, Lock, M10 X 1.5, NI 4
14 39277 (008000- ) Screw, Hex, M8 X 1.25 X 25, 8.8 2
15 32491 (008000- ) Washer, Flat, 0.31, Std 7
16 32490 (008000- ) Washer, Flat, 0.25, Std 2
17 1071785  (008000- ) Skirt, Eng Fan, Gas / Lp 1
18 1037355 (008000- ) Screw, Hex, M8 X 1.25 X 35, 9.8, Sems 2
19 41178 (008000- ) Washer, Flat, 0.25, Fendr 7
20 1036892 (008000- ) Screw, Hex, M6 X 1.00 X 25, 9.8 Sems 7
21 1019968 (008000- ) Bracket, Mtg, Radiator 1
22 1040467 (008000- ) Screw, Hex, M6 X 1.00 X 20, 9.8, Sems 2
23 30407 (008000- ) Clip, Keeper, Open 1
24 08708 (008000- ) Nut, Hex, Lock, M6 X 1.00, NI 5
25 1054428  (008000- ) Shroud, Fan 1
26 1070434 (008000- ) Bracket, Shrd, Fan, Upper, Sppt, G/Lpg 1
27 1070860 (008000- ) Bracket, Shrd, Fan, Lower, Sppt, G/Lpg 1
28 07790 (008000- ) Nut, Hex, Fing, M6 X 1.00 1
29 1048166 (008000- ) Seal, Afmkt, Bulb, Str, 0.58d 08ft 1
30 1015205 (008000- ) Seal, Afmkt, Ure, Adh, 0.38, 0.38w 02ft 4
31 57569 (008000- ) Molding, Trim, Pvc, .08-.11 06.8l 1
32 16931 (008000- ) Screw, Hex, M8 X 1.25 X 20, 8.8 2
33 06943 (008000- ) Screw, Hex, M6 X 1.00 X 20, 8.8 4
34 32483 (008000- ) Washer, Flat, 0.25, Sae 4

M20 Gas/LPG 9016001 (1-2020)

2-37




STANDARD PARTS

Fig. 20 - Mitsubishi Engine Radiator Hose Group

n\,\w,w _
L4
/\,\ N /

B

M20 Gas/LPG 9016001 (8-2017)

2-38



STANDARD PARTS

Fig. 20 - Mitsubishi Engine Radiator Hose Group

356300

Ref. Part No. Serial Number Description Qty.
1 1070732 (008000- ) Hose, Coolant, Upper, Mold [Mit 2013] 1
2 22297 (008000- ) Clamp, Hose, Wormdrive, 1.56-2.50d, .50w 1
3 79381 (008000- ) Clamp, Hose, Wormdrive, 1.25-2.00d, .50w 5
4 1007482 (008000- ) Hose, Rbr, E9O, 1.25id 1.25id 04.2 03.1 1
5 1071099 (008000- ) Tube, Coolant, 1.3d, Lower [Mit 2013] 1
6 9010904 (008000- ) Hose Kit, Coolant, Repimt [Mitsubishi} 1
7 51305 (008000- )  Fitting, Draincock, E90, .25npt 1
8 73471 (008000- ) Hose, Pvc, ClIr, 0.38id 0.560d 022.0I 1
9 43844 (008000- ) Clamp, Hose, Wormdrive, 0.25-0.62d, .31w 3

10 87738 (008000- ) Hose, Fuel, 0.18id, 29.0I 1
11 08709 (008000- ) Nut, Hex, Lock, M8 X 1.25, NI 2
12 39277 (008000- ) Screw, Hex, M8 X 1.25 X 25, 8.8 2
13 32491 (008000- ) Washer, Flat, 0.31, Std 5
14 1054382 (008000- ) Tank, Coolant, 03.6w 04.1hi 05.5I,1liter 1
15 1014843 (008000- ) Hose, Afmkt, Coolant Recvy, 05ft 1
16 53466 (008000- ) Clamp, Cable, Stl, 1.50d X 1.00w, 1hole 1
17 16931 (008000- ) Screw, Hex, M8 X 1.25 X 20, 8.8 1
M20 Gas/LPG 9016001 (8-2016) 2-39




STANDARD PARTS
Fig. 21 - Engine Fuel Tank Group, Gasoline

2-40 M20 Gas/LPG 9016001 (11-2020)



STANDARD PARTS

Fig. 21 - Engine Fuel Tank Group, Gasoline

354418 — M20, T20

Ref. Part No. Serial Number Description Qty.
1 1026550 (008000- ) Tray Widt, Fuel 1
2 1026759 (008000- ) Insulation, Flame—-Retardant, 0.5 1
3 39277 (008000- ) Screw, Hex, M8 X 1.25 X 25, 8.8 3
4 32491 (008000- ) Washer, Flat, 0.31, Std 7
5 08709 (008000- ) Nut, Hex, Lock, M8 X 1.25, NI 4
v 6 9003610 (008000- ) Tank, Fuel, 11.2gal, Gas, Repimt [2007] 1
A 7 1033897 (008000- ) Gasket, Sender, Fuel 1
A 8 1033901 (008000- ) Send-Unit, Fuel [2007] 1
A 9 1032812 (008000- ) Cap, Fuel, Tank 1
A 10 48126 (008000- ) Fitting, Pipe, Plug, Pm02, Sq Head 1
11 1023482 (008000- ) Hose, Fuel, 0.50id, 21.0I 1
12 54333 (008000- ) Clamp, Hose, Wormdrive, 0.31-0.88d, .31w 5
13 1013086 (008000- ) Connector, Fuel, Qf 2
14 1011895 (008000- ) Clamp, Cable, Stl, 2.00d X 0.75w, 1hole 2
15 06956 (008000- ) Screw, Hex, M8 X 1.25 X 45, 8.8 2
16 1034676 (008000- ) Fuelline, .31d Str/Str,Plstc[M20/T20 07] 1
17 1071388 (008000- ) Fuelline, .31d Str/Str, Plstc [Mit 2013] 1
18 1012248 (008000- ) Fuelline, .31d Str/Str, Plstc 1
19 1033746 (008000- ) Hose, Fuel, 0.31id [Evap Emission 07] 2
20 08708 (008000- ) Nut, Hex, Lock, M6 X 1.00, NI 2
21 9000355 (008000- ) Fitting, Brs, E90, Em05/Pm04 2
22 372440 (008000- ) Filter, Fuel [Gm 1.61/3.0I] 1
23 9006592 (008000- ) Pump, Fuel 1
24 1028924 (008000- ) Manifold, Gas, Relief, Valve 1
25 1029293 (008000- ) Fitting, Fuel, Str, 0.56-18 [07 Eng] 2
26 1029295 (008000- ) Fitting, Fuel, Str, 0.38-24 [07 Eng] 1
27 06949 (008000- ) Screw, Hex, M6 X 1.0 X 50, 8.8 2
28 1025229 (008000- ) Strap, Tank, Gas 2
29 32483 (008000- ) Washer, Flat, 0.25, Sae 2
30 32981 (008000- ) Nut, Hex, Lock, .25-20, NI 2
31 62595-15  (008000- ) Molding, Trim, Pvc, .08-.11 13.2I 1
32 385009 (008000- ) Harness, Manifold, Gas 1
33 16931 (008000- ) Screw, Hex, M8 X 1.25 X 20, 8.8 1
34 9019145 (008000- ) Fitting, Fuel, Str, M10x1.0 1

M20 Gas/LPG 9016001 (11-2020)

2-41




STANDARD PARTS

Fig. 22 - Engine Fuel Tank Group, LPG

23

SO
\\\%\)’ <
SV Q) <
29
28
FRONT
- "

2-42 M20 Gas/LPG 9016001 (12-2021)



STANDARD PARTS

354419
Fig. 22 - Engine Fuel Tank Group, LPG

Ref. Part No. Serial Number Description Qty.
1 1017947 (008000- ) Tray Widt, Lpg 1
2 39277 (008000- ) Screw, Hex, M8 X 1.25 X 25, 8.8 2
3 32491 (008000- ) Washer, Flat, 0.31, Std 8
4 08709 (008000- ) Nut, Hex, Lock, M8 X 1.25, NI 4
5 63378 (008000- ) Magnet, Drive Brush 1
6 09200 (008000- ) Screw, Pan, M5 X 0.8 X 12, Ss 2
7 1024934 (008000- ) Pin, Locating, Lpg 1
8 32492 (008000- ) Washer, Flat, 0.38 Std 2
9 41430 (008000- ) Nut, Hex, Lock, M10 X 1.5, NI 1

10 32716 (008000- ) Nut, Hex, Jam, M10 X 1.5, Ss 2
11 58589 (008000- ) Strap, Mtg, Tank, Lpg 1
12 16931 (008000- ) Screw, Hex, M8 X 1.25 X 20, 8.8 2
13 57297 (008000- ) Strap, Mtg, Tank, Lpg, Hinge 1
14 35710 (008000- ) Screw, Hex, .38-16 X 3.75, 5 1
15 59156 (008000- ) Nut, Hex, Lock, .38-16, NI, Ss 1
16 58590 (008000- ) Strap, Mtg, Tank, Lpg 1
v 17 53400-1 (008000- ) Latch Assy, Mtg, Tank, Lpg, W/Nut 1
A 18 53400-4 (008000- ) Nut, Adj, Mtg, Tank, Lpg 1
19 36643 (008000- ) Nut, Hex, Lock, .38-16, NI, Thin 1
20 26496 (008000- ) Fitting, Brs, Qdc, Pf04, Lpg Fem 1
21 22308-6 (008000- ) Hose, Lpg, Med05, Pm04str/SmO04str, 14.0l 1
22 150709 (008000- ) Fitting, Brs, Tee, Pf04/Pf04/Pm04, Run 2
23 78122 (008000- ) Fitting, Brs, Str, Pf04/Pf04, Bh 1
24 27048 (008000- ) Fitting, Brs, E90, Pf04/Pm04 2
25 24047 (008000- ) Valve, Lpg, Press Relief [Rego] 1
26 19760 (008000- ) Hose, Lpg, Med05, Pm04str/Sm04str, 55.01 1
28 17414 (008000- ) Fitting, Hyd, Str, Pf02/Pm04 1
27 11442-23  (008000- ) Fitting, Pipe, Str, Pm04/Sfo4 2
29 23156 (008000- ) Switch, Press, 12vdc 08a Spst Nc 0070psi 1
30 24928-1 (008000- ) Tank, Lpg, 33Ib, W/ Gauge [Empty, Liq] 1
31 35707 (008000- ) Screw, Hex, .38-16 X 3.00, 5 1
32 67767 (008000- ) Clamp, Cable, Stl, 0.69d X 0.62w, 1hole 1
33 06942 (008000- ) Screw, Hex, M6 X 1.00 X 16, 8.8 1
34 32483 (008000- ) Washer, Flat, 0.25, Sae 1

M20 Gas/LPG 9016001 (12-2021) 2-43



STANDARD PARTS

Fig. 23 - Battery and Electrical Group

M20 Gas/LPG 9016001 (8-2016)

2-44



STANDARD PARTS

Fig. 23 - Battery and Electrical Group

354425 - M20, T20, G/LP

Ref. Part No. Serial Number Description Qty.
1 369704 (008000- ) Horn, 12vdc, Dba [Wolo] 1
2 1037346 (008000- ) Screw, Hex, M8 X 1.25 X 25, 9.8, Sems 5
3 19066 (008000- ) Washer, Flat, #10 4
4 08709 (008000- ) Nut, Hex, Lock, M8 X 1.25, NI 3
5 57804 (008000- ) Relay, 12vdc, 40a, Spdt N/O 7
6 1024274 (008000- ) Cover, Fuse, Block 1
7 1026576 (008000- ) Gasket, Cover, Fuse Block 1
8 06549 (008000- ) Nut, Hex, Lock, M5 X 0.8, NI 8
9 1021290 (008000- ) Alarm, Warning [Sonalert, St628] 1

10 33671 (008000- ) Strap, Rbr, Tie-Down, 2/Hooks 19.0I 1
11 54333 (008000- ) Clamp, Hose, Wormdrive, 0.31-0.88d, .31w 1
12 20778 (008000- ) Hose, Pvc, Clr, 0.50id 0.690d 30.00I 1
13 1071481 (008000- ) Cable, Battery, 2ga, 62I, Blk 1
14 1071482 (008000- ) Cable, Battery, 2ga, 60I, Red 1
15 222290 (008000- ) Diode, Ele, Plug 1
16 762514 (008000- ) Fuse, 015a 14
17 53466 (008000- ) Clamp, Cable, Stl, 1.50d X 1.00w, 1h 4
18 10137 (008000- ) Battery, 12vdc, 0475cca, Ah, Wet 1
M20 Gas/LPG 9016001 (8-2016) 2-45




STANDARD PARTS

Fig. 24 - Wheel Group, Front Drive

325Nm é

240Ft Ibs

34-40Nm
(25-35 Ft Ibs)

510 Nm
(375 Ft Ibs)

120-150 Nm
(90-110 ft Ib)

2-46 M20 Gas/LPG 9016001 (7-2022)



STANDARD PARTS

354426 - M20, T20
Fig. 24 - Wheel Group, Front Drive

Ref. Part No. Serial Number Description Qty.
1 1071061 (008000- ) Housing, Sppt, Front Wheel 1
2 51338 (008000- ) Bearing, Cup, 2.56d 0.55w 2
3 47801 (008000- ) Fitting, Grease, Str Pm04 .63I 2
4 374560 (008000- ) Seal, Drive, Rear, Grease Cav 1
5 379609 (008000- ) Motor, Hyd, Gear, Int 19.0 Bi-Dir 3000 (See Breakdowns) 1
6 42223 (008000-012314 ) Fitting, Hyd, Str, Jm10/Om12 1
6 42227 (012315- ) Fitting, Hyd, Str, Jm08/Om12 1
7 393215 (008000- ) Fitting, Hyd, E45, Jm04/0Om06 1
8 1024249 (008000-012314 ) Fitting, Hyd, E45, Jm10/Om12 1
8 1258930 (012315- ) Fitting, Hyd, E45, Jm08/Om12 1
9 19583 (008000- ) Screw, Soc, .50-13 X 1.50, Al 4

v 10 54087 (008000- ) Hub Assy, Wheel, 5 Bolt 4.50bc Taper B 1

A 32126 (008000- ) Stud, Wheel, .50-20 X 1.50I, 0.370th 5
11 08180 (008000- ) Pin, Cotter, .125 X 2.00 2
12 51339 (008000- ) Bearing, Cone, 1.38b 0.71w 2
13 374563 (008000- ) Washer, Flat, 2.16b 3.50d .16, Felt 1
14 54051 (008000- ) Washer, Flat, 1.39b 2.12d .13, Stl 1
15 73281 (008000- ) Bolt, Shid, 1.37d X 5.13l,1.1-18 Drilled 1
16 54052 (008000- ) Nut, Hex, Sltd, 1.12-18 1
17 72926 (008000- ) Screw, Soc, M16 X 2.0 X 50, 12.9 2
18 24339 (008000- ) Nut, Wheel, .50-20 X 60 Angle 5
19 1034270 (008000- ) Cylinder, Hyd, 2.0b,15.21,09.00strk,3000 1
20 47522 (008000- ) Fitting, Hyd, E45, Jm06/Om06 2
21 77345 (008000- ) Screw, Hex, .75-10 X 3.25, G5 1
22 82832 (008000- ) Sleeve, Nyl, 2.38id 25.0I 1
23 1073487 (008000- ) Washer, Flat, .781b 1.630d .16, Sil, Blk 2
24 49266 (008000- ) Tie, Cable, Nyl, 07.31 .19w 1.8 Max D 2
25 1052521 (008000- ) Bar, Flat, Stl 0.19, 01.50 X 04.11 1
26 16931 (008000- ) Screw, Hex, M8 X 1.25 X 20, 8.8 2
27 32491 (008000- ) Washer, Flat, 0.31, Std 2
28 1061973 (008000- ) Tire, Drive, Scrbr, Pu, Grey, 18.0X6.0 1

(Optional Polyurethane)

29 57315 008000- Sleeve, Nyl, #37 05.0I

( )
30 49266 ( ) Tie, Cable, Nyl, 07.31 .19w 1.8 Max D
31 1059343 (008000- ) Tire, Drive, Scrbr, Non-Skid, 18.0X6.0
32 1060521 ( ) Bracket, Mtg, Sppt

- = NN

M20 Gas/LPG 9016001 (7-2022) 2-47



STANDARD PARTS

Fig. 25 - Wheel Group, Rear




STANDARD PARTS

354427 - M20, T20
Fig. 25 - Wheel Group, Rear

Ref. Part No. Serial Number Description Qty.
v 360023 (008000- ) Brake Assy, Drum, Mech, 07.0d 1.2w 2
A 1 360270 (008000- ) Plate, Backing, Brake 1
A 2 360271 (008000- ) Bushing, Sleeve, 0.78b 0.86d 0.93I, Bnz 1
A 3 360272 (008000- ) Cam, PIt, Brake [Nickel] 1
A 4 360273 (008000- ) Washer, Flat, M21.0b X 37d X 3 1
A 5 360274 (008000- ) Retainer, Ring, Brake 1
A 6 360275 (008000- ) Shoe, Brake, 180 X 30mm 2
A 7 360276 (008000- ) Spring, Wir, 0.25d, Return, Brake 1
8 49145 (008000- ) Washer, Flat, 0.76b 1.50d .06, Ss 2
9 86659 (008000- ) Nut, Hex, Sltd, .75-16 2
10 08171 (008000- ) Pin, Cotter, .156 X 2.00 2
11 54390 (008000- ) Cap, Hub, Dust 2.57d 0.77I 2
12 06969 (008000- ) Screw, Hex, M12 X 1.75 X 40, 8.8 8
13 32486 (008000- ) Washer, Flat, 0.50 Sae 8
14 08711 (008000- ) Nut, Hex, Lock, M12 X 1.75,NI 8
15 360802 (008000- ) Arm, Lever, Brake, 4.1 [Knott] 2
v 16 1076240 (008000- ) Tire Assy, Idler, 16.0 X 3.5, Rubber 2
A 17 360074 (008000- ) Bearing, Ball, 1.18b 2.44d 0.63w 2
v 18 1076680 (008000- ) Tire, Idle, 16 X 3.5, Pu, Siped Tread(Optional Polyurethane) 2
A 19 360074 (008000- ) Bearing, Ball, 1.18b 2.44d 0.63w 2

M20 Gas/LPG 9016001 (1-2020) 2-49



STANDARD PARTS

Fig. 26 - Brake Pedal Linkage Group

2-50 M20 Gas/LPG 9016001 (12-2016)



STANDARD PARTS

354428 - M20, T20
Fig. 26 - Brake Pedal Linkage Group

Ref. Part No. Serial Number Description Qty.
1 14605 (008000- ) Pin, Clevis, 0.25d X 0.75I 4
2 08170 (008000- ) Pin, Cotter, .062 X 0.50 4
3 364347 (008000- ) Rod 2
4 14595-1 (008000- ) Clevis, Adj, 0.25 Pin, 0.25-28 Rh, PI 2
5 364948 (008000- ) Nut, Hex, Std, .25-28, Lh 2
6 01714 (008000- ) Nut, Hex, Std, .25-28 2
7 364864 (008000- ) Clevis, Adj, 0.25pin, 0.25-28left Pl 2
8 1022031 (008000- ) Shaft Widt, Brake 1
9 71367 (008000- ) Spring, Wir, 0.08d, Brake, Parking 1

10 06942 (008000- ) Screw, Hex, M6 X 1.0 X 16, 8.8 2
11 381502 (008000- ) Bearing, Split, 1.00b 4
12 382224 (008000- ) Plate, Sppt 2
13 39279 (008000- ) Screw, Hex, M8 X 1.25 X 70, 8.8 4
14 32491 (008000- ) Wasbher, Flat, 0.31, Std 7
15 1025495 (008000- ) Cable, Push / Pull, 063.01 4.0, .31-24 1
16 58311 (008000- ) Clevis, Adj, 0.31pin, 0.31-24 2
17 20170 (008000- ) Nut, Hex, Jam, .31-24 2
18 69582 (008000- ) Pin, Clevis, 0.31d X 1.00I 2
19 08179 (008000- ) Pin, Cotter, .094 X 1.00 2
20 1022736 (008000- ) Bracket, Mtg, Cable 1
21 16931 (008000- ) Screw, Hex, M8 X 1.25 X 20, 8.8 2
22 1022243 (008000- ) Shaft Widt, Pedal, Brake 1
23 51109 (008000- ) Pad, Pedal, Brake, 3.961 2.36w 0.75 1
24 23788 (008000- ) Ring, Retaining, Ext, 0.98d, [E-Ring] 2
25 86751 (008000- ) Bearing, Pillowblock, 1.02b [Solid Pye] 2
26 06548 (008000- ) Screw, Hex, M6 X 1.0 X 60, 8.8 4
27 32490 (008000- ) Washer, Flat, 0.25 Std 8
28 08708 (008000- ) Nut, Hex, Lock, M6 X 1.0, NI 6
29 54607 (008000- ) Spring, Tors, 1.13id .12wir 02.3coil Rh 2
30 1025487 (008000- ) Pedal, Brake, Lock 1
31 46563 (008000- ) Bushing, Sleeve, 0.37b 0.50d 0.50I, Oib 1
32 59009 (008000- ) Spring, Tors, 0.75id .06wir 02.8coil 1
33 06955 (008000- ) Screw, Hex, M8 X 1.25 X 35, 8.8 1
34 08709 (008000- ) Nut, Hex, Lock, M8 X 1.25, NI 1
35 59962 (008000- ) Switch, Snap, 15a Nc, RIr 1
36 1228195 (008000- ) Bracket, Mtg, Switch 1
37 24199 (008000- ) Screw, Hex, M5 X 0.80 X 16, Ss 2
38 01683 (008000- ) Wasbher, Flat, 10, Ss 2
39 09739 (008000- ) Nut, Hex, Lock, M5 X 0.80, NI, Ss 2

M20 Gas/LPG 9016001 (12-2016) 2-51



STANDARD PARTS

Fig. 27 - Directional Pedal Group

2-52 M20 Gas/LPG 9016001 (8-2016)



STANDARD PARTS

Fig. 27 - Directional Pedal Group

354429 - G/LP

Ref. Part No. Serial Number Description Qty.
1 1025140 (008000- ) Pedal, Propel 1
2 58819 (008000- ) Tread, Non-Skid, 03.0w 11.6l 1
3 59668 (008000- ) Pin, Clevis, 0.50 D X 4.50I 1
4 08182 (008000- ) Pin, Cotter, .125 X 1.00 1
5 67767 (008000- ) Clamp, Cable, Stl, 0.69d X 0.62w, 1h 2
6 361339 (008000- ) Screw, Hex, M6 X 1.0 X 16, Fmg 2
7 1022345 (008000- ) Cable, Push / Pull, 098.01 .25-28/.25-28 1
8 68866 (008000- ) Rod-End, .25-28rh Fem 0.25b [Teflon] 2
9 01714 (008000- ) Nut, Hex, Std, .25-28 2

10 65441 (008000- ) Tube, 00.38d 00.26b 00.3! St Plt 2
11 41399 (008000- ) Screw, Hex, .25-20 X 2.25, Ss 1
12 42180 (008000- ) Screw, Hex, .25-20 X 1.75, Ss 1
13 32490 (008000- ) Washer, Flat, 0.25 Std 4
14 41169 (008000- ) Nut, Hex, Lock, .25-20, NI, Ss 2
M20 Gas/LPG 9016001 (8-2016) 2-53




STANDARD PARTS

Fig. 28 - Hydraulic Pump Linkage Group

/,

NG,

FRONT

2-54 M20 Gas/LPG 9016001 (12-2016)



STANDARD PARTS

356301 - G/LP
Fig. 28 - Hydraulic Pump Linkage Group
Ref. Part No. Serial Number Description Qty.
1 75934 (008000- ) Nut, Hex, Lock, .25-20, NI 2
2 63234 (008000- ) Tube, 00.50d 00.38b 00.61 Stl 2
3 27991 (008000- ) Screw, Hex, .38-16 X 2.25, G5 1
4 32492 (008000- ) Washer, Flat, 0.38 Std 2
5 36643 (008000- ) Nut, Hex, Lock, .38-16, NI, Thin 1
6 39277 (008000- ) Screw, Hex, M8 X 1.25 X 25, 8.8 5
7 11842 (008000- ) Spring, Extn, 0.750d X 0.12wir, 4.3l 2
8 48079 (008000- ) Bolt, Eye, .25-20 X 1.40 X .25 Eye 1
9 53947 (008000- ) Cam, Centering, Pintle 1
10 54655 (008000- ) Cam, Centering, Pintle 1
11 74440 (008000- ) Screw, Hex, M8 X 1.25 X 40, Ss, NI 1
12 39349 (008000- ) Washer, Flat, 0.31 Sae 1
13 53953 (008000- ) Arm, Cntrl, Pintle, Centering 2
14 54205 (008000- ) Bumper, Rbr, 0.5d 0.16t M5 X 08 2
15 50335 (008000- ) Nut, Hex, Std, M5 X 0.8, 8 4
16 1027233 (008000- ) Arm, Pintle 1
17 83879 (008000- ) Screw, Hex, .31-24 X 0.75, NI 1
18 41186 (008000- ) Washer, Belleville, .31 6
19 1027313 (008000- ) Bracket WIdt, Propel, Pintle 1
20 84170 (008000- ) Bracket, Retainer, Safety 1
21 16213 (008000- ) Bolt, Shid, .31d X 1.00, .25-20 1
22 73411 (008000- ) Shock Absorber, 2.3 Strk 1
23 39278 (008000- ) Screw, Hex, M8 X 1.25 X 50, 8.8 1
24 08709 (008000- ) Nut, Hex, Lock, M8 X 1.25, NI 3
25 1022787 (008000- ) Arm [Positioning] 2
26 09252 (008000- ) Screw, Hex, M5 X 0.8 X 20, 8.8 2
27 01683 (008000- ) Washer, Flat, #10 Ss 2
28 1022779 (008000- ) Sensor, Spd / Dir, 6-30vdc 1
29 09198 (008000- ) Screw, Pan, M4 X 0.7 X 35, Ss 2
30 33932 (008000- ) Nut, Hex, Lock, M4 X 0.7, NI, Ss 2
31 46559 (008000- ) Screw, Hex, .38-16 X 1.25, NI 2
32 32485 (008000- ) Washer, Flat, 0.38 Sae 4
33 1070798 (008000- ) Bracket, Propel, G/Lpg [Mit 2013] 1
34 1070819 (008000- ) Angle, Mtg 1
35 1032399 (008000- ) Strap, Sppt 1
36 32490 (008000- ) Washer, Flat, 0.25 Std 1
37 19065 (008000- ) Washer, Flat, 0.19b 0.44d .05, PI, 08 2
38 07786 (008000- ) Nut, Hex, Std, M8 X 1.25, Ss 2
39 386088 (008000- ) Bolt, Eye, M8 X 1.25 X 070mm, 05.50 Eye 1

M20 Gas/LPG 9016001 (12-2016)

2-55




STANDARD PARTS

Fig. 29 - Hopper Lift Arms Group

11

2-56 M20 Gas/LPG 9016001 (8-2016)



STANDARD PARTS

354430 - M20
Fig. 29 - Hopper Lift Arms Group

Ref. Part No. Serial Number Description Qty.
1 1069933 (008000- ) Frame WIdt, Lift, Hppr 1
2 23211 (008000- ) Switch, Snap, 15a No, Rir 1
3 09252 (008000- ) Screw, Hex, M5 X 0.8 X 20, 8.8 2
4 19066 (008000- ) Wasbher, Flat, #10 2
5 07789 (008000- ) Nut, Hex, Fing, M5 X 0.8 2
6 1018226 (008000- ) Pin, 0.87d 01.8l, 1/M6 X 1.0, 1cham,Stl 2
7 364587 (008000- ) Bushing, Sleeve, 0.88b 1.00d 0.75l, Bnz 2
8 72897 (008000- ) Plate, Pin, Clevis, Upper 2
9 1040467 (008000- ) Screw, Hex, M6 X 1.0 X 20, 9.8, Sems 4
10 42120-1 (008000- ) Bearing, Self Align, 1.25b 2.00d 2
11 59542 (008000- ) Ring, Retaining, Int, 2.00d 4
12 07259 (008000- ) Fitting, Grease, Str Pm04 .47I 2
13 1018260 (008000- ) Tube WiIdt, Arm, Safety 1
14 1018262 (008000- ) Rod Widt, Arm, Safety 1
15 1018266 (008000- ) Pin, Arm, Safety 1
16 16944 (008000- ) Screw, Hex, M4 X 0.7 X 10, Fmg 1
17 1029646 (008000- ) Cylinder, Hyd, 2.0B 24.1L 15.00Strk 3000 1
18 47638 (008000- ) Fitting, Hyd, E90, Jm04/0Om06 1
19 393215 (008000- ) Fitting, Hyd, E45, Jm04/0Om06 1
20 1025904 (008000- ) Fitting, Hyd, Rst, Jf04/Jm04, .028 1
21 1018227 (008000- ) Pin, Clevis, 0.88d X 2.25I 2
22 02942 (008000- ) Pin, Cotter, Hair, 0.62d .120 Wir 2
23 1018275 (008000- ) Plate Widt, Arm, Stop 1
24 09028 (008000- ) Screw, Hex, M10 X 1.5 X 25, Ss 2
25 01686 (008000- ) Wasbher, Flat, 0.44b 1.00d .08, Ss 2
26 1018276 (008000- ) Pin, Clevis, 0.62d X 2.91| 1
27 08179 (008000- ) Pin, Cotter, .094 X 1.00 1

M20 Gas/LPG 9016001 (8-2016)

2-57




STANDARD PARTS




STANDARD PARTS

354431 - M20
Fig. 30 - Hopper and Debris Screen Group
Ref. Part No. Serial Number Description Qty.

1 1018300 (008000- ) Hopper, Debris, Rm-Hg, Trimmed 1
2 1018272 (008000- ) Bar, Mtg, Hppr 2
3 763042 (008000- ) Washer, Flat, Belleville, M10 6
4 08714 (008000- ) Nut, Hex, Lock, M10 X 1.5, NI, Ss 6
5 1018239 (008000- ) Hose Assy, W/1cuff, 1.0d 09I 1.0/ 1
6 09010 (008000- ) Screw, Hex, M8 X 1.25 X 25, Ss 1
7 1044323 (008000- ) Spring, Flat, Retainer, Angled Screen 1
8 1017218 (008000- ) Washer, Flat, 0.32b 1.00d .12, Ss 3
9 222268 (008000- ) Washer, Flat, 0.38b 1.25d .12, Neo 2
10 08713 (008000- ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 2
11 1039163 (008000- ) Screen Widt, Hppr 1
12 1039215 (008000- ) Angle, Retainer 1

M20 Gas/LPG 9016001 (8-2016) 2-59




STANDARD PARTS

Fig. 31 - Hopper Cover and Dust Filter Group

M20 Gas/LPG 9016001 (2-2018)

2-60



STANDARD PARTS

354432 - M20
Fig. 31 - Hopper Cover and Dust Filter Group

Ref. Part No. Serial Number Description Qty.
1 1041984 (008000- ) Bracket, Cover, Hppr 2
2 15678 (008000- ) Screw, Hex, M6 X 1.0 X 16, Ss 4
3 01684 (008000- ) Washer, Flat, 0.25, Ss 4
4 1222019 (008000- ) Latch, Yellow 2
5 09200 (008000- ) Screw, Pan, M5 X 0.8 X 12, Ss 4
6 06922 (008000- ) Screw, Pan, M3 X 0.5 X 20, 4.8 2
7 19064 (008000- ) Washer, Flat, #06 2
8 32975 (008000- ) Washer, Lock, Int, #06 2
9 01754 (008000- ) Nut, Hex, Std, M3 X 0.5, 8 2
10 1041006 (008000- ) Cover, Hppr 1
11 09740 (008000- ) Screw, Hex, M8 X 1.25 X 20, Ss 4
12 01685 (008000- ) Washer, Flat, 0.38b 0.88d .08, Ss 4
13 1037947 (008000- ) Tray, Perma-Filter 1
14 06963 (008000- ) Screw, Hex, M10 X 1.50 X 60, 8.8 2
15 39312 (008000- ) Nut, Hex, Std, M10 X 1.50 2
16 1037671 (008000- ) Strap, Mtg, Motor, .124.00W 1
17 36658 (008000- )  Strip, Rbr, 0.06 04.00w 05.0l Neo/60 1
18 1059542 (008000- ) Motor, Ele 12Vdc, Shakr 1
19 1053320 (008000- ) Weight, Eccentric 1
20 20634 (008000- ) Screw, Set, #10-24 X 0.25, NI 2
21 1048295AM (008000- ) Filter, Panl, Syn, 4.2 X 20.0 X 30.0 1
22 1018207 (008000- ) Bar, Mtg, Hppr Cover 2
23 09291 (008000- ) Screw, Hex, M10 X 1.5 X 20, Ss 2
24 1014563 (008000- ) Washer, Flat, 0.40b 1.12d .12, Ss 2
25 1037235 (008000- ) Shaker Widt 1
26 36661 (008000- ) Strip, Rbr, 0.06 01.00W 04.0L 1
27 1056298 (008000- ) Switch, Temp, Sealed, Nc 1
28 763116 (008000- ) Tie, Cable, Nyl, 15.3L . W 4.5 Max D 1

M20 Gas/LPG 9016001 (2-2018) 2-61



STANDARD PARTS

Fig. 32 - Hopper Bumper Group

M20 Gas/LPG 9016001 (7-2022)

2-62



STANDARD PARTS

354433 - M20
Fig. 32 - Hopper Bumper Group
Ref. Part No. Serial Number Description Qty.
1 10632-13  (008000- ) Grommet, Rbr, 1.50id, F/1.8h, .19 Matl 2
2 50646 (008000- ) Molding, Trim, Pvc,.18-.31 07.5I 1
3 1060130 (008000- )  Wheel, 06.0d 2.00w 1.19b, Gray Rbr 6
4 1018208 (008000- ) Light, Tail, 12vdc 2
5 1053838 (008000- ) Pin, 30mmd X 215mml| 2
6 1018240 (008000- ) Bracket, Mtg, Switch 1
7 361339 (008000- ) Screw, Hex, M6 X 1.0 X 16, Fmg 2
8 32483 (008000- ) Washer, Flat, 0.25 Sae 2
9 23146 (008000- ) Pin, Roll, .187d X 1.62I, .187/.192 2
10 1062566 (008000- ) Washer, Flat, 1.26B 1.88D .13, Stl, PI 2
11 12323 (008000- ) Screw, Pan, M4 X 0.7 X 20, Ss 2
12 02938 (008000- ) Washer, Lock, Int, #08, Ss 2
13 34411 (008000- ) Pin, Cotter, Hair, 1.00d .178 Wir 2
14 1052885 (008000- ) Switch, Press, Adj [4-16 In Wir] 1
15 32183 (008000- ) Fitting, Brs, E90, Pm02/Bm03 1
16 1031575 (008000- ) Hose, Afmkt, Vacuum, 0.16id, 03ft 1
17 20021 (008000- ) Pin, Roll, .125 D X 0.75I, .125/.129 1
18 1018293 (008000- ) Cap, Arm, Lift 2
19 06928 (008000- ) Screw, Pan, M4 X 0.7 X 20, 4.8 4
20 1018280 (008000- ) Plate Widt, Mtg, Solenoid 1
21 12309 (008000- ) Screw, Hex, M12 X 1.75 X 30, Ss 2
22 32486 (008000- ) Washer, Flat, 0.50, Sae 2
23 21623 (008000- ) Latch 1
24 06944 (008000- ) Screw, Hex, M6 X 1.0 X 25, 8.8 4
25 1018274 (008000- ) Solenoid, Pull, 12vdc, Damper 1

M20 Gas/LPG 9016001 (7-2022) 2-63



STANDARD PARTS

Fig. 33 - Hopper Door Group

M20 Gas/LPG 9016001 (2-2018)

2-64



STANDARD PARTS

354434 - M20
Fig. 33 - Hopper Door Group
Ref. Part No. Serial Number Description Qty.
1 1038115 (008000- ) Cylinder, Hyd, 1.5b 07.8l 02.75strk 2500 1
2 77097 (008000- ) Fitting, Hyd, E90, Jm04/0m04 2
3 17461 (008000- ) Pin, Clevis, 0.37d X 1.75I 2
4 08179 (008000- ) Pin, Cotter, .094 X 1.00 2
5 1014563 (008000- ) Washer, Flat, 0.40b 1.12d .12, Ss 11
6 1018237 (008000- ) Plate, Bottom, Hppr 1
7 222268 (008000- ) Washer, Flat, 0.38b 1.25d .12, Neo 2
8 1017218 (008000- ) Washer, Flat, 0.32b 1.00d .12, Ss 2
9 08713 (008000- ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 2
10 1018236 (008000- ) Bracket, Lip, Hppr 1
11 09010 (008000- ) Screw, Hex, M8 X 1.25 X 25, Ss 4
12 01685 (008000- ) Washer, Flat, 0.31, Ss 4
13 1039155 (008000- ) Strap, Door, Dump 1
14 1018245 (008000- ) Seal, Door, Dump 1
15 08716 (008000- ) Screw, Hex, M6 X 1.0 X 20, Ss 9
16 01684 (008000- ) Washer, Flat, 0.25, Ss 14
17 1039149 (008000- ) Plate, Retainer, Door, Dump 1
18 1039157 (008000- ) Seal, Door, Dump 1
19 379791 (008000- ) Bolt, Carriage, M06 X 1.0 X 30 5
20 08712 (008000- ) Nut, Hex, Lock, M6 X 1.0, Ss, NI 9
21 1018253 (008000- ) Bracket, Cover 1
22 12317 (008000- ) Screw, Hex, M10 X 1.5 X 30, Ss 4
23 1038123 (008000- ) Bracket WIdt, Pivot, Hppr Door, Lh 1
24 1038134 (008000- ) Bracket WIdt, Pivot, Hppr, Rh 1
25 367313 (008000- ) Bushing, Fing, 1.00b 1.13d 0.50I 2
26 09291 (008000- ) Screw, Hex, M10 X 1.5 X 20, Ss 3
27 07259 (008000- ) Fitting, Grease, Str Pm04 .47I 2
28 1039124 (008000- ) Door Widt, Hppr 1
29 1044993 (008000- ) Bracket, Cover, Hopper 1
30 08714 (008000- ) Nut, Hex, Lock, M10 X 1.5, NI, Ss 4

M20 Gas/LPG 9016001 (8-2016) 2-65



STANDARD PARTS

Fig. 34 - Cylindrical Scrub Brush Drive Group, Left Side

2-66 M20 Gas/LPG 9016001 (12-2016)



STANDARD PARTS

354435 - M20, T20
Fig. 34 - Cylindrical Scrub Brush Drive Group, Left Side

Ref. Part No. Serial Number Description Qty.
1 1021019 (008000- ) Housing WiIdt, Brush, Drive 1
2 15675 (008000- ) Screw, Hex, M8 X 1.25 X 16, Ss 4
3 1023617 (008000- ) Tube, Hyd, 08 Jf08/Jm08 1
v 4 1068811 (008000- ) Motor, Hyd, Gear, Int 04.5 Bi-Dir 1500 1
A 5 39527 (008000- ) Nut, Hex, Slid, .75-18 1
6 44868 (008000- ) Fitting, Hyd, E90, Jm08/Om08 2
7 55586 (008000- ) Fitting, Hyd, Str, Jm04/Om04 1
8 1026080 (008000- ) Clamp, Hyd, 0.50d 1
9 1054575 (008000- ) Bracket, Sppt 1
10 1029964 (008000- ) Door Widt, Brush 1
11 01762 (008000- ) Screw, Hex, .38-16 X 0.75, NI 4
12 08175 (008000- ) Pin, Cotter, .125 X 1.25 1
13 1057643 (008000- ) Plug WIdt, Drive, Brush, Sweep 1
14 1065134 (008000- ) Latch, Cmpr, Yel Grip 1
15 1026352 (008000- ) Pawl, Str 1
16 09740 (008000- ) Screw, Hex, M8 X 1.25 X 20, Ss 1
v 9012832 (008000- ) Idler Door Kit, Replmt [M20/T20/M30/T12] 2
A 17 1054857 (008000- ) Door Widt, Brush, Idler 1
A 18 25686 (008000- ) Plug WIdt, Drive, Brush 1
A 19 13534 (008000- ) Bearing, Ball, 0.98b 2.05d 0.59w 2
A 20 56078 (008000- ) Shaft, Brush, Idler 1
A 21 09005 (008000- ) Ring, Retaining, Ext, 1.00d, Basic 2
A 22 12295 (008000- ) Nut, Hex, Sltd, M20 X 2.5, 8 1
A 23 08175 (008000- ) Pin, Cotter, .125 X 1.25 1
A 24 00927 (008000- ) Key, Sq, 0.25 X 0.25, 1.25I 1
A 25 1074807 (008000- ) Cap, Vinyl, 57mmid X 23mml| 1
26 32491 (008000- ) Washer, Flat, 0.31, Std 7
27 09010 (008000- ) Screw, Hex, M8 X 1.25 X 25, Ss 2
28 1054682 (008000- ) Bracket, Retainer, Lh 1

M20 Gas/LPG 9016001 (12-2016) 2-67



STANDARD PARTS

Fig. 35 - Cylindrical Scrub Brush Drive Group, Right Side

2-68 M20 Gas/LPG 9016001 (12-2016)



STANDARD PARTS

354436 - M20, T20
Fig. 35 - Cylindrical Scrub Brush Drive Group, Right Side

Ref. Part No. Serial Number Description Qty.
1 1021019 (008000- ) Housing Widt, Brush, Drive 1
2 15675 (008000- ) Screw, Hex, M8 X 1.25 X 16, Ss 4
3 32491 (008000- ) Washer, Flat, 0.31, Std 7
v 4 1068811 (008000- ) Motor, Hyd, Gear, Int 04.5 Bi-Dir 1500 1
A 5 39527 (008000- ) Nut, Hex, Sld, .75-16 1
6 44868 (008000- ) Fitting, Hyd, E90, Jm08/Om08 2
7 49266 (008000- ) Tie, Cable, Nyl, 07.31 .19w 1.8 Max D 2
8 1026080 (008000- ) Clamp, Hyd, 0.50d 1
9 1029964 (008000- ) Door Widt, Brush 1
10 1054610 (008000- ) Bracket, Retainer, Rh 1
11 01762 (008000- ) Screw, Hex, .38-16 X 0.75, NI 4
12 08175 (008000- ) Pin, Cotter, .125 X 1.25 1
13 1057643 (008000- ) Plug WIdt, Drive, Brush, Sweep 1
14 1065134 (008000- ) Latch, Cmpr, Yel Grip 1
15 1026352 (008000- ) Pawl, Str 1
16 1054575 (008000- ) Bracket, Sppt 1
v 9012832 (008000- ) Idler Door Kit, Replmt [M20/T20/M30/T12] 2
A 17 1054857 (008000- ) Door Widt, Brush, Idler 1
A 18 25686 (008000- ) Plug WiIdt, Drive, Brush 1
A 19 13534 (008000- ) Bearing, Ball, 0.98b 2.05d 0.59w 2
A 20 09005 (008000- ) Ring, Retaining, Ext, 1.00d, Basic 2
A 21 56078 (008000- ) Shaft, Brush, Idler 1
A 22 12295 (008000- ) Nut, Hex, Sltd, M20 X 2.5, 8 1
A 23 08175 (008000- ) Pin, Cotter, .125 X 1.25 1
A 24 00927 (008000- ) Key, Sq, 0.25 X 0.25, 1.25I 1
A 25 1074807 (008000- ) Cap, Vinyl, 57mmid X 23mml 1
26 09740 (008000- ) Screw, Hex, M8 X 1.25 X 20, Ss 1
27 1055139 (008000- ) Tube, Hyd, Brush Return, W/ Cd [M20/T20] 1
28 39210 (008000- ) Fitting, Hyd, E90, Jf04/Jm04 1
29 55586 (008000- ) Fitting, Hyd, Str, Jm04/0m04 1
30 09010 (008000- ) Screw, Hex, M8 X 1.25 X 25, Ss 2

M20 Gas/LPG 9016001 (12-2016) 2-69



STANDARD PARTS

Fig. 36 - Cylindrical Scrub Brush Head Lift Group

2-70 M20 Gas/LPG 9016001 (7-2022)



STANDARD PARTS

Fig. 36 - Cylindrical Scrub Brush Head Lift Group

354437 - M20, T20

Ref. Part No. Serial Number Description Qty.
1 1030910 (008000- ) Bracket, Mtg, Scb Head, Rh 1
2 1030911 (008000- ) Bracket, Mtg, Scb Head, Lh 1
3 09028 (008000- ) Screw, Hex, M10 X 1.5 X 25, Ss 4
4 32485 (008000- ) Washer, Flat, 0.38 Sae 4
5 08713 (008000- ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 10
6 67555 (008000- ) Rod-End, .50-20rh Fem 0.50b 2
7 1014705 (008000- ) Rod, Thrd, 2 End, .50-20 04.9I, Rh / Lh 2
8 48985 (008000- ) Nut, Hex, Jam, .50-20 2
9 71369 (008000- ) Nut, Hex, Jam, .50-20, Lh 2

10 382099 (008000- ) Rod-End, .50-20lh Fem 0.50-20stud 2
11 51824 (008000- ) Nut, Hex, Lock, .50-20, NI, Thin 2
12 1020003 (008000- ) Tube WiIdt, Torque 1
13 42120 (008000- ) Bearing, Self Align, 0.75b 1.25d 4
14 07259 (008000- ) Fitting, Grease, Str Pm04 .47l 4
15 06969 (008000- ) Screw, Hex, M12 X 1.75 X 40, 8.8 2
16 41619 (008000- ) Washer, Flat, 0.56b 1.38d .11, Ss 2
17 09741 (008000- ) Nut, Hex, Lock, M12 X 1.75, NI, Ss 2
18 04733-12  (008000- ) Pin, Clevis, 0.75d X 2.00I 2
19 08236 (008000- ) Pin, Cotter, .156 X 1.25 2
20 223198 (008000- ) Screw, Hex, M5 X 0.8 X 10, Fmg 2
21 1038137 (008000- ) Cylinder, Hyd, 1.5b 07.81 02.80strk 2500 1
22 77098 (008000- ) Fitting, Hyd, E90, Jm06/0m04 2
23 17461 (008000- ) Pin, Clevis, 0.37d X 1.75I 2
24 86866 (008000- ) Pin, Cotter, Hair, 0.38d .072 Wir 2
25 1042686 (008000- ) Spring, Extn, 2.000d 0.25wir 07.5I 1
26 1027810 (008000- ) Bracket, Mtg, Spring 1
27 763090 (008000- ) Screw, Hex, M8 X 1.25 X 60, FI 1
28 32491 (008000- ) Washer, Flat, 0.31, Std 4
29 1019146 (008000- ) Bracket, Mtg, Lift, Scb Head 1
30 09740 (008000- ) Screw, Hex, M8 X 1.25 X 20, Ss 3
31 39811 (008000- ) Screw, Hex, .50-13 X 1.50, 5 2
32 36644 (008000- ) Nut, Hex, Lock, .50-13, NI, Thin 2
33 1025100 (008000- ) Sleeve, P/M, 0.47b 0.75d 0.5] [430ss] 3
34 1052342 (008000- ) Bracket WIidt, Brush Wrap, Lh 1
35 1069562 (008000-014000 ) Plate WIdt, Wrap, Brush 1
35 1077002 (014001- ) Plate WIdt, Wrap, Brush 1
36 1052124 (008000- ) Bracket WIidt, Brush Wrap Mtg, Rh 1
37 223470 (008000- ) Screw, Btn, M8 X 1.25 X 25, Ss 10
38 32491 (008000- ) Washer, Flat, 0.31, Std 20

M20 Gas/LPG 9016001 (7-2022)

2-71




STANDARD PARTS

Fig. 37 - Cylindrical Brush Head Skirt Group

M20 Gas/LPG 9016001 (7-2022)

2-72



STANDARD PARTS

Fig. 37 - Cylindrical Brush Head Skirt Group

354438 - M20, T20

Ref. Part No. Serial Number Description Qty.
1 1022165 (008000- ) Skirt, Neo, .12, 05.39w 14.01l, 02 SI 2
2 1020166 (008000- ) Skirt, Neo, .06, 12.00w 45.88l, 07 Hole 1
3 1026108 (008000- ) Skirt, Neo, .06, 26.99w 40.55I, 36 Hole 1
4 1022363 (008000- 014000 ) Skirt, Neo, .06, 07.63w 51.52I, 11 Hole 1
5 1022003 (008000- ) Retainer, Skirt 2
6 361339 (008000- ) Screw, Hex, M6 X 1.0 X 16, Fmg 7
7 01684 (008000- ) Washer, Flat, 0.25, Ss 6
8 1020828 (008000- )  Strip, Flap, Recirculation 1
9 07805 (008000- ) Screw, Hex, M6 X 1.0 X 35, Ss 6

10 08712 (008000- ) Nut, Hex, Lock, M6 X 1.0, Ss, NI 6
11 1039396 (008000- ) Bracket, Mtg, Skirt 1
12 09740 (008000- ) Screw, Hex, M8 X 1.25 X 20, Ss 4
13 01685 (008000- ) Washer, Flat, 0.31, Ss 22
14 1022179 (008000- ) Bracket WIdt, Flap, Recirculation 1
15 09010 (008000- ) Screw, Hex, M8 X 1.25 X 25, Ss 13
16 32491 (008000- ) Washer, Flat, 0.31, Std 4
17 1022007 (008000- ) Skirt, Rbr, .37, 04.50w 40.94l, 06 Hole 1
18 1022009 (008000- ) Skirt, Neo, .06, 06.38w 40.86l, 06 Hole 1
19 1020828 (008000- ) Strip, Flap, Recirculation 1
20 1028852 (008000- ) Strap, Static, Afmkit 1
21 41141 (008000- ) Washer, Lock, Int- Ext, 0.31 7
22 1040018 (008000- ) Plate, Skirt, Front 1
23 33401 (008000- ) Screw, Hex, M8 X 1.25 X 50, Ss, Fl 1
24 08713 (008000- ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 1
25 1022003 (008000- 014000 ) Retainer, Skirt 2
26 361339 (008000- 014000 ) Screw, Hex, M6 X 1.0 X 16, Fmg 6
27 01684 (008000- 014000 ) Washer, Flat, 0.25, Ss 6
M20 Gas/LPG 9016001 (7-2022) 2-73




STANDARD PARTS

Fig. 38 - Squeegee Lift Group, Rear

11o2Mn o6 20 e

2-74 M20 Gas/LPG 9016001 (8-2017)



STANDARD PARTS

Fig. 38 - Squeegee Lift Group, Rear

354439 - M20, T20

Ref. Part No. Serial Number Description Qty.
1 1026007 (008000- ) Link Assy, Rod-End, M12 4
2 41619 (008000- ) Wasbher, Flat, 0.56b 1.38d .11, Ss 8
3 09741 (008000- ) Nut, Hex, Lock, M12 X 1.75, NI, Ss 9
4 46785-1 (008000- ) Spring, Extn, 0.880d X 0.14wir, 9.0l 2
5 386847 (008000- ) Bolt, Eye, M10 X 1.50 X 064mm, 07.10 Eye 2
6 01686 (008000- ) Washer, Flat, 0.44b 1.00d .08, Ss 2
7 08714 (008000- ) Nut, Hex, Lock, M10 X 1.5, NI, Ss 2
8 1022372 (008000- ) Angle, Rh 1
9 1022442 (008000- ) Angle, Lh 1

10 09010 (008000- ) Screw, Hex, M8 X 1.25 X 25, Ss 4
11 01685 (008000- ) Washer, Flat, 0.31, Ss 15
12 08713 (008000- ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 9
13 71204 (008000- ) Spring, Flt, 0.08th, 4.50w X 07.0I 2
14 1024648 (008000- ) Block, Centering 4
15 367770 (008000- ) Screw, Pan, M6 X 1.0 X 16, Ss 4
16 08712 (008000- ) Nut, Hex, Lock, M6 X 1.0, Ss, NI 4
17 1024641 (008000- ) Spacer, Pad, Rbr 4
18 1024703 (008000- ) Retainer, Spring 2
19 09023 (008000- ) Screw, Hex, M8 X 1.25 X 35, Ss, Fl 4
20 41187 (008000- ) Wasbher, Flat, Belleville, .38 4
21 12317 (008000- ) Screw, Hex, M10 X 1.5 X 30, Ss 4
22 1025680 (008000- ) Bellcrank, Lift, Sqge 1
23 367313 (008000- ) Bushing, Fing, 1.00b 1.13d 0.50I 2
24 29584 (008000- ) Pin, Clevis, 0.37d X 2.00I 2
25 23524-1 (008000- ) Ring, Retaining, Ext, 0.38d, [Selflock] 1
26 08179 (008000- ) Pin, Cotter, .094 X 1.00 2
27 04414 (008000- ) Wasbher, Flat, 0.53b 1.88d .12, Stl, PI 1
28 06957 (008000- ) Screw, Hex, M8 X 1.25 X 60, 8.8 1
29 1038137 (008000- ) Cylinder, Hyd, 1.5b 07.81 02.80strk 2500 1
30 77097 (008000- ) Fitting, Hyd, E90, Jm04/0Om04 2
31 1023779 (008000- ) Chain, Str, 4/0, 08 Link 1
32 1021609 (008000- ) Plate Widt, Lift, Sqge 1

M20 Gas/LPG 9016001 (8-2017)

2-75




STANDARD PARTS

Fig. 39 - Squeegee Group, Rear

M20 Gas/LPG 9016001 (7-2022)

2-76



STANDARD PARTS

354440 - M20
Fig. 39 - Squeegee Group, Rear

Ref. Part No. Serial Number Description Qty.
1 43555 (008000- ) Clamp, Hose, Wormdrive, 2.50-3.50d, .50w 1
v 9004493 (008000- ) Squeegee Kit, Rear, Repimt [M20/T20] 1
A 2 1022831 (008000- ) Squeegee WIdt, Rear 1
A 3 1023239 (008000- ) Clamp WIdt, Front 1
A 4 03495 (008000- )  Strip, Non-Slip, 0.50w 06.0I 4
A 5 21603 (008000- ) Pin, Grvd, 0.43d 01.8I [303ss] 4
A 6 24555 (008000- ) Ring, Retaining, Ext, 0.38d, [E-Ring] 4
A 7 386298 (008000- ) Pin WiIdt, Front 1
A 8 1222020 (008000- ) Cam, Front, Yellow 1
A 9 1028374 (008000- ) Clamp WiIdt, Rear 1
A 10 21606 (008000- ) Bar WIdt, Retainer, Sqge, Rear 1
A 11 1208906 (008000- ) Cam, Rear, Yellow 1
A 12 83874 (008000- ) Gasket, Sqge 2
A 13 386264 (008000- ) Bumper, Sqge 2
A 14 363162 (008000- )  Wheel, 4.0d 0.89w 0.64b 2
A 15 363301 (008000- ) Sleeve, P/M, 0.34b 0.63d 1.2I, Bnz 2
A 16 80395 (008000- ) Sleeve, P/M, 0.31b 0.50d 0.71 [430ss] 2
A 17 364441 (008000- ) Screw, Hex, M8 X 1.25 X 110, Ss 2
A 18 01685 (008000- ) Washer, Flat, 0.31, Ss 8
A 19 08713 (008000- ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 2
20 1218322 (008000- ) Knob, Star, 2.75d 4ear, M8x1.25 Fem 2
21 04414 (008000- ) Washer, Flat, 0.53b 1.88d .12, Stl, PI 2
22 387433 (008000- ) Ring, Mtg, Sqge, .50l 2
23 387500 (008000- ) Spring, Cmpr, 0.90d .042wir 02.0I 2
24 1226700 (008000- ) Stud, M8 X 1.25, 2.75I M8 X 1.25, Ss 2
25 1021511 (008000-010516 ) Hose, Vacuum, 3.00id X 019.0l, 1cuff 1
25 1234534 (010517- ) Hose, Vacuum, 3.00id X 019.0I, 1cuff 1
26 1017868 (008000- ) Blade, Sqge, Front, 49.58I [Linard] 1
26 1027719 (008000- ) Blade, Sqge, Front, 49.581 Ure (Option) 1
27 1031331 (008000- ) Blade, Sqge, Rear, Linatex 1
27 1031945 (008000- ) Blade, Sqge, Rear, 53.781 Ure (Option) 1
28 1036240 (008000- ) Tube, Vacuum 1
29 1037346 (008000- ) Screw, Hex, M8 X 1.25 X 25, 9.8, Sems 2
30 1031610 (008000- ) Hose Assy, Sqge 1
31 1021920 (008000- ) Gasket, 3.23id 3.630d .16th, Ure 1

M20 Gas/LPG 9016001 (7-2022) 2-77



STANDARD PARTS

Fig. 40 - Squeegee Linkage Group, Rear

FRONT

12

M20 Gas/LPG 9016001 (5-2019)

2-78



STANDARD PARTS

354441 — M20
Fig. 40 - Squeegee Linkage Group, Rear
Ref. Part No. Serial Number Description Qty.
1 01685 (008000- ) Washer, Flat, 0.31, Ss 8
2 08713 (008000- ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 4
3 80409 (008000- ) Sleeve, P/M, 0.34b 0.63d 0.6l, Bnz 2
4 25735 (008000- ) Bushing, Fing, 0.63b 0.75d 0.38| 2
5 222505 (008000- ) Screw, Hex, M8 X 1.25 X 45, Ss 2
6 1023476 (008000- ) Bracket Widt, Mtg, Sqge 1
7 65180 (008000- ) Spring, Dsl, 1.000d 0.50id 1.7I 1
8 1025601 (008000- ) Bolt, Carriage, M10 X 1.5 X 70 1
9 08714 (008000- ) Nut, Hex, Lock, M10 X 1.5, NI, Ss 1
10 1034149 (008000- ) Crossmember WIdt [M20] 1
v 9017944 (008000- ) Caster Assy, F/ Sqge, Repimt[M20/T20] 2
A 11 1021404 (008000- ) Bracket Widt, Mtg, Caster 1
A 12 9014285 (008000- ) Caster Kit, Rear Squeegee, Am 1
A 13 1025460 (008000- ) Caster, Pivot 1
A 14 80950 (008000- ) Bushing, Fing, 0.32b 0.50d 0.24l, Bnz 2
A 15 07259 (008000- ) Fitting, Grease, Str Pm04 .47I 1
A 16 33373 (008000- ) Ring, Retaining, Ext, 0.62d, Hd 1
A 17 63468 (008000- ) Washer, Flat, 0.69b 1.19d .06, Stl, PI 1
A 18 64425 (008000- ) Washer, Thrust, 0.61b 1.25d .06, Fgl 1
A 19 07449 (008000- ) Bushing, Sleeve, 0.62b 0.72d 0.50I, Fgl 2
20 24555 (008000- ) Ring, Retaining, Ext, 0.38d, [E-Ring] 2
21 1014563 (008000- ) Washer, Flat, 0.40b 1.12d .12, Ss 1
22 39281 (008000- ) Screw, Hex, M8 X 1.25 X 90, 8.8 2
23 1222043 (008000- ) Knob Assy, Star, 1.12d 3ear M10, Yellow 2
24 1021497 (008000- ) Pin, 0.63d 01.8l, 1/M10h, 2cham 2
25 1035727 (002050- ) Stop, Rotation 2
26 32485 (008000- ) Washer, Flat, 0.38 Sae 2

M20 Gas/LPG 9016001 (5-2019)

2-79




STANDARD PARTS

Fig. 41 - Squeegee Group, Right Side

M20 Gas/LPG 9016001 (12-2016)

2-80



STANDARD PARTS

354442 — M20, M30
Fig. 41 - Squeegee Group, Right Side

Ref. Part No. Serial Number Description Qty.
1 1029132 (008000- ) Frame WiIdt, Sqge, Rh 1
2 1029128 (008000- ) Retainer, Sqge, Side, Rh 1
3 1222018 (008000- ) Latch, Door, Yellow 1
4 49697 (008000- ) Screw, Pan, M4 X 0.7 X 10, Ss 2
5 33932 (008000- ) Nut, Hex, Lock, M4 X 0.7, NI, Ss 2
6 1031011 (008000- ) Blade, Sqge, .38 3.55w 038.3I, Linatex 1
6 1031823 (008000- ) Blade, Sqge, .38 3.55w 038.3l, Ure (Option) 1
7 25735 (008000- ) Bushing, Fing, 0.63b 0.75d 0.38I 2
8 64425 (008000- ) Washer, Thrust, 0.61b 1.25d .06, Fgl 2
9 1022846 (008000- ) Nut, T, M10 X 1.50 X 15.80d X 13.0I 2

10 09081 (008000- ) Screw, FIt, M10 X 1.5 X 25, 10.9 2
11 1024584 (008000- ) Bracket, Mtg, Skirt, Brush Door 1
12 1024651 (008000- ) Bracket, Mtg, Skirt, Door 1
13 1024586 (008000- ) Skirt, Neo, .06, 06.85w 27.95I, 08 Hole 1
14 1019295 (008000- ) Skirt, Neo, .18, 10.37w 27.95|, 12 H&S 1
15 1025151 (008000- ) Bracket, Mtg, Skirt, Door, Brush 1
16 222463 (008000- ) Screw, FIt, M8 X 1.25 X 20, Blk 6
17 393135 (008000- ) Screw, Btn, M8 X 1.25 X 20, Blk 4
18 08713 (008000- ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 4
19 07791 (008000- ) Nut, Hex, Fing, M8 X 1.25 2

M20 Gas/LPG 9016001 (8-2016) 2-81



STANDARD PARTS

Fig. 42 - Squeegee Lift Group, Right Side

2-82 M20 Gas/LPG 9016001 (8-2016)



STANDARD PARTS

354443
Fig. 42 - Squeegee Lift Group, Right Side

Ref. Part No. Serial Number Description Qty.
1 1038137 (008000- ) Cylinder, Hyd, 1.5b 07.8l 02.80strk 2500 1
2 77097 (008000- ) Fitting, Hyd, E90, Jm04/0m04 1
3 1028635 (008000- ) Fitting, Hyd, Rst, Spcl 1
4 1022825 (008000- ) Bracket, Mtg, Cyl 1
5 08716 (008000- ) Screw, Hex, M6 X 1.00 X 20, Ss 1
6 01685 (008000- ) Washer, Flat, 0.31, Ss 3
7 1039348 (008000- ) Sleeve, 0.49b 0.68d 1.2| [304ss] 1
8 1020548 (008000- ) Arm, Sqge, Side, Rh 2
9 17461 (008000- ) Pin, Clevis, 0.37D X 1.75L 1

10 08182 (008000- ) Pin, Cotter, .125 X 1.00 1
11 87816 (008000- ) Spring, Extn, 0.750d X 0.09wir, 2.5l 2
12 386088 (008000- ) Bolt, Eye, M08 X 1.25 X 070mm, 05.50 Eye 2
13 07786 (008000- ) Nut, Hex, Std, M8 X 1.25, Ss 4
14 1023306 (008000- ) Arm WiIdt, Sqge, Lift, Rh 1
15 71607 (008000- ) Bushing, Sleeve, 0.63b 0.72d 0.38| 3
16 81784 (008000- ) Cable, Glv .13d 015.8! .50eye /.50eye 1
17 360801 (008000- ) Sleeve, 0.31b 0.50d 0.3], Ss 3
18 39308 (008000- ) Screw, Soc, M8 X 1.25 X 25, 12.9 1
19 41445 (008000- ) Screw, Soc, M8 X 1.25 X 35, 12.9 1
20 39349 (008000- ) Washer, Flat, 0.31 Sae 2
21 08709 (008000- ) Nut, Hex, Lock, M8 X 1.25, NI 2
22 64425 (008000- ) Washer, Thrust, 0.61b 1.25d .06, Fgl 5
23 41187 (008000- ) Washer, Flat, Belleville, .38 3
24 09740 (008000- ) Screw, Hex, M8 X 1.25 X 20, Ss 5
25 1019031 (008000- ) Door Widt, Brush, Rh 1
26 09028 (008000- ) Screw, Hex, M10 X 1.5 X 25, Ss 3
27 36328 (008000- ) Washer, Flat, Belleville, .50 1
28 1222036 (008000- ) Latch, Hook, Yellow 1
29 09007 (008000- ) Screw, Hex, M6 X 1.0 X 25, Ss 2
30 41185 (008000- ) Washer, Flat, Belleville, .25 5
31 379870 (008000- ) Screw, Hex, M12 X 1.75 X 55, Ss 1
32 07788 (008000- ) Nut, Hex, Std, M12 X 1.75, Ss 1
33 41619 (008000- ) Washer, Flat, 0.56b 1.38d .11, Ss 1
34 1024576 (008000- ) Hinge, .50pin .19 4.0w 06.01 3/0.44sl 1

M20 Gas/LPG 9016001 (8-2017) 2-83



STANDARD PARTS

Fig. 43 - Squeegee Group, Left Side

2-84 M20 Gas/LPG 9016001 (8-2016)



STANDARD PARTS

354444 - M20, M30
Fig. 43 - Squeegee Group, Left Side

Ref. Part No. Serial Number Description Qty.
1 1028972 (008000- ) Frame WiIdt, Sqge, Lh 1
2 1028979 (008000- ) Retainer, Sqge, Side, Lh 1
3 1222018 (008000- ) Latch, Door, Yellow 1
4 49697 (008000- ) Screw, Pan, M4 X 0.7 X 10, Ss 2
5 33932 (008000- ) Nut, Hex, Lock, M4 X 0.7, NI, Ss 2
6 1031011 (008000- ) Blade, Sqge, .38 3.55w 038.3I, Linatex 1
6 1031823 (008000- ) Blade, Sqge, .38 3.55w 038.3l, Ure (Option) 1
7 25735 (008000- ) Bushing, Fing, 0.63b 0.75d 0.38I 2
8 64425 (008000- ) Washer, Thrust, 0.61b 1.25d .06, Fgl 2
9 1022846 (008000- ) Nut, T, M10 X 1.50 X 15.80d X 13.0I 2

10 09081 (008000- ) Screw, FIt, M10 X 1.5 X 25, 10.9 2
11 1024584 (008000- ) Bracket, Mtg, Skirt, Brush Door 1
12 1024651 (008000- ) Bracket, Mtg, Skirt, Door 1
13 1024586 (008000- ) Skirt, Neo, .06, 06.85w 27.95I, 08 Hole 1
14 1019295 (008000- ) Skirt, Neo, .18, 10.37w 27.95|, 12 H&S 1
15 1025151 (008000- ) Bracket, Mtg, Skirt, Door, Brush 1
16 222463 (008000- ) Screw, FIt, M8 X 1.25 X 20, Blk 6
17 393135 (008000- ) Screw, Btn, M8 X 1.25 X 20, Blk 4
18 08713 (008000- ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 4
19 07791 (008000- ) Nut, Hex, Fing, M8 X 1.25 2

M20 Gas/LPG 9016001 (8-2016) 2-85



STANDARD PARTS

Fig. 44 - Squeegee Lift Group, Left Side

{
@ %

2-86 M20 Gas/LPG 9016001 (8-2016)



STANDARD PARTS

354445
Fig. 44 - Squeegee Lift Group, Left Side

Ref. Part No. Serial Number Description Qty.
1 1038137 (008000- ) Cylinder, Hyd, 1.5b 07.8l 02.80strk 2500 1
2 77097 (008000- ) Fitting, Hyd, E90, Jm04/0m04 1
3 1028635 (008000- ) Fitting, Hyd, Rst, Spcl 1
4 1022825 (008000- ) Bracket, Mtg, Cyl 1
5 08716 (008000~ ) Screw, Hex, M6 X 1.00 X 20, Ss 1
6 01685 (008000- ) Washer, Flat, 0.31, Ss 3
7 1039348 (008000- ) Sleeve, 0.49b 0.68d 1.2| [304ss] 1
8 1022978 (008000- ) Arm WIdt, Lift, Sqge, Lh 1
9 17461 (008000- ) Pin, Clevis, 0.37D X 1.75L 1

10 08182 (008000- ) Pin, Cotter, .125 X 1.00 1
11 64425 (008000- ) Washer, Thrust, 0.61b 1.25d .06, Fgl 5
12 41187 (008000- ) Washer, Flat, Belleville, .38 3
13 87816 (008000- ) Spring, Extn, 0.750d X 0.09wir, 2.5l 2
14 386088 (008000- ) Bolt, Eye, M08 X 1.25 X 070mm, 05.50 Eye 2
15 07786 (008000- ) Nut, Hex, Std, M8 X 1.25, Ss 4
16 09740 (008000- ) Screw, Hex, M8 X 1.25 X 20, Ss 5
17 1023307 (008000- ) Arm, Sqge, Side, Lh 2
18 71607 (008000- ) Bushing, Sleeve, 0.63b 0.72d 0.38| 3
19 81784 (008000- ) Cable, Glv .13d 015.8! .50eye /.50eye 1
20 360801 (008000- ) Sleeve, 0.31b 0.50d 0.3], Ss 3
21 39308 (008000- ) Screw, Soc, M8 X 1.25 X 25, 12.9 1
22 41445 (008000- ) Screw, Soc, M8 X 1.25 X 35, 12.9 1
23 39349 (008000- ) Washer, Flat, 0.31 Sae 2
24 08709 (008000- ) Nut, Hex, Lock, M8 X 1.25, NI 2
25 09028 (008000- ) Screw, Hex, M10 X 1.5 X 25, Ss 3
26 36328 (008000- ) Washer, Flat, Belleville, .50 1
27 1023314 (008000- ) Door Widt, Brush, Lh 1
28 1222038 (008000- ) Latch, Hook, Yellow 1
29 09007 (008000- ) Screw, Hex, M6 X 1.0 X 25, Ss 2
30 41185 (008000- ) Washer, Flat, Belleville, .25 5
31 379870 (008000- ) Screw, Hex, M12 X 1.75 X 55, Ss 1
32 07788 (008000- ) Nut, Hex, Std, M12 X 1.75, Ss 1
33 41619 (008000- ) Washer, Flat, 0.56b 1.38d .11, Ss 1
34 1024576 (008000- ) Hinge, .50pin .19 4.0w 06.01 3/0.44sl 1

M20 Gas/LPG 9016001 (8-2017) 2-87



STANDARD PARTS

Fig. 45 - Solution Tank Group

M20 Gas/LPG 9016001 (7-2022)

2-88



STANDARD PARTS

354446 - M20
Fig. 45 - Solution Tank Group
Ref. Part No. Serial Number Description Qty.
1 1027381 (008000- ) Tank, Soltn, W/ Label [M20] 1
2 390994 (008000- ) Plug, Hole, Soltn Tank, Blk Pyu 1
3 1020209 (008000- ) Angle, Sppt, Tank, Rear 2
4 09740 (008000- ) Screw, Hex, M8 X 1.25 X 20, Ss 12
5 1017218 (008000- ) Washer, Flat, 0.32b 1.00d .12, Ss 12
6 1040306 (008000- ) Bracket WIdt, Tank, Soltn, Rh 1
7 1024591 (008000- ) Bracket, Tank, Soltn, Lh 1
8 09010 (008000- ) Screw, Hex, M8 X 1.25 X 25, Ss 4
9 39349 (008000- ) Washer, Flat, 0.31 Sae 4
10 1024389 (008000- ) Bracket, Soltn, Tank, Cnir 2
11 08713 (008000- ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 2
v 9003069 (008000- ) Cover Kit, Soltn Tank, Rh [M20 & T20] 1
AV 9005165 (008000- ) Latch Kit, Cover, Soltn, Replmt[M20/T20] 1
AA 12 1039757 (008000- ) Plate, Mtg, Latch 1
Aa 13 382320 (008000- ) Screw, Pan, Phl, 12-16 X 0.50, F/ Plstc 4
AA 14 1048474 (008000- ) Catch, Latch, Tank Cover 1
AA 15 222267 (008000- ) Screw, Pan, Phl, 06-20 X 0.50, Fmg/Ab 2
AA 16 367949 (008000- ) Latch 1
AA 17 1048512 (008000- ) Bracket, Mtg, Latch, Tank Cover 1
AA 18 08875 (008000- ) Rivet, Blind, .125d X 0.54 X .25d, Alm 2
A 19 1022176 (008000- ) Cover, Tank, Soltn, Rh, Trimmed 1
A 20 1047098 (008000- ) Bar, Rnd, Plstc, 0.31d 12.51 1
A 21 1038805 (008000- ) Seal, Bulb, Str, .50Hi .50W 047.2L, Adh 1
A 22 1068277 (008000- ) Plug, Hole, Rnd, 0.38 H 1.0l, Brb, Nyl 1
v 9003071 (008000- ) Cover Kit, Tank, Soltn, Rh, Replmt, Ce (Japan and Europe 1
Only)
AV 9005165 008000- Latch Kit, Cover, Soltn, RepImt[M20/T20]

AA 12 1039757
AA 13 382320
AA 14 1048474

Plate, Mtg, Latch

Screw, Pan, Phl, 12-16 X 0.50, F/ Plstc
Catch, Latch, Tank Cover

Screw, Pan, Phl, 06-20 X 0.50, Fmg/Ab

Latch
Bracket, Mtg, Latch, Tank Cover
Rivet, Blind, .125d X 0.54 X .25d, AIm

AA 16 367949
AA 17 1048512

(
(
(
(
AA 15 222267 (008000-
(
(
AA 18 08875 (
(

~— — — — [ — ~— — ~—
—_ N = =N = DN

A 19 1031233 008000- Cover, Tank, Soltn, Rh, Trimmed, Ce (Japan and Europe

Only)
A 20 1047098 (008000- ) Bar, Rnd, Plstc, 0.31d 12.5I 1
A 21 1038805 (008000- ) Seal, Bulb, Str, .50Hi .50W 047.2L, Adh 1
A 22 1068277 (008000- ) Plug, Hole, Rnd, 0.38 H 1.0l, Brb, Nyl 1

(CONTINUED)

M20 Gas/LPG 9016001 (1-2020) 2-89



STANDARD PARTS

Fig. 45 - Solution Tank Group

Ref. Part No. Serial Number Description Qty.

v 9003068 Cover Kit, Tank, Soltn, Lh, Replmt

AV 9005165 Latch Kit, Cover, Soltn, RepIimt[M20/T20]
AA 23 1039757 Plate, Mtg, Latch

AA 24 382320 Screw, Pan, Phl, 12-16 X 0.50, F/ Plstc
AA 25 1048474 Catch, Latch, Tank Cover

AA 26 222267 Screw, Pan, Phl, 06-20 X 0.50, Fmg/Ab

AA 29 08875 Rivet, Blind, .125d X 0.54 X .25d, Alm

( 1
( 1
( 1
( 4
( 1
( 2
AL 27 367949 ( Latch 1
AA 28 1048512  (008000- Bracket, Mtg, Latch, Tank Cover 1
( 2
( 1
( 1
( 1
( 1
( 1

~— O N N e e [ N N~ S~ ~—

A 30 1022182 008000- Cover, Tank, Soltn, Lh, Trimmed

A 31 1047098 008000- Bar, Rnd, Plstc, 0.31d 12.5I

A 32 1038805 008000- Seal, Bulb, Str, .50Hi .50W 047.2L, Adh

A 33 1068277 008000- Plug, Hole, Rnd, 0.38 H 1.0l, Brb, Nyl

v 9003070 008000- Cover Kit, Tank, Soltn, Lh, Repimt, Ce (Japan and Europe

Only)

AV 9005165 Latch Kit, Cover, Soltn, Replmt[M20/T20]

AA 23 1039757
AA 24 382320
AA 25 1048474

Plate, Mtg, Latch

Screw, Pan, Phl, 12-16 X 0.50, F/ Plstc
Catch, Latch, Tank Cover

Screw, Pan, Phl, 06-20 X 0.50, Fmg/Ab

AA 27 367949 Latch

AA 28 1048512
AA 29 08875
A 30 1031235

Bracket, Mtg, Latch, Tank Cover
Rivet, Blind, .125d X 0.54 X .25d, AIm

Cover, Tank, Soltn, Lh, Trimmed, Ce (Japan and Europe
Only)

(
(
(
(
AA 26 222267 (008000-
(
(
(
(

~— — — [~ — — — — |~
—_ N == N = DN A=

A 31 1047098 (008000- ) Bar, Rnd, Plstc, 0.31d 12.5I 1
A 32 1038805 (008000- ) Seal, Bulb, Str, .50Hi .50W 047.2L, Adh 1
A 33 1068277 (008000- ) Plug, Hole, Rnd, 0.38 H 1.0l, Brb, Nyl 1
34 377349 (008000- ) Fitting, Plstc, Pf12/Pf12, Bh 1
35 69785 (008000- ) Fitting, Plstc, E90, Pf12/Pm12 1
36 385685 (008000- ) Sensor, Level, Lig, 14vdc 01a .62-11 1
37 1017101 (008000- ) Plate, Label, Soltn Tank (ec-H20 only) 2
38 360973 (008000- ) Screw, Pan, 12-16 X 0.50, F/ PIstc (ec-H20 Only) 4
39 1027290 (008000-014000 ) Filter, Soltn, 20mesh, Pm12 3.1d 02.6l 1
39 1057465 (014001- ) Filter, Soltn, 080Mesh, Pm12 3.2D 08.0L 1

2-90 M20 Gas/LPG 9016001 (7-2022)



STANDARD PARTS

M20 Gas/LPG 9016001 (3-07) 2-91



STANDARD PARTS

Fig. 46 - Solution Tank Drain Group

M20 Gas/LPG 9016001 (8-2016)

2-92



STANDARD PARTS

Fig. 46 - Solution Tank Drain Group

354447

Ref. Part No. Serial Number Description Qty.
1 9003793 (008000- ) Tube Kit, Tank, Soltn, Repimt 1
2 23498 (008000- ) Clamp, Hose, Wormdrive, 3.56-4.50d, .50w 1
3 1042003 (008000- ) Mount WIdt, Valve, Pinch, Rh 1
4 39277 (008000- ) Screw, Hex, M8 X 1.25 X 25, 8.8 1
5 222516 (008000- ) Sleeve, P/M, 0.31b 0.50d 0.3I [430ss] 1
6 32491 (008000- ) Washer, Flat, 0.31, Std 5
7 08713 (008000- ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 3
8 1024599 (008000- ) Bushing, Eccentric, Adj 1
9 1026051 (008000- ) Washer, Flat, 0.79b 1.18d .06, Nyl 1

10 74090 (008000- ) Bushing, Sleeve, 0.75b 0.88d 0.25I 1
11 79506 (008000- ) Screw, FIt, M8 X 1.25 X 30, Ss 1
12 1028701 (008000- ) Washer, Thrust, 0.34b 1.50d .06 1
13 15648 (008000- ) Bushing, Fing, 0.50b 0.59d 0.38lI 1
14 1028691 (008000- ) Roller, Brg 1
15 1028690 (008000- ) Tube, 0.50d 0.32b 00.4l, Ss 1
16 1017218 (008000- ) Washer, Flat, 0.32b 1.00d .12, Ss 1
17 1024535 (008000- ) Arm, Pinch 1
18 06955 (008000- ) Screw, Hex, M8 X 1.25 X 35, 8.8 2
19 80395 (008000- ) Sleeve, P/M, 0.31b 0.50d 0.71 [430ss] 1
20 76570 (008000- ) Screw, Hex, M8 X 1.25 X 30, 8.8 1
21 41186 (008000- ) Washer, Flat, Belleville, .31 1
22 1026727 (008000- ) Handle, Valve, Pinch, Rh 1
23 1023502 (008000- ) Grip, Handle 1
24 09740 (008000- ) Screw, Hex, M8 X 1.25 X 20, Ss 5
25 1017218 (008000- ) Washer, Flat, 0.32b 1.00d .12, Ss 4
26 1022137 (008000- ) Plug, Hose, Pyu 1
27 1025480 (008000- ) Bracket, Retaining, Hose 1
28 15675 (008000- ) Screw, Hex, M8 X 1.25 X 16, Ss 1
29 1041953 (008000- ) Tube, 2.90id 3.000d 02.4l, Ss 2
30 43555 (008000- ) Clamp, Hose, Wormdrive, 2.50-3.50d, .50w 2
31 1024558 (008000- ) Strap, Retaining, Hose 1
32 39349 (008000- ) Washer, Flat, 0.31 Sae 1
33 1019424 (008000- ) Hose, Drain, 3.00id X 48.0I 1
34 01685 (008000- ) Washer, Flat, 0.31, Ss 2
M20 Gas/LPG 9016001 (8-2016) 2-93




STANDARD PARTS

Fig. 47 - Solution Control Group (008000-014000)

o

AN

2-94 M20 Gas/LPG 9016001 (5-2022)



STANDARD PARTS

Fig. 47 - Solution Control Group (008000-014000)

354448

Ref. Part No. Serial Number Description Qty.
1 1076692 (008000-014000 ) Valve Assy, Water, Solenoid, 12vdc 1
2 363543 (008000-014000 ) Fitting, Plstc, Str, Bm10/Bm12 1
3 1036997 (008000-014000 ) Manifold, Bar, Spray, 37.5inch 1
4 79273-2 (008000-014000 ) Fitting, Plstc, Str, Bm12/Pm12 1
5 1039064 (008000-014000 ) Fitting, Plstc, Cap, Pf12 Hex 1
6 365095 (008000-014000 ) Fitting, Plstc, Str, Bm10/Pm12 1
7 365164 (008000-014000 ) Fitting, Plstc, Str, Bm10/Bm10 1
8 1015033 (008000-014000 ) Hose, Afmkt, Pvc, Brd, 0.62id, 01ft, Clr 1
9 63810 (008000-014000 ) Clamp, Hose, Wormdrive, 0.56-1.06d, .56w 2

10 50544 (008000-014000 ) Clamp, Cable, Ss, 1.12d X 0.38w, 1h 6
11 09200 (008000-014000 ) Screw, Pan, M5 X 0.8 X 12, Ss 4
12 09739 (008000-014000 ) Nut, Hex, Lock, M5 X 0.8, NI, Ss 6
13 63810 (008000-014000 ) Clamp, Hose, Wormdrive, 0.56-1.06d, .56w 8
14 1015032 (008000-014000 ) Hose, Afmkt, Pvc, Brd, 0.62id, 08ft, Cir 1
15 01684 (008000-014000 ) Washer, Flat, 0.25, Ss 2
16 08712 (008000-014000 ) Nut, Hex, Lock, M6 X 1.0, Ss, NI 2
17 08716 (008000-014000 ) Screw, Hex, M6 X 1.0 X 20, Ss 2
18 1075394 (008000-010490 ) Harness, Ele, Adaptor [2f, Dt To Faston] 1
19 01683 (008000-014000 ) Washer, Flat, 10, Ss 4
20 24196 (008000-014000 ) Screw, Pan, Phl, M5 X 0.80 X 20, Ss 2
M20 Gas/LPG 9016001 (5-2022) 2-95




STANDARD PARTS

)

Fig. 48 - Solution Control Group (014001-

o)) l_s. )0

QoL DO O s §
S ‘
.,‘ '/ w.

ﬁ )L
SR

M20 Gas/LPG 9016001 (5-2022)

2-96



STANDARD PARTS

357100 - M20
Fig. 48 - Solution Control Group (014001- )

Ref. Part No. Serial Number Description Qty.
1 1251530 (014001- ) Valve, Check, 1.0psi, Bm08/Bm08 1
2 1011412 (014001- ) Hose, Afmkt, Pvc, Brd, 0.50id, 08ft, Cir 1
3 54333 (014001- ) Clamp, Hose, Wormdrive, 0.31-0.88d, .31w 10
4 63245-1 (014001- ) Fitting, Plstc, Tee, Bm08/Bm08/Bm08 1
5 222376 (014001- ) Fitting, Plstc, E90, Bm06/Bm08 1
6 1014971 (014001- ) Hose, Afmkt, Pvc, Brd, 0.38id, 01ft, Cir 1
7 43844 (014001- ) Clamp, Hose, Wormdrive, 0.25-0.62d, .31w 1
8 1253873 (014001- ) Valve, Vent, Bm06/Bm06 1
9 79273-4 (014001- ) Fitting, Plstc, Str, Bm08/PmO08 1

10 1076854 (014001- ) Spray Manifold Assy [M20/T20] 1
11 82829 (014001- ) Clamp, Cable, Stl, 0.63d X 0.75w, 1hole 4
12 08716 (014001- ) Screw, Hex, M6 X 1.00 X 20, Ss 4
13 08708 (014001- ) Nut, Hex, Lock, M6 X 1.00, NI 4
14 01684 (014001- ) Washer, Flat, 0.27b 0.69d .05, Ss 8
15 386063 (014001- ) Washer, Flat, 0.25b 1.12d .12, Ss 4
16 1015032 (014001- ) Hose, Afmkt, Pvc, Brd, 0.62id, 08ft, Cir 1
17 365095 (014001- ) Fitting, Plstc, Str, Bm10/Pm12 1
18 1251921 (014001- ) Fitting, Plstc, E90, Bm10/Pf08 1
19 1253561 (014001- ) Pump, Soltn, Ele, 12v, 3.6 Gpm 1
20 1018499 (014001- ) Fitting, Plstc, E90, Bm08/Pf08s, Swivel 1
21 1228033 (014001- ) Screw, Hex, M5 X 0.80 X 30, Ss 4
M20 Gas/LPG 9016001 (5-2022) 2-97




STANDARD PARTS

Fig. 49 - Recovery Tank Group

] See Rear
Squeegee G

M20 Gas/LPG 9016001 (7-2022)

2-98



STANDARD PARTS

354449 - M20
Fig. 49 - Recovery Tank Group

Ref. Part No. Serial Number Description Qty.
1 1021419 (008000- ) Tank, Recvy, Trimmed 1
2 1024403 (008000- ) Plate, Tank, Bottom 1
3 09740 (008000- ) Screw, Hex, M8 X 1.25 X 20, Ss 17
4 1017218 (008000- ) Washer, Flat, 0.32b 1.00d .12, Ss 15
5 1020335 (008000- ) Bracket, Sppt, Tank, Lh 1
6 1020331 (008000- ) Bracket, Sppt, Tank, Rh 1
7 1039072 (008000- ) Bracket, Sppt, Cover, Tank, Recvy 2
8 1037346 (008000- ) Screw, Hex, M8 X 1.25 X 25, 9.8, Sems 4
9 1021090 (008000- ) Plate, Sppt, Tank 1
10 1022167 (008000- ) Cover, Tank, Recvy, Trimmed 1
11 1021879 (008000- ) Gasket, Cover, Recvy Tank 1
12 08712 (008000- ) Nut, Hex, Lock, M6 X 1.00, Ss, NI 2
13 76426 (008000- ) Washer, Sealing, 0.28b 0.75d Ss, Neo 2
14 1025620 (008000- ) Plate, Mtg, Prop Rod 1
15 1025619 (008000- ) Bracket, Mtg, Prop Rod 1
16 1046798 (008000- ) Screw, Hex, .25-14 X 0.75, Fmg/Ab, Ss 4
17 54615 (008000- ) Arm WiIdt, Safety, Sppt, Seat, .38d 10.1l 1
18 08716 (008000- ) Screw, Hex, M6 X 1.0 X 20, Ss 1
19 01684 (008000- ) Washer, Flat, 0.25, Ss 1
20 08712 (008000- ) Nut, Hex, Lock, M6 X 1.0, Ss, NI 1
21 1222035 (008000- ) Screen, Vacuum, Yellow 1
v 22 24358 (008000- ) Cap Assy, Tank, Drain 1
A 23 1031699 (008000- ) Gasket, 4.05id 5.290d .19 [Buna] 1
24 86636 (008000- ) Cover, Tank 1
25 385685 (008000- ) Sensor, Level, Lig, 14vdc 01a .62-11 1
26 1039049 (008000- ) Bracket, Mtg, Cover, Recvy Tank 2
27 16735 (008000- ) Screw, Hex, M8 X 1.25 X 16, 8.8 6
28 32491 (008000- ) Washer, Flat, 0.31, Std 6
29 1038941 (008000- ) Bracket, Sppt, Tank, Rh 1
30 1038927 (008000- ) Bracket, Sppt, Tank, Lh 1
31 1037816 (008000- ) Bracket, Protector, Float Switch 1
32 09007 (008000- ) Screw, Hex, M6 X 1.00 X 25, Ss 2
33 1224979 (008000- ) Cable, Camera, 236.21 [Hvs] (PRO PANEL ONLY) 1
34 1225989 (008000- ) Bracket, Mtg, Camera [M20/M30] (PRO PANEL ONLY) 1
35 1218851 (008000- ) Camera, Color, Fixed (PRO PANEL ONLY) 1
36 382320 (008000- ) Screw, Pan, Phl, 12-16 X 0.50, F/ PIstc (PRO PANEL ON- 2

LY)

37 1071085 (008000- ) Clip, Tie, 0.25d, Pistc (PRO PANEL ONLY) 1
38 763114 (008000- ) Tie, Cable, 11.3l, 2.75d Max (PRO PANEL ONLY) 1

M20 Gas/LPG 9016001 (7-2022) 2-99



STANDARD PARTS

Fig. 50 - Recovery Tank Drain Group

2-100 M20 Gas/LPG 9016001 (8-2016)



STANDARD PARTS

354450
Fig. 50 - Recovery Tank Drain Group

Ref. Part No. Serial Number Description Qty.
1 9003794 (008000- ) Tube Kit, Tank, Recvy, Repimt 1
2 23498 (008000- ) Clamp, Hose, Wormdrive, 3.56-4.50d, .50w 1
3 1042010 (008000- ) Mount WIdt, Valve, Pinch, Lh 1
4 39277 (008000- ) Screw, Hex, M8 X 1.25 X 25, 8.8 1
5 222516 (008000- ) Sleeve, P/M, 0.31b 0.50d 0.3I [430ss] 1
6 32491 (008000- ) Washer, Flat, 0.31, Std 5
7 08713 (008000- ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 3
8 1024599 (008000- ) Bushing, Eccentric, Adj 1
9 1026051 (008000- ) Washer, Flat, 0.79b 1.18d .06, Nyl 1
10 74090 (008000- ) Bushing, Sleeve, 0.75b 0.88d 0.25I 1
11 79506 (008000- ) Screw, FIt, M8 X 1.25 X 30, Ss 1
12 1028701 (008000- ) Washer, Thrust, 0.34b 1.50d .06 1
13 15648 (008000- ) Bushing, Fing, 0.50b 0.59d 0.38lI 1
14 1028691 (008000- ) Roller, Brg 1
15 1028690 (008000- ) Tube, 0.50d 0.32b 00.4l, Ss 1
16 1017218 (008000- ) Washer, Flat, 0.32b 1.00d .12, Ss 1
17 1024535 (008000- ) Arm, Pinch 1
18 06955 (008000- ) Screw, Hex, M8 X 1.25 X 35, 8.8 2
19 80395 (008000- ) Sleeve, P/M, 0.31b 0.50d 0.71 [430ss] 1
20 76570 (008000- ) Screw, Hex, M8 X 1.25 X 30, 8.8 1
21 41186 (008000- ) Washer, Flat, Belleville, .31 1
22 1027039 (008000- ) Handle, Valve, Pinch, Lh 1
23 1023502 (008000- ) Grip, Handle 1
24 1017218 (008000- ) Washer, Flat, 0.32b 1.00d .12, Ss 2
25 09740 (008000- ) Screw, Hex, M8 X 1.25 X 20, Ss 5
26 1022137 (008000- ) Plug, Hose, Pyu 2
27 1025480 (008000- ) Bracket, Retaining, Hose 1
28 15675 (008000- ) Screw, Hex, M8 X 1.25 X 16, Ss 1
29 1041953 (008000- ) Tube, 2.90id 3.000d 02.4l, Ss 1
30 43555 (008000- ) Clamp, Hose, Wormdrive, 2.50-3.50d, .50w 2
31 1024558 (008000- ) Strap, Retaining, Hose 1
32 39349 (008000- ) Washer, Flat, 0.31 Sae 1
33 1019424 (008000- ) Hose, Drain, 3.00id X 48.0I 1
34 01685 (008000- ) Washer, Flat, 0.31, Ss 2
35 1031309 (008000- ) Tube, Acrylic, Hose, Pinch 1
v 9003313 (008000- ) Plug Kit, Drain, Recvy, Ci [M20 & T20] 1
A 36 1022370 (008000- ) Plug, Drain, Expandable, 4.75-6.00 1
A 37 1028328 (008000- ) Tube WIdt, Plug, Drain 1
A 38 1028173 (008000- ) Pin, Lift, Drain 1
A 39 1072885 (008000- ) Tube Assy, Plug, Drain 1
A 40 1028522 (008000- ) Washer, Flat, .78b 1.75d .18, Ss 1
A 41 1028211 (008000- ) Handle WIdt, Drain 1
A 42 58979 (008000- ) Screw, Hex, M6 X 1.0 X 55, Ss 1
A 43 08712 (008000- ) Nut, Hex, Lock, M6 X 1.0, Ss, NI 1
A 44 360801 (008000- ) Sleeve, 0.31b 0.50d 0.3I, Ss 2
A 45 1035044 (008000- ) Seal, Shaft, Drain Plug 1
A 46 1039652 (008000- ) Seal, Plug, Drain, Nitrile 1

M20 Gas/LPG 9016001 (12-2016) 2-101



STANDARD PARTS

Fig. 51 - Vacuum Fan Group, Scrubbing

2-102 M20 Gas/LPG 9016001 (8-2017)



STANDARD PARTS

Fig. 51 - Vacuum Fan Group, Scrubbing

356555 — M20, NA

Ref. Part No. Serial Number Description Qty.
v 9016241 (008000- ) Fan Kit, Scb, Repimt [M20/T20/M30] 1
A 1 1068611 (008000- ) Plate Widt, Mtg, Fan 1
A 2 1062033 (008000- ) Impeller, 11.81d X 0.500b 1
A 3 54274 (008000- ) Isolator, Vib, Bshg, 1.1d 0.61 .4b 0.78h 3
AV 9016242 (008000- ) Motor Kit, Repimt [M20/T20/M30] 1
AA 4 1076027 (008000- ) Motor, Hyd, Gear, Ext 0.17 Lh 3000 1
AA 5 07788 (008000- ) Nut, Hex, Std, M12 X 1.75, Ss 1
AA 6 36328 (008000- ) Washer, Flat, Belleville, .50 1
AA 7 09010 (008000- ) Screw, Hex, M8 X 1.25 X 25, Ss 4
AA 8 01685 (008000- ) Washer, Flat, 0.38b 0.88d .08, Ss 4
AA 9 08713 (008000- ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 4
Aa 10 76315 (008000- ) Fitting, Hyd, Tee, Jf08/Jm08/Jm08, Br 1
AA 11 47513 (008000- ) Fitting, Hyd, E45, Jm08/Om10 1
AA 12 77098 (008000- ) Fitting, Hyd, E90, Jm06/Om04 1
AA 13 56692 (008000- ) Fitting, Hyd, Str, Jm08/Om10 1
A 14 1068644 (008000- ) Angle, Sppt, Fan 3
A 15 39277 (008000- ) Screw, Hex, M8 X 1.25 X 25, 8.8 3
A 16 1017218 (008000- ) Washer, Flat, 0.32b 1.00d .12, Ss 6
A 17 09740 (008000- ) Screw, Hex, M8 X 1.25 X 20, Ss 3
A 18 1059100 (008000- ) Housing, Fan, Radial Discharge, Sq Inlet 1
A 19 1031617 (008000- ) Seal, Afmkt, Bulb, Str, .75d F/07ga 08ft 1
A 20 09011 (008000- ) Screw, Hex, M8 X 1.25 X 30, Ss 2
A 21 09023 (008000- ) Screw, Hex, M8 X 1.25 X 35, FI, Ss 1
A 22 01685 (008000- ) Washer, Flat, 0.38b 0.88d .08, Ss 3
23 70157 (008000- ) Clamp, Cable, Ss, 2.50d X 1.00w, 1hole 1
24 1023754 (008000- ) Plate WIdt, Hose, Vacuum 1
25 1060716 (008000- ) Gasket, 2.00, 07.87w 10.24l, Adh 1
26 09740 (008000- ) Screw, Hex, M8 X 1.25 X 20, Ss 4
27 1017218 (008000- ) Washer, Flat, 0.32b 1.00d .12, Ss 4

M20 Gas/LPG 9016001 (2-2018)

2-103




STANDARD PARTS

Fig. 52 - Vacuum Fan Group, Sweeping

2-104 M20 Gas/LPG 9016001 (8-2016)



STANDARD PARTS

354452 - M20, G/LP
Fig. 52 - Vacuum Fan Group, Sweeping

Ref. Part No. Serial Number Description Qty.
v 1 9002683 (008000- ) Housing Assy, Vacfan, Swpr 1
A 2 59967 (008000- ) Seal, Ure, 0.38 0.75w 13.2I Adh 1
A 3 1015221 (008000- ) Seal, Afmkt, Ure, Adh, 0.38, 0.75w 03ft 1

4 1018216 (008000- ) Fan WIdt, Vac, Inlet 1
5 34323 (008000- ) Screw, Hex, .25-20 X 0.75, NI 4
6 41178 (008000- ) Washer, Flat, 0.25 Fender 4
7 74454 (008000- ) Impeller, 9.00d X 1.40w X 0.376b 1
8 31241 (008000- ) Nut, Hex, Lock, .31-24, NI, Thin 1
9 32485 (008000- ) Washer, Flat, 0.38 Sae 1
10 59649 (008000- ) Isolator, Vib, Bshg, 1.1d 0.61 .4b 0.78h 3
11 1074010 (008000- ) Bar, Isolator, Vacfan [M20] 1
12 39285 (008000- ) Screw, Hex, M10 X 1.5 X 40, 8.8 3
13 41430 (008000- ) Nut, Hex, Lock, M10 X 1.5, NI 3
14 54275A (008000- ) Bracket, Mtg, Motor 1
15 54274 (008000- ) Isolator, Vib, Bshg, 1.1d 0.61 .4b 0.78h 4
16 1014563 (008000- ) Washer, Flat, 0.40b 1.12d .12, Ss 10
17 39534 (008000- ) Screw, Flt, Soc, .25-20 X 1.00, Al 4
18 32981 (008000- ) Nut, Hex, Lock, .25-20, NI 4
19 44868 (008000- ) Fitting, Hyd, E90, Jm08/OmO08 1
20 42215 (008000- ) Fitting, Hyd, Tee, Jf06/Jm06/Jm06, Run 1
21 1071240 (008000- ) Motor, Hyd, Gear, Ext 0.17 Lh 3000 1
22 77098 (008000- ) Fitting, Hyd, E90, Jm06/Om04 1
23 1025756 (008000- ) Muffler, Vacfan, 4.0id 1
24 23498 (008000- ) Clamp, Hose, Wormdrive, 3.56-4.50d, .50w 3
25 1025841 (008000- ) Tube, Transition, Casting 1
26 1018209 (008000- ) Gasket, Hppr, Transition 1
27 1037346 (008000- ) Screw, Hex, M8 X 1.25 X 25, 9.8, Sems 2
28 44869 (008000- ) Fitting, Hyd, Str, Jm08/Om08 1
29 1018252 (008000- ) Hose, Flex, Vacuum, 3.5d 32.0I 1
30 32483 (008000- ) Washer, Flat, 0.25, Sae 4
31 36643 (008000- ) Nut, Hex, Lock, .38-16, NI, Thin 4

M20 Gas/LPG 9016001 (12-2016) 2-105



STANDARD PARTS

Fig. 53 - Hydraulic Schematic

s90senbg upsy P spIg

,///
T~ \\///,//I\\\
1
Pl _ 0+0°0
e | B Z
sy [oe) WA
-] _ <
PSS HY 1e0™0 .mu
eP1S HI 1€0°0 e

PUOMIO 4

UoAeYy
1sd O00E AY

1sd 000+ AY

<19 061 -
4030 |edougq wdd 0ot <410 p2°1
auIBug dwund |edoud

Isd 0911 'l

o ]

3

AN

B

-
1Ay Buiusessg WM“”

q1un Buiusess

I4 (dN ONIYdS)

3417 Qnaog

380710

-Jo00Qq -addoyH

3417 Jaddoy

L

20

29,
u oW

10

Xl

! ens N

ao

[2ge}

110

o+0°0 99d MMW

119

60

8200

210

i
|

N ETAS

ﬁlwmmmma 009
S

SA|DA UIDW

1d

354453, 1018547 — M20

M20 Gas/LPG 9016001 (8-2016)

2-106



STANDARD PARTS

Fig. 53 - Hydraulic Schematic

J2 | 00)

J10AUSSIY USpUSS dwa |

ssodRq Isd gg

e, ]
M S ogpoipur wes) 1y

[ ] e

J10 6°8
anuog epig

"

1sd gz

BA DA MO8Y) wwﬁ

10vyl3d

80d MMW

w7

__B

puS3x3
gnuos 9P 1S

Xl

zins N

3417
9nuos SpIs

1
€19
L.

Y3HLZ00L Q311 11AS ¥ BAS

90

1sd g

—

OAIDA Ysnug ep1S

T
410 ZL1°1
Jeysom mLDmmle_l_ \r ueeJIos
(3] G
[T ]
> \ | 419 62170
uo4 gNuog
- ,_ 7 7 ; - - - - 09°0[86°0|0+°0
| L= Z
_An = 6 AS W, Td
Ly J19 $61°0
1 uo 4 deemg 1AS
1
| 1sd 005z W 90
BA DA
, JBUSDA ednssedd ﬂv
1
[ 1sd ooz
1
. ovivo W
| €40 g S0
1
, zny
' 2L _M_ ,
1 ﬁl
! Or LAS \
Wds 0Ob ‘U5 Seh . 170
seysnJg u oW
! '
\7 1
PYERLL A
i N
| .
1
. ons
ov0°o 1a| ss0°0
<¢ .
Itvl |
B SA|DA UIDW
. LT \\\L
~—__— ~
~— N

Bui |dnog

WdY 00¥2
dwung Joag9

354453, 1018547 — M20

2-107

M20 Gas/LPG 9016001 (12-2016)



STANDARD PARTS

Fig. 54 - Hydraulic Hose Group, Steering and Propel

Propel Pump

Steering
Valve

Reservoir

2-108 M20 Gas/LPG 9016001 (7-2022)



STANDARD PARTS

Fig. 54 - Hydraulic Hose Group, Steering and Propel

354392 - G/LP

Ref. Part No. Serial Number Description Qty.
1 1229745 (008000- ) Hose, Hyd, Tc08, Jfoee90/Jf08str, 96 1
2 1226062 (008000- ) Hose, Hyd, Tc06, Jf06e45/Jf06str, 110.0 1
3 1226063 (008000- ) Hose, Hyd, Tc06, Jf06e45/Jf06str, 45.0 2
4 1038569  (008000-012314 ) Hose, Hyd, Spcl, Jf10str/Jf10str, 56.5 1
4 1253469 (012315- ) Hose, Hyd, Mold, Jf08str/Jf08str, 066.5 1
5 1023488 (008000-012314 ) Hose, Hyd, Spcl, Jf10e90/Jf10str, 63.0 1
5 1253468 (012315- ) Hose, Hyd, Mold, Jf08str/Jf08str, 078.4 1
6 1030404 (008000- ) Hose, Hyd,Med04, Jf04str/JfO4str, 066.0 1
M20 Gas/LPG 9016001 (7-2022) 2-109




STANDARD PARTS

Fig. 55 - Hydraulic Hose Group, Pump and Vacuum Fans

Reservoir

2-110 M20 Gas/LPG 9016001 (8-2016)



STANDARD PARTS

Fig. 55 - Hydraulic Hose Group, Pump and Vacuum Fans

356559 - M20, G/LP

Ref. Part No. Serial Number Description Qty.
1 71741 (008000- ) Hose, Hyd, Tc08, Jf08e90/Jf08str, 046.0 2
2 396255 (008000- ) Hose, Hyd, Tc08, Jf08str/Jf08e90, 031.0 1
3 16431 (008000- ) Hose, Hyd, Med06, Jf06str/Jf06str, 022.0 2
4 1023607 (008000- ) Hose, Hyd, Med08, Jf08str /Jf08e45, 21.0 1
5 34351 (008000- ) Hose, Hyd, Suc20, Jf20e90/Jf20str, 032.0 1
6 1040655 (008000- ) Hose, Hyd, Med10, Jf10Str/Jf10Str, 036.0 1
7 1036945 (008000- ) Hose, Hyd, Tc08, Jf08str/Jf08str, 031.0 1
8 71556 (008000- ) Hose, Hyd, Med06, Jf06Str/Jf06Str, 042.0 1
9 1028145 (008000- ) Hose, Hyd, Med12, Jf12str/Jf12str, 066.0 1

10 1050436 (008000- ) Hose, Hyd, Med12, Jf12e90/Jf12str, 029.0 1

11 1026645 (008000- ) Hose, Hyd, Tc08, Jf08E45/Jf08Str, 026.0 1

12 1023606 (008000- ) Hose, Hyd, Tc08, Jf08Str/Jf08Str, 021.0 1
M20 Gas/LPG 9016001 (1-2020) 2-111




STANDARD PARTS

Fig. 56 - Hydraulic Hose Group, Brush and Hopper

Hopper Lift
Cylinder

Hopper Dump

Brush LIft ) Door Cylinder

Cylinder

| __—6

2-112 M20 Gas/LPG 9016001 (2-2018)



STANDARD PARTS

Fig. 56 - Hydraulic Hose Group, Brush and Hopper

Description

354390

Qty.

Hose, Hyd, Tc06, Jf06str/JfO6str, 054.0
Hose, Hyd, Tc04, Jf04str/JfO4str, 096.0
Hose, Hyd, Tc04, Jf04e90/Jf04str, 020.0
Hose, Hyd, Spcl, Jf04str/JfO4str, 138.0
Hose, Hyd, Spcl, Jf04str/JfO4str, 132.0

Hose, Hyd, Tc08, Jf08str/Jf08str, 48.0
Hose, Hyd, Tc 06, Jf06str /Jf06e45, 56.0
Hose, Hyd, Med04, Jf04e90/Jf04str, 016.0
Hose, Hyd, Tc08, Jf08e90/Jf08str, 13.0
Hose, Hyd, Tc08, Jf08e90/Jf08str, 018.0

Ref. Part No. Serial Number
1 1036939 (008000-
2 1040628 (008000-
3 387281 (008000-
4 1042775 (008000-
5 1042776 (008000-
6 1024764 (008000-
7 1023769 (008000-
8 57946 (008000-
9 1025544 (008000-
10 381857 (008000-
11 1235405 (008000-

~— N [ — ~—

Sleeve, Nyl, 1.22id, 95.01

B I I G A e e e T T L Y

M20 Gas/LPG 9016001 (2-2018)

2-113




STANDARD PARTS

Fig. 57 - Hydraulic Hose Group, Squeegee Lift

/\

Scrub and Sweep
Valve

Rear Squeegee
Lift Cylinder

Right Side
9 Squeegee
Lift Cylinder

5

5
FRONT

2-114 M20 Gas/LPG 9016001 (2-2018)



STANDARD PARTS

354391 - M20
Fig. 57 - Hydraulic Hose Group, Squeegee Lift
Ref. Part No. Serial Number Description Qty.
1 1024688  (008000- ) Hose, Hyd, Spcl, Jfo4str/Jf04str, 124.0 1
2 1025551 (008000- ) Hose, Hyd, Spcl, Jfo4str/Jf06str, 128.0 1
3 1030709 (008000- ) Hose, Hyd,Tc 04, JfO4str /Jf04e45 , 35.0 2
4 1045759  (008000- ) Hose, Hyd, Tco4, Jf04Str/QmO06, 028.0 2
5 1037053 (008000- ) Hose, Hyd, Tc04, Jf04e45/Qm06, 026.0 2
6 1235405 (008000- ) Sleeve, Nyl, 1.22id, 95.0I 1

M20 Gas/LPG 9016001 (2-2018) 2-115



STANDARD PARTS

Fig. 58 - Hydraulic Pumps Group

2-116 M20 Gas/LPG 9016001 (7-2022)



STANDARD PARTS

354454 - G/LP

Fig. 58 - Hydraulic Pumps Group

Ref. Part No. Serial Number Description Qty.
1 1024251 (008000- ) Pump, Hyd, Piston, Var, 1.24 4000, Cw (See Breakdowns) 1
2 44868 (008000- ) Fitting, Hyd, E90, Jm08/OmO08 1
3 44869 (008000- ) Fitting, Hyd, Str, Jm08/Om08 1
4 53076 (008000-012314 ) Fitting, Hyd, E90, Jm10/Om12 2
4 47655 (012315- ) Fitting, Hyd, E90, Jm08/Om12 2
5 39283 (008000- ) Screw, Hex, M10 X 1.50 X 25, 8.8 2
6 32485 (008000- ) Washer, Flat, 0.38 Sae 2
7 9007142 (008000- ) Pump Kit, Mtg, Aux, Ci [M20 & T20] 1
8 65145-1 (008000- ) Seal, Org, .069 X 3.06id 1
9 47513 (008000- ) Fitting, Hyd, E45, Jm08/Om10 2

10 67811 (008000- ) Fitting, Hyd, Str, Jm20/Om16 1
11 47512 (008000- ) Fitting, Hyd, E90, Jm06/0Om08 1
12 54017 (008000-012314 ) Fitting, Hyd, E45, Jf10/Jm10 1

M20 Gas/LPG 9016001 (7-2022) 2-117



STANDARD PARTS

Fig. 59 - Hydraulic Cooler and Tubes Group

M20 Gas/LPG 9016001 (8-2016)

2-118



STANDARD PARTS

Fig. 59 - Hydraulic Cooler and Tubes Group

354455

Ref. Part No. Serial Number Description Qty.
1 1028822 (008000- ) Tube, Hyd, Sqge 1
2 46481 (008000- ) Fitting, Hyd, E90, Jm12/0Om12 1
3 62471 (008000- ) Fitting, Hyd, E90, Jm12/0Om12, L 1
4 40678 (008000- ) Clamp, Cable, Stl, 0.44d X 0.62w, 1h 2
5 74455 (008000- ) Screw, Hex, M6 X 1.0 X 12, Fmg 1
6 1028823 (008000- ) Tube, Hyd, Rear Sqge [M20] 2
7 35904 (008000- ) Nut, Ftg, Hyd, 0.56-18 2
8 50161 (008000- ) Fitting, Hyd, Cap, Jf04 2
9 41430 (008000- ) Nut, Hex, Lock, M10 X 1.5, NI 2

10 39277 (008000- ) Screw, Hex, M8 X 1.25 X 25, 8.8 2
11 32491 (008000- ) Washer, Flat, 0.31, Std 2
12 53466 (008000- ) Clamp, Cable, Stl, 1.50d X 1.00w, 1h 1
13 60090 (008000- ) Fitting, Hyd, Cap, Jf08 1
14 1028821 (008000- ) Tube, Hyd, Sqge 1
15 47752 (008000- ) Fitting, Hyd, Str, Jf06/Jm04 1
16 1071173 (008000- ) Tube, Hyd, Main Return [G/Lp Mit2013] 1
17 17980 (008000- ) Fitting, Hyd, E9Q0, Jf08/Jm08 1
M20 Gas/LPG 9016001 (8-2016) 2-119




STANDARD PARTS

Fig. 60 - Hydraulic Reservoir Group

2-120 M20 Gas/LPG 9016001 (8-2017)



STANDARD PARTS

354456 - NA
Fig. 60 - Hydraulic Reservoir Group

Ref. Part No. Serial Number Description Qty.
v 1 9002398 (008000- ) Reservoir, Hyd, 10.0Gal, Replmt 1
A 2 65215 (008000- ) Gauge, Sensing, Level 1
A 3 1018289 (008000- ) Cap, Breather, Hyd, W Chain 1
4 56690 (008000- )  Fitting, Hyd, Str, Jm06/0Om06 2
5 46482 (008000- ) Fitting, Hyd, Plug, OmO06 3
6 44869 (008000- ) Fitting, Hyd, Str, Jm08/Om08 1
7 1040318 (008000- ) Pad, Tank, Hyd [W/Psa] 2
8 1037354 (008000- ) Screw, Hex, M8 X 1.25 X 30, 9.8, Sems 2
9 1034878 (008000- ) Insulation, Thermal, Hydraulic Blanket 1
10 1023545 (008000- ) Fitting, Hyd, E45, Jm12/0m16 1
11 31613 (008000- ) Strainer, Hyd, 25gpm 100mesh Psi 1
12 71726 (008000- ) Fitting, Hyd, E45, Jm20/0m20 1
13 1021579 (008000- )  Filter Assy, Hyd, 10mic 1
14 55455 (008000- ) Fitting, Hyd, E90, Jm04/Pm02 1
15 58592 (008000- ) Send-Unit, Water, Temp, 04npt 1130h/195d 1
16 40362 (008000- ) Fitting, Hyd, Plug, Om10 1
17 1025132 (008000- ) Indicator, Press, 60psi 1

M20 Gas/LPG 9016001 (8-2017) 2-121




STANDARD PARTS

Fig. 61 - Hydraulic Valve Group

2-122 M20 Gas/LPG 9016001 (2-2018)



STANDARD PARTS

354816 — M20
Fig. 61 - Hydraulic Valve Group

Ref. Part No. Serial Number Description Qty.

1 1072995 (008000- ) Valve, Cntrl, Hyd, Solenoid, 12vdc 10gpm (See Break- 1
downs)

2 1039789 (008000- ) Bracket, Mtg, Valve [Combined] 1
3 1040117 (008000- ) Bracket, Mtg, Valve, Lower 1
4 395974 (008000- ) Fitting, Hyd, E90, Om04/Qm04 2
5 33812 (008000- ) Fitting, Hyd, Plug, Om04 1
6 09740 (008000- ) Screw, Hex, M8 X 1.25 X 20, Ss 8
7 1017218 (008000- ) Washer, Flat, 0.32b 1.00d .12, Ss 8
8 69173 (008000- ) Fitting, Hyd, E90, Jm08/0Om08, Long 2
9 1040876 (008000- ) Fitting, Hyd, Str, Jm10/Om10, Long 1
10 49933 (008000- ) Fitting, Hyd, Tee, Jm08/Jm08/Om08, Br 1
11 56820 (008000- ) Fitting, Hyd, E90, Jm06/0m06 1
12 71727 (008000- ) Fitting, Hyd, E90, Jm06/0Om06, Long 1
13 395973 (008000- ) Fitting, Hyd, Str, Om04/Qm04 1
14 77097 (008000- ) Fitting, Hyd, E90, Jm04/0m04 2
15 42226 (008000- ) Fitting, Hyd, E45, Jm08/Om08 1
16 46482 (008000- ) Fitting, Hyd, Plug, Om06 1
17 55586 (008000- ) Fitting, Hyd, Str, Jm04/0Om04 4
18 59577 (008000- )  Fitting, Hyd, Str, Jm06/0Om06, Long 1
v 19 1044367 (008000- ) Valve, Relief, 0600Psi 1
A 20 373647 (008000- ) Seal Kit, Cartridge 1
21 07797 (008000- ) Fitting, Hyd, E45, Jf08/Jm08 1

M20 Gas/LPG 9016001 (2-2018) 2-123



BGAS: CONNECTS TO BAS TIER4 ENG. HARNESS
L.P.G.: CONNECTS TO L.P. TIER4 ENG. HARNESS

)
]

Fig. 62 - Electrical Schematic (008000-014000)

J9N
AVT3H NMOALNHS

= m@&%

AVT3d E XNV VBN

N (3]
SSANYVH WHYTIV “A3H-1H911 ONINYGYM AV3Y 3ISY3IA3TY nHD _ _ _
NREVA] MIg/€1 A WLz 9 NV1/02 “\WI/oz =& = XH9,/8 al e & Q N z
aw ] B
— SV VR SYETNE Y] avi o m & m 5 m 5 5
B} — 0 pany - —
3 AG .qo_xﬁmww W s =< mm Umm Sm ©
“l g-119 4% 2 sl ol s H i
m S118 NOILJ3T3S d33dS 3NION3 Wm
T WYu 118 033dS N 5
Vv ads A09 < S1a_33s 3 2 Z 3
@ ‘ads noo| I Hnmwk ANG/TT ¥2-2d “di3 oL N N 9 8
N 0| O]
SS3d M0 "O°N R «8. 118 033dS a S1a =35 Y o % 95 s
Sz2-2d *d13 oL T R o |
.m g QVR g HWM o n
m i Sy 3T 3¢
HOLIMS SS3dd 110 3NION3I *0°N 510 338 R e p
m. 1HM/6 AM_Q.E “d13 0L < <
[m] (=) [m] [m] [m]
3 *SS3dd 110 "O°N w o w w w
I mm._._mmwm £S5 / INIONI xom__._o“m<oA o1 924 335 N S N N S
I - NvO) NVL/0T 62-1d ‘dI3 Ol
i + NVO
w_ £24_33S ONIYNYHD F11HM +8
S ‘dI3 oL aNd/ 7 #< D)= a3d/1 A
g AVI3Y 1MVIS  ain & Y .
I
*0°N IS0/ TINISV) NVI70T VLo <] : 5.
PNIYNVED SIHA +9 SNd7ZZ Sn/ZZ (ATINQ 13S310) JA3L *ON3 A = el
(N3s31Q) JnEL *oN3 a2 N 2T NEEYEA 21 it mh_n__mwwm 5 m 2 % m e
+8 dAnd 13N IFR/6T THA/6T +8 dAnd 13N N =
TaNO dnd 13N THR-S1a/E 1T TAR-18/61T  ON9 JANd T3N3 Nje # Al =] #
dAva LV wNd7Z W/
9 030LINSL v —vao7E VE07€ (5vO) diNd T3N3
F o
924 33S
dAVT LV ‘ lze-1g “Giz oL
- HOL I MSAIN
+G GIFOLTRS = A= XH9/8 A

STANDARD PARTS

® m_1>©>\_w xg9/8 1 m W a3gs
AYT3Y 2 XNV vZN Z m 2 .
<
mum Slo | e
SR & Sle |19]s
= = Ad9/8 2 2y 2]y
AVTI3Y T XNV VIN z mm
w
=
gy 8
SE/ET = m@v = Ngg,/2 oz
AVI3Y 1HVLS VLN 4] w m o
a
3dIM H3JANC NI3H9 =™ Y CESVAR
oaA 21 1V

mnn
= B

SEE AIS

1075420 - 356680

M20 Gas/LPG 9016001 (7-2022)

AUX. 1 RELAY

BATTERY +

SFE B43

1/RED

2-124



STANDARD PARTS

Fig. 62 - Electrical Schematic (008000-014000)

2-125

1075420 - 356680

9 .
5| 88
<o
EERE:
21E 43
NYOH AVI3Y NYOH vs1
STE/ET , T . VH0,/VEZ =< P>= Ngo/S2  oF aIg/1
asw £-3sn4
1-a
U ONNOWS D11V1S 92-1d 35 N> ._ﬂmo\mw
[ N"9/S01
M YINVHS AVIZY HIMVHS Vel
FraeT N S19/61 %% S I9/E] Ouw VAN and/ iy —and p e <& 0w Ngg/2eT % V& a3g/ 1
H¥PNNOO HSNNOO BONNOO BLNNOO VBEZNNOD  VSB8ZNNOO H9INNOD  |4SINNOD mm—z 2-3sn4
SISSINEVH H3ddOH
£ O\LHO1T 9HO
MIg/€T AN/ VHO/EE
SSINHVH WYYV *A3H- 1HOIT ONINYYM
e VHO/EE S L - VHO/€E
1H9IT 1Vl 1457 SSINEVH H3d<i0H
1HOIT IVL ONINYVM ) vounod Nwsiweo 4
SIG/ET [* | W= VHO/EE o ee
o T Ngg/22
1HOTT [TIVL NNy /3siveg s
LHOI T1VL 35H3A3Y T NVIoS o o _VHO/EE
¥-5
: T TTa/92 e
"He ‘UH91TavEH ) RELYG A P\ L -
W=7z TEYv2= RELY 2 T HEEZAE S S I
OSNNGO - |9PNOD HOLIMS 1H9I7
*H*Y LHOITIAV3H,/ ™\
/et NG/ YV REIVAT:
SSaNGYH LHO1IavaH .
REIVAT &
/™ LHO1T QuVO8 HSVa HOLIMS Avd -
resen 2 Ngg/22 —Nga/22 e o £
— 3 n
1HIIT IVL 1H9TY Towoo  [abanoo vZ-1d "dI3 0L =
y 1HO11 TIVL ONINGVM < E
BE/ET N g /el SE/ET | VH0/EE
SPNNOD | 9SNNOD NTaT== N=Yes
LHOTT TIVL NNY/3dveg Ewoo  [avmoo
REINZ HOLIMS 3Mvyg
1HO1T IV 3SR N AWAO VANZoE VIO £
VSNNOO VENNOOD
- AN (3}

M20 Gas/LPG 9016001 (7-2022)




STANDARD PARTS

Fig. 62 - Electrical Schematic (008000-014000)

131 = DIGITAL GND.

n —
& 11N4=035070 / "0O°N —
Ma/eT7 T NH9/St

SI-s
a TINd4=a3S0T10 / *0°N —

g/€1 s SNV 08 RENG 44

¥[-S
p ALJW3=N3d0 / "O°N
Ma/ET JdNd/LLT e

ALdW3 MNVL®TI0S
B6l-S

35070 H00d H3ddoH

)

MI18/€T *ms €00a H3ddOH

3YI4 _H3ddOH=N3d0 / ‘O°N

M19/ET* NS Na/an Y3ddoH =N >
d
NMOO H3ddOH = *ONO Ng9/ /S8 T
5-g
17V 11Hvd) HOLIMS HINVHS
M18/€1 2 z 4 4 IHM/BE ™

131 = DIGITAL GND.

Pl

AMP 35 PIN, NATURAL KEY, OPERATOR'S LEFT SIDE.

M30/M20/T20 CONTROL BOARD

AMP 35 PIN, BLACK KEY, OPERATOR'S RIGHT SIDE.

+1ndino

2 1o

¥ LN OVEA

ENG. TEMP (DSL)

Pe *g/E1 ® LI K~ImvezTe LT
AHINGS TVASTHL
SISSINGVH H3ddOoH
“d ]l MO
‘d®1 MO = d3S0710 / *O°N 8’s NV L/Q€g]
1HM-XT9/91€E1 uZeNas SEng NYL/0€
L-S5 MINVL ALdN3 = SAHO S
NMOO = (3S0T0 / “O°N YNVL TN = SWHO Aot
T8/ET AM/68 == ™"
NO[LISOd Y3ddOH9-S
M1a/e1 =2d
M1g/e1 ez
>1a/E1 ,_\ &
1HM-YT1G/TET I3NvVd 8V3N "ON9 OL S1D3NNOD
*ONO IVLIOIa = 1€l
< H
[ia) L
o z
Z
[is
g
2 S
o
<o
ﬂ S
a\H

/WHT
N.0. OIL PRESS.

/PNK
SPEED BIT A

L8/GRY
SPEED BIT B

= NJ9/GT Ng9/ST
224 N71g/99 NMOd WoOME 3aIS m \_ . .w>m NY9/ST
T OIHA/PS (Amd) Nu3LLvd @ndds 3a1S < _\o_ .w>m NHO/S1
o= VH0/E9 NO NV4 OVA d33MS < _\m. >wm NE9/51
2 NVL/0S aN3LX3 Wooda 3a _/mm \N_ .w>m NH9/S1
®-2d NY8/29 NO 8nY¥90S 3dIs m \m.>wm NY9/ST

000 M3ddOH 3HL 3S0T0 TIIM L-AS NO ONINHNL 1440 SI S1-AS 41 vat
524 MNd/ 19 3ATVA 318VN3 s NHO/S1 NHO/S1 u_..m(.wm_.“_.._a
&= NVL/09 dN Y3ddoH < \v_ .w>m REIVZA!
= IHM/6S NAOO S390S m \v.>wm 3A/P1
= 1HMW/6% NO HsN¥a NIVA < _\o. >Wm 3A/PT
g-2d AH9/85 NAOG HSNHE NIVA m \m.>wm A3A/P1
¥ HNd/LS  (wmd) NgELLVA HSNEE NIVW < _\N.>Wm 1EA/PIT
g2 N711g/95 NO NVd4 OVA 9nNyoS _.>mu 3A/P1
ZETNHE/26  Avi3d NHoH = A@& = TF/ETY
22 A3A/PT A3A/P1

3ao1g
mN.vaf Sye-1d

e A3A/PT TFA/PT1EA/41 gl

129 335

'T REVYZA!

1/RED

UNSWITCHED B+
D

SEE B8

[6 1aux +1)

SEE A8

1075420 - 356680

M20 Gas/LPG 9016001 (7-2022)

2-126



STANDARD PARTS

>A< Lsv4 "S3YIM 3WVS 3SBHL OL
Aa/€eT N MI8/ET @ *= Nnig/9 SNOTLOINNOO SSINuVH

02H-03 H04 ¥9V-LSV 335
NVL/0GT K-« azsn Lon SSINYVH LSVd £°Ldo

TAM/65 T v ¢< assn LoN g v
o] H gnd/ LT
1HM/6L
(TIVNO1.d0) oind LSV
ot

1HM/6+1 = g v
IHR/BL  s-70s dand/z
3ATVA MO HOIH LSV4

i HNd/LT
z<|_v\om— - ) ) H\mh ) @W § )
AV ASVd
$0 335 _MVE«_S& v
WO3 3NIONI :0L gnd/L  =v

(TIYNO11d0) dANd S3

S0 33
WO3 3NION3 101 3 b
2t NVL/08 v 3018 1A <& n.dmv|_"m:n_\n
.ﬂdg Ratatatatatated S
=EO3A/PL IANd) dANd *13a H °und/Z1
L= b .
(S35S3NGVH NIV ONV 30VREINI 0 (g
¥3SN 3HL NIIMLIG SLOINNOD) N&g/281 vy IRl snd/Z 1
SSANUVH "N TEL f1d0 .
v e/ Ter = | Il =7 o = =) uf inano Sy
I =] T® VYHO0/ES NMOQ H3ddOH und/L
T TERT e ™o e T =0 1S
3INCON AMLINITIL 11O ] M .ueln
w (2 »
S (s e T ENa /LT End/Z
g g
- e i T
THR->E/1ET v z N6/ -NVD - m w1 NTa/91 ng/97
AT € oI BA/ANVD o ol .
3NCON 30VAH3INI W3S + ER A
2 < 40 [T NG/ TB1T A WA ualvh Henas 3015 n.dmv N18/91]
5 3
60 335 E <
MS 3¥wdg 0L = =] otunaino S
e % NHE/ZL 3AVA H3LVM 8nE0S NIVA m.._omu na/9t
53 335 E -BEBIC &
Wa3 3NTON3 0L gnd/zer == 8 B i vop |
Q.o %% MND/TZ  AvI3Y NMOOLMHS = e n1g/91]
EEE

S3 335 +6E610

wo3 antena oL | 98! na/98T =% _ VoI |
QUVAEDJ = OOA 671> 4= NV.L/0L AVI3Y 3SH3IATY w! mg/91

Fig. 62 - Electrical Schematic (008000-014000)

= DOA L°2 OL D2

1HM-M1a/T1ET 2 $S3OVAI0A NdLNO HOSNES

TEAATE

o1ndino

EMS

VEN
= THM/69 AVI3Y ¥3NVHS = @Wvl na8/91f

1HM/B69 ° ° -~ o s a/9l
(WVI1¥Vd) HOLINS H3NVI

669 335
TAR-Ta/TET K s

SS3NGVH HOLIMS Lv3S 30 0L SLO3NNOD

131 = DIGITAL BND.

14

SEE AS

TAR-Ta/VIET RB,/8L

HOSN3S dN3L *OAH Sunno ey %ng
0z-8 AH9/89 N3d0 H00Q H3ddOH o1 ns
©070=35070 / “0°N[ H3LTLY ¥DIVHE G30901Q
MR L | T T e /gy e
81-5 T S TUNG/9 vomd i oIV f1d0 N..Rv a7t

SS3INGEVH H3dd0H

STa/ET = B NYL/06 -
H31714 *0AH 0399010

Sunano | - &/ ¢ijﬂu04
s Ng9/S9 70S TI4 0LV f1dD 1-3%s

GO (203500 £ 0N a/9F =
NS 271 HNVL*O3Y o2 100 [y 5 .|%¢\_\¢ o B
oroa A AHO/8E1 710S HOLV H3dd -0
[Ty /_/ SSANYVH H3ddOH

M30/M20/T20 CONTROL BOARD

2-127

1075420 - 356680

M20 Gas/LPG 9016001 (7-2022)




STANDARD PARTS

Fig. 62 - Electrical Schematic (008000-014000)

OPT: EC-H20 SYSTEM
WER GROUND \,  13/mk 13/BLK . . 13/BLK
Esnems BLock N poner [ |caw. é x‘l’ ’—‘l
€ 613
5 g g
5 o g o
13/BLK 3 £) 13/BLK
POWER CONN. 5 ET 5
N g N
3 2 a
2 ¥ G g7
b4 b 1 oe e @
3 s o8
=} 4 ~6|: %o
< 0
b g Y
E 0 H g3 ﬁ
z z g 5| zo
§ %D: o & o ¢ %
- A 5 2 o
. IE 1t &
=1 . w
. 13/BLK . . 131K g 1 g
DIGITAL LOW 9 5 g
CURRENT GROUND Y|
=]
o e o vor s : EERE
| nf = ™)
. 1 |
' 75/6RN . . 75/6RN / b ) U] H H i1
LOW = ECH20 ENABLE id
FROMi MAIN HARNESS Ul: EC-HZ0 MODULE
SEE A27-AZ8
. s N Y e 'EERE gg g &
HIGH = ECH20 GREEN LED ON | EmE P — 8
TO: MAIN HARNESS, PL-2. Z 2
A A2 I EF 3 |38
l Y CEEEEE LR
HI;H:EWgAgJLEDW ECHZ0 LED (REDT B¢ e |3 q ‘oo b Sa
T0: MAIN HARNESS, P1-20. é 2 % M
SEE A27-AZB i o :
§ g2 E &g
. 79/WiT ) ) 5 g 8 (f,m .59
OW = ECH20 HIGH FLOW g I S§§
FROM: MAIN HARNESS § 5=
SEE A27-AZ8 s|[ 18 oo
g : g
3]
2 % §
& "
= d 3 : g
- [=l=]
I3 3 43 g
E A
a
{ >
g g
3
; o d 3 5 @
w
SWITCHED & FUSED B+
FROM: MAIN HARNESS
SEE A27-A28
0 17/PUR 2 2 17/PUR T\
POVER CONN..
UNSWITCHED B+ FUSE-15
© KEYSWITCH P©jm 30 \/ren LE NG ISB/BRY 158/GRY 2 P>e

POVER CONN,

CONVERTER SUPPLY RELAY

1075420 - 356680

2-128

M20 Gas/LPG 9016001 (7-2022)



PRESSURE WASHER

STANDARD PARTS

OPT

2-129

1075420 - 356680

NN HSYM " 3S34d SSINYVYH HSYM °*SS3dd ¢1d0
¥g/eT1 méu REIYE ] v VAIA/PS 13A/PS
L-0
xaszern u w w 13A/PS
3AIVA HSYM °*SS34d AVI3Y HSVM °*SS3dd
Xa/er i m _\ wx.. 3A/PS = ¢__¢ o=
[ae
3A1SSIHOOM W
ALdAN3=N3d0 / "O°N . W
X1g/€1 ° ° Miarsel xaser - %@ TINd/ 102 *° MH £ o
ALINT RVATTIOS <« [® gnd/L2n > 2 ynd/L21
L2-S AV
HoVM ‘Ss3ud | Nd/T0CT s
Ngg/202 NEa/202 ¢ - B B .
" 2?1 ‘WON ‘dn ‘E#°S0d
‘pP2  “H3IN3O “2#°S0d
*MS Y3HSYM “S3Yd[ ‘P92 WON “NO ‘1#°SOd
MINd/ 102

SNY4"SS3dd v/ dyA3 IV
HOTH

CAB HEATING AND AC OPTION

OPT:

Fig. 62 - Electrical Schematic (008000-014000)

|°8A
x1g T RETN 2 s
.!.A Hom 240 e 940 5 940 @ * NEE] za0 2 d3d _ €/ a3
Mg v—.a._|h
134 RELS T 1 ad
g »1a a g xa @ P NY9/940 5 Y4d0/021
N
RENN a IREN IREN & ¢
y % HOLIMS NVd *SS3yd/@v0
e mOHm n1g ) €2-s
SNV H3SNIONOD OV TR T T=&1P>=
Tome AQHA vu_w K = ( 4303Ng,) OV - VNS —
=
3-a xa NHO NHO/STT 42-5 Yo/ 111 Ydo/ 111 b-35n4 dnd/Le
A\ A\
« vs1
—
HOLIMS THOLIMS o
1HMW M8 @ LHM/ M
s <<~ ¥ < L@. v
105 HOINTO  "SSRMd HISNIANOD OV 3L VA3 OV
HOSSZHANOD OV J
HOLIMS Y3dIM
g oLl o
o
S~
¢©¢ TBA/ETL w0 3¢ vd0/TTT g 5
1@ © oNd/ZIT 1 s lozos NG
Y3dIM QTIIHSONIA N
o
g \Z 1Her1 3noa NT19/971 1H917 300 T VHO/T11

xga @ vHO/ T 1T

[27 1aux #3)

[T, Pos.

[ srRounD

FROM: AUX. 3 RELAY
SEE A8

FROM: ALT. B+

SEE PAGE 1

SEE 813

127/PUR

[r27 swiTcH B+
M20 Gas/LPG 9016001 (7-2022)

FROM: FUSE-12
SEE AS



STANDARD PARTS

Fig. 62 - Electrical Schematic (008000-014000)

SPRAY NOZZLE

oPT

O3A/¥S idANd 31ZZON AVddS OL

Aas€en

sONNOYO OL

SSANYVH IFT1ZZON AVddS: 1dO

TIAVE TIA/VE
T EA/YS SEIVET=! =< P>y
STa/ET | = m@w = NEE/ZE | gt a7
AVI3Y 31ZZON AvydS = ¢
T Ia/ET Sa/ET : o [T3A/%S
HOLIMS

31ZZON AVHdS

1075420 - 356680

M20 Gas/LPG 9016001 (7-2022)

2-130



STANDARD PARTS

M20 Gas/LPG 9016001 (8-2016) 2-131



)

Fig. 63 - Electrical Schematic (014001 -

STANDARD PARTS

SEE ALS

1 RELAY
1075420 - 356680
M20 Gas/LPG 9016001 (7-2022)

AUX.

™
SSINGVH NGVV - A3d-LHOTT ONINGVA N AY T3 3SHIAT o _ _ _
Y1a/er YIE/El X WL/Z NV NVL/02 O WI/oe T )= X49/8 8 . Q g N
VONNOD 'VENNCO o
. eV TV 350N N 512 ., E E E
; Ely & m 2eg [Es |2
— W 00b2 =8, 3
o 2 A% M | Wy oser 2|5 = Q Zm_m 0 |4 ©
H— a-11g v-118 W sl X m S
.| wBu ONV uVu SLIG NOILJ3T3S 033dS 3INIONI = W W |
— WV LI 0335 A 510 335 & g & 2
vV 0dS A0O| [7 WNa/TT 11 oy s N N < [/
@ 0 10| [y IND/TT ¥2-2d ‘dI3 OL 8 IN 5 >
: N
- N > >
mm s3I N0 0N | e 510 _33s = -] p m p
¢ i d13 0l Y o DB oD
. . g p m 0 W N = T
68/ : : R
e — HOLIMS SS34d 110 3NION3 *O°N S1a 335 2 8
mm E L 1HN/6 AH_Q.E FTER = =
o o & B ol a o o ol
VI . ST
eed — €-1d "dI3 0L -geand 110 *0'N :160 / NIONG X00:5¥ ;| ozd =5 3 = i S n
(2 m Lo - NVD r} B/ 18T NVL/01 62-1d ‘dI3 oL - ™
2 m + | [ %S
m m m T +6E61T 22-14 G301 e
- ,| : ONIYNVHO TTTHM +8 «© + +
i 9 s o nd/LL =< E)= a3a/T mm 2 2.
2%8 — AV LWVIS  GLW = m Sle |82
0 *9°N BANINSVO | ——RwizoT W1/01 & R w m 2 % m E
ONDINVED ITLHA 8| 7372z /2L (ATNO T35310)_dW3L "ON3 Nl 3 3
(BSI0) el ‘08| 7T e 310) o |y, 91953 MER <lg ||z
+8 dnd 13N T INeT THA/BT 1HM/6T +8 dind 13n4
ONO dNNd BN 5 TRy Ta/E 1T TAR-G/ETT aN9 dANd 13n4
W LY T Engz d/L
+8 a3HoLIs|_—vp7e VH07E 15VO) N TENS
T o o
< _\ > S S
< & <
< L 924 335 H
div1 LY 2e-1d *dI3 oL vs1 a
w2l §-1d u
21-3sn4
Vsl M
+8 G3HOLING =D X99/8 XH0/8 =\
29N 1-3sn4
AVI3Y NMOOLNHS
w® @V|s Ad9/8 4
AVI3H E XNV VBN
2
ST
AVI3H 2 X0V VZN z 52
=] < <
o& In] +
o 2 - b = ¢
® > X078 28 |5y |2y
AVI3H T X0V VIN £G5S
w
gy}
Fg @R
YTI/ET = = N2 ne m
AV LWVIS VIN @ o
s
[ZGTLE T3HIM ¥3dANC N30 S a39/1
v
Q0A 21
|11}

2-132



STANDARD PARTS

)

Fig. 62 - Electrical Schematic (014001 -

S .
&} R a
.| o4
z .
Olg §8
NYOH
) b ) AVT34 NYOH Va1
/e = VHO/VEZ <A )= Ng9/S2 =% a3d/7
€-3sSn4
1a asn
9z2-1d S2-1d
ONNO¥9 O1.1V1S VAV_W
M|zmo ViTa VHO/E2
HINVHS AVI3Y HINVHS Va1
O B =75 B s 7 U S/ET Ouw ond/Z% Il and/ v g/ <& )= i
HYNNOO HENNGO ONNOD  GLNNOD VDBZNNOO  VSEZNNOD HOINNGO | 4STNNOO gEN 2-3sn4
S3ISSINYVH Y3JdOH
£\ 1HO911 9HO
Y1a/ET EANS/AE VH0/€€
SSINYVH §m<n_w\ *ASH-1HOIT ONINYVM
N7 v VHO/EE _ N VHO/EE
GBNNOD)| BBNNOO
1H9IT TIVL LA SSINYVH H3ddOH
LHOIT 1YL ONINSVA Yy VOINNGO  \\VEINNGD
MI/ET [T [ & | VHO/EE oy VHO/EE 9
L
IHO T TIVL NNid/3yMue Ndg/ee
I REIYZ
q
1HIIT TIVL 3SH3IA3H v NVL/02 someo | 5510 YHO/EE Yc
: T TE/92
: eIV \p
“H*T "IHO170Y3H 4 = Q
REIYEZ REIVZZ RELY, 74 . LR
OSNNGO | 9#RNO HOLIMS 1HOI
“H'Y LHOIAVY3H
Y1a/€1 REINZZ REINZZ
SSANYVH IH9[TaV3H +
REVVZZ: E
\_..C/._.Io_n_ advog HsvQg L HOLIMS 3Xve8 ¥24 33S T
PY1a/E1 v o ; ; 22 |5 IS
LHOTT VL 1HOTY Ndd/22 Ngg/22 v2-1d ‘dI3 OL = 0
,._._.0_._ TIVL ONINGYM < E
Syrer—<& o
e mowzzoo Biwﬁ_m\_‘_ TEEl vdo/ee . ONIMVYE = 03S0T10 / *O°N
\0|
MO VL N/ Nya/22 Nga/22 NYT/22> Nea/ 22 m19/92
REIVZ 7S HOLIMS 3yved
€-s
1HOTT TIVL 3543/ NVL/02 NVL1/02 v NVL/0
VSNNOO VHNNOD
N ™

1075420 - 356680

2-133

M20 Gas/LPG 9016001 (7-2022)



STANDARD PARTS

)

Fig. 62 - Electrical Schematic (014001 -

131 = DIGITAL GND.

131 = DIGITAL GND.

~ 1) o g
\\/\E”—W/&. AHO/BET * L 3 VLl 5/ i@ m m
. . 105 oLV 83ddoH ¥ 6-103 S 9
TIN4=@S00 /7 "0°N -~ N 9
/e T 0 NH9/5% . o T SO 3t
14 i o e f
TIN4=@S0 / *0°N < 0 ;
e ; REY2 N S . I i i
._h___._wmsf s fia} = N18/99 NNOO WOOME 301S e NHO/ST s $° 2
1 i § §
ALdN3=NO / "O'N . o
a/el . dnd/LL1r e o
%&w HATI0S _M R R YV (WAd) NH3LLVA Gd0S 3a1S % NEO/ST z
= 5 01-AS W it wlm_
O S
3500 HO0U Y3ddOH = QN e o D ) 3
al._¢ Z I uME e VH0/E9 ryETeE=ad i) NHO/GT
Y18/ET *hS H00Q H3ddoH =N ol _ﬂ e
ar)
. o
N3dO HOOQ H3ddOH =GN ] cunam
Er-s e s R \VL/0S % §
N [ERERTIVIES S A Ng9/5T 8 &
o x I
dn Y3ddOH_=*ON9 e W 22 [
[ME/9E o ¢ \_ N = =2
w w e NH8/29 NO 8n¥0S 3a1S NY9/GT ﬂ 3w
YT/ET *#S NO/dN H3ddoH =K NN 8-As 0 < |8
NMOO Y3ddOH = ' ONO e . 8000 ¥34A0H SHL 350 TN L-AS NO ANINYL #440 ST S1-AS I vl
S-S w W e SING/T9 IV TN 7
(IVI16vd) HOLIAS U3VHS 5 2 Lohs
/el K= TP IAR/eE TE| Lo
o1-8 4 8 il = NVI/09 v REIYZ2!
0S66101 ONY 0B0S/01 S3SSINHYH ¥3ddOH w o v1-AS
3414 YIddOH:NIAO / 'Q°N .m M
N < O IO [
m = 1HM/65 NMOO S390S m _\¢.>mw REIVZ Al
0S66101 ANV 0BOSLO! S3SS3NYVH Y3ddOH w m
g - > R I NO HSNeE NIV %m T/
4 2 Y
*4*1 401 T x o«
- N e = [}
471407 = 030V /0N g NVL/0! W m M bl 22 Xg9/85 NNOQ HSHE NIV S \m.>mw REIVZ2]
z Z :
TFAR-S1a/aTeT mmb%%ﬂ.m o NVI/0E 9| ™™ & = 2 o ( A ;
=7
1-5  YNVL ALdN3 = SNHO S = ST HNd/LS (WD) NU3LLYd HSTB NIVA o REIVZAI
. INVL TN = SAHO 001 0 o.a .
J NHOQ = 03500 / *O°N =% o8
/e T/es  ww ™ T ZRZR =2 v
NOILISOd H3ddOH 8-S i e N19/95 NO N3 OVA 8nsos REIVZ20 GEREIV B n19/9
M19/E1 =z 1-AS S-3sn4
Y1a/E] el TP Nga/26 VT34 NEoH ® ﬁ@_vvu|ﬂ._m>\¢ 1
/e il —
& T3R/PT REIVZAl
THM-Ya/TET “T3NVd HVAN N9 0L SLJI3NNOD o010
0N VAISIO = 11 82-1 £2-1d
x i H m m B TEA/T AT TIAL I
X 2-a
nm : M M 129 335
: , S
- REIVZal
1*S3SSANYVH NIVN ONV 30VAH3INI - .
¥ESN 3HL N3IALIE SLOINNDD) 3 mﬁ » o o
o SSAINWH “NFTAL 11d0 N o
o e =] ® Rl =72 @ Qm Wm %m &) -
m m Y I M T EA/ANYD > % S ]S ]ﬁ m W
3 (4 3INCON AHLINGTBL *1d0 = 2 5 2
=
L LY Bw O - |e
A —

SEE A8

1075420 - 356680

M20 Gas/LPG 9016001 (7-2022)

2-134



STANDARD PARTS

)

Fig. 62 - Electrical Schematic (014001 -

’ A 037 034 0203 1HM/6%1 i
@@ N33O 02HI3 (]
+0 335
No3 3ntoN3 oL | £ oNIoD I ey
S0 33S
NO3 3NION3 301 a NYL/OT =%
: (TIN) 3NIONI HIHI ._”H:
=
Za|
%V 335
SSINHVH 1d0 0L 1HM/BL TAR/6L =
B T e ND0BT —
TazeT T _ - ._ Ko/88T =]
e O T
¢ | N[ BVl ==
b No/356T I ) STET =
12v 338
HJLIMS 35
9-Ms
NY9/-NVO -1
IHR-a/en v * W |u|=§zqu|_|0|1
REV g hiid ﬁ

1HM-X9/T1ET

37NAON 3JV4H3LNI ¥3sn

NJ3 3NION3 =01
NJ3 3NION3 =01

T3A/+NVO =

dnd/ (81 =

n1g/981 -
HOSNIS ATH / OMJ  Samad - gon 55
z1 0 TVHINN = J0A L°2 OL 0°2
16301704 LNGLNO HOBNIS

3AKT

1%

= DIGITAL GND.

IHM-X1a/TET

SS3INYYH HOLIMS 1V3S 30 01 SLI3NNDD

3L

1 SEE AS IZ>

IHK-M1a/VIET

039000=035010 / ‘O°N
XTa/ET '

0399070=0350719

HOSN3S dh3Ll °“OAH
02-5
Y314 ¥3MVHS 03990

T/l

: —P— e
e X978
080SLQ1 SSANYVH H3ddOH
/ 'O°N
8t-d
Y3114 "0AH @99070 NvL1/06

L1-S

[N =7C

N4 2/1=035070 / ‘0°N

T 8/El
N

N4 271 HMNVL*OR

91-s -

Pl

AMP 35 PIN, NATURAL KEY, OPERATOR'S LEFT SIDE.

P2:

M30/M20/T20 CONTROL BOARD

AMP 35 PIN, BLACK KEY, OPERATOR'S RIGHT SIDE.

P3:

AMP 8 PIN, BLACK KEY

ez indino

2 1ndino

20 1 v

== gnd/LeT
g & veo7ar <> ——srrr
(VNOILdO) dNnd S3
= 3A/$BT m / WU gnd/ 7],
3AvVA 301s 003
2 RENZZA @ and/ 7]
(W) dind *130
T Nga/28] X ENa/LT
VIV 318100V
YH0/ES m / W und/ L1
NAOQ ¥3ddOH
-1 und/L1 und/L1
- +
n1g/961 V|_ $ NY9/S61
HOLIOVAVD
n1g/961 U w_n_w NH9/S61
2 N18/96T m w W NH9/S6T
dind 0Z2H NIVA
-1d.
insd n1g/91
Nd8/2L m % WU n1a/9T |
3ATVA O2H NIVN
= N§d/26T < / 2 @791y
3ATIVA ONVM AVHdS
o MNd/181 m / wu N718/9¢
3ATVA O2H 3a1s
124 IN/TL AVT3Y NMOOLNHS = *@‘ u ® n19/9%
o= NVL/0L AVI3Y 3SHIAT 2 m’W—@‘ e n1a/91]
FrE T THM/69 AVI3Y HINVHS  © JJ.M@.\*,‘\_vu = ma/91|
1HM/¢ - T Na/9T]
1TVILY¥Vd) HOLINS H3NVHS
124 AH9/89 N3d0 4000 Y3ddOH n_.>mu n1a/91]
T - >
Hnd/L9 034 T4 0LV £1d0 2508 ng/91]
= - 79T
NY9/59 905 T114 0LV £1d0 s n1a/97
~

(3}

1075420 - 356680

2-135

M20 Gas/LPG 9016001 (7-2022)



STANDARD PARTS

)

Fig. 62 - Electrical Schematic (014001 -

OPT: PRESSURE WASHER

OPT: CAB HEATING AND AC OPTION

NOILO3NNOD ONVM

nd HSYA_TSS34d SSINYVH HSVM *SSadd §1d0 AVHS HO4 035N 05V
<4 H.WY.mdﬂuAl REIYZ] YR NOTLO3NNOD LHM/6L
L-0 sy
YTa/ET D) TBA/VS TBAAS T IAR/6T TAR/6L AHN/6L
. . 814 335
I\WA HSVA *SS3td AVT3Y HSVA *SS3Md e e
SRET T T\_\¢\.: [A/VS @ ¢__¢ 3
st ?
ALdN3=N3d0 / "O°N M1 N
Sa/ET » SE/ET ST = =N/ 102 T o
ALdN3 YMNVL*TI0S .
s VTR HoVA *ssa Na/TaZ BNa7I2T BNa7Z2T
Ng8/202 ~azoz S KT, ..
— */3G ‘291 ‘MO ‘dn ‘E#°S0d
*L3%G ‘92 *Y3IN3O “2#°'S0d
*NS IHSVA "S3bd B9 ‘Y92 ‘NOW NO_‘1#°S0d
~Nd/Toe
SNY4°SS34d @vD/ dVA3 OV
._w> # ﬁ_W
. SHO Ny o0 = w Neg P z o SIALEL]
RELN T CES]
) °i] g a R T@L No/600 2
a S ]
<& = a2
= AHor8 o1-3snJ
B [RE TBA g ] =
e ﬁnOuW - HOLIAS V4 *SSBd/av0
n €2-s
SNV YIINIONDD OV <)
@i =L o
o] L4
% N
- e m@w no [ onwasst v T
HOLINS 1HOLIMS
e 1HW/X18 d
o< < DK
*70S HLMY *SS3dd H3SN3ONCD OV AL NAZ TV
HOSSIHINCO OV J
Y8 HILIAS ¥3dIA
m
VHO/T11 | o
ﬁnQW REIV/SiH] SEO/TTT g 2 m
Y gnd/zT1 aos NI R
M3dIM O13IHSONIM [\ @c| -
e W e aa M8/91T 1HOIT 30 17y SH0/T11
P i@ o7
| wilsoumo |
s &
- . m
B
e
NREI
==
[
o & m
[=] . -
z M B
m m =2 mm =9
By By By By

1075420 - 356680

M20 Gas/LPG 9016001 (7-2022)

2-136



STANDARD PARTS

)

Fig. 62 - Electrical Schematic (014001 -

SPRAY NOZZLE

OPT

T3IA/¥E 1dANd FT1ZZON
AYHdS OL

M18/7E1 SONNCH9 OL

SSaNGVH
HOLINS L3S 30 TYNOILJO
€24 335 *031dN000 L3S = 43S0 €2d 335
ME/1E1 L3N HOLIAS 1V3S :1d0 mmwmm«nmzmu
SSINIVH NIVA STR/TET SRy REIV] .
e 12-5 SSNNOD 101
SSANYYH IFTZZON AVHdS: 1d0
3A/vS 13A/¥S
B 3A/+S REIVZZS] s ﬁ $ S HNd/ L1
98
M1ga/€e1 @ @V NYg/26 “l 5 Ry Al N aEVA
+
AVT3H F1ZZ0ON AVHJS [ : 1HM/VHBT
~ A19/€1 ¥ MI19/€E1 B o 13N/ ¥S
HOLIMS

F1ZZON AVHdS

1075420 - 356680

2-137

M20 Gas/LPG 9016001 (7-2022)



STANDARD PARTS

Fig. 62 - Electrical Schematic (014001- )

OPT:

EC-H20 SYSTEM

13/BLK

L3/BLK

POWER GROLNJQ'
® ENGINE BLOCK
SEE 613

L3/BLK

DIGITAL LOW
CURRENT GROUND
SEE A27-A28

13/BLK

ECH20 INTERFACE HARNESS

o

1¥/BLK g

13/BLK

13/BLK

141/PNK

2t

AR
e YA

ON = CLOGGED CELL
141

13/BLK

Y
LOW = ECH20 HIGH FLOW
FROM: MAIN HARNESS

SEE A27-A28
€ 137/PUR

L40/TAN

137/PUR

13/BLK

PRESS. SN-15
T

138/WHT

3/8|
13/BLK

NORMALLY OLOSED
OPENS @ 45 PS1 +/-2PSI

ECH20 HARNESS

s 137/PUR

LOW = ECH20 ENABLE
FROM: MAIN HARNESS
SEE A27-A28

2 75/6RN

137/PUR S

|

HIGH = ECH20 GREEN LED ON
TO: MAIN HARNESS, P1-2.
SEE A27-A28
I 150/TAN
ECH20 LED IGREEN)

HIGH = ECH20 RED LED ON
TO: MAIN HARNESS, P1-20.
SEE A27-AZ8
ECH20 LED IRED)

SWITCHED & FUSED B+
FROM: MAIN HARNESS
SEE A27-A28

o L7/PUR

N S €. 7 | | —- _>

A« 150/TAN -

9/WH

2 17/PUR

i)

17/PUR

UNSWITCHED B+
® KEYSWITCH PIN 30. L
I}

204

FUSE-15

(©n— 1D Pg A gt L5B/GRY Ay

POWER

+_ L5B/GRY

N1B

13/BLK

L3/BLK

S3LaS
47000F, 25V

53,

|

| [

Uts

181

140/TAN
140/TAN

I

BROUND OUTPUT (+36VDC)

CONVERTOR_SUPPLY- 1

INPUT (+12VDC)

L2VDC TO 36VDC CONVERTER

:

3 153/0RA

153/0RA

CONN.

ué”%u

CONVERTER SUPPLY RELAY

13/BLK

= ECH20 MODULE ON & SCRUBBING
SOLID RED = OVER CURRENT OF SOLUTION PUMP OR SPARGER
FLASHING RED = PRESSURE SWITCH OPEN "E-CELL IS SCALED UP"

SOLID GREEN

1075420 - 356680

2-138

M20 Gas/LPG 9016001 (7-2022)



STANDARD PARTS

M20 Gas/LPG 9016001 (8- 2016) 2-139



STANDARD PARTS

Fig. 64 - Electrical Schematic, Gas Engine Harness

BK/LG 18 |
LG/WE LB

ECM E803

GSI

L6/RD 18
WE/LG 18 |

o0m>

GN/WE I8

/LG L8[\

0

il

EGD1L

ooo

BE/PK SL1

VEH
INTERFACE 1

EGQ2

EGEES

RD/BK I8

CRNKSHF T

PE/WE 18|

K 18 | Here s
ET8 [N o ]
—LG/BK 1810 o a2 CI)

=

IS1

Rz

I

MASTER

TRACK

ome

Qo

ls2 <2 52._|
O
Py
O

0]

i

3

N/

2

EEER

TMoOo>
jege

&

LG/WE
LG/PE 1

W

r
(]

S1

OIL PRESSUP

i

2

A6 18[7
2
3

of
m
o|o|

EGOH 2 73

EGOH 3 74
(LOCKOFF) EGOH 4 75
BUZZER 76

PWMS 77

PWMS RECIRC 78
VBAT 79

MIL 80

GROUND 81

oBw + 82

pBw - 83

FPUMP 84

AUX PWM3 RECIRC 85
AUX PWM3 88

AUX PWM1 87

AUX PUN2 88

(STARTER) AUX PWUN4 89
AUX_PWN4_RECIRC 90

d

RD/TN 1

BN/BE

:

[0
)
o
C
z
|

DIAGNOSTIC
BKAG 181 e

LG/RD 18 o rer

IPE/OE 18

L6/RD_18|2

2
ol

GN 18

o
o

OE 18

BE/PK 18/

BE/WE 18]

ONOUsw

o
R

2l
L

i

N
B

212
’

i

@

éﬁ

0
EY

PAN]B|
BK|82
3

CyL 1

CYyL 2

PE/eN 181 PK/GN_LBT
BK 1B, >
YW 18|35 3

3

P

1071653- 356303

2-140

M20 Gas/LPG 9016001 (8-2016)



STANDARD PARTS

Fig. 64 - Electrical Schematic, Gas Engine Harness

RD 18
PK/TN 18
TN/BK 18 . @
© TEet
R3| s | [
FUEL PUMP | 5= | (A3
RELAY 6MM_RING

WE 16

STARTER
SOLENOID

RELAY

F3-10A
F1-5A FUEL PUMP
@ VSW
PK 18 15 E ﬂ F@TN 18 PK% 18 %E i % FK/Y@B
ls7
FZ-20A
® cM- (©
[sto RD 16 RD/TN 168
| ]

® [N
PK/GN 16 m PK/GN 1

F6-20A
STARTER
VEH |sto RO 18 RO/TN 16
INTERFACE |2
16 15 M1-70A
MAX1 FUSE
B8MM RING @ @
@. R0 o _2%1 ma
BATT+
—| B6MM_RING
s10 RD 10 e
B RD 18 A
i o tos ALTERNATOR
10MM RING BMM RING
BK 8
GROUND ALTERNATOR-
S4 oS4 S4 S4
cyL
INJ 4

’K/WZOA
B\VBEZOB

o >— E)—
£3 @ STARTER
2&||dg RELAY = :
ECO19¢ECD196 ECO379 D|[||IF
o ] o —— =
RCTERVITOR | [Bhood | cosoud E il =
FUEL I6NITION C H M P —
EMPTY EC0054 E£C0048 = ==l
EMPTY £C0046 LR

LOADING VIEW CB0O186

WIRE INSERTION V IEW
1071653- 356303

M20 Gas/LPG 9016001 (8-2016) 2-141



STANDARD PARTS

ECM

Fig. 65 - Electrical Schematic, LPG Engine Harness

-ty

[©0)

VEH
INTERFACE 1

PE/WE_ 18|

m
Q
@]
Y

Ist

CRNKSHF T

SPARK COIL 1B
SPARK COIL 2A

SPARK COIL 2B

SPARK COIL 3A
SPARK COIL 38
SPARK COIL 4A
SPARK COIL 4B

TRACK
18

42

[00)

(FPP2 ONLY) SV EXT 2
5V RTN
GOV1L

Sl

OIL PRESSUP

A

OIL PRESS 53
IFRPI AUX ANA PUD1 54
PC TX 55

PC RX 56
ALT EXCITE 57

88

TACH
VBAT PROT
T 60

SN 38823582382

BK/L(
LG/RD_1
T

Y 18

-

/TN 1

10MM RING
BK 12

DIAGNOSTIC

GROUN

S3

ELOCKOFF

1
A
PK/TN 18|g

GROUND 81
oBw + 82

DBN - 8
8

FPUMP
AUX PWM3 RECIRC 85
AUX PNM3 86

CANTERM
WE

AUX PWMI 87

AUX PWM2 88
(STARTER) AUX PWM4 B89
AUX_PWM4_RECIRC 90|

/BK 1

DEPR

BE/PK
BK 18

R EY L

BE/WE 18
RD/TN 18 |

S

CANTERMI1

FAK/GN_18] 1

CyL

2 CyL 3

CYyL

| RK/GN_18[7

/6N 187
2
YW 18|

RK/GN_18| 1
EZ
YW _18]3

1071654- 356304

2-142

M20 Gas/LPG 9016001 (8-2016)



STANDARD PARTS
Fig. 65 - Electrical Schematic, LPG Engine Harness

6MM RING
PK/BK LB WE 16
RD/TN 18
N/C:
O Wb b TR STARTER
R2 2 4 1 @ SOLENQOID
—&A5 STARTER RELAY
POWER RELAY || =2 (AR | T 1]
~RD 14 | @
N/g
LB/PK 18 RD/TN 18
F1-5A
® vsw M
PK 18 1%;&&@.15_'
F2-20A
® _EcMm (©
sio RD 16 4EDLD:4_LE_‘
JE:
F4-20A
@ IGNITI@
S9 PK/GN 16 %E i 8| PK/GN 16
S4
F5-5A
® DpeEPR ®
PK/GN 18 9%1 PK/GN 18
FBe-20A
@ STARTER @
VEH sio RD 16 ,%,, RD/TN 16
INTERFACE 2
1 e M1 -70A
/N IS 12 T MAX1 FUSE
BMM RING
i: RD B @ 2%1 RD 8
BATT+
BMM_RING
s10 BD 10 e
s4
RD 18 A
oo 16 5 ALTERNATOR
THROTTLE
E/LB 18 5
LB/BE 135
Powe 18, 1OMM RING BMM_RING
LG/RD 18 BK 8
BK/LG 18
TN/OE 18 1
GROUND ALTERNATOR}
(?P= FUSE BOX LOCATION
ST .
& o I E v,
ECOl9d EC0379 of [ e [z@
ALLE:OOQLOR £Coosd| | Ecob4e E HIN = - i
EMPTY _ 0004 i B ~
§ EMPTY EC0060 EC0048 @T
LOADING VIEW cBO186c

WIRE INSERTION VIEW
1071654~ 356304
M20 Gas/LPG 9016001 (8-2016) 2-143




il

STANDARD PARTS

Fig. 66 - Electrical Wire Harness Group, Main (008000- 014000)

SSANYVH H3ddOH (2)13av
SS3NYYH Y3ddOH t0L
3SN3S_31LLOYHL £73av
HOSN3S F1LLOHHL *OL A he/ael]
[ o[ esveT] ._wnj ON
[ a[wndzzv] [ a[nwesdszz] S SSANMVH
€ ANd/ 16| WaYTIV dn MOva 0L
SRS/ e [ S[xwe/eer| |3 Kuosey]
T ma/wi [ [_a] n~ado| [_a| inwezt
I BT L [ olvaoseee| [ ol Tainz| S]a/%E]
Z-e1 1Ivl3a - Soe) a[na/e1| [a wmszz| o[ vio/ee]|
Tz e [ vlvdosvee] [ v] NVi/vOZ] V| NV1/QOZ]
“SOd| # 3dIM “S0d|__# 3MIM “Sod| + 341N
dANd 3SOH_:13avl
dANd 3SOH N3aYY9 0Ll
u
——11{4m
[apreseer]
| v] 13A/+S]
NO @3NNI1INOD E EECIEET [ aPa/3er
1# 11v13a V[ /o
. [“Sod[ + =uik]
= =t} == . . X &) &
L | TIN4 2/1 703 #13av
I1vOd 7Ind 2/1 034
Z2-€el :71vi3a E T-41 2S71VL30
— _ 02 GNV B-El ‘1-€1 2sS71vLi3a
| [v]
1-91 11v13d L pe——
dhNnd s3
L e[ Nuo/eL]
vl wnd/z1]
1-91 £11v130 _M_ [“sod] + 3u1m]
NOILNTIOS/T1I4 oLnv :713av1 4
“MNYL NOILNTIoS
+905 114 0LV 701 [apreseEr]
o] Neo/sg] [ o] Lrifv 63|
[ na/o1] 2] [FS0d[ + 3a1A]
(2] *NQ_M3ddoH :T3Ev]
el A N
— = | —vnd/ect] HS NHOD e3cdOH
[50d] ¢ 3uTK|
dAnNd *13d :73av
dAnd “13a {0l n
[ a[¥aseer
| v nua/sy]
AHEH [7S0d[ # 3uim]
e[ srasred] N4 o3y 13ava
| v[und/viLT| 1voTd TNd 03y
[S0d] ¢ =mih]
hﬁﬂw%.m%ﬁh T-L1 71vV.L3d
} g-€1 1Iv13a 1-€1 71v13a 0z T1viEa
8l =nd/z9)
[ v[masver]

AH3A0I3H/ 14 OoLnv :13av1 !
“YNVL AY3IA003M
14 oLnv ol

M20 Gas/LPG 9016001 (7-2022)

2-144



STANDARD PARTS

Fig. 66 - Electrical Wire Harness Group, Main (008000-014000)

LLT V130 S. 11vV13a
T
—[-
L-€1 7Iv130
T3gVT ON
QNNO¥e 0L
[ €€ 1Iviaa

SS3INYVH 02HI3/.1sVd A_Un<:_ e 6 @

SS3NYVH 02HO3/1sV4 0l

AET
L-ET .:<.m_n_lxu( NV VA
H3LHVIS LV +9 (1)713av 6-AS 1138V
Y314V1S 1V +8 01 NVd4 OVA

% B6-AS :0Ll
me g e[ vao/e0

il [e]
9-1 .:fm_n_lv( E

—S-€1 11vl3a
¥ N1g/8€] (L}
€€ Ivli3a SL ONV 2-LT l__<._.WD
NO G3NN1LNOD ] 7 v
v# 11vV130 "S0d DT LLt |__<._.m_n_|Vr
: y =) = =

= L — » 3
_ /I- G3NNTINOD
B _ 29, I+ 71v13a
_
-
_
_
Uo
[_or nie/wer]
6 inm/eeq|
e NO T3NNILNOD
!-mmm_lME_ €+ 1Iv13a “
| = = : — s o=
I L I
[e[vaozzee !E ALJN3 705 1738V
] ] [ vlvao/zee] [ __v]vdo/oee I% AVOTd ALJWI *T6S f0L
*NO/dn H3ddOH #138v-1 [SOd] # 351A] [“Sod[ # 3dia] [5dl 7 SarA]
HOLTAS NG/dN Y3ddOH 0L T3EV]_ON
NOILO3NNOO IHOIT 11VL 30 toL NO 03NNI.1NOD Lo oS ey
*35070/N3d0 HOOO H3ddOH :713av7] HOLIMS HIVHS_:13av] W2 1viaa

HOLIMS 3S0770/N3d0O H00Q ¥3ddOH =OL HOLIMS d440/NO d3XVHS :01

2-145

M20 Gas/LPG 9016001 (7-2022)



Fig. 66 - Electrical Wire Harness Group, Main (008000-014000)

NOY4 d3NNILINOD

M20 Gas/LPG 9016001 (7-2022)

STANDARD PARTS

€+ 111vLl3d
N NOY4 d3NNILNOD
2+ 711vL13d
NO d3NNI[LNOO
8+ T11v13d
evd
T-+1 71vl3d
B 4
o}
- N-1
\
| N30 dlund/L81 -
d N30 N|nT8/981
N N30 W[ ___N3dO
W N3d0 il N340
3 N3do M| N3do
Al WND/TT r N3dO
| Ad9/81 H N340
H N3d0 9] NvVL/01
O N3do 3| una/iL
3] 1An/6 EI=ZA
3| N3O al LHWeT
a N3d0 5 1HM-
O] _N3do MIg/ET!
8] N3do a] wnd/z
v[  N3do V| _wHo/€
'SOd| # 1M ‘SOd| # 3dIM] a[_x=9/8g] a] N1a/95 a[_LHm/6v a[ vdo/es
| V[ 1BA/FbT V[I3A/0v T IREIYZ31 v[I3A/8rT v|and/3LT
\-. | "sod| # 3d1m] Sod| # 3d1m] “Sod| # 3dIm L1 “Sod| # 3dIm “Sod| # 3dIm
I (] (] oV (] (] El (]
v-AS E-AS 2-AS 1-AS 9-AS L-AS E1-AS
=138V £73av :73av s73av s 73av :7136v ERECVA
! _M_ $-AS £-AS Z-AS 1-AS 9-AS L-AS E1-AS
(*STIVNIWY3L 3TVN SOT0H (*STYNINY3L FIVN34 SAT0H g 19
*NNOO_NOILISOd 91) “NNOO_NOIL11S0d 9T) m:m_mwmmw m ._wuwmwm m ._meom v uumwm_
739v1 ON 738V ON
SS3ANYVH 3NION3 1 :0L SSINYYH 3NION3 Id 0L SOd| # 3dIM “SOd| # 3YIM “SOd| # 3™HIM “SOd| # 3YIM

2-146



STANDARD PARTS

Fig. 66 - Electrical Wire Harness Group, Main (008000-014000)

2-S1 71v13a

T1-AS #7138V
T1-AS 0L

01-As =73av1
O1-AS f0L

21-AS =738V
21-AS 0L

B-AS 3@V
B8-AS 101

[ 8] n18r99
I ===
[-Sod[# 341m]|

HET—

| =1
el o] [BEg——
[S0dl + S|

¥-€1 71vV13d
aNMoH9
vilela

SS3NYYH 1HOIIaVaH :73avi
SS3NYVH LHOITIavaH 0l

[ apnas3ver]
| v] Ba/ave
[Fsod]

WOH4 Q3NNILNOO
9¢ 1vI5a \l!

ANNOHO
aviiola

7 o}
1. >

[ 8[ Nvi/0S

ieezest] [3] B —

1HOIY S.,HO1VY3d0
Adgg "a3Azy_sovia [s]
w2du HOLOINNOD

P | ——

¥
/!N.m_ q1viza

20V# A3IM 13A/F 31

0S# A3¥ tNyg/2  3dl
OE# A3Y :@34/31 3H1

HOLIMS A3% :0L

v & [
© © ©

e

3GV ON

1HOTY S.H0LVY3do

(AQOg %OV1d *dls)

¥-€1 11vV13a
W =5
(1HOIY) 2d:Y3TI0YINOD :0L

]

*MS LHOIT :73avl
HOLIMS LHOIT :0L

*00d 30VAH3LINI ¥3sN (T)773av]
aod 30VJH3INI H3sn 0Ll

AW T

/12 v

LHM-Y18/31ET

1

¢

N18/NS

J38v1 ON [¥] I
1437 8, HOLVH30
(AQDE QIATY WVHNLYN)
11437 14743 TI0MINGD 0L
&
SSINUVH
HOLIMS LVES (1)73av1

m

NHO/ -NVO|

€
2
1
*S0d

TT3A/+NVI!

el
BRIl N

* SSINYVH

]

1437 S,H0Lv43d0
Ad08 asADI Wl [d]
wldu HOLOINNGO

.
HOLIMS 1V3S :0L /

—rm ol
*SOd| # 3HIM .

NOY4 G3NNTLNOD
# R

+ 3HIM

\f!

El@ E

E WEYTlY 31a1anv_ (1)713av1

WEvlY 37=1anV (0L

2-147

M20 Gas/LPG 9016001 (7-2022)



Sheet 6

\1

M I ——/

__

Y3114 *OAH @@
a3990710 :(1)713av

Y3114 *aAH
d3990710 0L

(V]
[V I.r e
s ] 551 (8] 84S 57 iofooh
H R !

®
o

i

M20 Gas/LPG 9016001 (7-2022)

Fig. 66 - Electrical Wire Harness Group, Main (008000-014000)

STANDARD PARTS

v dN31 mmwnwm:_w@«:_
/ = o
rv(1v ——
] O ‘e \ ~ WNOY4 G3NNILINOD
A ; 5,06 (3Lv.L0Y
B Ca—— \p -~ L# V130 raLan ok
3AYA_HSNHE 30IS LSvd = (1)73av |
3ATIVA HSNYE 30IS LS¥d 0L Lo
(o] NOY4 O3NNTLINOD
[z warie] .06 031vV10H

e hteaty 8¢ 11v13a

3ATYA_O2H 3dIs & (1)738v
3ATVA O2H 3dIS 0L

g

2-148



STANDARD PARTS

Fig. 66 - Electrical Wire Harness Group, Main (008000-014000)

13A8)

in |

1
™

L
wo LI
o

O,

PANEL ASSEMBLY APPROACH
FROM THE BOTTOM.

FUSE/RELAY PANEL AS
VIEWED FROM THE REAR.
CIRCUITS LOADING INTO THE

SHOWN FOR

REFERENCE ONLY
NOTE:

RELAY SOCKET

FUSE/RELAY PANEL
AS VIEWED FROM THE
FRONT FOR RELAYS SILK
SCREENING POSITIONING.

356678 - M20, M30

Ref. Part No. Serial Number Description Qty.

1 1075079 (008000- 014000 ) Harness, Main [M30/M20] 1

M20 Gas/LPG 9016001 (7-2022) 2-149



STANDARD PARTS

)

Fig. 67 - Electrical Wire Harness Group, Main (014001 -

1-91 1Iv130

HOSN3S FILLOYHL: (1)713av
HOSN3S FTLLOYHL

NI

HOLIOVdYD O2H :(1)73av1 S E
HOLTOVeVD dnd OZHIOL !\Q

SSE

dANd O2H NIVN

dANd 130 #11)738v1 H0J HOLIOVEVD

dind ° 130

CRE—>

| vl[undsaLr
[ “SOd[ # 3HIM]

Y

rg
{ I

NG/ 16]

THM-Y18/TE
REIVal2

S04 ¥ 31

MJ‘

1-91 |__<._.Nn_|/A

N1

(‘/00— ¥ 2-561 :s711vi3d

961 T1vL13a 2-561 11vL3ad 1-€1 11v13d

[_3pnesoet
| 3[vao/eee]
I RENVEZ

O] N3do]
| 8[nue/o2z]

8-E1 71IvLl3d

[“sod] + 3d1m

E LHOITTIVL *H (1)73av7
LHOITIVL H®

| v[nie/vst
[“sod] # SdIm]

@! *03d 1114 oLlnv = (1)713av
“03d 14 olnv

[ 9] Nd9/sSS

IE

- “70s 1114 olnv #(1)738vTl
*70Ss 1114 oLnv

LHOTTIIVL_*H*M_ (1)738v1
NO Q3NNILNOOD E)» LHOTTIVL H'Y
T# 1Iv.13a et
) = = K | &Y
\.( ~ \ \1
FIERE S
oz q1viza 5] 1-€1 A1v1i3a (o] 3[VH0/VEE
¥z 11vi3a - a[=aA/avz
2-e1 qiviza—/ T-41 NV B-E1 11vi3a o[ N3do
8| NJ8/22
02 11vL3d V[NV1/Voz
"50d] # Wi
T-L1 7Iv1l3a

annd g3z Eavt [V -m ara/3eT

V| na/ev

NO/SL "S0d[ # ZdiM

a[X1a/HeT
viund/LLt
‘SOd| # 3HIM

ALdA3 "TI0S ¢ (T)7138vT
ALdAN3 MNVL°10S

und/L1n
.mD& + 3HIM

S[>18/2E1 n

9] vHo/ee WEVIV_dnyove

L L e
50d] ¢+ SHIA WYY dn Hove

E— -1

NS TTN4 2/1°03d

NS MNYL*O3Y = (1)73av
N4 MNVLTO3Y

N4 271 03d: (1)73avl

M20 Gas/LPG 9016001 (7-2022)

2-150




)

STANDARD PARTS

Fig. 67 - Electrical Wire Harness Group, Main (014001 -

6-€1 711v13d

138Y71 ON
ONNOYO *0L

[ EE T1V130

SSINYVH 02HO3/1sV4 +713av
SS3NYVH 0ZHO3/1SV4 fOL

3| und/LE dANd 113N4 L
| S[re e ™ [
I Y ™
Iy( Sod| _+ 391 .
YALVLS Ly +g (1)T38V] 6-E1 T1vi30 w MW :
SIS 4vaa ot @D g/ 1v13a 2-L1 1IvL3a [e) e el
nfc= >4 OROJT

9-E1 TIvi3a S-€1 711v13a Bl k1

L-ET l_—<._.wn_|k

\I/H E
“\|m.m~ a1vi3a
) 1 i €€ Iv.i3a S OGNV Z-£1 1vi3a

Q3NNI[LNOJ
b V130 ~ 1/ /f

hi T
Q 1 1=

9-€1 J—<._.WD|M

o)

_ .
_ @3NNILNOD
- - | I+ 11v13d
- |
(_n
NO G3NNILNOD
€4 lviaa S
(=]
[_e[vuo/deE] [ epmasrer
[__V[vHo/=EE] | V[ T3/%h
e NO Q3NNIINOD
2 “H3171ddNS SSINHYH . 3
NOILO3NNOD IHOIT TIvL 30 ¢ T i S A e WO i S5,

2-151

M20 Gas/LPG 9016001 (7-2022)



)

Fig. 67 - Electrical Wire Harness Group, Main (014001 -

STANDARD PARTS

G3NNTLNOD
Z# 11v13a
o
A3NNTLINOD
€+ 11vV.13a
o
I-%1 11vLl3a 2]
T-+1 71vl3ad
d3NNTLNOO
8+ 11vV13a
L
!I\ ~ -
(ep]
L
L
77
_ S]__Nada
S[__N3d0] H]  N3do
ol N3doj d|und/zet
dl N340 N[N18/981
N[ __N3do H W 540
NI N3O R 340
A[ N340 5 =
] Nd/T1 =
R T |] === I H ®@ O
Hl N30 o[ Nv./01] v-AS £-AS z-AS 1-AS
o[ _N3do Tuhasis 1738y 173av :73av TECTal
S 1nmM/6| SeassT ¥-AS €-AS Z-AS 1-AS
G uwmm al lHm/et a[ LHM/65 a[ und/Ls a] SNa/19
e S| IAm- M RED M REIVAZS V| Nd9/51
=1 I ( S— Anasent "Sod| # IdIM "SOd|_# 3WIM "SOd| # 3WIM
m uwum 9] dnd/L
io] V] _vao/e -
“S0d[ ¥ 391N - o] xuo/8s a] nia/9s] a] LAn/6v
= ! _M_ SOd| ¢ i1k V[3A/0b1 MRENG M REIV]
(*STVNINYEL IV SATOH (*STVNIAY3L T VA4 STTOH "S0d|_# 3dIM "Sod| + "S0d| # TdINn
*NNOO_NOTLTSOd 1) *NNOO_NOI11S0d 1]
q38v1 ON 138v7 ON
SSINYVH INIENT 1r 0L SSINUVH 3INION3 Td :0L

M20 Gas/LPG 9016001 (7-2022)

2-152



STANDARD PARTS

)

Fig. 67 - Electrical Wire Harness Group, Main (014001 -

SSINHYH ONVM AVHdS $7138V1
SS3NYVH ONVM AVHdS :01

J3NNTINOJ
G+ 11v13d

LHMW/BL H
und/L21
Aa/net
[T N3do - ﬁul\\\
Q3NNTLINOD S0dl » I g0
£# 11V130
_ 2-1 71vi3a 1-1 71IvVl3a 1-S1 ONV E-ET 11vi3d 2-¥1 7Ivi3a 22 11vl3a Q3NNTLINOD
_ v+ 11vV13a
G3NNTLINOD
9+ TIlvl3a (] 0]
™ -
Y/_.B_ ONV Z-91° 8 ‘Z-¢ “1-v T1V130 2-+ 11v13a 1-+ 11v13a 1-g61 1Iv13a
a NOIL1dO
wid [
EVNEN Y
€-€1 11v13a 1-G1 71v13a

[u]
=

T N:LV
& ..nu.nfw ..nn_nfw
.n:LV _sz
&&¢~&&¢~

_ 30010 101

ANOY4 3HL WOWd_d3M3IA SV
wAu 3NV AVI3H/3SN4

2z 11v13a

2-153

M20 Gas/LPG 9016001 (7-2022)



)

Fig. 67 - Electrical Wire Harness Group, Main (014001 -

STANDARD PARTS

P-EL VIS0 orgq qrviza HOLINS S5 ot

2-S1 11vLl3a .n__qmoo«nm AONNDYO E E E E

T1-AS #7738V7

[=S—
T1-AS #0L H B
[ 8] n7as/e8 SSINYVH LHOITIQV3H :713av . .
[ v[No/st] SSINYVH LHOITGVaH 0L NS Wa/3S :T3Ev
HOLINS WQ/3S 0L
['S0d] + SHIM] [ epnas3vel]
— =
A REL) !I\ ==
- [2] C=F
[ *Sod[ + 341N 1
01-AS t738v1 ) CMAS LHOIT :73av
OT-AS fOL HOLIMS LHOIT 0L
™
El —~ SH3HLO T1v N3dO
= N18/vgevoe
q38v1 ON [xv] 5[ vHo/@ee
(AQOg OvTE_*a1s)
=) B (LHOIH) Ed*HITIOMINGD 0L m L A/ErEsy 2
A3NNTLNOD H REIA LA
9# Iv13d ¥-€1 ..:<.Enlv/ L 50d ¥ SHIN
Sons 138V z-s1 71vi3a = AN
- [
21-AS 10L (A008 DV v aus) ~ OT-€1 Ivi3a
(Y3INZD) 247Y3TI0MINDD 01 *00d 30VAY3INT ¥3SN (1) 736V
M% EI\ ] 00d 30VJH3INI H3Sn 0L
[Sod] + =] - / 2]
1
T3Ev] ON [¢] g
(AQO8 G3A3x_“IVHNLYN)
[ o] Nug/29] (14371 1d:€3TI0HLNOD =01
| v[nwosast]
[“sod[ + 3diwm]
ey e A
AS ¢
s s [ v B o
SE[ M18/rVEl LT[ _NVL/oL LT]__Abo/8L (o] (o]
YE[ Ye/Hvel St N340 5 NIdO SSINUVH
EE[ M18/9VE] ST N30 51] NvL/06
£t Vel Ty S| nea/os HOLINS IV3S (1)73av7 \
e N3do| €r]  Ndo/so NED/St HOLIMS Lv3S :0L .
OE[Nbe/2o 21 n1e/69 v
62 nug/zsl T EA/YS HNd/LLT
82] _ n16/99 0 N3O 5 G0l E | EI\ WavIv 31810NY (1)738v
Lz] N¥8/26 NVL/0S G N3JO| [ “SOd[ + 3YIN] | WdvIV 37810NV s0L
Sz| _BA/bel 5[ Na/19 N3d0| o
Erd ﬁmwm__ A N3dO| z N30 J3NNTLNOD
3 o[ 1HM/6S 9 N3d0 #
€2 _vHo/est s|__xuo/8s ) s# viid
22| N9o/@sL ¥ §nd/is b [ NVL/VOE|
12| AL €]_iHn/ev 3 N30
02| _nia/gel 2| TIA/ T =[ WL/ost
6T wNd/T8t T EA/v T Tna/1i6
“S0d| _ # 3dlM “Sod| __# 3HIm "S0d| ¥ 3l “50d|  + 301N

1HOIY S,H01VH3d0 H3IN30 S,H0LVH3d0 1437 S.HOLlvd3do

AQO8 d3A3X_XJv78 (xv AQ08 d3A3X_Mova a3A3
uEdu HOLO3NNOD . w2d. HOLO3NNOD _M_ >nmvm1t Swoﬁnm._n%z E

M20 Gas/LPG 9016001 (7-2022)

2-154




)

STANDARD PARTS

Fig. 67 - Electrical Wire Harness Group, Main (014001 -

NHOH = (1)73av1
NJOH 0L

J3NNTLINOO
6% 11v130
3ATVA 301S e
[2[3a4eT] 'rl
[t ne/oer] coa m\.ﬁ__«w_mmj ! E E. - ;
[£S0d|"ON SHIA| 301S 033 :01 - - = T
M tre———/ =
I
ﬁmmu._ﬁﬁ'@@ |
3ANA OZH d399070 01 _
=Dty 3015 2 (1) 38V -
1 me/®
et ey S ~~ @ |
Z 5 @ |~
ANNA OZH = J3NNILNOD [
NIVN £ (1)738V7
e [VES= ) 3,06 (3LV.0Y [ ©
ON 39 =_ 0ZH NIVA :01 ] L# IvV13a AL wmn_vw.mm:_wmj E
dN3LO0AH 101 *ONO_ HOSN3S
dN3L *OAH :713@v1
*ON9 HOSN3S
8ww>‘_<.>_ -z_<= dN3L*OAH 0L
IATVA E
NIVN 003 fOL
E J3NNITLINOD
IATVA ONVA .06 031V.104
i vear] Avis T T [ 8¢ 11v130
CeodloN 2T {vuds 201 B

“MS 3¥vda 1738V
HOLIMS 3)vHa 0L

2-155

M20 Gas/LPG 9016001 (7-2022)



STANDARD PARTS

Fig. 67 - Electrical Wire Harness Group, Main (014001- )
Qlole

VS|

[
o
®

i o
o o N S
“lz g BlglBilz 1B
N
| |rrw‘:"."|?';|w|w|9|9|¢'¢'
R
g—Nm*mmr 2|
5 . e sgfg gk
st 2 et
By, .
5 gigié
GeZ gbs
o
ggg Eg;sig
+2] &g DL N
pehdn i chdhds chdhis z
& & & 4F
0 g n -.- E‘é’
hedhds chdbdao %3
- gt
} ” .' %%
hdhds chdhda S
& & 9
357108 - M20, M30
Ref. Part No. Serial Number Description Qty.
1 1076973 (014001- ) Harness, Main [M30/M20] 1
2 222290 (014001- ) Diode, Ele, Plug 2

2-156 M20 Gas/LPG 9016001 (7-2022)



STANDARD PARTS

Fig. 68 - Electrical Wire Harness Group, Headlight

WIRE 1D| COLOR

PIN

24FA |YELLOW

24FB | YELLOW

[WIRE ID] COLOR [PIN]

[ 24FA [YELLOW[ 1 |
WIRE 1D] COLOR |[PIN COMP_1D|CONN_1D
I3FB_| BLACK | B
| P3| P2 ] 24FB_|YELLOW| A LP4
R%EET COMP_[D|CONN 1D HEAleIfITGO-IT
HEADL 1GHT | - | CONN30
. CONN30 E&]
[l HEADL 1 GHTS
HARNESS
COMP_ID|CONN_1D
! [ P4 [ P1 |
oo 1 WIRE 1D[COLOR|PIN
T 13FA_|BLACK] 1
13FB_|BLACK]| I
LP3
RIGHT
HEADL 1GHT
= F T L |
LP4
LEFT
HEADL [GHT
[ tP3 [ PL |
[WIRE 1DJCOLOR[PIN
[ 13FA [BLACK] 1 |
354716
Ref. Part No. Serial Number Description Qty.
1 1024141 (008000- ) Harness, Headlight [M20 And T20] 1
2-157

M20 Gas/LPG 9016001 (8-2016)



STANDARD PARTS
Fig. 69 - Electrical Wire Harness Group, Hopper

DETAIL 24

i ?
B
B
3
g 3 :
o

1—_
i
i i
EE
#

356253 - M20, M30

Ref. Part No. Serial Number Description Qty.
1 1075080 (008000- ) Harness, Hppr, Ele [M20/M30] 1

2-158 M20 Gas/LPG 9016001 (8-2016)



STANDARD PARTS

Fig. 70 - Electrical Wire Harness Group, Hopper Cover
2%n
<

RE

B

WIRE ID|PIN
128CA | A
47CA B
13CA [

; gk £
Gl
1 —
BusE -
i
2
ZI <[ 2 ']

fs £
Ed,}'ﬁ E@

09w

Eé

354389- 354459
Ref. Part No. Serial Number Description Qty.
1 1064370 (008000- ) Harness, Hppr, Cover [M20] 1

M20 Gas/LPG 9016001 (8- 2016) 2-159



STANDARD PARTS

Fig. 71 - Electrical Wire Harness Group, Seat Switch

E| ]
g
5 b
:

T—

R Ok
o o &
B
e 5
§
356994
Ref. Part No. Serial Number Description Qty.
1 1075141 (008000- ) Harness, Ele [Ce, Seat] 1

2-160 M20 Gas/LPG 9016001 (12-2021)



STANDARD PARTS

Fig. 72 - Electrical Wire Harness Group, Gasoline/LPG Engine

4 I
o
E > §\%\§\\ 2
= é g [— STARTER -
e o oo RELAY
L
__—6
ALTERNATOR - VSW ECM
FUEL PUMP IGNITION
EMPTY s — | 20AWP 37 20AMP
STARTER
EMPTY EMPTY 20 AMP
o /
356696 - G/LP
Ref. Part No. Serial Number Description Qty.
v 1071653 (008000- ) Harness, Wire, Eng, Gas [Mit, 2.0I] 1
A 1 394916 (008000- ) Relay, 12vdc, 20a, Spdt 2
A 2 57804 (008000- ) Relay, 12vdc, 40a, Spdt 1
A 3 372237 (008000- ) Fuse, 20 Amp, [Min-20] 3
A 4 372235 (008000- ) Fuse, 5 Amp, [Min- 5] 1
A 5 384999 (008000- ) Fuse, 10 Amp 1
v 1071654 (008000- ) Harness, Wire, Eng, Lpg [Mit, 2.0I] 1
A 1 394916 (008000- ) Relay, 12vdc, 20a, Spdt 2
A 2 57804 (008000- ) Relay, 12vdc, 40a, Spdt 1
A 3 372237 (008000- ) Fuse, 20 Amp, [Min-20] 3
A 4 372235 (008000- ) Fuse, 5 Amp, [Min- 5] 1
A 5 384999 (008000- ) Fuse, 10 Amp 1
A 6 1076351 (008000- ) Fuse, Blade, 070a, 32vdc [Maxi] 1
M20 Gas/LPG 9016001 (2- 2018) 2-161




STANDARD PARTS

Fig. 73 - Label Group

colectora
do puede 4 N
all.
Engage mber. que el
hopper Engagez la broche | pasador de apoyo Machine emits | La machine produit | La maquina emite|
) @ supportpin. | du supportde” | do a caja toxic gases, | des gaz toxitues. | gases i6xicos.
= - " Serious injury | Ces gaz peuvent | Pueden provocar
i ordeath can | provoquer des lesiones graves
resul, blessures ou la
;I:{g:?:lg%an S = Pove
X adequate Veillez a ce que
cause explosion ventilation, Fendroit soit bien
or fire. aéré, ventilacién.
Do not use 7 2\
flam |
mate tank,
‘Strong vacuum
Keep away from fan
inlet when fan is running,

5
s Flammable mateials
cer o reactive metals
Snou can cause explosion S———
or fire, 7 2\ -
. Do not pick up.
asde piekup
s dans ‘
ir(s). @

infla _
|e(ls) Les matéri Potente aspiracion.
infl: bl I Manténgase alejado de la
inflammables ou les Moving belt and fan, entrada del ventilador cuando
g .
métaux réactifs peuvent, Ke: esté funcionando.
causer une explosion ep away, & \_
Los | les ou un incendie. oy,

B
Net Usad

e tos ramassez pas. _

La courroie et le ventilateur

pueden provocar
ol sont en mouvement,

one:

incendios. Los materials Ne vous approchez pas. Lift arm pinch point,
ce inflammables o metales Stay clear of hoppef kit arms,
materiales reactivos pueden
inflamables en ﬁ‘acu:"el;iggphsmns ° ‘Attention au polit dariculetion
osi ras o siévation.
fl depdsito(s). ) No los recoja, Correa y ventilador en e vous approcher pas des
\_ Yy, movimento, bras d'élévation de [a trémie.
o Punto de pinzamiento

del brazo elevador.

No se acerque a los brazos 1
x| elevadores de la caja colectora,

Read manual before
operating machine,

Lisez I manus] avant
doutifiser 1 machine,

Lea el manual antes de
perar l maquina,

La machine peut La maquina puede
<o = lido

Neot Usadl-...

Lieve
|oreilles. |para Ios oidos..

N

R
[©

Jozseig

Burn hazard. Hot surface.
Do NOT touch.

Risque de bralures.
Surface chaude.
Ne pas toucher,

Peligro de quemaduras.
Superficie caliente.
\_ e | NO tocar.

RipOBEhHY.,
BENBLSBE>TVWET,
EhORWT{EEW,
A 5
<70°F/21°C
eCeH20

1050003

Foam Scrubbing Technology

An ORBIO™ Technology

An ORBIO" Technology

2-162 M20 Gas/LPG 9016001 (8-2016)



STANDARD PARTS

Fig. 73 - Label Group

AEE AEE AER
/% a—57 7 UAFEBPI
RRCFOTESHIOT
V‘ J
BRKAEE
LCHATS RS,
27URIFIRNE
ISETHBWT

CrEEW, - - [ AEE

ﬂﬁ‘l;Tﬂ"'z‘ AER
e A pyra
FREEREABNED birahm. . Lidd
ELTCRE, DI A ey R b6
v} SEnpT REw
° WABARE £ <BAT
(.

BRTINS

{FRbE
HYDRAULIC OIL .
F4—ENERE
DIESEL FUEL .
HY Y ERE
GASOLINE FUEL e

ACAUTION A ATTENTION AATENCIOINN

LPG engine |Le moteur a El motor LPG

will run for a |GPL tourne seguira

few seconds |encore funienande

after key is quelques algunos segundos
turned off. secondes une |después de

Apply parking |fois le contact |retirar la llave de
brake before |coupé. contacto.

leaving Engagez le Aplique el freno de
machine. frein de estacionamiento
stationnement |antes de

avant de quitter |abandonar

la machine. la méaquina. /

-— b

M20, G/LP
Ref. Part No. Serial Number Description Qty.
1 77221 (008000- ) Label Set, Info/Hzrd, Swpr / Scrbr 1
2 1017141 (008000- ) Label Set, Hi Temp 1
3 1065343 (008000- ) Label, Logo, 05.75L 2Color [ES] 3
4 1065342 (008000- ) Label, Logo, 07.95L 2Color [FaST] 3
5 1050003 (008000- ) Label [User, Attention, ec- H20] 2
6 1031017 (008000- ) Label Set, Brush Indicator & Removal 1
7 1032450 (008000- ) Label Set, Info/Hzrd, Swpr / Scrbr, Tj (Japan Only) 1
8 1020434 (008000- ) Label, Caution [Apply Parking Brake] 1
9 1025101 (008000- ) Label, Caution [Apply Parking Brake] (Japan Only) 1
10 1064662 (008000- ) Label, Model, 2Color [M20] 2
11 1062813 (008000- ) Label, Logo, 12.3L 4Color [ec- H20] 1
12 1064440 (008000- ) Label, Logo, 16.9L 4Color [ec- H20] 1

M20 Gas/LPG 9016001 (8- 2016) 2-163



STANDARD PARTS

2-164 M20 Gas/LPG 9016001 (5-2022)



OPTIONS

SECTION 3
Contents Page Contents Page
Fig. 1-ESPumpGroup .................... 3-2 Fig. 41 - Front Cover Latch Group ............ 3-78
Fig. 2-ESTanksGroup .................... 3-4 Fig. 42 - Detergent Metering Group
Fig. 3 - Side Brush Motor Group .............. 3-6 (014001- ) .iveiii 3-80
Fig. 4 - Side Brush Lift Group ................ 3-8 Fig. 43 - SpotlightKit, Blue .................. 3-82
Fig. 5 - Side Brush Solution Control Group Fig. 44 — Documentation Group (Online Only) .. 3-84
(008000- 014000) ................ 3-10
Fig. 6 — Side Brush Solution Control Group
(014001- ) .......coooiiii... 3-12
Fig. 7 - Side Brush Hydraulic Valve Group .... 3-14
Fig. 8 - Side Brush Hydraulic Hose Group .... 3-16
Fig. 9 - FaST Pumps and Detergent Group ... 3-18
Fig. 10 - FaST Solution Supply Group ........ 3-20
Fig. 11 — FaST Solution Supply Group with
SideBrush ....................... 3-22
Fig. 12 - FaST Wire Harness Group .......... 3-24
Fig. 13 — ec-H20 Solution Pump Group ....... 3-26
Fig. 14 — ec—H20 Solution Pump Supply Group
(008000-014000) ........covvuunn.. 3-28
Fig. 15 — ec—H20 Solution Pump Supply Group
(O18XXX=) \ i, 3-30
Fig. 16 — ec—H20 Solution Supply Group
(008000-014000) ........covvvunn.. 3-32
Fig. 17 — ec—H20 Solution Supply Group
(014001— ) ..., 3-34
Fig. 18 — ec-H20 Solution Supply Group with
Side Brush (008000-014000) ....... 3-36
Fig. 19 — ec-H20 Solution Supply Group with
Side Brush (014001- ) .......... 3-38
Fig. 20 - ec—-H20 Wire Harnesses Group ...... 3-40
Fig. 21 — Backup Alarm Kit .................. 3-45
Fig. 22 - Light Kit, Flashing .................. 3-46
Fig. 23 - Light Kit, Strobe ................... 3-47

Fig. 24 - Light Kit, Flashing Overhead Guard .. 3-48
Fig. 25 - Light Kit, Strobe Overhead Guard . ... 3-49

Fig. 26 - Overhead Guard Kit ................ 3-50
Fig. 27 - Telemetry Group ... ................ 3-52
Fig. 28 — Vacuum Wand Kit .................. 3-54

Fig. 29 - Spray Nozzle Kit (008000-014000) ... 3-56
Fig. 30 - Spray Nozzle Group (014001- ) ... 3-58

Fig. 31 — Transport Kit ...................... 3-60
Fig. 32 - Squeegee Guard Kit ................ 3-62
Fig. 33 - Pressure Washer Mount Group ...... 3-64
Fig. 34 - Pressure Washer Solution Group

(008000-014000) ........covvuenn.. 3-66
Fig. 35 - Pressure Washer Solution Group

(014001- ) ..., 3-68
Fig. 36 — Pressure Washer Hydraulic

Hoses Group ...........covvvunn.. 3-70
Fig. 37 — Wet Dust Control Hopper Cover Group

(010900- ) 3-72
Fig. 38 — Fire Extinguisher Kit ................ 3-74
Fig. 39 - Frame Tie Down and Tow Group ... .. 3-75
Fig. 40 - Rear Squeegee Guard Group . ....... 3-76

M20 Gas/LPG 9016001 (7-2022)

3-1




OPTIONS

Fig. 1 - ES Pump Group

AN

/a

7
Ny < 7 /7

W/

@

M20 Gas/LPG 9016001 (8-2016)

3-2



OPTIONS

Fig. 1 - ES Pump Group

354461

Ref. Part No. Serial Number Description Qty.
1 41295 (008000- ) Hose, Pvc, ClIr, 0.38id 0.560d 48.00I 1
2 43844 (008000- ) Clamp, Hose, Wormdrive, 0.25-0.62d, .31w 2
3 73260 (008000- ) Pump, Detgt, 14vdc, 150ml/Min 20psi (See Breakdowns) 1
4 24265 (008000- ) Screw, Pan, M4 X 0.7 X 16, Ss 2
5 01683 (008000- ) Washer, Flat, #10, Ss 2
6 33932 (008000- ) Nut, Hex, Lock, M4 X 0.7, NI, Ss 2
7 1021325 (008000- ) Bracket, Mtg, Valve 1
8 01685 (008000- ) Washer, Flat, 0.31, Ss 2
9 09740 (008000- ) Screw, Hex, M8 X 1.25 X 20, Ss 2

10 79497 (008000- ) Fitting, Plstc, Tee, Pf08/Pf08/Pf08 1
11 86508 (008000- ) Fitting, Plstc, Str, Pm08/PmO08 2
12 73433 (008000- ) Valve, Water, Solenoid, 12vdc 0.08pf 2
13 78398 (008000- ) Fitting, Plstc, Str, Bm12/Pm08, Nyl 1
14 24544 (008000- ) Fitting, Plstc, Str, Pm12/Pm12 1.60I 1
15 42133A (008000- ) Fitting, Plstc, Tee, Pf12/Pf12/Pf12 1
16 79484 (008000- ) Fitting, Plstc, E90, Bm06/Pm12, Nyl 1
17 73468 (008000- ) Fitting, Plstc, E90, Bm10/Pm12 1
18 63244-2 (008000- ) Fitting, Plstc, E90, Bm12/Pm08 1
19 630371 (008000- ) Fitting, Plstc, E90, Bm10/Pm08 1
20 14877 (008000- ) Fitting, Plstc, E90, Bm12/Pm12 1
21 63810 (008000- ) Clamp, Hose, Wormdrive, 0.56-1.06d, .56w 6
22 1015045 (008000- ) Hose, Afmkt, Pvc, Brd 0.75id 08ft 1
23 369811 (008000- ) Hose, Pvc, Brd, 0.62id 0.88od 09.00I 1
24 24105 (008000- ) Fitting, Brs, Qdc, Bm12/Qf08 1
25 33295 (008000- ) Fitting, Brs, Qdc, Pf08 [Parker Bh3f] 1
v 26 375322 (008000- ) Fitting Kit, Hose, Garden 1
A 27 01316 (008000- ) Washer, Flat, 0.66b 1.00d .12, Rbr 1
28 1016837 (008000- ) Bracket, Mtg, Valve 1
29 361339 (008000- ) Screw, Hex, M6 X 1.0 X 16, Fmg 2
30 377349 (008000- ) Fitting, Plstc, Pf12/Pf12, Bh 1
31 73468 (008000- ) Fitting, Plstc, E90, Bm10/Pm12 1

M20 Gas/LPG 9016001 (8-2016)

3-3




OPTIONS

Fig. 2 - ES Tanks Group

M20 Gas/LPG 9016001 (12-2021)

3-4



OPTIONS

Fig. 2 - ES Tanks Group

354462

Ref. Part No. Serial Number Description Qty.
1 1021210 (008000- ) Pump Assy, Column, Es (See Breakdowns) 1
2 1028697 (008000- ) Sleeve, Rbr, 3.50b 3.58d 1.8l 1
3 1015048 (008000- ) Hose, Afmkt, Pvc, Brd 0.75id 011t 1
4 63810 (008000- ) Clamp, Hose, Wormdrive, 0.56-1.06d, .56w 4
5 386652 (008000- ) Strainer, Soltn, 20 Mesh, Cyl 3.5d 9.5l 1
6 24543 (008000- ) Fitting, Plstc, E90, Bm12/Pf12 1
7 385685 (008000- ) Sensor, Level, Lig, 14vdc 01a .62-11 1
8 1019636 (008000- ) Bracket, Mtg, Strainer 1
9 09740 (008000- ) Screw, Hex, M8 X 1.25 X 20, Ss 6

10 1017218 (008000- ) Washer, Flat, 0.32b 1.00d .12, Ss 6
11 1022229 (008000- ) Tank, Detgt, Trimmed 1
12 1025159 (008000- ) Bracket, Mtg, Detgt And Spray Wand 1
13 20952 (008000- ) Screen, Pump 1
14 1014974 (008000- ) Hose, Afmkt, Pvc, Brd 0.38id 02ft 1
15 20944 (008000- ) Grommet, Pye, 0.37id, F/1.5h, .13 Matl 1
16 20951 (008000- ) Fitting, Plstc, E90, Bm06/Bm06 2
17 43844 (008000- ) Clamp, Hose, Wormdrive, 0.25-0.62d, .31w 2
18 41295 (008000- ) Hose, Pvc, ClIr, 0.38id 0.560d 48.00I 1
19 1011885 (008000- ) Cap, Tank 1
20 1072877 (008000-012038 ) Switch Assy, Press, 3.0, 17.5] Tube 1
21 32183 (008000-012038 ) Fitting, Brs, E90, Pm02/Bm03 1
22 1031572 (008000-012038 ) Hose, Afmkt, Vacuum, 0.16id, 01ft 1
23 14877 (008000- ) Fitting, Plstc, E90, Bm12/Pm12 1
24 1015033 (008000- ) Hose, Afmkt, Pvc, Brd 0.62Id, 01Ft, Cir 1
25 10632-2 (008000- ) Grommet, Rbr, 0.62id, F/0.9h, .12 Matl 1
26 1039019 (008000- ) Filter, Soltn, 020mesh, Pm12 3.2d 08.0I 1
27 385685 (012039- ) Sensor, Level, Lig, 14vdc 01a .62-11 1
28 1037816 (012039- ) Bracket, Protector, Float Switch 1
29 09007 (012039- ) Screw, Hex, M6 X 1.00 X 25, Ss 2
30 08712 (012039- ) Nut, Hex, Lock, M6 X 1.00, NI, Ss 2
31 76426 (012039- ) Washer, Sealing, 0.28b 0.75d Ss, Neo 2

M20 Gas/LPG 9016001 (12-2021)

3-5




OPTIONS

Fig. 3 — Side Brush Motor Group

M20 Gas/LPG 9016001 (12-2016)

3-6



OPTIONS

354463
Fig. 3 — Side Brush Motor Group

Ref. Part No. Serial Number Description Qty.

1 1047002 Bracket WIdt, Mtg, Side Brush Fixed

( ) 1

v 2 1068812 (008000- ) Motor, Hyd, Gear, Int 08.9 Bi-Dir 2500 1
A 22615 (008000- ) Seal Kit, Motor [CI] 1
3 56821 (008000- ) Fitting, Hyd, E90, Jm08/Om10 2
4 01762 (008000- ) Screw, Hex, .38-16 X 0.75, NI 4
5 32492 (008000- ) Washer, Flat, 0.38 Std 4
6 1042968 (008000- ) Hub, Drive, Brush, Disk, 1.00b [61] 1
7 1046976 (008000- ) Bumper WiIdt, Brush, Side 1
8 19191 (008000- ) Spacer 1
9 25046 (008000- ) Screw, Hex, .25-20 X 1.00, 5 1
10 1222020 (008000- ) Cam, Front, Yel 1
11 386298 (008000- ) Pin WiIdt, Front 1
12 21603 (008000- ) Pin, Grvd, 0.43d 01.8I [303ss] 1
13 24555 (008000- ) Ring, Retaining, Ext, 0.38d, [E-Ring] 1
14 369359 (008000- ) Pin, Hitch, .375d X 3.12I, PI 2
15 1046995 (008000- ) Spacer, Sqge, Side Brush 1
16 1046980 (008000- ) Blade, Sqge, Side Brush, Linatex 1
16 1059091 (008000- ) Blade, Sqge, Side Brush, Urethane 1
17 1047238 (008000- ) Blade, Sqge, Side Brush, Linatex 1
17 1059092 (008000- ) Blade, Sqge, Side Brush, Urethane 1
18 1047060 (008000- ) Plate WIidt, Retainer, Sqge 1

M20 Gas/LPG 9016001 (5-2019) 3-7



OPTIONS

Fig. 4 - Side Brush Lift Group

3-8

M20 Gas/LPG 9016001 (12-2021)



OPTIONS

354464
Fig. 4 — Side Brush Lift Group

Ref. Part No. Serial Number Description Qty.
1 1021439 (008000- ) Pivot WIdt, Brush, Side 1
2 71868 (008000- ) Bushing, Sleeve, 1.00b 1.13d 1.50I, Fgl 2
3 1021473 (008000- ) Channel WIdt, Pivot 1
4 09010 (008000- ) Screw, Hex, M8 X 1.25 X 25, Ss 5
5 41186 (008000- ) Washer, Flat, Belleville, .31 5
6 1021617 (008000- ) Pin Widt 1
7 71869 (008000- ) Washer, Thrust, 1.00b 1.75d 0.13w, Fbr 2
8 16735 (008000- ) Screw, Hex, M8 X 1.25 X 16, 8.8 1
9 32491 (008000- ) Washer, Flat, 0.31, Std 1

v 10 63175-1 (008000- ) Arm, Link 4
A 11 63233 (008000- ) Bushing, Sleeve, 0.50b 0.59d 0.50I, Bnz 2
12 59633 (008000- ) Bearing, Thrust, 0.53b 1.00d 0.03w 16
13 1027926 (008000- ) Sleeve, P/M, 0.37b 0.50d 0.6 [430ss] 8
14 36845 (008000- ) Screw, Hex, .38-16 X 1.50, Ss 8
15 01685 (008000- ) Washer, Flat, 0.31, Ss 8
16 59156 (008000- ) Nut, Hex, Lock, .38-16, NI, Ss 8
17 1038137 (008000- ) Cylinder, Hyd, 1.5b 07.81 02.80strk 2500 1
18 1038115 (008000- ) Cylinder, Hyd, 1.5b 07.8l 02.75strk 2500 1
19 77097 (008000- ) Fitting, Hyd, E90, Jm04/Om04 3
20 77098 (008000- ) Fitting, Hyd, E90, Jm06/Om04 1
21 29558 (008000- ) Pin, Clevis, 0.37d X 1.50I 1
22 08179 (008000- ) Pin, Cotter, .094 X 1.00 4
23 1021564 (008000- ) Adapter, Rod-End, Side Brush 1
24 71874 (008000- ) Rod-End, .50-20rh Mal 0.50b 1
25 29557 (008000- ) Pin, Clevis, 0.37d X 1.31l 1
26 17461 (008000- ) Pin, Clevis, 0.37d X 1.75I 2
27 41346 (008000- ) Screw, Hex, M12 X 1.75 X 30, 8.8 1
28 32486 (008000- ) Washer, Flat, 0.50 Sae 1
29 48985 (008000- ) Nut, Hex, Jam, .50-20 1
30 23146 (008000- ) Pin, Roll, .187d X 1.62l, .187/.192 1
31 1053838 (008000- ) Pin, 30mmd X 215mml 1
32 47719 (008000- ) Washer, Flat, 1.26b 1.88d .13, Stl 1
33 82839 (008000- ) Tread, Non-Skid, 02.2w 11.5I 1
34 1022318 (008000- ) Guard WIdt, Brush, Side 1
35 12317 (008000- ) Screw, Hex, M10 X 1.5 X 30, Ss 4
36 01686 (008000- ) Washer, Flat, 0.44b 1.00d .08, Ss 4
37 34411 (008000- ) Pin, Cotter, Hair, 1.00d .178 Wir 1
38 1060130 (008000- )  Wheel, 06.0D 2.00W 1.19B, Gray Rbr 2

M20 Gas/LPG 9016001 (12-2021) 3-9



OPTIONS

Fig. 5 - Side Brush Solution Control Group (008000- 014000)

3-10 M20 Gas/LPG 9016001 (7-2022)



OPTIONS

Fig. 5 - Side Brush Solution Control Group (008000-014000)

354465

Ref. Part No. Serial Number Description Qty.
1 50178 (008000-014000 ) Hose, Pvc, Clr, 0.50id 0.690d 26.00I 1
2 9016494 (008000-010490 ) Valve Kit, Replacement 12v St Flow 1
3 09738 (008000-014000 ) Screw, Hex, M5 X 0.8 X 12, Ss 2
4 09739 (008000-014000 ) Nut, Hex, Lock, M5 X 0.8, NI, Ss 2
5 54333 (008000-014000 ) Clamp, Hose, Wormdrive, 0.31-0.88d, .31w 2
6 1015032 (008000-014000 ) Hose, Afmkt, Pvc, Brd 0.62id 08ft 1
7 63810 (008000-014000 ) Clamp, Hose, Wormdrive, 0.56-1.06d, .56w 4
8 1062116 (008000-014000 ) Fitting, Plstc, Tee, Bm10/Bm10/Bm10, Nyl 1
9 1075241 (010491-014000)  Valve Assy, Water, Solenoid, 12vdc 1

M20 Gas/LPG 9016001 (7-2022)

3-11




OPTIONS

Fig. 6 - Side Brush Solution Control Group (01 4001-

3-12

M20 Gas/LPG 9016001 (7-2022)



OPTIONS

357103 - M20
Fig. 5 - Side Brush Solution Control Group (014001- )

Ref. Part No. Serial Number Description Qty.
1 1251530 (014001- ) Valve, Check, 1.0psi, Bm08/Bm08 1
2 1011412 (014001- ) Hose, Afmkt, Pvc, Brd, 0.50id, 08ft, Cir 1
3 54333 (014001- ) Clamp, Hose, Wormdrive, 0.31-0.88d, .31w 6
4 1076870 (014001- ) Valve, Water, Solenoid [12vdc, Bm08/Bm08 1
5 64743 (014001- ) Fitting, Plstc, Str, Bm08/Pm06 2
6 1256639 (014001- ) Fitting, Plastic, Rst, 3.00mm 1
7 1257563 (014001- ) Screw, Pan, Torx, 06— 19 X 0.38, F/ Plstc 2
8 630146 (014001- ) Fitting, Plug, Pm06, Hdpe 2
9 1254833 (014001- ) Manifold, Soln 1

10 1254856 (014001- ) Plate, Manifold, Mtg 1
11 32490 (014001- ) Washer, Flat, 0.25, Std 1
12 1257800 (014001- ) Screw, Hex, M6 X 1.00 X 60, Ss, FI 4
13 08712 (014001- ) Nut, Hex, Lock, M6 X 1.00, NI, Ss 1
14 1077124 (014001- ) Bracket, Manifold, Stratus 1
15 64778 (014001- ) Fitting, Plstc, E90, Bm08/Pm06 1
16 32491 (014001- ) Washer, Flat, 0.31, Std 2
17 39277 (014001- ) Screw, Hex, M8 X 1.25 X 25, 8.8 2

M20 Gas/LPG 9016001 (7-2022)

3-13




OPTIONS

Fig. 7 — Side Brush Hydraulic Valve Group

M20 Gas/LPG 9016001 (2-2018)

3-14



OPTIONS

354466
Fig. 7 - Side Brush Hydraulic Valve Group

Ref. Part No. Serial Number Description Qty.
1 1072997 (008000- ) Valve, Cntrl, Hyd, Solenoid, 03/16gpm (See Breakdowns) 1
2 56690 (008000- ) Fitting, Hyd, Str, Jm06/0m06 2
3 55685 (008000- ) Fitting, Hyd, Str, Jm04/Om06 2
4 34359 (008000- ) Fitting, Hyd, E45, Jm04/0OmO04 1
5 44868 (008000- ) Fitting, Hyd, E90, Jm08/Om08 1
6 395973 (008000- ) Fitting, Hyd, Str, Om04/Qm04 1
7 1026119 (008000- ) Valve, Hyd, Check, Jm08/OmO08 5000psi 1
8 60090 (008000- ) Fitting, Hyd, Cap, Jf08 1
9 1037011 (008000- ) Hose, Hyd, Tc08, Jf08str/Jf08e90, 012.0 1

10 08713 (008000- ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 2
11 44869 (008000- ) Fitting, Hyd, Str, Jm08/0Om08 1
12 42226 (008000- )  Fitting, Hyd, E45, Jm08/OmO08 1
13 71727 (008000- ) Fitting, Hyd, E90, Jf06/Jm06, Long 1
14 395974 (008000- )  Fitting, Hyd, E90, Om04/QmO04 1
15 1045272 (008000- ) Bracket, Valve, Sba [M20 And T20] 1
16 364441 (008000- ) Screw, Hex, M8 X 1.25 X 110, Ss 2
17 08709 (008000- ) Nut, Hex, Lock, M8 X 1.25, NI 2
18 09010 (008000- ) Screw, Hex, M8 X 1.25 X 25, Ss 2
19 32491 (008000- ) Washer, Flat, 0.31, Std 2

M20 Gas/LPG 9016001 (2-2018) 3-15



OPTIONS

Reservoir

Scrub and
Sweep Valve

7

| Side Brush
., Valve

Lift Cylinder

Side Brush
Motor

Side Brush
Swing Cylinder

3-16 M20 Gas/LPG 9016001 (2-2018)



OPTIONS

Fig. 8 - Side Brush Hydraulic Hose Group

354467

Ref. Part No. Serial Number Description Qty.
1 361047 (008000- ) Hose, Hyd, Med06, Jf06e90I/Jf06str,038.0 1
2 1023485 (008000- ) Hose, Hyd, Tc06, Jf04str/JfO4str, 033.0 1
3 1025990 (008000- ) Hose, Hyd, Tc04, JfO4str /JfO4str, 39.0 1
4 1036965 (008000- ) Hose, Hyd, Tc08, Jf08str/Jf08str, 034.0 2
5 1025991 (008000- ) Hose, Hyd, Tc06, Jf06str /Jf06str, 23.0 1
6 1025992 (008000- ) Hose, Hyd, Tc04, JfO4str /JfO4str, 20.0 1
7 1036946 (008000- ) Hose, Hyd, Tc08, Jf08str/Jf08str, 084.0 1
8 59577 (008000- ) Fitting, Hyd, Str, Jm06/0OmO06, Long 1
9 56690 (008000- ) Fitting, Hyd, Str, Jm06/0Om06 1

10 1041389 (008000- ) Hose, Hyd, Tc06, Jf06str/Jf06str, 086.0 1

M20 Gas/LPG 9016001 (2-2018)

3-17




OPTIONS

Fig. 9 - FaST Pumps and Detergent Group

3-18 M20 Gas/LPG 9016001 (8-2016)



OPTIONS

354789
Fig. 9 - FaST Pumps and Detergent Group

Ref. Part No. Serial Number Description Qty.
1 1044342 (008000- ) Bracket Widt, Mtg [FaST Gen 2+] 1
2 09740 (008000- ) Screw, Hex, M8 X 1.25 X 20, Ss 2
3 1017218 (008000- ) Washer, Flat, 0.32b 1.00d .12, Ss 2
4 56186 (008000- ) Relay, 12vdc, 040a, Spdt No 1
5 1036801 (008000- ) Pump, Soltn, 13.7vdc, 65psi [FaST li+] 1
6 1039357 (008000- ) Bracket, Retainer, Pump 1
7 15678 (008000- ) Screw, Hex, M6 X 1.00 X 16, Ss 3
8 1011403 (008000- ) Hose, Afmkt, Pvc, Brd, 0.50Id, 01Ft, Cir 1
9 43844 (008000- ) Clamp, Hose, Wormdrive, 0.25-0.62d, .31w 14

10 1018098 (008000- ) Valve, Water, Solenoid, 12vdc 6.0mm Pf04 1
11 09200 (008000- ) Screw, Pan, Phl, M5 X 0.80 X 12, Ss 2
12 01683 (008000- ) Washer, Flat, 10, Ss 2
13 150540 (008000- ) Fitting, Plstc, Str, Bm06/Pm04 1
14 150709 (008000- ) Fitting, Brs, Tee, Pf04/Pf04/Pm04, Run 1
15 57248 (008000- ) Fitting, Plstc, E90, Bm06/Pm04, Nyl 2
16 1044343 (008000- ) Bracket, Mtg [FaST Gen 2+] 1
17 9008868 (008000- ) FaST Kit, Injector [M20/T20/M30 FaST llI] (See 2
Breakdowns)
18 1005435 (008000- ) Fitting, Plstc, Pipe, Cap, Pf04 1
19 1002898 (008000- )  Fitting, Plstc, Str, Bm04, Cplg, Fem 1
20 1002899 (008000- ) Fitting, Plstc, Str, Pm04, Cplg, Mal 2
21 150713 (008000- ) Fitting, Plstc, Tee, Bm04/Bm04/Bm04 1
22 1014986 (008000- ) Hose, Afmkt, Pvc, Clr, 0.25id, 02ft 1
23 1006416 (008000- ) Hose, Afmkt, Pvc, Clr, 0.38id, 03ft 1
24 54333 (008000- ) Clamp, Hose, Wormdrive, 0.31-0.88d, .31w 8
25 150538 (008000- ) Fitting, Plstc, Str, Bm06/Pm06 2
26 1005302 (008000- ) Filter, In-Line, Pf06/Pf06 080mesh 02.6l 1
27 73468 (008000- ) Fitting, Plstc, E90, Bm10/Pm12 1
28 42133A (008000- ) Fitting, Plstc, Tee, Pf12/Pf12/Pf12 1
29 24544 (008000- ) Fitting, Plstc, Str, Pm12/Pm12 1.60l 1
30 1005552 (008000- ) Fitting, Plstc, E90, Bm08/Pm12, Nyl 1
31 10632-19  (008000- ) Grommet, Rbr, 2.13id, F/2.5h, .12 Matl 1
32 1006400 (008000- ) Hose, Afmkt, Pvc, Brd, 0.38id, 03ft, Cir 1
33 1024237 (008000- ) Hose, Afmkt, Pvc, Wir, 0.50id, 03ft, Clr 1
34 1014929 (008000- ) Hose, Afmkt, Pvc, Clr, 0.38id, 01ft 1
35 1010668 (008000- ) Fitting, Plstc, Y, Bm08/Bm08/Bm08, Nyl 1
36 1017022 (008000- ) Detergent, Pkg, 2 Liter, Sgl [665] 1
37 1035794 (008000- ) Valve, Check, 0005psi Bm06/Bm08 2
38 01684 (008000- ) Washer, Flat, 0.27B 0.69D .05, Ss 3
39 1049254 (008000- ) Fitting, Nyl, Qdc, E90, Bm08/ Qm10 1
40 1049259 (008000- ) Fitting, NylY, Qdc, E90, Bm06/ Qm10 1

M20 Gas/LPG 9016001 (8-2016) 3-19



OPTIONS

Fig. 10 - FaST Solution Supply Group

o2
| i\ <

P

A
\\
\

X
Y
\\
AN
\\
A\
VY
4P«

M20 Gas/LPG 9016001 (8-2017)



OPTIONS

Fig. 10 - FaST Solution Supply Group

354791

Ref. Part No. Serial Number Description Qty.
1 63810 (008000- ) Clamp, Hose, Wormdrive, 0.56-1.06d, .56w 6
2 1015032 (008000- ) Hose, Afmkt, Pvc, Brd, 0.62id, 08ft, Clr 1
3 54333 (008000- ) Clamp, Hose, Wormdrive, 0.31-0.88d, .31w 2
4 1011412 (008000- ) Hose, Afmkt, Pvc, Brd, 0.50id, 08ft, Clir 1
5 1015486 (008000- ) Fitting, Plstc, Tee, Bm08/Bm10/Bm10, Br 1

M20 Gas/LPG 9016001 (8-2016)

3-21




OPTIONS

Fig. 11 - FaST Solution Supply Group with Side Brush

-

m ‘\l@%lu@., \

B
i
D

N A
Q96

N ul/ 3.ﬂ®

- N ™

M20 Gas/LPG 9016001 (8-2017)

3-22



OPTIONS

Fig. 11 — FaST Solution Supply Group with Side Brush

354792

Ref. Part No. Serial Number Description Qty.
1 1010668 (008000- ) Fitting, Plstc, Y, Bm08/Bm08/Bm08, Nyl 2
2 54333 (008000- ) Clamp, Hose, Wormdrive, 0.31-0.88d, .31w 11
3 1015067 (008000- ) Hose, Afmkt, Pvc, Clr, 0.50id, 08ft 1
4 1037825 (008000- ) Valve, Solenoid, 12vdc, Water Flow 1
5 09200 (008000- ) Screw, Pan, Phl, M5 X 0.80 X 12, Ss 2
6 63810 (008000- ) Clamp, Hose, Wormdrive, 0.56-1.06d, .56w 5
7 763116 (008000- ) Tie, Cable, Nyl, 15.31. W 4.5 Max D 1
8 31543 (008000- ) Hose, Heater, E90, 0.62id, 24.0 4.0 1
9 1011412 (008000- ) Hose, Afmkt, Pvc, Brd, 0.50id, 08ft, Clr 1

10 1030511 (008000- ) Plate, Mtg, Valve 1
11 01683 (008000- ) Washer, Flat, 10, Ss 2
12 09739 (008000- ) Nut, Hex, Lock, M5 X 0.80, NI, Ss 2
13 76099 (008000- ) Screw, Hex, M8 X 1.25 X 25, Fmg 1
14 1015486 (008000- ) Fitting, Plstc, Tee, Bm08/Bm10/Bm10, Br 1
15 1015026 (008000- ) Hose, Afmkt, Pvc, Brd, 0.62id, 03ft, Clr 1

M20 Gas/LPG 9016001 (8-2016)

3-23




Fig. 12 - FaST Wire Harness Group

OPTIONS

dihnd LSvd = (T1)713av1
dANNd LSV4d :0L

[a]

O] LHM/86L m
g| n71g/98
V[ Ynd/oL1
*SOd| *ON 3HIM
AV 7
6/ IvV13a L1 71vY13d
A
V.8 N3d0
9| NY9/SL /8 PREE
S| LlHWBL 98| dnds/aLl
¥|  Ynd/L1 S8 NY9/SL
€| Mg/e1 OE Nn1g/98
z N340 "SOod| *ON 3YIm
1 N340
*SOd["ON 3gIm —

I\lh_ a1vi3a \\lmh aIvi3a
O [ - X [
_M“_. 1 _\_J L

SSINMVH NIVAIOL :(1)713av1]
SS3NHVH NIVW :OL —
- AVI3H_LSV4 2 (1)738V1
3 AVI3d LSV :0l
L

A A
g| 1HM/VeL
V| dnd/vLl
“S0d| "ON 3dIMm m

3ATIVA _MOTd HOIH 1Svd = (1)713av7
3ATIVA MOT4 HOIH 1sSvd :0l1

M20 Gas/LPG 9016001 (8-2016)

3-24



OPTIONS

356682 - M20, T20
Fig. 12 - FaST Wire Harness Group

Ref. Part No. Serial Number Description Qty.

1 1075138 (008000- ) Harness, Wire [FaST Gen 2, M20/T20] 1

M20 Gas/LPG 9016001 (8-2016) 3-25



OPTIONS

Fig. 13 - ec-H20 Solution Pump Group

M20 Gas/LPG 9016001 (7-2022)

3-26



OPTIONS

Fig. 13 - ec-H20 Solution Pump Group

356033

Ref. Part No. Serial Number Description Qty.
1 1060624 (008000-014000 ) Pump, Soltn, Ele, 13.7vdc,12/28psi 1
2 09252 (008000-014000 ) Screw, Hex, M5 X 0.80 X 20, 8.8 4
3 19066 (008000-014000 ) Washer, Flat, 10 8
4 06549 (008000-014000 ) Nut, Hex, Lock, M5 X 0.80, NI 4
5 1060273 (008000- ) Plate, Mtg, Pump 1
6 1059677 (008000- ) Strip, Rbr, 0.06 03.54w 03.5] [Neo/60] 1
7 09744 (008000- ) Screw, Hex, M6 X 1.00 X 12, Ss 6
8 01684 (008000- ) Washer, Flat, 0.27b 0.69d .05, Ss 6
9 9007882 (008000- ) Module Kit, Replmt [Ec-H20] (See Breakdowns) 1

10 1040467 (008000- ) Screw, Hex, M6 X 1.00 X 20, 9.8, Sems 4
11 1060292 (008000- ) Plate Widt, Mtg 1
12 09740 (008000- ) Screw, Hex, M8 X 1.25 X 20, Ss 2
13 1017218 (008000- ) Washer, Flat, 0.32b 1.00d .12, Ss 2
14 1060185 (008000- ) Cover Widt, Power Supply 1
15 1029057 (008000- ) Clip, Grip, Finger, 0.88-1.25d 3
16 12323 (008000- ) Screw, Pan, Phl, M4 X 0.70 X 20, Ss 3
17 1060291 (008000- ) Plate, Inspection 1
18 1020168 (008000- ) Molding, Afmkt, Trim, Pvc, .08 .11, 01Ft 1
19 10632-4 (008000- ) Grommet, Rbr, 0.62id, F/0.9h, .06 Matl 1
20 1060719 (008000- ) Cover, Trimmed 1
21 1247720 (008000- ) Circuitboard Assy [Dc To Dc Conv.] 1
22 09206 (008000- ) Screw, Hex, M4 X 0.70 X 12, 8.8 4
23 19065 (008000- ) Washer, Flat, 08 4
24 1052726 (008000- ) Alarm, 9-48vdc, 95 Db(A) [Ec-H20] 1
25 1064183 (008000- ) Circuitbreaker, 02.0a, Resetable 1
26 1064191 (008000- ) Boot, Circuitbreaker 1
27 1044393 (008000- ) Switch, Rocker, Spst, Mom 1
28 56186 (008000- ) Relay, 12vdc, 040a, Spdt No 1
29 223198 (008000- ) Screw, Hex, M5 X 0.80 X 10, Fmg 1
30 33932 (008000- ) Nut, Hex, Lock, M4 X 0.70, NI, Ss 3
31 1062804 (008000- ) Bolt, Carriage, M06 X 1.00 X 40, 4.6 4
32 41359 (000000 ) Nut, Hex, Std, M6 X 1.00, 8 4
33 32982 (000000 ) Washer, Lock, Int, 0.25 4
34 32483 (000000 ) Washer, Flat, 0.25, Sae 4
35 56186 (008000-014000 ) Relay, 12vdc, 040a, Spdt No 1
36 223198 (008000-014000 ) Screw, Hex, M5 X 0.80 X 10, Fmg 1

M20 Gas/LPG 9016001 (7-2022)

3-27




OPTIONS

() re &
‘ &) a 2
© e Awﬂ
S L. =
28 i)

7 .

Fig. 14 - ec-H20 Solution Pump Supply Group (008000-014000)

27
30(
g
© T./77.//1
1T

NWZ2

A N O
N N N

©

0-0.)0-aD-Gy-6

QY X
-0 %Y

2

M20 Gas/LPG 9016001 (7-2022)

3-28



OPTIONS

Fig. 14 - ec-H20 Solution Pump Supply Group (008000-014000)

356034

27 72968
28 1017415
29 630164

008000-014000
008000-014000
008000-014000

Rivet, Plstc, .250d X 0.90
Insert, Cplg, Qm, BmO08
Fitting, Plstc, Str, Bm04/Bm08

Ref. Part No. Serial Number Description Qty.
1 24544 (008000-014000 ) Fitting, Plstc, Str, Pm12/Pm12 1.60I 1
2 42133A (008000-014000 ) Fitting, Plstc, Tee, Pf12/Pf12/Pf12 1
3 1005552 (008000-014000 ) Fitting, Plstc, E90, Bm08/Pm12, Nyl 1
4 54333 (008000-014000 ) Clamp, Hose, Wormdrive, 0.31-0.88d, .31w 9
5 1011837 (008000-014000 ) Hose, Afmkt, Pvc, Brd, 0.50id, 12ft, CIr 1
6 64778 (008000-014000 ) Fitting, Plstc, E90, Bm08/Pm06 2
7 1005302 008000-014000 ) Filter, In-Line, Pf06/Pf06 080mesh 02.6l 1
8 10632-19 (008000-014000 ) Grommet, Rbr, 2.13id, F/2.5h, .12 Matl 3
9 1017415 008000-014000 ) Insert, Cplg, Qm, Bm08 1
10 1017413 008000-014000 ) Housing, Cplg, Qf / Pm08 1
11 63987-1 008000-014000 ) Fitting, Plstc, E90, Bm08/Bm08 1
12 1049254 008000-014000 ) Fitting, Nyl, Qdc, E90, Bm08/ Qm10 1
13 1059372 008000-014000 ) Fitting, Plstc, Str, Pf06/Qm10, Pvc 1
14 1005219 008000-014000 ) Fitting, Plstc, Str, Pm04/Pm06, Nyl 1
15 1060596 008000-014000 ) Manifold, Water 1
16 24698 008000-014000 ) Fitting, Brs, Str, Pf02/Pm06 1
17 1017386 008000-014000 ) Valve, Vent, Air, Float Type 1
18 1058935 008000-014000 ) Switch, Press, 50 Psi, Pm02 1
19 1060693 008000-014000 ) Valve, Check, 0005psi Pm04/Bm06 1

20 43844 008000-014000 ) Clamp, Hose, Wormdrive, 0.25-0.62d, .31w 4
21 1059391 008000-014000 ) Fitting, Plstc, E90, Bm05/Bm05, Nyl 1
22 1052336 008000-014000 ) Hose, Afmkt, PVC, Brd, 0.311d, 03Ft, CIr 2
23 1052017 ) Fitting, Plstc, Str, Bm05/Pm04 1
24 1071280 008000-014000 ) Fitting Assy, Qdc, Pf04 1
25 65581 008000-014000 ) Fitting, Plstc, E90, Bm08/Pm04 1
26 9014281 008000-014000 ) ec-H20 Kit, Flush, Repimt{M20, M30&T20] 1
) 2
) 1
) 1
) 2
) 1
) 2
) 1
) 2
) 1
) 1
) 1
) 1
) 1

(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(008000-014000
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(

v
A
A
A
A 30 1006415 008000-014000 Hose, Afmkt, Pvc, Clr, 0.25id, 03ft
A 31 50901 008000-014000 Fitting, Plstc, Str, Bm04/Pm04
A 32 54333 008000-014000 Clamp, Hose, Wormdrive, 0.31-0.88d, .31w
A 33 10114083 008000-014000 Hose, Afmkt, Pvc, Brd, 0.50id, 01ft, Cir
A 34 43844 008000-014000 Clamp, Hose, Wormdrive, 0.25-0.62d, .31w
A 35 1071280 008000-014000 Fitting Assy, Qdc, Pf04
A 36 48790 008000-014000 Pouch
37 73468 008000-014000 Fitting, Plstc, E90, Bm10/Pm12
38 49266 008000-014000 Tie, Cable, Nyl, 07.31 .19w 1.8 Max D
39 1062403 008000-014000 Fitting, Brs, Snubber, Pm02/Pf02

M20 Gas/LPG 9016001 (7-2022)

3-29




OPTIONS

Fig. 15 - ec-H20 Solution Pump Supply Group (014001-)

3-30 M20 Gas/LPG 9016001 (7-2022)



OPTIONS

357104
Fig. 15 - ec-H20 Solution Pump Supply Group (014001-)

Ref. Part No. Serial Number Description Qty.
1 54333 (014001- ) Clamp, Hose, Wormdrive, 0.31-0.88d, .31w 2
2 1011837 (014001- ) Hose, Afmkt, Pvc, Brd, 0.50id, 12ft, Clr 1
3 10632-19 (014001- ) Grommet, Rbr, 2.13id, F/2.5h, .12 Matl 1
4 49266 (014001- ) Tie, Cable, Nyl, 07.31 .19w 1.8 Max D 1
5 1062403 (014001- ) Fitting, Brs, Snubber, Pm02/Pf02 1
6 48610 (014001- ) Fitting, Plstc, Str, Bm08/Pm04 1
7 1060596 (014001- ) Manifold, Water 1
8 24698 (014001- ) Fitting, Brs, Str, Pf02/Pm06 1
9 1017386 (014001- ) Valve, Vent, Air, Float Type 1
10 1058935 (014001- ) Switch, Press, 50 Psi, Pm02 1
11 1060693 (014001- ) Valve, Check, 0005psi Pm04/Bm06 1
12 43844 (014001- ) Clamp, Hose, Wormdrive, 0.25-0.62d, .31w 4
13 1059391 (014001- ) Fitting, Plstc, E90, Bm05/Bm05, Nyl 1
14 1052336 (014001- ) Hose, Afmkt, PVC, Brd, 0.311d, 03Ft, Clr 1
15 1052017 (014001- ) Fitting, Plstc, Str, Bm05/Pm04 1
16 1071280 (014001- ) Fitting Assy, Qdc, Pf04 1
17 65581 (014001- ) Fitting, Plstc, E90, Bm08/Pm04 1
v 18 9014281 (014001- ) ec-H20 Kit, Flush, RepImt[M20, M30&T20] 1
A 19 72968 (014001- ) Rivet, Plstc, .250d X 0.90 2
A 20 1017415 (014001- ) Insert, Cplg, Qm, Bm08 1
A 21 630164 (014001- ) Fitting, Plstc, Str, Bm04/Bm08 1
A 22 1006415 (014001- ) Hose, Afmkt, Pvc, Clr, 0.25id, 03ft 2
A 23 50901 (014001- ) Fitting, Plstc, Str, Bm04/Pm04 1
A 24 54333 (014001- ) Clamp, Hose, Wormdrive, 0.31-0.88d, .31w 2
A 25 1011403 (014001- ) Hose, Afmkt, Pvc, Brd, 0.50id, 01ft, Cir 1
A 26 43844 (014001- ) Clamp, Hose, Wormdrive, 0.25-0.62d, .31w 2
A 27 1071280 (014001- ) Fitting Assy, Qdc, Pf04 1
A 28 48790 (014001- ) Pouch 1
29 1017415 (014001- ) Insert, Cplg, Qm, BmO08 1
30 1017413 (014001- ) Housing, Cplg, Qf / Pm08 1

M20 Gas/LPG 9016001 (7-2022)

3-31




OPTIONS

Fig. 16 - ec-H20 Solution Supply Group (008000-014000)

\ / 4

VAR
// NN //

\
\

\
\

O\
WA

Q%-af )2

\

A

AR

N
\

\ / \
\
\

\
S
@ a)ys

AN
AN

M20 Gas/LPG 9016001 (7-2022)

3-32



OPTIONS

Fig. 16 - ec-H20 Solution Supply Group (008000-014000)

356037

Ref. Part No. Serial Number Description Qty.
1 63810 (008000-014000 ) Clamp, Hose, Wormdrive, 0.56-1.06d, .56w 2
2 1011837 (008000-014000 ) Hose, Afmkt, Pvc, Brd, 0.50id, 12ft, Cir 1
3 54333 (008000-014000 ) Clamp, Hose, Wormdrive, 0.31-0.88d, .31w 5
4 1015486 (008000-014000 ) Fitting, Plstc, Tee, Bm08/Bm10/Bm10, Br 1
5 1015032 (008000-014000 ) Hose, Afmkt, Pvc, Brd, 0.62id, 08ft, Cir 1

M20 Gas/LPG 9016001 (7-2022)

3-33




OPTIONS

Fig. 17 - ec-H20 Solution Supply Group (014001- )

3-34 M20 Gas/LPG 9016001 (7-2022)



OPTIONS

357101 - M20
Fig. 17 - ec-H20 Solution Supply Group (014001- )

Ref. Part No. Serial Number Description Qty.
1 1251530 (014001- ) Valve, Check, 1.0psi, Bm08/Bm08 2
2 1011412 (014001- ) Hose, Afmkt, Pvc, Brd, 0.50id, 08ft, Cir 2
3 54333 (014001- ) Clamp, Hose, Wormdrive, 0.31-0.88d, .31w 6
4 1076870 (014001- ) Valve, Water, Solenoid [12vdc, Bm08/Bm08 2
5 64743 (014001- ) Fitting, Plstc, Str, Bm08/Pm06 2
6 1010668 (014001- ) Fitting, Plstc, Y, Bm08/Bm08/Bm08, Nyl 1
7 1257563 (014001- ) Screw, Pan, Torx, 06-19 X 0.38, F/ Plstc 4
8 630146 (014001- ) Fitting, Plug, Pm06, Hdpe 2
9 1254833 (014001- ) Manifold, Soln 1

10 1254856 (014001- ) Plate, Manifold, Mtg 1
11 32490 (014001- ) Washer, Flat, 0.25, Std 1
12 1257800 (014001- ) Screw, Hex, M6 X 1.00 X 60, Ss, FI 4
13 08712 (014001- ) Nut, Hex, Lock, M6 X 1.00, NI, Ss 1
14 1077124 (014001- ) Bracket, Manifold, Stratus 1
15 64778 (014001- ) Fitting, Plstc, E90, Bm08/Pm06 1
16 32491 (014001- ) Washer, Flat, 0.31, Std 2
17 39277 (014001- ) Screw, Hex, M8 X 1.25 X 25, 8.8 2

M20 Gas/LPG 9016001 (7-2022)

3-35




OPTIONS

Fig. 18 - ec-H20 Solution Supply Group with Side Brush (008000-014000)

3-36 M20 Gas/LPG 9016001 (7-2022)



OPTIONS

Fig. 18 - ec-H20 Solution Supply Group with Side Brush (008000-014000)

356038

Ref. Part No. Serial Number Description Qty.
1 1010668 (008000-014000 ) Fitting, Plstc, Y, Bm08/Bm08/Bm08, Nyl 1
2 63810 (008000-014000 ) Clamp, Hose, Wormdrive, 0.56-1.06d, .56w 4
3 9021167 (008000-012081 ) Valve Kit, Water, Replmt 1
4 31543 (008000-014000 ) Hose, Heater, E90, 0.62id, 24.0 4.0 1
5 01683 (008000-014000 ) Washer, Flat, 10, Ss 2
6 24196 (008000-014000 ) Screw, Pan, Phl, M5 X 0.80 X 20, Ss 2
7 09739 (008000-014000 ) Nut, Hex, Lock, M5 X 0.80, NI, Ss 2
8 76099 (008000-014000 ) Screw, Hex, M8 X 1.25 X 25, Fmg 1
9 1030511 (008000-012081 ) Plate, Mtg, Valve 1

10 1015486 (008000-014000 ) Fitting, Plstc, Tee, Bm08/Bm10/Bm10, Br 1
11 1010614 (008000-014000 ) Valve, Check, 2gpm .5psi Bm08/Bm08 2
12 1061045 (008000-014000 ) Plug, Restrictor 1
13 222375 (008000-014000 ) Fitting, Plstc, Str, Bm06/Bm08 2
14 1014974 (008000-014000 ) Hose, Afmkt, Pvc, Brd, 0.38id, 02ft, Cir 1
15 1011412 (008000-014000 ) Hose, Afmkt, Pvc, Brd, 0.50id, 08ft, Cir 1
16 54333 (008000-014000 ) Clamp, Hose, Wormdrive, 0.31-0.88d, .31w 18
17 763116 (008000-014000 ) Tie, Cable, Nyl, 15.31. W 4.5 Max D 1
18 1015026 (008000-014000 ) Hose, Afmkt, Pvc, Brd, 0.62id, 03ft, Cir 1
19 1076824 (012082-014000) Valve Assy, Water, Solenoid, 12vdc 1
20 1076793 (012082-014000) Plate, Mtg, Valve 1

M20 Gas/LPG 9016001 (7-2022)

3-37




OPTIONS

Fig. 19 - ec-H20 Solution Supply Group with Side Brush (014001- )

LYoy
&
= Y (i Z
e (88 iy!':l;(f(m \/
= = l“' '.1'(. S /
9 .'Ev i S & \ /7\
1 - “ == 18 -

<
a2

323

6 -5
e - 12 /& 20 >~
7 3 2 & 19 / /_
"'o’o” \\ ; é) 21
— '3 ~ T X
6 -4
D)
2|
1
(]
3 &

3-38 M20 Gas/LPG 9016001 (7-2022)



OPTIONS

357102 - M20
Fig. 19 - ec-H20 Solution Supply Group with Side Brush (014001- )

Ref. Part No. Serial Number Description Qty.
1 1251530 (014001- ) Valve, Check, 1.0psi, Bm08/Bm08 3
2 1011835 (014001- ) Hose, Afmkt, Pvc, Brd, 0.50id, 20ft, Clir 2
3 54333 (014001- ) Clamp, Hose, Wormdrive, 0.31-0.88d, .31w 30
4 1076870 (014001- ) Valve, Water, Solenoid [12vdc, Bm08/Bm08 4
5 64743 (014001- ) Fitting, Plstc, Str, Bm08/Pm06 3
6 1010668 (014001- ) Fitting, Plstc, Y, Bm08/Bm08/Bm08, Nyl 3
7 1257563 (014001- ) Screw, Pan, Torx, 06-19 X 0.38, F/ Plstc 8
8 1256174 (014001- ) Bracket, Solenoid, Ech20 1
9 09740 (014001- ) Screw, Hex, M8 X 1.25 X 20, Ss 1

10 01685 (014001- ) Washer, Flat, 0.38b 0.88d .08, Ss 1
11 1256639 (014001- ) Fitting, Plastic, Rst, 3.00mm 1
12 630146 (014001- ) Fitting, Plug, Pm06, Hdpe 1
13 1254833 (014001- ) Manifold, Soln 1
14 1254856 (014001- ) Plate, Manifold, Mtg 1
15 32490 (014001- ) Washer, Flat, 0.25, Std 6
16 1257800 (014001- ) Screw, Hex, M6 X 1.00 X 60, Ss, Fl 4
17 08712 (014001- ) Nut, Hex, Lock, M6 X 1.00, NI, Ss 4
18 1077124 (014001- ) Bracket, Manifold, Stratus 1
19 64778 (014001- ) Fitting, Plstc, E90, Bm08/Pm06 1
20 32491 (014001- ) Washer, Flat, 0.31, Std 2
21 39277 (014001- ) Screw, Hex, M8 X 1.25 X 25, 8.8 2

M20 Gas/LPG 9016001 (7-2022) 3-39



OPTIONS

Fig. 20 - ec-H20 Wire Harnesses Group

“u034/1. ISV 3HIM
SIHL ONINI430 138v7_0av 034/7 3dIM_SY TYNIAG3L
ONIH 3HL OGYYMOL TIVL 3HIM .H. ¥3070H 3Snd 3HL 3sSN -
*MNTHHS LV3H Q3USIT N MOVd HLIM a3Y3A0D ANV *T1VL
3YIM .H. ¥3070H 3SN4 3HL Ol 03073M JINOS HO
03017dS d1710 38 OL O34/T ONV AHO/8S1 3dHIM -
*AQOg (030710N H30710H 3SNd4 3NIT1-NI
3HL Ol (030N3Y343d 34V SNOISN3NIQ HLONIT -
*3SN4 3TALS OLV VOZ HLIM 03avoT 38 OL -
$1S3LON
SI-3snd & (1)738v7
H30T0H 3SNd OLlY 3NIT-NI

L1 71vi3d

S Aa/ET
S N340

NV.1/0ST

LHW 6+ 1

NH9/SL

b
€
2
1

LHM/BL

“sod

“ON 3dIM

wlla n_—(._.wn_//i/

Bllc= @ r] & -

OE# NId :A3M :(1)73gv7
HOLIMS A3X LV +@ :0L

EE®

8

El

3NON :7138v]
%2078 3INION3I 1V ONNOHO :0L

SS3NYVH NLVN:OL
SSINYVH NIVA

138V ON
SS3NYYH OHO3 :0L

[v]
13av ON

y| M19/6e

A189/ve

SS3NYVH 02H-03 :0L

2| ¥nd/vL

AY9/8S

*SOd| "ON 3dl

£ (1)73av7
t0L

ofw

E] NHO/SL)
LHW/BL

dNdsL1

N3dO|

NV.1/0S

LHMW/ 6

E(I‘DO

"ON_3dIM

M20 Gas/LPG 9016001 (8-2016)

3-40



OPTIONS

“u034/1. SV 3HIM
SIHL ONINI430 73@v7_aay *03d/1 3-HIM_SY TIYNIANY3L

03007dS d1710 39 OL @34/1 ANV AHO/8GI JHIM -
*A00g 0307TON ¥30T0H 3SN4 3NIT1-NI

3HL_OL Q3ON3Y343d 3V SNOISN3WNIA HLON3T -

*3snd 3TALS OLV VOZ HLIM 030v0T 3@ OL -

:S310N

SI-3snd :(1)73av]

Y3070H 3sn4 OLY 3NIT-NI

Xa/2et1

ynd/LE

+|njo

NVL1/0S

LHM/6%

N=9/SL|

LHM/6L

*Sod

L1 71v13a

“ON _3HIM

138V ON
SS3NYVH OHO3 :0L

wlla TIVL3Q /Mi/

e R R R e e e —— A S———

= OE# NId A :(1)73aV1
HOLIMS A3X LV +@ :0L

wElw TIVLi3Qa

2l Ad9/8S1
91 NVL/0ST
91 1HM/6¢1
81 dnd/LET
91 1HM/B6L
o1 NH9/SL
jdl dnd/vLt
o7 dnd/L1
91 M19/0€1
21 M1g/9€e1

Fig. 20 - ec-H20 Wire Harnesses Gro

8 A8/ed
2l a3d/1
vo "ON _3HIM

3NON :713av7]
%0078 3NION3 Lv ONNOH9

SSINYVH

73av ON

02H-03 :0L

v| M8e/gEel

[ M8/VET |

| und/vil]

SS3NYVYH NIVA:OL
SS3NYVH NIVA 0L

AH9/8S1

1)73av7

NH9/SL

LTHI/6L]

uNd/L

dnd/LE

NV.1/0S

A1HM/61

o |<|m|o|ofw|w

CON 3MIM

21 | a/vel €1 7Iv13a @

SOd| "ON 34IM

3-41

M20 Gas/LPG 9016001 (7-2022)




Fig. 20 - ec-H20 Wire Harnesses Group

OPTIONS

S-€1 V130 +-E1 TIvi3a €-E1 TIvi3a 2-E1 7Ivi3a 1-€1 71v130

HALUIANOD :TEAVY
U3LLINOD 00-00 0L

H =

| wae |
1

_

)

1e's1
ost
*L-El ‘9-E1 :__<._.mﬁ_)m
*1-0ov1
/m.le_/ ‘p-€1 T1vLi3a
- @]
N.Wr_.m_ ET]

*6-E1 “B-€E1 ::(._.wn_)m

vz

&

NId

(2]

E-0¢1 TIvi30 2-0+1 1vi30 2-ESI 1Ivi30 T-€ST T1vi3a 6L 1v130

M20 Gas/LPG 9016001 (8-2016)

3-42



OPTIONS

Fig. 20 - ec-H20 Wire Harnesses Group

3NON :73av1
SSINYVH
30V4Y3INI OHO3

NOTL1S0d["ON 3HTM]

E-0¥1 TIVL30

A

A.vm)_ ‘2-E1 TIvi3Q

*€-€51 ‘2-eSI TIvi3a

‘L-ET ‘9-E1 ::(._.B)N

“1-ovl

/m.Vm—/ ‘v-g1 11vi3a

) e e

6-€1 VL0
AS *SS3Yd t11)T3av1 - 30
HOLINS 3dNSS3dd :0L T-LEL Y.

(8] (€]
[

u{_.m— arvi3a

*6-E1 °B-El 7IvL3A

T
~

FINON 02H-33 ¢11)7138VT
3NCON 02H-33 0L

2-0v1 11v130 1-0v1 T1vL30

S-E1 71vL30 v-€1 1v13a

[ e8]  S[ &nd/i]
[ 8]  +#]veosest]
[ vee] €l N3do]
[ _Ss[  — 2ZDhna/acel]
[ _oe]  1lAuesesT]

H3LY3ANOO *8IW :(T)73aQV1
BIN AVTEH HOLH3ANOD fOL

1-€S1 71vi3a

8-€1 TIvixd

E-El TIvL3a

, WYV 3 (1)7138V
R WNHVIV O2H-03 0L

Z-El 71vi3a

3-43

M20 Gas/LPG 9016001 (7-2022)



OPTIONS

Fig. 20 - ec-H20 Wire Harnesses Group

356036

Ref. Part No. Serial Number Description Qty.
1 1075140 (008000-014000 ) Harness, Ele [Ech20, Interface] 1
2 1060871 (008000-014000 ) Harness, Wire [Ec-H20] 1
3 1060880 (008000- ) Resistor, Ele, Plug [430 , 2w] 1
4 1060881 (008000- ) Capacitor, Plug [4700uf, 25v] 1
5 1076976 (014001- ) Harness, Ele [Ech20, Interface] 1
6 1076937 (014001- ) Harness, Wire [Ec-H20] 1

3-44

M20 Gas/LPG 9016001 (7-2022)



OPTIONS

Fig. 21 - Backup Alarm Kit

/ - o
' //////,/_s\\\
| | s NN
354473
Ref. Part No. Serial Number Description Qty.

v 9001321 (008000- ) Alarm Kit, Backup, Ci [M20 And T20] 1
A 1 9007131 (008000- ) Alarm Assy, Backup, 12/48Vdc 1
A 2 24196 (008000- ) Screw, Pan, Phl, M5 X 0.80 X 20, Ss 2
A 3 19066 (008000- ) Washer, Flat, 10 2
A 4 09739 (008000- ) Nut, Hex, Lock, M5 X 0.80, NI, Ss 2
A 5 1019445 (008000- ) Bracket, Sppt, Strobe Light 1
A 6 09740 (008000- ) Screw, Hex, M8 X 1.25 X 20, Ss 4
A 7 1017218 (008000- ) Washer, Flat, 0.32b 1.00d .12, Ss 4
A 8 1019971 (008000- ) Harness, Warning / Backup [M20 & T20] 1

M20 Gas/LPG 9016001 (8-2016) 3-45



OPTIONS

Fig. 22 - Light Kit, Flashing

//// RN

L T T TN T
| ‘ T N O
354475
Ref. Part No. Serial Number Description Qty.

v 9001327 (008000- ) Light Kit, FIsh, Ci [M20 And T20] 1
A 1 1254294 (008000- ) Light, Strobe, Amb, Led 1
A 383820 (008000- ) Terminal, Bullet, Mal, .156d, 22-18ga 2
A 2 24196 (008000- ) Screw, Pan, Phl, M5 X 0.80 X 20, Ss 2
A 3 19066 (008000- ) Washer, Flat, 10 2
A 4 09739 (008000- ) Nut, Hex, Lock, M5 X 0.80, NI, Ss 2
A 5 1019445 (008000- ) Bracket, Sppt, Strobe Light 1
A 6 09740 (008000- ) Screw, Hex, M8 X 1.25 X 20, Ss 4
A 7 1017218 (008000- ) Washer, Flat, 0.32b 1.00d .12, Ss 4
A 8 1019971 (008000- ) Harness, Warning / Backup [M20 & T20] 1
A 9 46236 (008000- ) Clamp, Cable, Stl, 0.25D X 0.56W, 1Hole 2
3-46 M20 Gas/LPG 9016001 (12-2021)



OPTIONS

Fig. 23 - Light Kit, Strobe

// NN

U el T e .
| ‘ T N O
354475
Ref. Part No. Serial Number Description Qty.

v 9001331 (008000- ) Light Kit, Strobe, Ci [M20 And T20] 1
A 1 1254294  (008000- ) Light, Strobe, Amb, Led 1
A 383820 (008000- ) Terminal, Bullet, Mal, .156d, 22-18ga 2
A 2 24196 (008000- ) Screw, Pan, Phl, M5 X 0.80 X 20, Ss 2
A 3 19066 (008000- ) Washer, Flat, 10 2
A 4 09739 (008000- ) Nut, Hex, Lock, M5 X 0.80, NI, Ss 2
A 5 1019445 (008000- ) Bracket, Sppt, Strobel Light 1
A 6 09740 (008000- ) Screw, Hex, M8 X 1.25 X 20, Ss 4
A 7 1017218 (008000- ) Washer, Flat, 0.32b 1.00d .12, Ss 4
A 8 1019971 (008000- ) Harness, Warning / Backup [M20 & T20] 1
A 9 46236 (008000- ) Clamp, Cable, Stl, 0.25D X 0.56W, 1Hole 2

M20 Gas/LPG 9016001 (12-2021)

@
H
~



OPTIONS

Fig. 24 - Light Kit, Flashing Overhead Guard

354477

Ref. Part No. Serial Number Description Qty.
v 9001718 (008000- ) Light Kit, FIsh, W/Ohg, Ci[M20 And T20] 1
A 1 1254294  (008000- ) Light, Strobe, Amb, Led 1
A 383820 (008000- ) Terminal, Bullet, Mal, .156d, 22-18ga 2
A 2 24196 (008000- ) Screw, Pan, Phl, M5 X 0.80 X 20, Ss 2
A 3 19066 (008000- ) Washer, Flat, 10 2
A 4 09739 (008000- ) Nut, Hex, Lock, M5 X 0.80, NI, Ss 2
A 5 1019647 (008000- ) Harness, Warning / Ohg [M20] 1
A 6 10632-17  (008000- ) Grommet, Rbr, 0.50id, F/0.8h, .12 Matl 4
A 7 763115 (008000- ) Tie, Cable, 6.0l, 1.25d Max 4
A 8 49266 (008000- ) Tie, Cable, Nyl, 07.31.19w 1.8 Max D 2

3-48

M20 Gas/LPG 9016001 (12-2021)



OPTIONS

Fig. 25 - Light Kit, Strobe Overhead Guard

354477

Ref. Part No. Serial Number Description Qty.
v 9001717 (008000- ) Light Kit, Strobe, W/Ohg, Ci [M20 And T20] 1
A 1 1254294 (008000- ) Light, Strobe, Amb, Led 1
A 383820 (008000- ) Terminal, Bullet, Mal, .156d, 22-18ga 2
A 2 24196 (008000- ) Screw, Pan, Phl, M5 X 0.80 X 20, Ss 2
A 3 19066 (008000- ) Washer, Flat, 10 2
A 4 09739 (008000- ) Nut, Hex, Lock, M5 X 0.80, NI, Ss 2
A 5 1019647 (008000- ) Harness, Warning / Ohg [M20] 1
A 6 10632-17  (008000- ) Grommet, Rbr, 0.50id, F/0.8h, .12 Matl 4
A 7 763115 (008000- ) Tie, Cable, 6.0l, 1.25d Max 4
A 8 49266 (008000- ) Tie, Cable, Nyl, 07.31 .19w 1.8 Max D 2
M20 Gas/LPG 9016001 (12-2021) 3-49




OPTIONS

Fig. 26 - Overhead Guard Kit

M20 Gas/LPG 9016001 (8-2016)

3-50



OPTIONS

354478

Fig. 26 - Overhead Guard Kit

Ref. Part No. Serial Number Description Qty.
v 9001314 (008000- ) Ohg Kit, Ci [M20 And T20] 1
A 1 1022276 (008000- ) Guard WiIdt, Top, Ohg 1
A 2 1069241 (008000- ) Tube WIdt, Leg, Ohg, Lh, Pntd 1
A 3 1069253 (008000- ) Tube WIdt, Leg, Ohg, Rh, Pntd 1
A 4 03192 (008000- ) Screw, Hex, M10 X 1.5 X 30, 8.8 12
A 5 32492 (008000- ) Washer, Flat, 0.38 Std 17
A 6 41430 (008000- ) Nut, Hex, Lock, M10 X 1.5, NI 8
A 7 1023879 (008000- ) Bracket, Mtg, Mirror, Rearview 1
A 8 1050295 (008000- ) Mirror, Convex, 0.50D 1
A 9 32491 (008000- ) Washer, Flat, 0.31, Std 1
A 10 19313 (008000- ) Nut, Hex, Std, .31-18 1
A 11 1014563 (008000- ) Washer, Flat, 0.40b 1.12d .12, Ss 3

M20 Gas/LPG 9016001 (8-2016)

3-51




OPTIONS

~

Fig. 27 - Telemetry Group

/,

/I

\
\
\
\
\
\

/\W -
5

@

M20 Gas/LPG 9016001 (11-2020)

3-52



OPTIONS

356266 - NA
Fig. 27 - Telemetry Group

Ref. Part No. Serial Number Description Qty.
1 9010085 (008000- ) Control Box Assy Kit, Repimt, Telem [USA] 1
1 9010086 (008000- ) Control Box Assy Kit, Replmt, Telem [CAN] 1
2 1071062 (008000- ) Bracket, Spacer, Controlbox 1
3 09252 (008000- ) Screw,Hex, M5 X 0.80 X 29, 8.8 4
4 01683 (008000- ) Washer, Flat, 10, Ss 4
5 1070402 (008000- ) Angle, mtg, Antenna, Telem 1
6 1070659 (008000-011777 ) Antenna, Telem, 70 In [Gprs] 1
7 140916 (008000- ) Clamp, Cable, Nyl, 0.62D, Nat 2
8 09244 (008000- ) Screw, Hex, M5 X 0.80 X 16, 8.8 2
9 06549 (008000- ) Nut, Hex, Lock, M5 X 0.80, NI 2
10 19066 (008000- ) Washer, Flat, 0.25b 0.56d .05, PI, 10 2
11 1040467 (008000- ) Screw, Hex, H6 X 1.00 X 20, 9.8, Sems 2
12 55248 (011778- ) Mount, Cable Tie 2
13 07790 (008000- ) Nut, Hex, FIng, M6 X 1.00 2
14 10632-12  (008000- ) Grommet, Rbr, 0.38id, F/0.5H, .12 Matl 1
15 1069580 (008000- ) Label, Opertnl, Telem [Fcc/Ic] 1
16 1075143 (008000- ) Harness, Ele [Telem] 1
17 1248350 (011778- ) Antenna, Telem [4g, 180" 2
18 763114 (011778- ) Tie, Cable, 11.3l, 2.75d Max 2

M20 Gas/LPG 9016001 (11-2020) 3-53



OPTIONS

Fig. 28 - Vacuum Wand Kit

3-54 M20 Gas/LPG 9016001 (8-2017)



OPTIONS

354659 - M20
Fig. 28 - Vacuum Wand Kit
Ref. Part No. Serial Number Description Qty.
v 9001334 (008000- ) Wand Kit, Vacuum, Ci [M20] 1
A 1 65580 (008000- ) Bag, Power 1
A 2 72968 (008000- ) Rivet, Plstc, .250d X 0.90 4
A 3 190722 (008000- ) Wand, Chm, Dbl Bend [1 Pk= 1 Box Of 2pc] 1
A 4 86767 (008000- ) Hose Assy, W/2cuff, 1.5d 090l 1.5/1.5 1
A 5 1029396 (008000- ) Fitting, Alm, Str, Bm24/Bm48 1
A 6 55845 (008000- ) Screw, Hex, M5 X 0.80 X 16, Fmg 2
A 7 13840 (008000- ) Nozzle Assy, Tool, Wand, 14.0 Inch 1
A 8 79381 (008000- ) Clamp, Hose, Wormdrive, 1.25-2.00d, .50w 1
A 9 67004 (008000- ) Clip, Grip, Finger, 1.00-1.88d White,Vyl 2
A 10 19064 (008000- ) Washer, Flat, 06 6

M20 Gas/LPG 9016001 (8-2017)

3-55




OPTIONS

Fig. 29 - Spray Nozzle Kit (008000-014000)

3-56 M20 Gas/LPG 9016001 (7-2022)



OPTIONS

Fig. 29 - Spray Nozzle Kit (008000-014000)

354480

Ref. Part No. Serial Number Description Qty.
v 9001310 (008000-014000 ) Nozzle Kit, Spray, Ci 1
A 1 1026743 (008000-014000 ) Pump, Diaphragm (See Breakdowns) 1
A 2 1027007 (008000-014000 ) Plate, Mtg, Pump 1
A 3 06939 (008000-014000 ) Screw, Pan, M5 X 0.80 X 45, 4.8 4
A 4 19066 (008000-014000 ) Washer, Flat, #10 4
A 5 06549 (008000-014000 ) Nut, Hex, Lock, M5 X 0.80, NI 2
A 6 1015045 (008000-014000 ) Hose, Afmkt, Pvc, Brd, 0.75id, 08ft, Clr 1
A 7 63810 (008000-014000 ) Clamp, Hose, Wormdrive, 0.56-1.06d, .56w 4
A 8 1019250 (008000-014000 ) Hose, Water, Coil 1
A 9 769785 (008000-014000 ) Nozzle, Spray, Gun 1
A 10 1027976 (008000-014000 ) Fitting, Brs, Str, Pf06/Pm12 1
A 11 1027237 (008000-014000 ) Bracket, Mtg, Spray Handle 1
A 12 1015486 (007260-012xxx ) Fitting, Plstc, Tee, Bm08/Bm10/Bm10, Br 1
A 13 1018499 (008000-014000 ) Fitting, Plstc, E90, Bm08/Pf08s, Swivel 1
A 14 398500 (008000-014000 ) Switch, Rocker, Dpdt On/None/On 1
A 15 1029790 (008000-014000 ) Bracket, Mtg, Spray Wand [FaST, Conv] 1
A 16 09740 (008000-014000 ) Screw, Hex, M8 X 1.25 X 20, Ss 2
A 17 1017218 (008000-014000 ) Washer, Flat, 0.32b 1.00d .12, Ss 2
A 18 1027978 (008000-014000 ) Fitting, Brs, Str, Pf06/Pf06 Bh 1
A 19 64778 (008000-014000 ) Fitting, Plstc, E90, Bm08/Pm06 1
A 20 1029055 (008000-014000 ) Wand, Clean-Out 1
A 21 1029057 (008000-014000 ) Clip, Grip, Finger, .875-1.25 2
A 22 20394 (008000-014000 ) Screw, Hex, #10-16 X 0.62, Fmg [Ab] 2
A 23 01683 (008000-014000 ) Washer, Flat, #10, Ss 4
A 24 375321 (008000-014000 ) Fitting, Brs, Str, Pm08/Garden Hose 1
A 25 01316 (008000-014000 ) Washer, Flat, 0.66b 1.00d .12, Rbr 1
A 26 1029153 (008000-014000 ) Nipple, Hose 1
A 27 1029155 (008000-014000 ) Coupling, Nozzle, Spray 1
A 28 1029156 (008000-014000 ) Nozzle 1
A 29 1029399 (008000-014000 ) Valve, Shutoff 1
A 30 1021881 (008000-014000 ) Harness, Spray, Nozzle 1
A 31 56186 (008000-014000 ) Relay, 12vdc, 40a, Spdt N/O 1
A 32 1018495 (008000-014000 ) Fitting, Plstc, Str, Bm08/Pf08s, Swivel 1
A 33 54333 (008000-014000 ) Clamp, Hose, Wormdrive, 0.31-0.88d, .31w 2

M20 Gas/LPG 9016001 (7-2022)

3-57




OPTIONS

Fig. 30 - Spray Nozzle Group (014001- )

3-58 M20 Gas/LPG 9016001 (7-2022)



OPTIONS

Fig. 30 - Spray Nozzle Group (014001- )

Ref. Part No. Serial Number

Description

357106 - M20

Qty.

1 1076870 (014001- ) Valve, Water, Solenoid [12vdc, Bm08/Bm08 1
2 54333 (014001- ) Clamp, Hose, Wormdrive, 0.31-0.88d, .31w 8
3 64743 (014001- ) Fitting, Plstc, Str, Bm08/Pm06 2
4 1257563 (014001- ) Screw, Pan, Torx, 06- 19 X 0.38, F/ Plstc 4
5 56186 (014001- ) Relay, 12vdc, 40a, Spdt N/O 1
6 1011412 (014001- ) Hose, Afmkt, Pvc, Brd, 0.50id, 08ft, Cir 1
7 1076974 (014001- ) Harness, Spray, Nozzle 1
8 1019250 (014001- ) Hose, Water, Coil 1
9 769785 (014001- ) Nozzle, Spray, Gun 1
10 1027976 (014001- ) Fitting, Brs, Str, Pf06/Pm12 1
11 1027237 (014001- ) Bracket, Mtg, Spray Handle 1
12 01685 (014001- ) Washer, Flat, 0.38b 0.88d .08, Ss 2
13 09010 (014001- ) Screw, Hex, M8 X 1.25 X 25, Ss 2
14 398500 (014001- ) Switch, Rocker, Dpdt On/None/On 1
15 1029790 (014001- ) Bracket, Mtg, Spray Wand [FaST, Conv] 1
16 393135 (014001- ) Screw, Btn, M8 X 1.25 X 20, Blk 2
17 32491 (014001- ) Washer, Flat, 0.31, Std 2
18 1027978  (014001- ) Fitting, Brs, Str, Pf06/Pf06 Bh 1
19 64778 (014001- ) Fitting, Plstc, E90, Bm08/Pm06 1
20 1029055 (014001- ) Wand, Clean- Out 1
21 1029057  (014001- ) Clip, Grip, Finger, .875-1.25 2
22 20394 (014001- ) Screw, Hex, #10- 16 X 0.62, Fmg [Ab] 2
23 01683 (014001- ) Washer, Flat, #10, Ss 4
24 375321 (014001- ) Fitting, Brs, Str, Pm08/Garden Hose 1
25 01316 (014001- ) Washer, Flat, 0.66b 1.00d .12, Rbr 1
26 1029153 (014001- ) Nipple, Hose 1
27 1029155 (014001- ) Coupling, Nozzle, Spray 1
28 1029156 (014001- ) Nozzle 1
29 1029399 (014001- ) Valve, Shutoff 1
30 630146 (014001- ) Fitting, Plug, Pm06, Hdpe 2
31 1254833 (014001- ) Manifold, Soln 1
32 1254856 (014001- ) Plate, Manifold, Mtg 1
33 32490 (014001- ) Washer, Flat, 0.25, Std 6
34 1257800 (014001- ) Screw, Hex, M6 X 1.00 X 60, Ss, Fl 4
35 08712 (014001- ) Nut, Hex, Lock, M6 X 1.00, NI, Ss 4
36 1077124 (014001- ) Bracket, Manifold, Stratus 1
37 64778 (014001- ) Fitting, Plstc, E90, Bm08/Pm06 1

M20 Gas/LPG 9016001 (7-2022)

3-59




OPTIONS

Fig. 31 - Transport Kit

3-60 M20 Gas/LPG 9016001 (8-2016)



OPTIONS

Fig. 31 - Transport Kit

354481 - M20, M30

Ref. Part No. Serial Number Description Qty.
v 9014867 (008000- ) Transport Kit, Ci [M20/M30} 1
A 1 1040800 (008000- ) Bracket, Latch, Cover 2
A 2 1020526 (008000- ) Bracket, Retaining, Hose 2
A 3 1040634 (008000- ) Plate, Hook, Latch 2
A 4 (09744 (008000- ) Screw, Hex, M6 X 1.00 X 12, Ss 6
A 5 01684 (008000- ) Washer, Flat, 0.27b 0.69d .05, Ss 6
A 6 1222019 (008000- ) Latch, Yellow 2
A 7 09200 (008000- ) Screw, Pan, Phl, M5 X 0.80 X 12, Ss 4
A 8 09739 (008000- ) Nut, Hex, Lock, M5 X 0.80, NI, Ss 4
A 9 393135 (008000- ) Screw, Btn, M8 X 1.25 X 20, Blk 2
A 10 32491 (008000- ) Washer, Flat, 0.31, Std 2

M20 Gas/LPG 9016001 (8-2016)

3-61




OPTIONS

Fig. 32 - Squeegee Guard Kit

M20 Gas/LPG 9016001 (8-2016)

3-62



OPTIONS

354482 - NA
Fig. 32 - Squeegee Guard Kit
Ref. Part No. Serial Number Description Qty.
v 9001338 (008000- ) Guard Kit, Sqge, Ci [M20] 1
A 1 1027560  (008000- ) Bracket Widt, Guard, Sqge 2
A 2 39284 (008000- ) Screw, Hex, M10 X 1.5 X 35, 8.8 4
A 3 32492 (008000- ) Washer, Flat, 0.38 Std 14
A 4 1024977 (008000- ) Bumper, Ure, 1.50d 1.25I 2
A 5 21196 (008000- ) Screw, Hex, .38-16 X 0.88, 5 2
A 6 1054338  (008000- )  Guard WIdt, Sqge 1
A 7 06965 (008000- ) Screw, Hex, M10 X 1.5 X 80, 8.8 2
A 8 41430 (008000- ) Nut, Hex, Lock, M10 X 1.5, NI 2
A 9 369359 (008000- ) Pin, Hitch, .375d X 3.12], PI 1
A 10 57702 (008000- ) Cable, Glv.06d 012.0 .26eye /.26eye 1
A 11 09738 (008000- ) Screw, Hex, M5 X 0.8 X 12, Ss 1
A 12 01683 (008000- ) Washer, Flat, #10, Ss 1
A 13 1045444  (008000- )  Guard WIdt, Sqge [M20/T20/M30] 2
A 14 06962 (008000- ) Screw, Hex, M10 X 1.5 X 45, 8.8 4
M20 Gas/LPG 9016001 (1-2020) 3-63




OPTIONS

Fig. 33 - Pressure Washer Mount Group

3-64 M20 Gas/LPG 9016001 (7-2022)



OPTIONS

Fig. 33 - Pressure Washer Mount Group

354672

Ref. Part No. Serial Number Description Qty.
1 1039056 (008000- ) Hose, Rbr, 25ft 1
2 1042051 (008000- ) Fitting, Ss, Qdc, Fem 2
3 1259146 (008000- ) Fitting, Swivel, Str, Pf06/Pm04, Sl 2
4 1039042 (008000- ) Handle, Gun, Trigger 1
5 1039044 (008000- ) Wand, Str, Ss, 28I 1
6 1044428 (008000- ) Fitting, Brs, Str, Pm04/Pm06 [Hp] 1
7 1042191 (008000- ) Fitting, Ss, Qdc, Mal 1
8 1041935 (008000- ) Nozzle, Spray [Pressure Washer] 1
9 67004 (008000- ) Clip, Grip, Finger, 1.00-1.88d White,Vyl 3

10 20394 (008000- ) Screw, Hex, 10-16 X 0.62, Fmg/Ab, PI 3
11 01683 (008000- ) Washer, Flat, 10, Ss 6
12 56186 (008000- ) Relay, 12vdc, 040a, Spdt No 1
13 1040899 (008000- ) Switch, Rocker, Prgrsv 1
14 1074983 (008000-014000 ) Harness, Ele [Press. Wash] 1
15 49266 (008000- ) Tie, Cable, Nyl, 07.31 .19w 1.8 Max D 5
16 65580 (008000- ) Bag, Power 1
17 72968 (008000- ) Rivet, Plstc, .250D X 0.90 2
18 1076975 (014001- ) Harness, Ele [Press. Wash] 1
19 222290 (014001- ) Diode, Ele, Plug 1

M20 Gas/LPG 9016001 (7-2022)

3-65




OPTIONS

Fig. 34 - Pressure Washer Solution Group (008000-014000)

M20 Gas/LPG 9016001 (7-2022)

3-66



OPTIONS

356692 - M20
Fig. 34 - Pressure Washer Solution Group (008000-014000)

Ref. Part No. Serial Number Description Qty.
1 1225829 (008000-014000 ) Pump, Hyd, Press Washer 1
2 1039046 (008000-014000 ) Valve, Needle 1
3 63810 (008000-014000 ) Clamp, Hose, Wormdrive, 0.56-1.06d, .56w 10
4 377334 (008000-014000 ) Fitting, Brs, Str, Bm12/Pm12 4
5 1039037 (008000-014000 ) Filter, Y, In-Line, .75 1
6 1045034 (008000-014000 ) Hose, Afmkt, Pvc, Wir, 0.75id, 08ft, Clr 1
7 1041351 (008000-014000 ) Fitting, Brs, E90, Bm12/Pm12 1
8 377349 (008000-014000 ) Fitting, PIstc, Pf12/Pf12, Bh 1
9 385685 (008000-014000 ) Sensor, Level, Liq, 14vdc 01a .62-11 1
10 1027290 (008000-014000 ) Filter, Soltn, 020mesh, Pm12 3.1d 02.6l 1
11 1042859 (008000-014000 ) Fitting, Brs, Str, Bm12/Pm08 2
12 1042579 (008000-014000 ) Fitting, Brs, E90, Pf08/Pm06 1
13 1044428 (008000-014000 ) Fitting, Brs, Str, Pm04/Pm06 [Hp] 1
14 10632-19  (008000-014000 ) Grommet, Rbr, 2.13id, F/2.5h, .12 Matl 1
15 1026743 (008000-014000 ) Pump, Diaphragm 1
16 1027007 (008000-014000 ) Plate, Mtg, Pump 1
17 06939 (008000-014000 ) Screw, Pan, Phl, M5 X 0.80 X 45, 4.8 4
18 19066 (008000-014000 ) Washer, Flat, 0.25b 0.56d .05, PI, 10 4
19 06549 (008000-014000 ) Nut, Hex, Lock, M5 X 0.80, NI 2

20 24584 (008000-014000 ) Fitting, Brs, E90, Pf06/Pm06, Spcl 2
21 9016315 (008000-014000 ) Bracket, Mtg, Pump, Hp, Replmt 1
22 15675 (008000-014000 ) Screw, Hex, M8 X 1.25 X 16, Ss 1
23 32491 (008000-014000 ) Washer, Flat, 0.31, Std 1
24 1042191 (008000-014000 ) Fitting, Ss, Qdc, Mal 1
25 1224328 (008000-014000 ) Valve, Drain, Pm12, Qtr Turn 1
26 1224329 (008000-014000 ) Fitting, Tee, Pf12/Pf12/Pf12, Brs 1
27 1231375 (008000-014000 ) Fitting, Plstc, E90, Bm12/Pf08 2
28 1227137 (008000-014000 ) Valve, Hyd, Press Washer 1
29 1224331 (008000-014000 ) Fitting, Brs, Str, Pm06/ Pm06 1
30 1225174 (008000-014000 ) Bracket Widt, Mtg 1
31 16931 (008000-014000 ) Screw, Hex, M8 X 1.25 X 20, 8.8 3
32 1017218 (008000-014000 ) Washer, Flat, 0.32b 1.00d .12, Ss 3
33 1225146 (008000-014000 ) Plate, Mtg, Light, Hp Spray (Flashing or Strobe Light Option 1
Only)
34 16931 (008000-014000 ) Screw, Hex, M8 X 1.25 X 20, 8.8 (Flashing or Strobe Light 2
Option Only)
35 1017218 (008000-014000 ) Washer, Flat, 0.32b 1.00d .12, Ss (Flashing or Strobe Light 2
Option Only)
M20 Gas/LPG 9016001 (7-2022) 3-67




OPTIONS

)

Fig. 35 - Pressure Washer Solution Group (014001-

2]

=

)
’.W.\.{

<

-

,'\
Ay )9

™

-

—

/

/

1/

M20 Gas/LPG 9016001 (7-2022)

3-68



OPTIONS

357105 - M20
Fig. 35 - Pressure Washer Solution Group (014001- )

Ref. Part No. Serial Number Description Qty.
1 1225829 (014001- ) Pump, Hyd, Press Washer 1
2 1039046 (014001- ) Valve, Needle 1
3 63810 (014001- ) Clamp, Hose, Wormdrive, 0.56-1.06d, .56w 2
4 79273-1 (014001- ) Fitting, Plstc, Str, Bm08/Pm12 2
5 1042191 (014001- ) Fitting, Ss, Qdc, Mal 1
6 1045034 (014001- ) Hose, Afmkt, Pvc, Wir, 0.75id, 08ft, Clr 1
7 1224329 (014001- ) Fitting, Tee, Pf12/Pf12/Pf12, Brs 1
8 385685 (014001- ) Sensor, Level, Lig, 14vdc 01a .62-11 1
9 1224328 (014001- ) Valve, Drain, Pm12, Qtr Turn 1

10 1042859 (014001- ) Fitting, Brs, Str, Bm12/Pm08 1
11 1042579 (014001- ) Fitting, Brs, E9Q0, Pf08/Pm06 1
12 1044428 (014001- ) Fitting, Brs, Str, Pm04/Pm06 [Hp] 1
13 10632-19  (014001- ) Grommet, Rbr, 2.13id, F/2.5h, .12 Matl 1
14 1227137 (014001- ) Valve, Hyd, Press Washer 1
15 24584 (014001- ) Fitting, Brs, E90, Pf06/PmO06, Spcl 2
16 9016315 (014001- ) Bracket, Mtg, Pump, Hp, Repimt 1
17 15675 (014001- ) Screw, Hex, M8 X 1.25 X 16, Ss 1
18 32491 (014001- ) Washer, Flat, 0.31, Std 1
19 79273-4 (014001- ) Fitting, Plstc, Str, Bm08/PmO08 1
20 1224331 (014001- ) Fitting, Brs, Str, Pm06/ Pm06 1
21 1225174 (014001- ) Bracket Widt, Mtg 1
22 16931 (014001- ) Screw, Hex, M8 X 1.25 X 20, 8.8 3
23 1017218 (014001- ) Washer, Flat, 0.32b 1.00d .12, Ss 3
24 1225146 (014001- ) Plate, Mtg, Light, Hp Spray (Flashing or Strobe Light Option 1
Only)
25 16931 (014001- ) Screw, Hex, M8 X 1.25 X 20, 8.8 (Flashing or Strobe Light 2
Option Only)
26 1017218 (014001- ) Washer, Flat, 0.32b 1.00d .12, Ss (Flashing or Strobe Light 2
Option Only)
27 1011835 (014001- ) Hose, Afmkt, Pvc, Brd, 0.50id, 20.0ft, Cir 1
28 54333 (014001- ) Clamp, Hose, Wormdrive, 0.31-0.88d, .31w 12
29 1076870 (014001- ) Valve, Water, Solenoid [12vdc, Bm08/Bm08] 2
30 64743 (014001- ) Fitting, Plstc, Str, Bm08/Pm06 2
31 1257563 (014001- ) Screw, Pan, Torx, 06-19 X 0.38, F/ Plstc 4
32 630146 (014001- ) Fitting, Plug, Pm06, Hdpe 2
33 1254833 (014001- ) Manifold, Soln 1
34 1254856 (014001- ) Plate, Manifold, Mtg 1
35 32490 (014001- ) Washer, Flat, 0.25, Std 6
36 1257800 (014001- ) Screw, Hex, M6 X 1.00 X 60, Ss, Fl 4
37 08712 (014001- ) Nut, Hex, Lock, M6 X 1.00, NI, Ss 4
38 1077124 (014001- ) Bracket, Manifold, Stratus 1
39 64778 (014001- ) Fitting, Plstc, E90, Bm08/Pm06 1
40 01685 (014001- ) Washer, Flat, 0.38b 0.88d .08, Ss 2
41 09010 (014001- ) Screw, Hex, M8 X 1.25 X 25, Ss 2

M20 Gas/LPG 9016001 (7-2022) 3-69



OPTIONS

Fig. 36 - Pressure Washer Hydraulic Hoses Group

Pressure Washer —~

Reservoir

With Side Brush With Out Q

Side Brush (73

M20 Gas/LPG 9016001 (12-2016)



OPTIONS

Fig. 36 - Pressure Washer Hydraulic Hoses Group

356693 - M20, T20, G

Ref. Part No. Serial Number Description Qty.
1 1038571 (008000- ) Valve, Hyd, Press Washer 1
2 1225144  (008000- ) Bracket, Valve, Mtg 1
3 06949 (008000- ) Screw, Hex, M6 X 1.00 X 50, 8.8 2
4 08712 (008000- ) Nut, Hex, Lock, M6 X 1.00, NI, Ss 2
5 32490 (008000- ) Washer, Flat, 0.25, Std 2
6 40755 (008000- ) Fitting, Hyd, Tee, Jm08/Jm08/Om08, Run 2
7 1226044 (008000- ) Hose, Hyd, Tc08, Jfoee90/Jf08str, 72 2
8 10632-14  (008000- ) Grommet, Rbr, 1.00id, F/1.4h, .12 Matl 2
9 1036965 (008000- ) Hose, Hyd, Tc08, Jf08str/Jf08str, 034.0 1

10 34379 (008000- ) Hose, Hyd, Med04, Jf04e90/Jf04str, 072.0 1
11 42227 (008000- ) Fitting, Hyd, Str, Jn08/Om12 2
12 55685 (008000- ) Fitting, Hyd, Str, Jm04/0Om06 1
13 47638 (008000- ) Fitting, Hyd, E90, Jm04/0m06 1
14 1037072 (008000- ) Hose, Hyd, Tc08, Jf08str/Jf08str, 052.0 1
15 1036902 (008000- ) Hose, Hyd, Tc08, Jf08str/Jf08str, 039.0 1
16 09010 (008000- ) Screw, Hex, M8 X 1.25 X 25, Ss 2
17 07797 (008000- ) Fitting, Hyd, E45, Jf08/Jm08 1
18 1224326 (008000- ) Sleeve, Nyl, 0.69id 20.0l [Asb11] 1
19 1224327 (008000- ) Sleeve, Nyl, 1.06id 22.0l [Asb15] 2
20 32491 (008000- ) Washer, Flat, 0.31, Std 2

M20 Gas/LPG 9016001 (12-2016)

3-71




OPTIONS

)

Fig. 37 - Wet Dust Control Hopper Cover Group (010900-

M20 Gas/LPG 9016001 (5-2019)

3-72



OPTIONS

356888 — M20
Fig. 37 - Wet Dust Control Hopper Cover Group (010900-

Ref. Part No. Serial Number Description Qty.
1 1076414 (010900- ) Panel, Filler, Filter [M20/30 Wet Sweep] 1
2 1041006 (010900- ) Cover, Hppr 1
3 1018207 (010900- ) Bar, Mtg, Hppr Cover 2
4 09291 (010900- ) Screw, Hex, M10 X 1.5 X 20, Ss 2
5 1014563 (010900- ) Washer, Flat, 0.40b 1.12d .12, Ss 2
6 1222019 (010900- ) Latch, Yellow 2
7 1041984 (010900- ) Bracket, Cover, Hppr 2
8 15678 (010900- ) Screw, Hex, M6 X 1.0 X 16, Ss 4
9 01684 (010900- ) Washer, Flat, 0.25, Ss 4

10 1015239 (010900- ) Seal, Afmkt, Ure, Adh, 0.50, 0.75w 03ft 4
11 09200 (010900- ) Screw, Pan, M5 X 0.8 X 12, Ss 4
12 1015241 (010900- ) Seal, Afmkt, Ure, Adh, 0.50, 0.75w 02ft 4

M20 Gas/LPG 9016001 (1-2020)

3-73




OPTIONS

Fig. 38 - Fire Extinguisher Kit

354484

Ref. Part No. Serial Number Description Qty.
v 9001316 (008000- ) Extinguisher Kit, Fire, Ci [M20/T20/M30] 1
A 1 25312 (008000- ) Extinguisher, Fire, 2.5 Lb Dry 1
A 2 382320 (008000- ) Screw, Pan, #12-16 X 0.50, F/ Plstc 2

3-74 M20 Gas/LPG 9016001 (8-2016)



OPTIONS

Fig. 39 - Frame Tie Down and Tow Group

356970 - M20, T20

Ref. Part No. Serial Number Description Qty.
1 1076696 (008000- ) Guard WIdt, Sqge, Tie-Down, Side, Rh 1
2 1076698 (008000- ) Guard WIdt, Sqge, Tie-Down, Side, Lh 1
3 1076740 (008000- ) Tow WIdt, Bumper, Front 1
4 1076741 (008000- ) Anchor [Shackle], .50 Bolt 1
5 06968 (008000- ) Screw, Hex, M12 X 1.75 X 35, 8.8 4
6 32486 (008000- ) Wasbher, Flat, 0.53b 1.06d .10, Stl, PI 4
7 1076699 (008000- ) Plate, Shim, Guard, Sqge, Tie-Down 1
8 77347 (008000- ) Screw, Hex, M10 X 1.50 X 35, Ss 6
9 32492 (008000- ) Washer, Flat, 0.38, Std 6

M20 Gas/LPG 9016001 (1-2020) 3-75



OPTIONS

Fig. 40 - Rear Squeegee Guard Group

M20 Gas/LPG 9016001 (1-2020)

3-76



OPTIONS

356972 - M20
Fig. 40 - Rear Squeegee Guard Group
Ref. Part No. Serial Number Description Qty.
1 1027560 (008000- ) Bracket Widt, Guard, Sqge 2
2 39284 (008000- ) Screw, Hex, M10 X 1.50 X 35, 8.8 4
3 32492 (008000- ) Washer, Flat, 0.38, Std 12
4 1024977  (008000- ) Bumper, Ure, 1.50d 1.25I 2
5 21196 (008000- ) Screw, Hex, .38-16 X 0.88, G5 2
6 1054338  (008000- ) Guard WIdt, Sqge 1
7 06965 (008000- ) Screw, Hex, M10 X 1.50 X 80, 8.8 2
8 41430 (008000- ) Nut, Hex, Lock, M10 X 1.5, NI 2
9 369359 (008000- ) Pin, Hitch, .375d X 3.12I, PI 1
10 57702 (008000— ) Cable, Glv.06d 012.0l .26eye /.26eye 1
11 55845 (008000- ) Screw, Hex, M5 X 0.80 X 16, Fmg 1
12 01683 (008000- ) Washer, Flat, 10, Ss 1

M20 Gas/LPG 9016001 (1-2020) 3-77



OPTIONS

Fig. 41 - Front Cover Latch Group

M20 Gas/LPG 9016001 (1-2020)

3-78



OPTIONS

356971 - M20, T20
Fig. 41 - Front Cover Latch Group

Ref. Part No. Serial Number Description Qty.
1 59661 (008000- ) Latch 1
2 1076703 (008000- ) Bracket, Mtg, Latch 1
3 1076704 (008000- ) Lever, Latch 1
4 222190 (008000- ) Grip, Handle 1
5 80491 (008000- ) Sleeve, P/M, 0.25b 0.38d 0.2l [430ss] 2
6 25046 (008000- ) Screw, Hex, .25-20 X 1.00, G5 3
7 32895 (008000- ) Screw, Hex, .50-13 X 3.50, G5 1
8 04414 (008000- ) Wasbher, Flat, 0.53b 1.88d .12, Stl, Pl 2
9 32523 (008000- ) Nut, Hex, Jam, .50-13 2

10 06943 (008000- ) Screw, Hex, M6 X 1.00 X 20, 8.8 2
11 32490 (008000- ) Washer, Flat, 0.25, Std 8
12 08708 (008000- ) Nut, Hex, Lock, M6 X 1.00, NI 2
13 06942 (008000- ) Screw, Hex, M6 X 1.00 X 16, 8.8 2

M20 Gas/LPG 9016001 (1-2020) 3-79



OPTIONS

)

Detergent Metering Group (014001-

Fig. 42

M20 Gas/LPG 9016001 (7-2022)

3-80



OPTIONS

357107 - M20
Fig. 42 - Detergent Metering Group (014001- )

Ref. Part No. Serial Number Description Qty.
1 1057465 (014001- ) Filter, Soltn, 080mesh, Pm12 3.2d 08.0I 1
2 365095 (014001- ) Fitting, Plstc, Str, Bm10/Pm12 1
3 69785 (014001- ) Fitting, Plstc, EQ0, Pf12/Pm12 1
4 1022229 (014001- ) Tank, Detgt, Trimmed 1
5 1011885 (014001- ) Cap, Tank 1
6 1025159 (014001- ) Bracket, Mtg, Detgt And Spray Wand 6
7 09740 (014001- ) Screw, Hex, M8 X 1.25 X 20, Ss 6
8 1017218 (014001- )  Washer, Flat, 0.32b 1.00d .12, Ss 1
9 20952 (014001- ) Screen, Pump 1

10 20951 (014001- ) Fitting, Plstc, E90, Bm06/Bm06 2
11 1014930 (014001- ) Hose, Afmkt, Pvc, Clr, 0.38id, 08ft 1
12 20944 (014001- ) Grommet, Pye, 0.37id, F/1.5h, .13 Matl 1
13 43844 (014001- ) Clamp, Hose, Wormdrive, 0.25-0.62d, .31w 1
14 10632-2 (014001- ) Grommet, Rbr, 0.62id, F/0.9h, .12 Matl 1
15 73260 (014001- ) Pump, Detgt, 14vdc, 150mi/Min 20psi 1
16 1021325 (014001- ) Bracket, Mtg, Valve 1
17 24265 (014001- ) Screw, Pan, Phl, M4 X 0.70 X 16, Ss 2
18 01683 (014001- ) Washer, Flat, 10, Ss 2
19 79484 (014001- ) Fitting, Plstc, E90, Bm06/Pm12, Nyl 1
20 42133A (014001- ) Fitting, Plstc, Tee, Pf12/Pf12/Pf12 1
21 24544 (014001- ) Fitting, Plstc, Str, Pm12/Pm12 1.60I 1
22 33932 (014001- ) Nut, Hex, Lock, M4 X 0.7, NI, Ss 2

M20 Gas/LPG 9016001 (7-2022) 3-81



OPTIONS

Fig. 43 - Spotlight Kit, Blue

3-82 M20 Gas/LPG 9016001 (7-2022)



OPTIONS

357150
Fig. 43 - Spotlight Kit, Blue
Ref. Part No. Serial Number Description Qty.
v 9021235 (008000- ) Spotlight Kit, Blue, Ci [T20/M20] 1
A 1 1240687 (008000- ) Light, Spot, Blue, Led 2
A 2 41143 (008000- ) Washer, Lock, Int-Ext, 0.50 2
A 3 1076808 (008000- ) Brkt, Blu Spotlight, Fr, Cover Mtg 1
A 4 1031665 (008000- ) Screw, Pan, M8 X 1.25 X 25, Blk 3
A 5 39890 (008000- ) Washer, Flat, M8, Fendr 3
A 6 08713 (008000- ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 3
A 7 1076789 (008000- ) Brkt, Blu Spotlight, Rr, Frame Mtg 1
A 8 24196 (008000- ) Screw, Pan, Phl, M5 X 0.80 X 20, Ss 4
A 9 19066 (008000- ) Washer, Flat, 0.25b 0.56d .05, PI, 10 4
A 10 09739 (008000- ) Nut, Hex, Lock, M5 X 0.80, NI, Ss 4
A 11 1019445 (008000- ) Bracket, Sppt, Revl Light 1
A 12 09740 (008000- ) Screw, Hex, M8 X 1.25 X 20, Ss 4
A 13 1017218 (008000- ) Washer, Flat, 0.32b 1.00d .12, Ss 4
AV 14 1076999 (008000- ) Harness, Blu Spotlight [T20/M20/M30] 1
AA 1016029 (008000- ) Fuse, Blade, 005a, 32vdc [Atof] 1
A 15 1210807 (008000- ) Wire, Tie [W/.25” Fir Tree Clip] 3
A 16 763114 (008000- ) Tie, Cable, 11.3l, 2.75d Max 10

M20 Gas/LPG 9016001 (7-2022)

3-83




OPTIONS

Fig. 44 - Documentation Group (Online Only)

M20, G/LP, NA
Ref. Part No. Serial Number Description Qty.
9016000 (008000- ) Manual, Oprtr [M20 G, En, Na Sn 8000-] 1
1032578 (008000- ) Instr, Maint, Wall Chart [M20] 1
9016002 (008000- ) Manual, Oprtr [M20 G, Es, Na Sn 8000-] 1
9016003 (008000- ) Manual, Oprtr [M20 G, Fr, Na, Sn 8000-] 1
9016004 (008000- ) Manual, Oprir [M20 G/Lpg, Jp, Sn 8000-] 1
9016005 (008000- ) Manual, Oprtr [M20 G/Lpg, Cn, Sn 8000-] 1
9016001 (008000- ) Manual, Parts [M20 Gas/Lp, Na Sn 8000-] 1
9016283 (008000- ) Manual, Oprtr [M20 G/Lp, Ptb, Sn 8000-] 1
9016006 (008000- ) Manual, Service, [M20/M30 G/D, Sn 8000-] 1
9006257 (008000- ) Media, Cd-Rom, Training [ec-H20 Tennant] 1
9010635 (008000- ) Manual, Service, Cd—-Rom [Mit2.0l] 1

3-84

M20 Gas/LPG 9016001 (11-2020)



BREAKDOWNS

SECTION 4

Contents Page

Fig. 1 - Extended Scrub Pump Breakdown,

1021210 ..o 4-2
Fig. 2 - Hydraulic Motor Breakdown, 379609 . .. 4-4
Fig. 3 - Hydraulic Pump Breakdown, 1024251 . 4-6
Fig. 4 - Hydraulic Motor Breakdown, 71729 .... 4-8
Fig. 5 - Hydraulic Motor Breakdown, 1029379 . 4-9
Fig. 6 - Hydraulic Valve Breakdown, 1072997 . 4-10
Fig. 7 - Hydraulic Valve Breakdown, 1072995 . 4-12
Fig. 8 - Hydraulic Steering Valve

Breakdown, 1024260 .............. 4-14
Fig. 9 - Metering Solution Pump
Breakdown, 73260 ................ 4-16

Fig. 10 - Water Pump Breakdown, 1026743 ... 4-17
Fig. 11 — ec-H20 Module Assembly

Breakdown, 9007882 .............. 4-18
Fig. 12 - Seat Breakdown, 9018721 .......... 4-20
Fig. 13 — Steering Gearbox

Breakdown, 9015636 .............. 4-22
Fig. 14 - FaST Injector Assembly

Breakdown, 9008868 .............. 4-24
Fig. 15 - Water Pump Motor

Breakdown, 1225829 .............. 4-25

M20 Gas/LPG 9016001 (5-2019) 4-1



BREAKDOWNS

Fig. 1 - Extended Scrub Pump Breakdown, 1021210

4-2

M20 Gas/LPG 9016001 (8-2016)



BREAKDOWNS

354377 - ALL
Fig. 1 - Extended Scrub Pump Breakdown, 1021210
Ref. Part No. Serial Number Description Qty.
v 1021210 (000000- ) Pump Assy, Column, Es 1
AV 1 9002708 (000000- ) Motor, Ele, 12vdc, Pump, Water 1
AA 78829 (000000- ) Kit, Brush, Motor, Ele 1
AV 2 24358 (000000- ) Cap Assy, Tank, Drain 1
AA 3 1031699 (000000- ) Gasket, 4.05id 5.290d .19 [Buna] 1
A 4 78833 (000000- ) Tube, Vinyl, Pump, Water 1
A 5 78398 (000000- ) Fitting, Plstc, Str, Bm12/Pm08, Nyl 1
A 6 78843 (000000- ) Housing Kit, Pump, Water 1
A 7 78836 (000000- ) Column, Pump, Water 1
A 8 9002709 (000000- ) Shaft, Pump, Water 1
A 9 78838 (000000- ) Fitting, E, Gr 1
A 10 78839 (000000- ) Fitting, Plstc, EQ0, Pf Bm [Es Pump] 1
AV 11 78842 (000000- ) Kit, Valve, Check, Pump, Water 1
AA 12 78840 (000000- ) Valve, Check, Pump, Water 1
AA 13 73342 (000000- ) Gasket, .25 1.88d 1.0id [Poron] 1
AA 14 78841 (000000- ) Flapper, Valve, Pump, Water 1
A 15 78830 (000000- ) Washer, Rbr 1
A 16 22790 (000000- ) Insert, Cap, Mount, Es Pump 1
A 17 23285 (000000- ) Sleeve, Pump, Water 1

M20 Gas/LPG 9016001 (8-2016)

4-3




BREAKDOWNS

Fig. 2 — Hydraulic Motor Breakdown, 379609

4-4 M20 Gas/LPG 9016001 (2-2018)



BREAKDOWNS

350628-09670
Fig. 2 - Hydraulic Motor Breakdown, 379609

Ref. Part No. Serial Number Description Qty.
v 379609 (000000- ) Motor, Hyd, Gear, [Int], 19.0 X 3000 1
A 1 74165 (000000- ) Shaft, Motor, Hyd 1
A 2 74166 (000000- ) Housing, Brg, Motor, Hyd 1
A 3 74167 (000000- ) Retainer, Motor, Hyd 1
A 4 74168 (000000- ) Screw, Cap, Motor, Hyd 8
A 5 37616 (000000- ) Drive, Motor, Hyd 1
A 6 37756 (000000- ) Geroler, Motor, Hyd 1
A 7 74122 (000000- ) Plate, Valve, Motor, Hyd 1
A 8 52405 (000000- ) Valve, Motor, Hyd 1
A 9 74123 (000000- ) Valve, Motor, Hyd 1
A 10 34178 (000000- ) Spring, Motor, Hyd 2
A 11 38968 (000000- ) Ring, Motor, Hyd 1
A 12 74125 (000000- )  Bolt, Motor, Hyd 3
A 13 38255 (000000- ) Bolt, Motor, Hyd 1
A 14 373297 (000000- ) Housing, Valve 1
A 15 373298 (000000- ) Plug 1
A 16 373260 (000000- ) Plug, Pump, Hyd, Gear 2
A 17 373299 (000000- ) Plug 1
A 18 373291 (000000- ) Spring 2
A 19 373217 (000000- ) Piston, Pump, Hyd, Gear 1
A 20 373226 (000000- ) Poppet, Pump, Hyd, Gear 2
A 21 373236 (000000- ) Sleeve, Dashpo, Pump, Hyd, Gear 2
A 22 45622 (000000- ) Nut, Motor, Hyd 1
A 23 45623 (000000- ) Key, Motor, Hyd 1
A 24 79828 (000000- ) Seal Kit, Shaft [CI] 1
A 25 33580 (000000- ) Seal Kit, Rear [CI] 1

26 79729 (000000- ) Instr, Repair, Motor, Hyd, Gear 1

M20 Gas/LPG 9016001 (2-2018) 4-5



BREAKDOWNS

Fig. 3 — Hydraulic Pump Breakdown, 1024251

4-6 M20 Gas/LPG 9016001 (8-2016)



BREAKDOWNS

ALL
Fig. 3 - Hydraulic Pump Breakdown, 1024251

Ref. Part No. Serial Number Description Qty.
v 1024251 (000000- ) Pump, Hyd, Piston, Var, 1.24 4000, Cw 1
A 1 373681 (000000- ) Shaft, Pump 1
A 2 373427 (000000- ) Cover, End 1
A 3 373389 (000000- ) Housing 1
A 4 02706 (000000- ) Pump Kit, Hyd, Rotating [Cessna] 1
A 5 373493 (000000- ) Plate, Cam 1
A 6 70096 (000000- ) Washer, Flat, Pump, Hyd 1
A 7 55926 (000000- ) Ring, Retaining, Pump, Hyd 1
A 8 373434 (000000- ) Ring, Retaining 2
A 9 74225 (000000- ) Bearing, Thrust, Pump, Hyd 1
A 10 74226 (000000- ) Race, Brg, Pump, Hyd 2
A 11 373327 (000000- ) Insert, Plt, Cam, Pump, Hyd 1
A 12 373391 (000000- ) Washer, Pump, Hyd [En] 6
A 13 373346 (000000- ) Screw, Cap 6
A 14 373494 (000000- ) Valve, Relief, 4000 Psi 1
A 15 373678 (000000- ) Valve, Relief, 3000 Psi 1
A 16 373317 (000000- ) Bearing, Cone, Pump, Hyd 2
A 17 373393 (000000- ) Plate, Cover 1
A 18 373394 (000000- ) Plate, Cover 1
A 19 70100 (000000- ) Pin, Dowel, Pump, Hyd 2
A 20 373347 (000000- ) Screw, Cap 2
A 21 373348 (000000- ) Screw, Cap 2
A 22 74237 (000000- ) Key, Shaft, Pump, Hyd 1
A 23 373679 (000000- ) Coupler, Pump 1
A 24 373680 (000000- ) Ring, Lock 1
A 25 373395 (000000- ) Bearing, Cup 2
A 26 74180 (000000- ) Plate, Valve, Pump, Hyd 1
A 27 13907 (000000- ) Fitting, Hyd, Plug, Om08 1
A 28 373413 (000000- ) Actuator, Valve, By-Pass [En] 1
A 29 373398 (000000- ) Seal Kit, Pump, Hyd 1
A 30 373402 (000000- ) Shim Kit 1

31 373429 (000000- ) Instr, Repair, Pump 1

M20 Gas/LPG 9016001 (8-2016) 4-7



BREAKDOWNS

Fig. 4 - Hydraulic Motor Breakdown, 71729

09606-09670 - ALL

Ref. Part No. Serial Number Description Qty.
v 71729 (000000- ) Motor, Hyd Gear In 4.5 B 1500 1
A 1 37555 (000000- ) Screw 4
A 2 31354 (000000- ) Flange Mounting 1
A 3 16695 (000000- ) Race Thrust 1
A 4 45628 (000000- ) Thrust Bearing 1
A 5 31375 (000000- ) Shaft, Output 1
A 6 74100 (000000- ) Housingl 1
A 7 31379 (000000- ) Drive 1
A 8 74094 (000000- ) Spacer Plate 1
A 9 31383 (000000- ) Gerotor Set 1
A 10 74095 (000000- ) EndCap 1
A 11 65241 (000000- ) Cap Screw 5
A 12 74098 (000000- ) Plug #4 1
A 13 74099 (000000- ) Plug #10 2
A 14 00500-15 (000000- )  Key-Wdruff 0.25 1.00 1
A 15 39527 (000000- ) Nut-Hxslot .75-16 Pltd 1
A 16 61490 (000000- ) Seal Repimt Kit 1
A 17 74250 (000000- ) Instr. Repair Info, Motor 1

4-8 M20 Gas/LPG 9016001 (8-2016)



BREAKDOWNS

Fig. 5 - Hydraulic Motor Breakdown, 1029379

10859-09670 - ALL

Ref. Part No. Serial Number Description Qty.
v 1029379 (000000- ) Motor, Hyd, Gear, Int 08.9 Bi-Dir 2500 1
A 1 37555 (000000- ) Screw, Motor, Hyd [En] 4
A 2 31354 (000000- ) Flange, Motor, Hyd [En] 1
A 3 16695 (000000- ) Ace, Thrust, Motor, Hyd [En] 1
A 4 45628 (000000- ) Bearing, Thrust 1
A 5 28854 (000000- ) Shaft, Output, Motor, Hyd [En] 1
A 6 74100 (000000- ) Housing, Motor, Hyd [En] 1
A 7 21955 (000000- ) Drive [CI] 1
A 8 74094 (000000- ) Plate, Spacer, Motor, Hyd [En] 1
A 9 21956 (000000- ) Gerotor Set [CI] 1
A 10 65230 (000000- ) End Cap, Motor, Hyd [En] 1
A 11 21958 (000000- ) Cap Screw Cl 5
A 12 00500-15 (000000- ) Key, Woodruff, 0.25 1.00 [Asa#0808] 1
A 13 61490 (000000- ) Seal Kit, Motor [CI] 1
A 14 74250 (000000- ) Instr, Motor, Hyd, Repair [En] 1

M20 Gas/LPG 9016001 (8-2016)




BREAKDOWNS

Fig. 6 — Hydraulic Valve Breakdown, 1072997

4-10 M20 Gas/LPG 9016001 (8-2016)



BREAKDOWNS

356403 - ALL
Fig. 6 - Hydraulic Valve Breakdown, 1072997
Ref. Part No. Serial Number Description Qty.
v 1072997 (000000- ) Valve, Cntrl, Hyd, Solenoid, 03/16gpm 1
A 1 373633 (000000- ) Plug, Orifice, Valve, Hyd, .040 1
AV 2 13904 (000000- ) Fitting, Plug, Org, #6, Valve [Cec] 1
AA 3 77005 (000000- ) Seal, Org, .078 X 00.47id 06 1
AV 4 373656 (000000- ) Valve, Check 1
AA 5 373647 (000000- ) Seal Kit, Cartridge 1
AV 6 373661 (000000- ) Valve, Relief 1
AA 7 373647 (000000- ) Seal Kit, Cartridge 1
AV 8 373662 (000000- ) Stem, Valve, Hyd 1
AA 9 373648 (000000- ) Nut, Coil, Nyl Patch 1
AA 10 373647 (000000- ) Seal Kit, Cartridge 1
AV 11 373657 (000000- ) Stem, Valve, Hyd [4w2p] 1
AA 12 373648 (000000- ) Nut, Coil, F/#8 1
AA 13 373647 (000000- ) Seal Kit, Cartridge 1
A 14 373640 (000000- ) Solenoid, #8, 12vdc 3
A 15 373658 (000000- ) Spool, Pilot, Hyd 1
A 16 373642 (000000- ) Solenoid, #10, 12vdc 1
AV 17 373663 (000000- ) Valve, Stem, No 1
AA 18 373670 (000000- ) Nut, Solenoid 1
AA 19 373646 (000000- ) Seal Kit, Cartridge 1
AV 20 9011347 (000000- ) Valve Assy [Proportional] 1
AA 21 9011343 (000000- ) Seal Kit, Valve [Ehpr98] 1
AA 22 9011345 (000000- ) Screw, Mtg [Ehpr98] 2
AA 23 9011346 (000000- ) Harness, Jumper [Deutsch To Mpack] 1
AV 24 13904 (000000- ) Fitting, Plug, Org, #6, Valve [Cec] 1
AA 25 77005 (000000- ) Seal, Org, .078 X 00.47id 06 1
AV 26 373683 (000000- ) Valve, Relief 1
AA 27 373647 (000000- ) Seal Kit, Cartridge 1
M20 Gas/LPG 9016001 (8-2016) 4-11




BREAKDOWNS

Fig. 7 - Hydraulic Valve Breakdown, 1072995

= % P
_@\ ‘ A }30 @%\(ﬁa 20
\

30
26 23

4-12 M20 Gas/LPG 9016001 (8-2016)



BREAKDOWNS

356401 — M20
Fig. 7 - Hydraulic Valve Breakdown, 1072995
Ref. Part No. Serial Number Description Qty.
v 1072995 (000000- ) Valve, Cntrl, Hyd, Solenoid, 12vdc 10gpm 1
A 1 373665 (000000- ) Plug, Orifice, Valve, Hyd, .046 1
A 2 373633 (000000- ) Plug, Orifice, Valve, Hyd, .040 1
A 3 9004475 (000000- ) Plug Orifice, Valve, Hyd, .140 1
A 4 373660 (000000- ) Plug, Orifice, Valve, Hyd, .030 1
AV 5 74098 (000000- ) Fitting, Hyd, Plug, Om04 9
AA 6 77003 (000000- ) Seal, Org, .072 X 00.35id #04 1
AV 7 13904 (000000- ) Fitting, Plug, Org, #6, Valve [Cec] 2
AA 8 77005 (000000- ) Seal, Org, .078 X 00.47id #06 1
AV 9 373656 (000000- ) Valve, Check 5
AA 10 373647 (000000- ) Seal Kit, Cartridge 1
A 11 373688 (000000- ) Spool, Pilot, Dual, Hyd 1
AV 12 373663 (000000- ) Valve, Stem, No 2
AA 13 373670 (000000- ) Nut, Solenoid 1
AA 14 373671 (000000- ) Seal Kit, Cartridge 1
AV 15 373667 (000000- ) Stem, Valve, Hyd 1
AA 16 373648 (000000- ) Nut, Coil, F/#8 1
AA 17 373671 (000000- ) Seal Kit, Cartridge 1
AV 18 9011347 (000000- ) Valve Assy [Proportional] 1
AA 19 9011343 (000000- ) Seal Kit, Valve [Ehpro8] 1
AA 20 9011345 (000000- ) Screw, Mtg [Ehpro8] 2
AA 21 9011346 (000000- ) Harness, Jumper [Deutsch To Mpack] 1
AV 22 373657 (000000- ) Stem, Valve, Hyd [4w2p] 3
AA 23 373648 (000000- ) Nut, Coil, F/#8 1
AA 24 373647 (000000- ) Seal Kit, Cartridge 1
AV 25 373637 (000000- ) Valve, Cntrl, Solenoid 1
AA 26 373684 (000000- ) Nut, Coil, Nyl Patch 2
AA 27 373671 (000000- ) Seal Kit, Cartridge 1
AV 28 373666 (000000- ) Valve, Relief 2
AA 29 373647 (000000- ) Seal Kit, Cartridge 1
A 30 373640 (000000- ) Solenoid, #8, 12vdc 5
A 31 373642 (000000- ) Solenoid, #10, 12vdc 3
A 32 373639 (000000- ) Spacer, Colil, #8 1
AV 33 373668 (000000- ) Valve, Check 1
AA 34 373671 (000000- ) Seal Kit, Cartridge 1
A 35 373658 (000000- ) Spool, Pilot, Hyd 3
M20 Gas/LPG 9016001 (8-2016) 4-13




BREAKDOWNS




BREAKDOWNS

Fig. 8 — Hydraulic Steering Valve Breakdown, 1024260

Ref. Part No. Serial Number Description Qty.
v 1024260 (000000- ) Steer-Control, Hyd05, 06.1 2030 1
A 1 74183 (000000- ) Screw, Valve, Steering 7
A 2 74185 (000000- ) Cap, End, Valve, Steering 1
A 3 74193 (000000- ) Spacer, Valve, Steering 1
A 4 74222 (000000- ) Plate, Wear, Steering Valve 1
A 5 74232 (000000- ) Pin, Valve, Steering 1
A 6 21935 (000000- ) Bearing Kit [CI] 1
A 7 21933 (000000- ) Plug Assy [CI] 1
A 8 21934 (000000- ) Valve Assy, Relief [CI] 1
A 9 74243 (000000- ) Ring, Retainer, Steering Valve 1
A 10 74196 (000000- ) Spring Kit, Scu [CI] 1
A 11 74244 (000000- ) Seal Kit, Steering [CI] 1
A 12 74245 (000000- ) Instr, Valve, Steering, Repair 1

M20 Gas/LPG 9016001 (8-2016) 4-15



BREAKDOWNS

Fig. 9 — Metering Solution Pump Breakdown, 73260

1+

o 2

Motor
Bracket

00112 - ALL
Ref. Part No. Serial Number Description Qty.
v 73260 (000000- ) Pump, Detgt, 14vdc, 150ml/Min 20psi 1
A 1 63923 (000000- ) Tubing Connctr.Kit, Gorman Pmp 1
A 2 21659 (000000- ) Valve Kit, Poppet, Gorman Rupp 1
A 3 21657 (000000- ) Kit, Bellows, Pump, Detgt 1
A 4 78875 (000000- ) Motor, Ele, Gear, 14vdc, Pump, Detgt 1
A 5 02430 (000000- ) Crank Kit, Pump, F/79323, Replmt 1

4-16 M20 Gas/LPG 9016001 (8-2016)



BREAKDOWNS

Fig. 10 - Water Pump Breakdown, 1026743

07490 - 09670

Ref. Part No. Serial Number Description Qty.
v 1026743 (000000- ) Pump, Diaphragm 1
A 1 1031802 (000000- ) Complete Pump Kit, Pump, Repair, 1
A 2 1031803 (000000- ) Hsg & Switch Kit, Pump, Repair, 1
A 3 1031796 (000000- ) Switch Kit, Pump, Repair, 1
A 4 1031797 (000000- ) Chech Valve Kit, Pump, Repair, 1
A 5 1031798 (000000- ) Upper Hsg Kit, Pump, Repair, 1
A 6 1031799 (000000- ) Bypass Valve Kit, Pump, Repair, 1
A 7 1031800 (000000- ) Diaphragm Kit, Pump, Repair, 1
A 8 1031801 (000000- ) Motor Kit, Pump, Repair, 1
A 9 78950 (000000- ) Connector, Fem, 02cav, Mp280 Sealed 1
A 10 78952 (000000- ) Lock, Secondary, 2cav, Mp280 Sealed 1
A 78951 (000000- ) Terminal, Fem, Mp280, Sealed, 18-16ga 2
A 10917 (000000- ) Seal, Wire, 14/16ga [Wp / Mp280 Sealed] 2
M20 Gas/LPG 9016001 (8-2016) 4-17




BREAKDOWNS

Fig. 11 - ec-H20 Module Assembly Breakdown, 9007882

20

\& \ ) \
® {vnww a
’

/
. = =
/ o \ .\a
‘ | DD R/ [/
2 ? )

13

M20 Gas/LPG 9016001 (12-2021)

4-18




BREAKDOWNS

Fig. 11 - ec-H20 Module Assembly Breakdown, 9007882

356035

Ref. Part No. Serial Number Description Qty.
v 9007882 (000000- ) Module Kit, Replmt [Ec-H20] 1
A 1 1014974 (000000- ) Hose, Afmkt, Pvc, Brd, 0.38id, 02ft, Clr 2
A 2 54333 (000000- ) Clamp, Hose, Wormdrive, 0.31-0.88d, .31w 5
A 3 1060517 (000000- ) Fitting, Plstc, Tee, Bm06/Pm02/Bm06 1
A 4 1014971 (000000- ) Hose, Afimkt, Pvc, Brd, 0.38id, 01ft, CIr 1
A 5 20951 (000000- ) Fitting, Plstc, E90, Bm06/Bm06 1
A 6 150540 (000000- ) Fitting, Plstc, Str, Bm06/Pm04 1
A 7 1005435 (000000- ) Fitting, Plstc, Pipe, Cap, Pf04 1
A 8 1062006 (000000- ) Electrode, Cylindrical 1
A 9 44961 (000000- ) Tie, Cable, Nyl, 14.51 .30w 4.0 Max D 1
A 10 1060695 (000000- ) Fitting, Plstc, Str, Pm02/Bm05 1
A 11 43844 (000000- ) Clamp, Hose, Wormdrive, 0.25-0.62d, .31w 3
A 12 1052336 (000000- ) Hose, Afmkt, PVC, Brd, 0.31ld, 03Ft, Clr 1
A 13 1233516 (000000- ) Electrode, 5 Plate [De Nora Tech] 1
A 14 9007883 (000000- ) Controller Kit, Replmt [Ec-H20] 1
A 15 1016354 (000000- ) Clamp, Cable, Ss, 0.50d X 0.50w [Insul] 2
A 16 32509 (000000- ) Screw, Hex, M4 X 0.70 X 50, Ss 4
A 17 41579 (000000- ) Washer, Flat, 08, Ss 4
A 18 02938 (000000- ) Washer, Lock, Int, 08, Ss 4
A 19 1018155 (000000- ) Screw, Pan, Phl, M5 X 0.80 X 16, Tcut,Ss 8
A 20 1037032 (000000- ) Housing, Bottom 1
A 21 1054776 (000000- ) Grommet, Blind 1

M20 Gas/LPG 9016001 (12-2021)

4-19




BREAKDOWNS

Fig. 12 - Seat Breakdown, 9018721

4-20 M20 Gas/LPG 9016001 (5-2019)



BREAKDOWNS

356526
Fig. 12 - Seat Breakdown, 9018721

Ref. Part No. Serial Number Description Qty.
v 9018721 (000000- ) Seat, Deluxe, Replmt [M20/T20/M30] 1
A 1 9012585 (000000- ) Track Assy, Slide 1
A 2 9012587 (000000- ) Bellows, Seat 1
A 3 9012589 (000000- ) Knobs, Adjmt, Weight 1
A 4 9018734 (000000- ) Seatbelt, Retract, Orange, Repimt 1
A 5 9012591 (000000- ) Switch, Seat 1
A 6 9012592 (000000- ) Armrest 1
A 7 9012593 (000000- ) Pad, Armrest 1
A 8 9012594 (000000- ) Cover, Cushion 1
A 9 9012595 (000000- ) Cover, Backrest 1

M20 Gas/LPG 9016001 (5-2019) 4-21



BREAKDOWNS

Fig. 13 - Steering Gearbox Breakdown, 9015636

4-22 M20 Gas/LPG 9016001 (12-2016)



BREAKDOWNS

356677
Fig. 13 - Steering Gearbox Breakdown, 9015636

Ref. Part No. Serial Number Description Qty.
v 9015636 (000000- ) Gearbox Kit, Steering, Afmkt[M20/30/T20] 1
A 1 1224091 (000000- ) Housing, Gear, Top 1
A 2 1224092 (000000- ) Housing, Gear, Bottom 1
A 3 1222953 (000000- ) Gear, Steering 2
A 4 1224093 (000000- ) Shaft, Gear, Orbital 1
A 5 1224094 (000000- ) Shaft. Sterring 1
A 6 59861 (000000- ) Ring, Retaining, Ext, 1.25d 4
A 7 1210624 (000000- ) Bushing, Fing, 1.25b 1.41d 0.50I 4
A 8 763024 (000000- ) Washer, Thrust, 1.26b 1.97d 0.13, Bnz 4
A 9 41342 (000000- ) Screw, Hex, M8 X 1.25 X 40, 8.8 4
A 10 39349 (000000- ) Washer, Flat, 0.31, Sae 4
A 11 00961 (000000- ) Key, Sq, 0.19 X 0.19, 0.501 2
A 12 83043 (000000- ) Pin, Dowel, 0.2502d X 1.00I 2
A 13 1057785 (000000- ) Bearing, Journal, 0.75b 0.88d 0.75I 2

M20 Gas/LPG 9016001 (12-2016) 4-23



BREAKDOWNS

Fig. 14 - FaST Injector Assembly Breakdown, 9008868

(=)

356271

Ref. Part No. Serial Number Description Qty.
v 9008868 (000000- ) FaST Kit, Injector [M20/T20/m30 FaST IlI} 1
AV 1 9008757 (000000- ) FaST Kit, Ci [inj Rebld, M30/M20 111] 1
AL 2 0008848 (000000- ) FaST Kit, Seal, injector, Ci [FaST ] 1
AA 3 9003009 (000000- ) FaST Kit, Ci, Injector Filters[FaST li+] 1
AA 4 1059878 (000000- ) Plate Assy, Orifice, 0.0105Id, Green 1
AA 5 1042710 (000000- ) Plug, Orifice, 0.060, Ss [FaST li+] 1
AL 6 1059234 (000000- ) Insert, :Lrg [Venturi, FaST Ill] 1
AA 7 1030444 (000000- ) Valve, Check, 0002psi [FaST li+] 1
AA 8 1030441 (000000- ) Valve, Check, 0005psi [FaST li+] 1

4-24 M20 Gas/LPG 9016001 (8-2016)



BREAKDOWNS

Fig. 15 - Water Pump Motor Breakdown, 1225829

354649

Ref. Part No. Serial Number Description Qty.
v 1225829 (000000- ) Pump, Hyd, Press Washer 1
A 1 9004290 (000000- ) Valve Kit 1
A 2 9004291 (000000- ) Piston Kit 1
A 3 9004288 (000000- ) Seal Kit [Buna] 1
A 3 9004272 (000000- ) Seal Kit [Vitron] 1
A 4 9004289 (000000- ) Seal Kit, Oil 1
A 5 9004292 (000000- ) Ring Kit, Sppt 1
A 6 1227137 (000000- ) Valve, Hyd, Press Washer 1

M20 Gas/LPG 9016001 (12-2016) 4-25



BREAKDOWNS

4-26 M20 Gas/LPG 9016001 (8-2016)



MITSUBISHI ENGINE BREAKDOWN

SECTION

Contents Page
Fig. 1 - Cylinder Block Group ............. 5-2
Fig. 2 - Rocker Cover Group .. ............ 5-4
Fig. 3 - Cylinder Head Group ............. 5-5
Fig. 4 - Front Cover and Oil Pan Group .... 5-6
Fig. 5 - Camshaft and Valve Group ........ 5-8
Fig. 6 — Piston and Crankshaft Group ..... 5-10
Fig. 7 —BalancerGroup ................. 5-11
Fig. 8 - Oil Pump and Pressure

SwitchGroup . ................ 5-12
Fig. 9 - Water Pump Group .............. 5-13

Fig. 10 - Intake Manifold Gasket Group ... 5-14
Fig. 11 — Exhaust Manifold Gasket Group .. 5-16
Fig. 12 — Fan Tensioner and Pump

MountGroup ................. 5-17
Fig. 13 - Flywheel Group ................ 5-18
Fig. 14 - Ignition Coil and Spark

PlugGroup .................. 5-19
Fig. 15 - Starter / Alternator Group ....... 5-20
Fig. 16 - Remote Qil Filter Group .. ....... 5-21
Fig. 17 - CoolantGroup . ................ 5-22
Fig. 18 - DSR Coolant Group, LPG Engine 5-23
Fig. 19 - Electrical Group . . ... ........... 5-24

Fig. 20 - Fuel Rail Group, Gasoline Engine 5-26
Fig. 21 - Throttle Body Group,

Gasoline Engine .............. 5-27
Fig. 22 - Throttle Body Group, LPG Engine 5-28
Fig. 23 - Vaporizer Group, LPG Engine ... 5-29
Fig. 24 - Electronic Pressure Regulator

(EPR) Group, LPG Engine ..... 5-30

M20 Gas/LPG 9016001 (12-2016) 5-1



MITSUBISHI ENGINE BREAKDOWN

Fig. 1 — Cylinder Block Group

5-2

M20 Gas/LPG 9016001 (8-2016)



MITSUBISHI ENGINE BREAKDOWN

Fig. 1 — Cylinder Block Group

Ref. Part No. Description Qty.
v 1 9010419 Block Assy, Cylinder 1
A 2 9010420 Plug, Taper 2
A 3 9010421 Plug, Taper 1
A 4 9010422 Plug 1
A 5 9010423 Plug, Taper 1
A 6 9010424 Cap, Seal 7
A 7 9010425 Cap, Seal 2
A 8 9010426 Pin, Dowel 2
A 9 9010427 Bushing, Knock 2
A 10 9010428 Bolt, Cap, Bearing 2
A 11 9010429 Bolt, Cap, Bearing 7
A 12 9010430 Bolt, Cap, Bearing 1
A 13 9010431 Bushing 2
A 14 9010432 Bearing, Std, Balancer 1
A 14 9010433 Bearing, Oversize [1.0] 1
A 15 9010434 Bearing, Std, Balancer 1
A 15 9010435 Bearing, Oversize [1.0] 1
A 16 9010436 Bushing, Knock 2
A 17 9010458 Bearing, Shaft, Std, Balancer 1
A 17 9010459 Bearing, Shaft, Balancer [ Ovrsz] 1
v 18 9010439 Dipstick Assy, Guage 1
A 19 9010440 Dipstick, Guage, Guide 1
AV 20 9015866 Dipstick, Oil 1
AA 21 9010438 O-Ring 1
22 9010441 Bolt, Flange 1
23 9010442 O-Ring 1
24 9010444 Bolt, Flange 5
25 9010445 Seal, Case, Oil, Rear 1
26 9010446 Seal, Oil 1
27 9010447 Bearing, Cshft [Green Std 1,2,4,5] 4
27 9010448 Bearing, Cshft [Yellow Std 1,2,4,5] 4
27 9010449 Bearing, Cshft[No Color Std 1,2,4,5] 4
27 9010450 Bearing, Cshft [ Lan Std 1,2,4,5] 4
27 9010451 Bearing, Cshft [ Red Std 1,2,4,5] 4
28 9010452 Bearing, Cshft [ Green Std 3] 1
28 9010453 Bearing, Cshft [ Yellow Std 3] 1
28 9010454 Bearing, Cshft [ No Color Std 3] 1
28 9010455 Bearing, Cshft [ Lan Std 3] 1
28 9010456 Bearing, Cshft [ Black Std 3] 1
29 9010457 Bearing, Thrust, Cshft 1
30 9010443 Drain, Water, Joint 1

M20 Gas/LPG 9016001 (1-2020) 5-3



MITSUBISHI ENGINE BREAKDOWN

Fig. 2 - Rocker Cover Group

Ref. Part No. Description Qty.
1 9010460 Valve, Pcv 1
2 9010461 Valve, Gasket, Pcv 1
3 9010462 Bolt, Rocker, Cover 6
4 9010464 Cap, Qil, Filler 1
5 9010466 Cover Assy, Rocker 1
6 9010465 Gasket, Cover, Rocker 1

5-4

M20 Gas/LPG 9016001 (1-2020)



MITSUBISHI ENGINE BREAKDOWN

Fig. 3 - Cylinder Head Group

Ref. Part No. Description Qty.
v 1 9014162 Head Kit, Cyl [Mitsubishi 2015 12mm] 1
AV 9014161 Head Assy, Cylinder[Mits 2015 12mm] 1
AA 2 9010473 Stud 2
AA 3 9010469 Seal, Cap 2
AA 4 9010470 Stud 3
AA 5 9010431 Bushing 2
A 6 9010468 Gasket, Cylinder, Head 1
A 9010465 Gasket, Cover, Rocker 1
A 9014160 Plug, Spark [Mitsubishi 2015 12mm] 4
7 9010471 Seal, Cam Shaft, Front 1
8 9010441 Bolt, Flange 2
9 9010480 Thurst, Case 1
10 9010481 Screw 2
11 9010482 O-Ring 1

12 9010484 Cylinder Assy, Head, Bolt 10
13 9010483 Gasket 1
14 9010485 Cover 1

M20 Gas/LPG 9016001 (5-2019) 5-5



MITSUBISHI ENGINE BREAKDOWN

Fig. 4 - Front Cover and Oil Pan Group

16 14 15

LAl % IH

5-6 M20 Gas/LPG 9016001 (8-2016)



MITSUBISHI ENGINE BREAKDOWN

Fig. 4 - Front Cover and Oil Pan Group

Ref. Part No. Description Qty.

v 1 9010487 Pan, Oil 1

A 2 9010488 Gasket, Plug, Drain, Oil 1

A 3 9010489 Plug, Oil, Drain 1
4 9010490 Bolt, Flange 17

5 9010491 Bolt, Flange 2

6 9010492 Washer, Bolt 2

7 9010493 Screen, Oil 1

8 9010494 Nut, Strainer 1

9 9010495 Washer, Strainer 1

10 9010496 Gasket, Screen 1

11 9010497 Bolt, Flange 8

12 9010498 Cover Assy, Front, Upper [T-Belt] 1

13 9010502 Bracket Assy, Coil, Ignition 1

14 9010311 Hose, Drain, Oil [Mit 20/24m] 1

15 9010312 Plug, Flare, 37deg [Mit] 1

16 9010313 Fitting, 37deg [Mit] 1

17 9010503 Bolt, Flange 3

18 9010504 Bolt, Flange 1

19 9010505 Bolt, Flange 1

20 9010506 Bolt 2

21 9010507 Bolt 2

22 9010508 Cover, Lower, Front [T-Beli] 1

23 9010511 Cover, Rear [T-Belf] 1

24 9010512 Plug, Rubber 1

M20 Gas/LPG 9016001 (8-2016) 5-7



MITSUBISHI ENGINE BREAKDOWN

Fig. 5 - Camshaft and Valve Group

5-8

M20 Gas/LPG 9016001 (2-2018)



MITSUBISHI ENGINE BREAKDOWN

Fig. 5 - Camshaft and Valve Group

Ref. Part No. Description Qty.
v 1 9010530 Camshaft Assy 1
A 2 9010535 Pin, Dowel 1
3 9010532 Shaft, Spring, Rocker 4
4 9010533 Arm Assy, Rocker [B] 4
5 9010534 Arm Assy, Rocker [A] 4
6 9010531 Shaft, Arm , Rocker 1
7 9010536 Adjuster Assy, Lash 16
8 9010537 Valve, Spring, Lock 32
9 9010538 Valve, Spring, Retainer 16
10 9010539 Valve, Spring 16
11 9010540 Valve, Seal, Stem 16
12 9010253 Bolt, M8-1.25 X 70 Hxhd [Mit] 1
13 9010541 Valve, Spring, Seat 16
14 9010542 Valve, Inlet 8
15 9010543 Valve, Exhaust 8
16 9010544 Shaft, Arm, Rocker 1
17 9010545 Bolt, Flange 13
18 9010546 Shaft, Cap, Rocker 13
19 9010547 Arm Assy, Rocker [C] 4
v 20 9010548 Bracket, Pulley, Tensioner 1
A 21 9010549 Bolt, Washer 1
A 22 9010550 Bolt, Washer 1
A 23 9010551 Washer 1
A 24 9010552 Pulley, Idler 1
25 9010254 Bolt, M8-1.25 X 55 Fi Hd [Mit] 1
26 9010554 Bolt, Seal 1
27 9010555 Bolt, Washer 1
28 9010556 Pulley, Tensioner 1
29 9010557 Bolt, Washer 1
30 9010550 Bolt, Washer 1
31 9010559 Belt, Timing 1
32 9010560 Sprocket, Camshaft 1
33 9010561 Bolt, Flange 1
v 34 9010562 Sprocket Assy, Cshft 1
A 35 9010563 Pin, Spring 1
36 9010564 Tensioner 1
37 9010565 Bolt, Flange 2
38 9010491 Bolt, Flange 2
39 9010567 Bracket, Indicator, Timing 1
40 9010568 Sprocket, Pump, Oil 1
41 9010569 Nut 1
42 9010250 Cover, Timing, Gear [Mit 2.0/2.41] 1
43 9010251 Bolt, M8-1.25 X 65 Hxhd [Mit] 2
44 9010252 Washer, Lock, M8 [Mit] 3

M20 Gas/LPG 9016001 (8-2016) 5-9



MITSUBISHI ENGINE BREAKDOWN

Fig. 6 — Piston and Crankshaft Group

@‘\13

=y

¥ \
5
Ref. Part No. Description Qty.
1 9010513 Crankshaft Assy 1
2 9010514 Key 1
3 9010515 Washer, Special 1
4 9010516 Pulley Assy, Damper, Torsional 1
5 9010517 Bolt, Washer 4
6 9010518 Bolt, Sprocket, Cshft 1
7 9010519 Pin, Dowel 1
v 8 9010520 Rod Assy, Connecting 4
A 9 9010521 Nut 8
A 10 9010522 Bearing, Rod, Connect [Yellow Std] 4
A 10 9010523 Bearing, Rod, Connect [No Color Std] 4
A 10 9010524 Bearing, Rod, Connect [ Lan Std] 4
A 11 9010525 Bolt, Connecting 8
12 9010526 Piston, Pin [Std A] 4
12 9010527 Piston, Pin [Std B] 4
12 9010528 Piston, Pin [Std C] 4
13 9010529 Piston Set, Ring 1

5-10

M20 Gas/LPG 9016001 (8-2016)



MITSUBISHI ENGINE BREAKDOWN

Fig. 7 — Balancer Group

Ref. Part No. Description Qty.
1 9010570 Bolt, Belt, Balancer, Train 1
2 9010571 Tensioner, Timing, Belt 1
3 9010572 Flange, Sprocket, Cshft 1
4 9010600 Bolt, Flange 1
5 9010574 Washer, Belt, Balancer, Train 1
6 9010575 Belt, Timing 1
7 9010576 Sprocket, Shaft, Balancer 1
8 9010577 Spacer, Belt, Balancer, Train 1
9 9010578 Shaft, Right, Balancer 1

10 9010579 Shaft, Left, Balancer 1
11 9010580 Sprocket, Cshft 1

M20 Gas/LPG 9016001 (8-2016) 5-11



MITSUBISHI ENGINE BREAKDOWN

Fig. 8 — Oil Pump and Pressure Switch Group

(FRONT VIEW

Ref. Part No. Description Qty.
v 1 9010582 Pump, QOil 1
A 2 9010592 Pump, Gear, Drive, Oll 1
A 3 9010585 Seal, Oil 1
A 4 9010586 Seal, Ol 1
A 5 9010587 Plug, Tapper 1
A 6 9010426 Pin, Dowel 2
A 7 9010589 Screw 1
A 8 9010590 Bolt, Flange 4
A 9 9010591 Pump, Gear, Oil 1
A 10 9010601 Seal, Qil 1
11 9010593 Gasket, Case, Front 1
12 9010594 Bolt, Washer 3
13 9010595 Bolt, Washer 1
14 9010596 Plug, Cap 1
15 9010597 O-Ring 1
16 9010598 Bolt, Flange 1
17 9010599 Bolt, Flange 1
18 9010600 Bolt, Flange 1
19 9010583 Bolt, Flange 1
20 9010259 Sender, Oil, Press [Mit] (3 Prong) 1

5-12

M20 Gas/LPG 9016001 (8-2016)



MITSUBISHI ENGINE BREAKDOWN

Fig. 9 - Water Pump Group

Ref. Part No. Description Qty.
1 9010602 Pump, Water 1
2 9010603 Gasket, Pump, Water 1
3 9010604 Bolt, Flange 1
4 9010503 Bolt, Flange 1
5 9010606 Bolt, Flange 2
6 9010607 Bolt, Flange 1
7 9010612 Pulley, Pump, Water 1
8 9010609 Nut, Flange 4
9 9010610 Washer, Spring 4

M20 Gas/LPG 9016001 (8-2016) 5-13



MITSUBISHI ENGINE BREAKDOWN

Fig. 10 - Intake Manifold Gasket Group

M20 Gas/LPG 9016001 (8-2016)

5-14



MITSUBISHI ENGINE BREAKDOWN

Fig. 10 - Intake Manifold Gasket Group

Ref. Part No. Description Qty.
1 9010382 Fitting, 1/8 Mpt X 3/8 Hb [Mit] 1
2 9010281 Loom, Convoluted, Split 5/8 [Mit] 177
3 385001 Hose, Fuel, .38d, Rbr[16"L] 20”
4 9010383 Elbow, 1/8m X 1/8f, 90 [Mit] 1
5 9010282 Clamp, 3/8id [Mit Olive Green] 2
6 9010283 Plug, 1/8 Npt, Brs, Skt Hd [Mit] 1
7 9010284 Plug, Injector [Mit] 4
8 9010285 Manifold, Intake [Mit 20/24m Tilt] 1
9 9010286 Nut, M8-1.25 [Mit] 2

10 385015 Nut, Fing, M8 7
11 9010287 Stud, M8-1.25 X 50 Full Thrd [Mit] 2
12 9010288 Stud, M8-1.25 X 35 [Mit Double End] 2
13 9010384 Stud, M8-1.25 X 30 [Mit Double End] 4
14 9010613 Gasket, Manifold, Intake 1
15 9010606 Bolt, Flange 2
16 9010615 Bolt, Manifold, Inlet 1
17 9010617 Hanger, Engine 1
18 9010618 Hanger, Engine 1

M20 Gas/LPG 9016001 (8-2016) 5-15



MITSUBISHI ENGINE BREAKDOWN

Fig. 11 - Exhaust Manifold Gasket Group

Ref. Part No. Description Qty.
1 9010296 Gasket, Manifold, Exh [Mit] 1
2 9010297 Stud, M8-1.25 X 40 [Mit] 7
3 372020 Stud, Manifold, Intake, M8 X 28 3
4 9010298 Manifold, Exhaust [Mit 2.0/2.41] 1
5 9010302 Shield, Heat, Lower [Mit 20/24m] 1
6 9010303 Shield, Heat, Upper [Mit 20/24m] 1
7 9015915 Nut [2.41 Mit] 10
8 9010262 Bolt, M6-1.0 X 10 Fl Hd [Mit] 5
9 9015916 Nut [2.4] Mit] 2

10 9010619 Gasket, Manifold, Exhaust 1

5-16

M20 Gas/LPG 9016001 (8-2017)



MITSUBISHI ENGINE BREAKDOWN

Fig. 12 - Fan Tensioner and Pump Mount Group

Ref. Part No. Description Qty.
1 371562 Ring, Retaining 1
2 9010222 Plate, Tensioner, Adj [Mit 2.0/2.4] 1
3 9010223 Bar, Tensioner, Mtg [Mit 2.0/2.41] 1
4 9010224 Pulley, Tensioner, Assy[Mit2.0/2.41] 1
5 9010225 Bracket, Tensioner, [Mit 2.0/2.41] 1
6 9010226 Bolt, 3/8-16 X 1 1/4 Hxhd [Mit] 2
7 371509 Washer, Lock, 0.38 2
8 9010227 Washer, Flat 3/8, Sae 3
9 9010228 Bolt, 3/8-16 X 4.5 [Mit] 1

10 9010229 Bolt, M8-1.25 X 25 [Mit] 4
11 9010230 Bolt, M8-1.25 X 20 FI Hd [Mit] 2
12 9010231 Bolt, M8-1.25 X 25 Soc Hd [Mit] 1
13 9010623 Bracket, Pump, Mtg 1
14 9010624 Bolt, Washer 1
15 9010625 Bolt, Washer 2

M20 Gas/LPG 9016001 (8-2016) 5-17



MITSUBISHI ENGINE BREAKDOWN

Fig. 13 - Flywheel Group

13
Ref. Part No. Description Qty.
1 9010232 Bolt, M8-1.25 X 15, Hx Hd [Mit] 6
2 9010233 Flywheel, Flatface [Mit 20/24m] 1
3 9010234 Coupling, Flywheel [Mit20/24m] 1
4 9010235 Pin, Flywheel [Mit 20/20m] 3
5 9010236 Bolt, Flywheel [Mit 20/24m] 7
6 9010359 Bolt, M12-1.75 X 25, Hex Hd [Mit] 2
7 9010237 Cover, Dust [Mit 2.01] 1
8 9010238 Housing, Flywheel [Mit 2.0l] 1
9 9010360 Washer, Lock, M12 [Mit] 2
10 9010239 Nut, M10-1.25 Flg [Mit] 1
11 9010240 Bolt, M6-1.0 X 20 Fl Hd [Mit] 2
12 9010241 Bolt, M10-1.25 X 30 Soc Hd [Mit] 4
13 9010242 Bolt, M10-1.25 X 45 Soc Hd [Mit] 2

5-18

M20 Gas/LPG 9016001 (8-2016)



MITSUBISHI ENGINE BREAKDOWN
Fig. 14 - Ignition Coil and Spark Plug Group

Ref. Part No. Description Qty.
1 9010243 Bracket, Coil [Mit 2.0/2.4l] 1
2 9010244 Coil, Ignition [Mit 2.0/2.4] 4
3 385015 Nut, Fing, M8 2
4 9010240 Bolt, M6-1.0 X 20 FI Hd [Mit] 4
5 9014160 Plug, Spark [Mitsubishi 2015 12mm] 4
6 9010479 Seal, Ol 4

M20 Gas/LPG 9016001 (8-2016) 5-19



MITSUBISHI ENGINE BREAKDOWN

Fig. 15 - Starter / Alternator Group

Ref. Part No. Description Qty.
1 9010245 Bolt, M10-1.50 X 30 [Mit] 2
2 9010246 Starter, Motor [Mit 2.0/2.4I] 1
3 9010217 Alternator, 7si [Mit Df Sur-Beli] 1
4 9010219 Spacer, Alternator [Mit 2.0/2.41] 1

5-20

M20 Gas/LPG 9016001 (8-2016)



MITSUBISHI ENGINE BREAKDOWN

Fig. 16 - Remote Oil Filter Group

__ Ref. PartNo.. Descripion . Qty
1 393982 Element, Fltr, Qil, Spin-On (Mits) 1
2 371503 Mount, Fltr, Remote 1
3 9010371 Fitting, Str, 10-10 Orb, 37fi [Mit] 1
4 9010372 Plug, 3/8npt X 5/16, Brs [Mit] 1
5 9010873 Adapter, Filter, Oil, Remote [Mig 1
6 9010374 Bracket, Filter, Oil, Remote [Mit] 1
7 9010376 Hose, 90xstr,Flter, Oil, Remote[Mit] 1
8 9010376 Hose, 90xstr,Flter, Oil, Remote[Mit] 1
9 9010628 Elbow 1
109010629 Bloow
11 9010377 Gasket, Oil, Adapter [Mit 2.0/2.4] 1
12 385015 Nut, FIng, M8 3
13 9010253 Bolt, M8-1.25 X 70 Hxhd [Mit] 1
14 9010630 Washer 2
15 9010229 Bolt, M8-125X25 Mi) 3
16 9010380 Washer, Lock, M8 [Mit] 1
17 9010631 Bolt 2
18 9010628 Elbow 1

M20 Gas/LPG 9016001 (8-2016) 5-21



MITSUBISHI ENGINE BREAKDOWN

Fig. 17 - Coolant Group

356302

Ref. Part No. Description Qty.
1 9010289 O-Ring [Mit 208 Buna-N] 1
2 9010290 Housing, T-Stat, 2 Holes [Mit] 1
3 9010291 Tube, Water, Line [Mit] 1
4 385011 Fitting, E9O 1
5 384979 Clamp, Hose, Spring, 0.62d 2
6 9010632 Gasket, Outlet 1
7 9010294 Outlet, Water, W/Plug [Mit 2.0/2.41] 1
8 385015 Nut, FIng, M8 2
9 9010295 Cap, Rubber, 5/8id [Mit 2.0/2.41] 2

10 9010905 Thermostat Kit, Coolant, Replmt [Mitsub] 1
11 9010215 Housing, Thermostat 1
12 9010910 Tube, Pump, Water 1
13 9013530 Seal, Tube, Water [Mit 2.01] 2

5-22

M20 Gas/LPG 9016001 (8-2016)



MITSUBISHI ENGINE BREAKDOWN

Fig. 18 - DSR Coolant Group, LPG Engine

Ref. Part No. Description Qty.
1 9010305 Bolt, M8-1.25 X 12 [Mit] 1
2 9010289 O-Ring [Mit 208 Buna-N] 1
3 9010306 Tube, Cooling, Line [Mit] 1
4 9010307 Gasket, Water Supply [Mit 2.0/2.41] 1
5 9010308 Fitting, 1/2 Mpt X 5/8bh 90deg [Mit] 1
6 9010309 Plate, Water, Outlet [Mit Bypass] 1
7 9010310 Bolt, M8-1.25 X 25 Flg Hd [Mit] 2

M20 Gas/LPG 9016001 (8-2016) 5-23



MITSUBISHI ENGINE BREAKDOWN

Fig. 19 - Electrical Group

5-24 M20 Gas/LPG 9016001 (8-2016)



MITSUBISHI ENGINE BREAKDOWN

Fig. 19 - Electrical Group

Ref. Part No. Description Qty.
1 9010255 Washer, Star, M10 [Mit] 1
2 9010256 Bolt, M6-1.0 X 12 FI Hd PI [Mit] 2
3 372492 Sensor, Spd, Timing Wheel [3.0]] 1
4 9008805 Isolator 2
5 1028558 Sensor, Oxygen, Tailpipe 1
6 9010257 Clamp, 1/4 Hole [Mit #20] 2
7 1071397 Module, Ecu, Gas [Mit 2.0l 2013] 1
7 1071398 Module, Ecu, Lpg [Mit 2.0l 2013] 1
8 372493 Sensor [Tmap] 1
9 372891 Sensor, Temp, Coolant 1

10 9010258 Clamp, 0.75d [Mit] 1
11 9010249 Bolt, M6-1.0 X 30 FI Hd [Mit] 4
12 9010260 Sensor, Camshaft [Mit] 1
13 9010261 Cam, Sensor, Wheel [Mit 2.0/2.4]] 1
14 1071653 Harness, Wire, Eng, Gas [Mit, 2.01] 1
14 1071654 Harness, Wire, Eng, Lpg [Mit, 2.0I] 1
15 9010262 Bolt, M6-1.0 X 10 FI Hd [Mit] 3
16 9010263 Bolt, M6-1.0 X 16 FI Hd [Mit] 3
17 9010264 Nut, M6-1.0 Flange [Mit] 4
18 9010366 Stud, M10-1.25 X 50, Full Thrd [Mit] 1
19 9010367 Nut, M10-1.25, Hx Flg [Mit] 1
20 9010247 Plate, Mtg, Ecu [Mit 2.0/2.4]] 1
21 9010248 Bolt, M10-1.25 X 20 Hxhd [Mit] 3

M20 Gas/LPG 9016001 (8-2016) 5-25



MITSUBISHI ENGINE BREAKDOWN

Fig. 20 - Fuel Rail Group, Gasoline Engine

Ref. Part No. Description Qty.
1 9015878 Manifold, Fuel [2.4] Mit] 1
2 9010327 Bolt, M8-1.25 X 16, Soc Hd [Mit] 2

5-26 M20 Gas/LPG 9016001 (2-2018)



MITSUBISHI ENGINE BREAKDOWN

Fig. 21 - Throttle Body Group, Gasoline Engine

4 —»

Ref. Part No. Description Qty.
1 9010266 Throttle Body [Mit, Bosch] 1
2 9010268 Gasket, Throttle [Mit 40mm] 1
3 9010330 Washer, 1/4 Flat [Mit] 4
4 9010331 Bolt, M6-1.0 X 45, Skt Hd [Mit] 4

M20 Gas/LPG 9016001 (5-2019) 5-27



MITSUBISHI ENGINE BREAKDOWN

Fig. 22 - Throttle Body Group, LPG Engine

Ref. Part No. Description Qty.
1 9010266 Throttle Body [Mit , Bosch] 1
2 1037311 Seal, Org, Lpg 1
3 9006619 Adapter 1
4 9010267 Spacer, Ring, Throttle [Mit 40mm] 1
5 9010268 Gasket, Throttle [Mit 40mm] 1
6 9010269 Bolt, M6-1.0 X 25 Soc Hd [Mit] 4
7 9010270 Washer, Lock, M6 [Mit] 4
8 9010271 Bolt, M6-1.0 X 85 Soc Hd [Mit] 4

5-28

M20 Gas/LPG 9016001 (5-2019)



MITSUBISHI ENGINE BREAKDOWN

Fig. 23 - Vaporizer Group, LPG Engine

Ref. Part No. Description Qty.
1 9010272 Hose Assy, Upper, Tap [Mit] 1
2 9008805 Isolator 3
3 384979 Clamp, Hose, Spring, 0.62d 6
4 9008804 Plate, Mtg [Epr] 1
5 9010273 Fitting, 1/2 X 5/8 Hose,Plastic[Mit] 2
6 9010274 Clamp, Tension [Mit #29] 2
v 7 9008193 Regulator 1
A 9010626 Repair Kit, Vaporizer 1
8 9010275 Bracket, Vaporizer [Mit 20/24m Tilt] 1
9 9010276 Hose, Fuel, Molded [Mit 20/24m] 1
10 9010277 Hose, Coolant, Molded [Mit 20/24m] 1
11 9010278 Hose, Coolant, Molded [Mit 20/24m] 1
12 9010279 Hose, Coolant, Molded [Mit 20/24m] 1
13 9010262 Bolt, M6-1.0 X 10 FI Hd [Mit] 3
14 9010280 Bolt, M8-1.25 X 16 FI Hd [Mit] 2
15 9010264 Nut, M6-1.0 Flange [Mit] 1
v 16 9006620 Lock-Off, 12v, Lpg [Mit] 1
A 17 9007380 Filter Kit, Fuelock, Lpg 1
18 9010317 Fitting, 1/4mpt X 1/4mpt, 90deg[Mit] 1
19 9021786 Fitting, Hose, Plastic 1

M20 Gas/LPG 9016001 (7-2022) 5-29



MITSUBISHI ENGINE BREAKDOWN

Fig. 24 - Electronic Pressure Regulator (EPR) Group, LPG Engine

Ref. Part No. Description Qty.
1 9010314 Plug, 1/8npt, Brs [Mit] 2
2 9008806 Regulator, Press, Electronic [Epr] 1
3 9008807 Fitting, Barb, 3/4” [Epr] 1
v 4 9006618 Mixer , Lpg 1
A 9010634 Repair Kit, Mixer 1
5 9008808 Screw, Soc, M4 X 0.70 X 16 4
6 9007424 Stud, M05-0.8 4
7 9007423 Nut, FIng, M05-0.8 4

5-30

M20 Gas/LPG 9016001 (8-2016)



	M20 Gas/LPG NA Parts Manual (S/N 008000-      )
	GENERAL RECOMMENDED MAINTENANCE
	General Recommended Maintenance Items

	STANDARD PARTS
	Fig. 1 - Brushes, Replacement, Scrub Head
	Fig. 2 - Brushes, Replacement, Side Brush
	Fig. 3 - Main Frame Group
	Fig. 4 - Operator Station Group
	Fig. 5 - Operator Station Insulation Group
	Fig. 6 - Instrument Panel Group
	Fig. 7 - Seat Group
	Fig. 8 - Steering Group
	Fig. 9 - Front Cover Group
	Fig. 10 - Engine Cover Group
	Fig. 11 - Mitsubishi Engine and Mount Group, Gas
	Fig. 12 - Mitsubishi Engine and Mount Group, LPG
	Fig. 13 - Mitsubishi Engine EFI Group, Gasoline
	Fig. 14 - Mitsubishi Engine EFI Group, LPG
	Fig. 15 - Mitsubishi Engine Air Cleaner Group, Gasoline
	Fig. 16 - Mitsubishi Engine Air Cleaner Group, LPG
	Fig. 17 - Mitsubishi Engine Alternator and Fan Group
	Fig. 18 - Mitsubishi Engine Muffler Group
	Fig. 19 - Mitsubishi Engine Radiator and Mount Group
	Fig. 20 - Mitsubishi Engine Radiator Hose Group
	Fig. 21 - Engine Fuel Tank Group, Gasoline
	Fig. 22 - Engine Fuel Tank Group, LPG
	Fig. 23 - Battery and Electrical Group
	Fig. 24 - Wheel Group, Front Drive
	Fig. 25 - Wheel Group, Rear
	Fig. 26 - Brake Pedal Linkage Group
	Fig. 27 - Directional Pedal Group
	Fig. 28 - Hydraulic Pump Linkage Group
	Fig. 29 - Hopper Lift Arms Group
	Fig. 30 - Hopper and Debris Screen Group
	Fig. 31 - Hopper Cover and Dust Filter Group
	Fig. 32 - Hopper Bumper Group
	Fig. 33 - Hopper Door Group
	Fig. 34 - Cylindrical Scrub Brush Drive Group, Left Side
	Fig. 35 - Cylindrical Scrub Brush Drive Group, Right Side
	Fig. 36 - Cylindrical Scrub Brush Head Lift Group
	Fig. 37 - Cylindrical Brush Head Skirt Group
	Fig. 38 - Squeegee Lift Group, Rear
	Fig. 39 - Squeegee Group, Rear
	Fig. 40 - Squeegee Linkage Group, Rear
	Fig. 41 - Squeegee Group, Right Side
	Fig. 42 - Squeegee Lift Group, Right Side
	Fig. 43 - Squeegee Group, Left Side
	Fig. 44 - Squeegee Lift Group, Left Side
	Fig. 45 - Solution Tank Group
	Fig. 46 - Solution Tank Drain Group
	Fig. 47 - Solution Control Group (008000-014000)
	Fig. 48 - Solution Control Group (014001- )
	Fig. 49 - Recovery Tank Group
	Fig. 50 - Recovery Tank Drain Group
	Fig. 51 - Vacuum Fan Group, Scrubbing
	Fig. 52 - Vacuum Fan Group, Sweeping
	Fig. 53 - Hydraulic Schematic
	Fig. 54 - Hydraulic Hose Group, Steering and Propel
	Fig. 55 - Hydraulic Hose Group, Pump and Vacuum Fans
	Fig. 56 - Hydraulic Hose Group, Brush and Hopper
	Fig. 57 - Hydraulic Hose Group, Squeegee Lift
	Fig. 58 - Hydraulic Pumps Group
	Fig. 59 - Hydraulic Cooler and Tubes Group
	Fig. 60 - Hydraulic Reservoir Group
	Fig. 61 - Hydraulic Valve Group
	Fig. 62 - Electrical Schematic (008000-014000)
	Fig. 63 - Electrical Schematic (014001- )
	Fig. 63 - Electrical Schematic, Gas Engine Harness
	Fig. 64 - Electrical Schematic, LPG Engine Harness
	Fig. 65 - Electrical Wire Harness Group, Main (008000-014000)
	Fig. 66 - Electrical Wire Harness Group, Main (014001- )
	Fig. 67 - Electrical Wire Harness Group, Headlight
	Fig. 68 - Electrical Wire Harness Group, Hopper
	Fig. 69 - Electrical Wire Harness Group, Hopper Cover
	Fig. 70 - Electrical Wire Harness Group, Seat Switch
	Fig. 71 - Electrical Wire Harness Group, Gasoline/LPG Engine
	Fig. 72 - Label Group

	OPTIONS
	Fig. 1 - ES Pump Group
	Fig. 2 - ES Tanks Group
	Fig. 3 - Side Brush Motor Group
	Fig. 4 - Side Brush Lift Group
	Fig. 5 - Side Brush Solution Control Group (008000- 014000)
	Fig. 6 - Side Brush Solution Control Group (014001- )
	Fig. 7 - Side Brush Hydraulic Valve Group
	Fig. 8 - Side Brush Hydraulic Hose Group
	Fig. 9 - FaST Pumps and Detergent Group
	Fig. 10 - FaST Solution Supply Group
	Fig. 11 - FaST Solution Supply Group with Side Brush
	Fig. 12 - FaST Wire Harness Group
	Fig. 13 - ec-H20 Solution Pump Group
	Fig. 14 - ec-H20 Solution Pump Supply Group (008000-014000)
	Fig. 15 - ec-H20 Solution Pump Supply Group (014001- )
	Fig. 16 - ec-H20 Solution Supply Group (008000-014000)
	Fig. 17 - ec-H20 Solution Supply Group (014001- )
	Fig. 18 - ec-H20 Solution Supply Group with Side Brush (008000-014000)
	Fig. 19 - ec-H20 Solution Supply Group with Side Brush (014001- )
	Fig. 20 - ec-H20 Wire Harnesses Group
	Fig. 21 - Backup Alarm Kit
	Fig. 22 - Light Kit, Flashing
	Fig. 23 - Light Kit, Strobe
	Fig. 24 - Light Kit, Flashing Overhead Guard
	Fig. 25 - Light Kit, Strobe Overhead Guard
	Fig. 26 - Overhead Guard Kit
	Fig. 27 - Telemetry Group
	Fig. 28 - Vacuum Wand Kit
	Fig. 29 - Spray Nozzle Kit (008000-014000)
	Fig. 30 - Spray Nozzle Group (014001- )
	Fig. 31 - Transport Kit
	Fig. 32 - Squeegee Guard Kit
	Fig. 33 - Pressure Washer Mount Group
	Fig. 34 - Pressure Washer Solution Group (008000-014000)
	Fig. 35 − Pressure Washer Solution Group (014001− )
	Fig. 36 - Pressure Washer Hydraulic Hoses Group
	Fig. 37 - Wet Dust Control Hopper Cover Group (010900- )
	Fig. 38 - Fire Extinguisher Kit
	Fig. 39 - Frame Tie Down and Tow Group
	Fig. 40 - Rear Squeegee Guard Group
	Fig. 41 - Front Cover Latch Group
	Fig. 42 - Detergent Metering Group (014001- )
	Fig. 43 - Spotlight Kit, Blue
	Fig. 44 - Documentation Group (Online Only)

	BREAKDOWNS
	Fig. 1 - Extended Scrub Pump Breakdown, 1021210
	Fig. 2 - Hydraulic Motor Breakdown, 379609
	Fig. 3 - Hydraulic Pump Breakdown, 1024251
	Fig. 4 - Hydraulic Motor Breakdown, 71729
	Fig. 5 - Hydraulic Motor Breakdown, 1029379
	Fig. 6 - Hydraulic Valve Breakdown, 1072997
	Fig. 7 - Hydraulic Valve Breakdown, 1072995
	Fig. 8 - Hydraulic Steering Valve Breakdown, 1024260
	Fig. 9 - Metering Solution Pump Breakdown, 73260
	Fig. 10 - Water Pump Breakdown, 1026743
	Fig. 11 - ec-H20 Module Assembly Breakdown, 9007882
	Fig. 12 - Seat Breakdown, 9018721
	Fig. 13 - Steering Gearbox Breakdown, 9015636
	Fig. 14 - FaST Injector Assembly Breakdown, 9008868
	Fig. 15 - Water Pump Motor Breakdown, 1225829

	MITSUBISHI ENGINE BREAKDOWN
	Fig. 1 - Cylinder Block Group
	Fig. 2 - Rocker Cover Group
	Fig. 3 - Cylinder Head Group
	Fig. 4 - Front Cover and Oil Pan Group
	Fig. 5 - Camshaft and Valve Group
	Fig. 6 - Piston and Crankshaft Group
	Fig. 7 - Balancer Group
	Fig. 8 - Oil Pump and Pressure Switch Group
	Fig. 9 - Water Pump Group
	Fig. 10 - Intake Manifold Gasket Group
	Fig. 11 - Exhaust Manifold Gasket Group
	Fig. 12 - Fan Tensioner and Pump Mount Group
	Fig. 13 - Flywheel Group
	Fig. 14 - Ignition Coil and Spark Plug Group
	Fig. 15 - Starter / Alternator Group
	Fig. 16 - Remote Oil Filter Group
	Fig. 17 - Coolant Group
	Fig. 18 - DSR Coolant Group, LPG Engine
	Fig. 19 - Electrical Group
	Fig. 20 - Fuel Rail Group, Gasoline Engine
	Fig. 21 - Throttle Body Group, Gasoline Engine
	Fig. 22 - Throttle Body Group, LPG Engine
	Fig. 23 - Vaporizer Group, LPG Engine
	Fig. 24 - Electronic Pressure Regulator (EPR) Group, LPG Engine





